1. This parts catalog is the last edition of Yanmar crawler backhoe B27 - 2A"

(for Japan, Australia & Overseas except Europe).

2. Parts catalog history

Parts catalog No. Published Remarks

1st edition 000Y 00K 3270 Aug., 1995 | Abolish old edition

Last edition 000Y 00K 3271 Jun., 1998

3. Model name

SECTION | Column Model name Specification

(A) B27-2A(C)FRT Cabin, Front lever etc.

(B) B27-2A(C)SID Cabin, Side lever etc.

(C) B27-2A(P)FRT Canopy, Front lever etc.

I (Vehicle)
(D) B27-2A(P)SID Canopy, Side lever etc.

(E) B27-2A(C)EX Cabin, Australia, Overseas exc. Europe

(F) B27-2A(P)EX Canopy, Australia, Overseas exc. Europe

Il (Engine) | (A) |3TNES2A-B1

4. Your understanding is asking that this parts catalog is not a technical data manual setting
forth as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market : otherwise their use in

repairing causes such as an early breakage, for instance.




SPECIFICATIONS

Name YANMAR CRAWLER BACKHOE
Model B27-2A -P[R] B27-2A -C[R]
Model Vertical 3-cylinder water -cooled diesel
Engine
Type 3TNES2A - B1
Transport length mm 4480
Dimensions | Transport width mm 1470 1510
Transport height mm 2360 2410
Std. bucket capacity m? 0.05~0.11(077)
Std. bucket width(Outside) mm 490
Max. digging depth mm 2650(Blade2800)
Max. cutting height mm 4620 4120
Max. dump height mm 3250 . 2830
Max. reach at ground level mm 4430
Min. swing radius mm 1640(Swing1240) 1950(Swing1470)
Boom swing angle degree Left 50 & Right 90
Max. digging force(Std. bucket) kgf 2100
Travel speed(High/Low) km/h 4.3[4.5]/2.6[2.7]
Gradability degree 30
Average ground pressure kgf/cm? 0.27[0.26] 0.28[0.27]
Track shoe width(Std.) mm 320
Width X height mm 1470 % 350
Blade
Capacity m? 0.18
Machine mass kg 2750[ 2700]  2000[2850]

[ ] shows to the specification of rubber crowler.




FH2EE

1]

o0
-----

1 ) RfES

VEHICLE PAINTED COLOR ]

I

K\
]

|

.
............

Operational Part

.

.....

R 0 SRR LR
..........

2
Rk D%:T:_ BEe Painted Color é&;[l%?}
Part ription LR Munse! No. Code
7 Yo7 —F/IN—<7R b4 O— | YANMAR New Permanent Yellow
® | 5, 2Y8. 5/11 5. 2Y8. 5/11 87
Z Yoe—3IMTY— YANMAR Mint Green
Q) /% 1BG 7/8 1BG 7/8 85
@ B |\ Poe—HT 4TI~ YANMAR New Deep Green 88
0.6B2.2/4.2 0.6B2.2/4.2
@ = Prve—HSbM4y a7V~ | YANMAR New Grayish Green 86
== 2 9B64.8/3.0 2.98G4.8/3.0
@ Poe—4=9FY—T5L— | YANMAR Dark Olive Gray 77
5. 39Y2. 97/0. 78 5.39Y2.97/0. 78
(D §§%§ Poe—F¢a—-ITL— YANMAR Charcoal Gray 71

N2

N2

GE1)F =R S U 7R
(X2 )BRHERUI—0Oy /N F—X b5 U 7RIS OEBMERR
(Note 1)For Australia
(Note 2)For Japan, overseas except Europe & Australia

GED

(i22)



4l

FEM B S ]
PAINT PART NO.

H7|  BEE BYIERES (Paint Part No)
Part Paint Color 16LE(I6L Can) | 4L4E(AL Can) | z7° L-(SPRAY)
D | @ Fv &2 £ 4T 0= | 981101-09519 | 977620-40870 | 977620-30871 |(i1)
O i s datd 981101-09700 | 97762040850 | 977620-30851 |(i2)
@ | e Bz a~Z7U=2 | 481101-09588 | 977620-40880  977620-30881
® | e oA 222 7U=> | 981101-09616 | 977620-40860 | 977620-30861
@ | S oo A dGIT= ] e 977620-40720 | TOR-90460003
® | yur Coreonr e’ 981101-09516 | 977620-40710 | 977620-30371

GEVF—X b5V 7

(£2))EAHERUI —0 v /N A~ b5 U 7L OEMIH

(Note 1)For Australia

(Note 2)For Japan, overseas except Europe & Australia

3|

TERRDEESE ]
COLOR OF MAIN PARTS

abf REE -
:{;;}i fﬁt Color EAN T Main Parts
Y e—TIN—T R P4 IO~ :E%ﬂ;ﬂ gork equipment part
@ YANMAR New Permanent Yellow Fo;-,; f::;:?e:ank
PUT—I YU RTY— feshithy ) hyd, 0i! tank
® YANMAR Mint Green
. - . ek 7= (U bucket, blade(cylinder)
@ Py —TT Y~ :7\14;. 1377' "/'J‘/;' 7 w:?gfl:, sw?ng g;l ::de:
YANMAR New Deep Green £5997V=h #4787 track frame, cabin door
PUT—TH UL A T Y=Y i—i?? 7ll;lx,t°7u‘/l~{ll\ . tutl;l:llng frame, front cover
@ YANMAR New Grayish Green x:‘/';‘/:‘/uwy;u\"— 7 :3.#; cyT?mr coié?’
Y= = F TN — 1B1E58 operational part
@ YANMAR Dark Olive Gray
PUT—F pa—IT L~ $50-5 iron crawler
@ YANMAR Charcoal Gray
4 [ﬁ—%ﬂ%ﬁﬁ%@bfﬁéﬁ&itéBODGJ%BE%NO. #R ]
DESCRIPTION OF PART NO., WHICH COLOR IS DIFFERENT FROM PREVIOUS ONE.
No. | BBRES B FEB Paint Color
Part No. ‘ Part Name
1. | XXXXXX-XXXXX 1 | XXXXXXXXXXXX(87) | ¥ve-&n° -v3v0{10- | YANMAR New Permanent Yellow
2. [ XXXXXX-XXXXX :—l XXXXXXXXXXXX(85) | ¥v3-3vby Y-y YANMAR Mint Green
3. | XXXXXX-XXXXX -2 | XXXXXXXXXXXX(88) | ¥v7-§f7 ¢=7"4 Y-V | YANMAR New Deep Green
4. | XXXXXX-XXXXX -3 | XXXXXXXXXXXX(86) | +v3-F) V457257 U-7 | YANMAR New Grayish Green

GE1 )RRV RKED 1] BBEEHWY -0 -y THBZEERT,
(F2)BRBXRED( YNERIEXHERT,
(NOTE 1) “1” at the end of part No shows YANMAR Mint Green.
(NOTE 2)( ) at the end of part name shows Color code.

B27-2A(JP)




ARER (1) o« o000« FTEYY
PICTURESQUE [INDEX(1) « « «MAIN PARTS

Fig. 1~
TLHIR Fig 7
8 Fig. 8

TOOL

¥ERA+ Y b Fig 105
KIT PARTS FOR REMODEL

55 Fi 275~ Fig.9
293 Fis.24 5 g |
* Fig. T75Y—+ Fig.10 |
aan” Fles 1 T e
%4 EY K7 Fig. TUSUTYY b Fi
aEn oo ¢4 || exne wong T Fie 13
/¥ Fig. ST~ & 7T b Fig.
GiniyE Fio 46 RADIATOR & Wouw? | o 14
FO%2%7 & FO/XA4F Fi
= , | FUEL TANK & FUEL Ling” |21
E—% & ¥202% Fig. 23 e A
HEATER & DEFROSTER ﬁ{\)‘l/N?Tw b Fig. 42
= & ¥—b2/ ) Fig 40.41 ;
HEA 7 8 BT Fig 47
SEAT & SEAT MOUNT HYD OIL FUWP & JOINT

2 Fig 17~21
E‘EE%?E!C'S’M

HYD. OIL PIP

CONTROL PIP

A bo—)LEE Fig 87~95
ING ]

R Fi?N('l;6~86

9—=95 7 Fig 22
WORK LAMP
&

T—A
BOOM & BOOM BRACKET

T—=ALT50y b Fig. 99

J—4LiY 4 Fig 48,49
BOOM CYLINDER

O\

Z—Ah U ¥ Fig 50
ARM CYLINDER

KU/ Fig 55
CYLINDER

N

A 704 Fig 53
SWING CYLINDER

Y

F=I & /X7y bY Y Fig 100
ARM & BUCKET LINK

7w b Fig 102,103
BUCKET

JTL—F Fig.
BLADE

104

BLADE CYLINDER

TU—K2 U4 Fig 54

IR Fig, 27~35
CONTROL EQUIPMENT

Ny 1) 4 Fig 51,52

_BUCKET CYLINDER

YEIA/0)07 Fig. 69~T1
REMOTE CONTROL VALVE

FUZAE Y h7—4b 8 /75 U5 Fig
| TELESCOPIC ARM % BUCKET LINK 's- 101

L
Ehihy >4 Fi '
ﬁmoumax '975

7 4L Fig. 11,12

ACCELERATOR

/s, 7/
/AN

s

R

Xy 71 Fig. 16 PTOs¥L7 Fig. T4

BATTERY P.T. 0. VALVE

JL—4 & [EBNX7 Y 2% Fig. 36

FRAME & TURNING BEARING

7 b—LH/5— Fig 37

FRAME COVER

BERT—4% Fig 57 #EBYU— 2% Fig. 98
TURNING MOTOR GREASING

XA 34 b Fig. 58

SWIVEL JOINT

v ba—iX)y 7 Fig. 59~68

CONTROL VALVE

O—9 Y~/ T (TIVFFzv¥) Fig. 72,13
ROTARY VALVE(MULT| CHANGE)




IRER (2) o o o o oo o ERHR

PICTURESQUE INDEX(2) « « < HYDRAULIC SECTION

20t
FRONT SPE%.*§

YEI /07 Fig 69~T1

REMOTE CONTROL VALVE

W5 7 Fig 15
ﬁo& TANK '

ZA 7Y ¥ Fig.53
SWING CYLINDER™

BOOM C

T—L Y4 Fig 48,49
YL INDER

7—h Y ¥ Fig 50
YL INDER

Iy bt
BUCKET CYLINDER

>4 Fig.51,52
DE]

BLADE CYLINDER

TU—FE2) ¥ Fig. 54

HYD. OIL PUMP & JOINT

wﬁﬁgfa?ﬁ¥mgu'

o—4&Y—sb7 Fig. 72,13
ROTARY VALVE

|

WEE—% Fig 57 |
TURNING MOTOR

3 ba—JLs<IV7J Fig. 59~68
CONTROL VALVE

| SHIVEL JOINT

AN a4/ Fig 58

B27-2A(JP)



RER (3) ¢+« -IT7HY|
PICTURESQUE INDEX(3) + - < FIGURE

1/9

1 SEIR($et" v 700N =)
Fig. | LABEL{CABIN:FRONT LEVER)

Fig.5

SRER($ot™ V:EX ASHHE)
LABEL(CABIN:EX AS SPEC. )

g 77—
Fig J MFFLER

2 SEAR(Hot™ v 94 I )
Fig. £ LABEL(CABIN:SIDE LEVER)

Fig..6

SEtR($4/t° (EX ASEHER)
LABEL(CAAJIG’Y:EX AS SPEC.)

Y

Fig1 O:Aﬁl-{g.é)AN_é;

SEER( 4y /E° 700N =)
Fig.3 LABEL (CANOPY : FRONT LEVER)

Fig.7

R
SAFETY LABEL _

11 7 9 2IV(REHR)
Fig. | | ACCELERATOR(STANDARD

4 SEAR(He/t 41 I -)
Fig.“s LABEL{CANOPY:SIDE LEVER)

2771:;»(77&-;1%’%&#&)
Fig.1 ACCELERATOR(ONE TOUCH

DECEL SPEC. )

B27-2A(JP)



AR (3)

....... =f=

PICTURESQUE INDEX(3) « « - FIGURE

2/9

Fig.13I'/9"/7'7'/ b

ENGINE MOUNT

1 7%&&’;(7{#977‘ 707k ~)
Fig. | | ELECTRIC PART(WIRING
:FRONT LEVER)

L-IEN
Fig.21 BEMAL VER)

ELECTRIC PART(CABIN)

ST~ & 7oV
Fig.14RADIATOR & MOUNT

-l 8%&&(7#977‘ )
Fig. ELECTRIC PART(WIRING
:SIDE LEVER)

FOY>Y & FONR4S
Fig.1 5FUEL TANK & FUEL LINE

1 Q%a(mas:nmn‘ -)
Fig. ELECTRIC PART(EQUIPMENT
:FRONT LEVER)

\
Fig.1 6§ATJT-E,I-2Y

20 BERBHE M -)
Fig. ELECTRIC PART(EQUIPNENT

24"7' SH(17° 93v)
Fig. ZARADIO(OPTIONAL)

B27-2A(JP)



MREAXR (3) ==« oo« <IFRGH
PICTURESQUE INDEX(3) + « « FIGURE

3/9

Fig.25ROLLER & ADJUST

0—3 & 79+ A

Fig.29

RRERE (N -2t
I~ ASHHR)
CON. EQUIP. (LEVER STAND
:SIDE LEVER AS SPEC. )

F5933§ﬁ§ﬁ(ﬂqh7w—

& A" 7ubun )
CON. EQUIP. (CUT OFF LEVER
& PEDAL :FRONT LEVER)

Fig. 26CRAVILER

y0—35

Fig.30

s (ET)
CONTROL EQUIPMENT(DRIVE)

Fig34

BREEE(hy M -
& AY R I )
CON. EQUIP, (CUT OFF LEVER
& PEDAL:SIDE LEVER)

= - & I
Fig. ZYﬁ%E(M 0

$7024bN° ~)
CONTROL EQUIPMENT(LEVER
& STAND:FRONT LEVER)

Fig.31

BMBBER4)
CONTROL EQUIPMENT(SWING)

Fi935

1280045 B (PTOIV}0-0)
CONTROL EQU IPMENT
(P.T.0. CONTROL)

Fig.

zsﬁﬁﬁi( V- & a9ub

)
CONTROL EQUIPMENT(LEVER
& STAND:SIDE LEVER)

Fig.32

RNEEO V)
CONTROL EQUIPMENT(BLADE)

Fig36

T -4 & BEINRTY Y
FRAME & TURNING BEARING

B27-2A(JP)



BER (3) v 000 oen IREY

PICTURESQUE INDEX(3) - + - FIGURE 19
ria 3T o a1 T o
SEAT & SEAT MOUNT

(SIDE LEVER)

Fw T & 4 KRy + (=4
Fig.3827j7 4/83;I'lﬂ\'-) Fig42 e Fig.46CAN‘E)P/Y

STEP & INSTRUMENT PANEL

925"~y7’ & £ 8% e Ev(EE L B 47;’&&71{‘/7’ & GhRF
Fig.3 (4w =) Fig.43CAB|N(BODY & FLITING Fig HYD. QIL PUMP & JOINT
STEP & INSTRUMENT PANEL
(SIDE LEVER)

S—b & Y—bTIVb ¢ EV(H IR & $59) T—hL UV At Y)
rig. 40 Guivw-)|  |Fig A4 caBinaLass s sas) Fig A8 500w oy iR uaccABINY
SEAT & SEAT MOUNT ~

B27-2A(JP)



AZER (3) o o200 e RER

PICTURESQUE INDEX(3) * +  FIGURE 5/9
ria 4920w o0 10E# uzcowiorr) | - |Fia S3GiNG LR ria 5 T RimivG boros

7—LLUTY TU—FLUvy A~NTa AT
S Fig. DA6LAGE CYLINDER Fig DBV JoiNr

NKry by XS4 RV av pa—n7
Fig. D 1 BUCKET CYLINDER Fie. DD Gonate 7-n)  Fia D9 (PA-F & N AT B)
SLIDE CYLINDER CONTROL VALVE(P PORT
(TELESCOPIC ARM) & VALVE STAND)

21(’7'9 by 5 ETE—9 603“/}0—}[;/(}!/7

Fi95 (FV23t° 457-4) Fig. GDRWHB MOTOR Fig. (=TT & PTO)

BUCKET CYLINDER CONTROL VALVE(DRIVE
(TELESCOPIC ARM); &§P.T.0.)

B27-2A(JP)



WGER (3) o« o« -IFHJ)
PICTURESQUE INDEX(3) + « < FIGURE

6/9

avra-iIv7T
Fig.61 (7-5 & 24477)
CONTROL VALVE(ARM

ay ba=-JwT
Fie09 ™7 & & ProPTOME)
CONTROL VALVE(DRIVE
& P.T.0.:P.T.0. SPEC.)

Y E3 75V 7 (P, EXEHER)
Fig69REMOTE CONTROL VALVE
(JP,EX SPEC. )

(7°-4 & N ryh)

ay ba-=-v7
Fig.62
CONTROL VALVE(BOOM

Iy ho—=swi7
Fig.66 (7-h & 24V5 :PTOHER)
CONTROL VALVE(ARM
& SWING:P.T.0. SPEC. »

U T3 /0T (F:ASHHE)
Fig70REMOTE CONTROL VALVE
(LEFT:AS SPEC. )

63:1 o=y
Fig. (1EE & 77v-1)
CONTROL VALVE(TURNING

6 ayha—rv7
Fig. 7 (77-4 & N gt :PTOHSR)
CONTROL VALVE(BOOM
& BUCKET:P.T.0, SPEC. )

UEa 00T (H ASHE)
Fig.71 REMOTE CONTROL VALVE
(RIGHT:AS SPEC. )

avra—-iwiT
Fig. 04k -1 & v 7 & PrO)
CONTROL VALVE(P PORT &
VALVE STAND:P. T. 0. SPEC. )

av bha—=in7
Fig.68 (5EE & 77 -} :PTOHAR)
CONTROL VALVE(TURNING
& BLADE:P.T.Q. SPEC. X

724 JxAfa~5Y~—sL7
Fig (W310y i)
4-WAY ROTARY VALVE

(MULTI CHANGE SPEC. )

B27-2A(JP)



wEX (3) -

e o o o olﬁggu

PICTURESQUE INDEX(3) « « <« FIGURE

1/9

29x40~5U—=/XIbT
(#1057 (HER)
2-WAY ROTARY VALVE

Fig.7

(MULTI CHANGE SPEC. )

77 HEEREW N ~F-4,7 -4)
Fig. HYD. OIL PIPING(VALVE
~MOTOR, BOOM)

Fig 81 FhEEEE(PTO, W—AAI‘/}'

B
HYD. OIL PIPING(P. 1.0, ,
FRAME END:CONFLUENCE

P T OV (&)
Fig.74P. T.0. VALVE(CONFLUENCE)

785&&&%@' »7"

Fig. ~A{N B, 4PN

HYD. OIL PIPING(VALVE
~SWIVEL, SWING)

82;‘&&&%‘(}%77»—5)
Fig OZHYD. OIL PIPING
(TRACK FRAME),

3
Fia TDD.IL T

RS (13-7)
Fig.?gHYD. OIL PIPING(RETURN)

833&1@%‘(7'4)
Fig. OOHYD. OIL PIPING(BOOW)

76 BEREG~ 7 N

. ~n" B’

HYD. OIL PIPING(TANK~PUMP
~VALVE)

Fig

SHEEEPTO, JV-h1yb
Fig. 80 = | Bi5h

HYD. OIL PIPING(P. T.0..
FRAME END:UNIFLOW SPEC, )

R

AEREPTOr -4
Fie 84" eamb HHEO(ER)
HYD. OIL PIPING(P. T.O.
BOOM: ARM END SPEC. )
(PREVIOUS)

B27-2A(JP)



BER (3) <« o« -« -IFH5
PICTURESQUE INDEX(3) « = < FIGURE

8/9

8 5%5&%"( PT07 -4

Fig. 7-Axv b H45) ()
HYD. OIL PIPING(P. T. Q.
BOOM:ARM END SPEC. )(NEW)

AV bO—-NEE(E V7 ~
Fig. 89 JEIIN BT ~05-Y
HE b - ASEHER)
CONTROL PIPING(PUMP~
REMO. -CON. VALVE~RETURN

:SIDE LEVER AS SPEC. )

AV hOD—IVEE
Fig 93 (UEIIN AT ~IVN 0T
14914, 70001 ~)
CONTROL PIPING
(REMO. -CON. V. ~MWLTI V.

:4-WAY, FRONT LEVER)

865#!!532%( FVAIE° 997-4)
Fig. HYD. OIL PIPING
(TELESCOPIC ARM)

Ay bO—IERE
Fig. 90 (YEIUN B ~37bo-An" B7"
157 4VhE, 008N =)
CONTROL PIPING
(REMO. -CON. V. ~CON, V.
:DIRECT, FRONT LEVER)

AV hO—)LES
H9940HMWT~MMWT
4914, $44 yn )
CONTROL PIPING
(REMO. -CON. V. ~MULTI V.
:4-WAY, SIDE LEVER)

v bO-NEEGR U ~

Fig.879mn‘ A" ~Y9-7:70740 =)
CONTROL PIPING(PUMP~

REMO. -CON. VALVE ~RETURN

:FRONT LEVER)

~
3V bO—~IEE
F ig.91(9§3‘//\‘ BT ~27b0~AN" BT
TAVIE, $4F v -JP, EXHAR )
CONTROL PIPING(REMO. -CON.
V. ~CON. V. :DIRECT,
SIDE LEVER JP, EX SPEC.

~
9 3V bO—-NEE
Fig 5(7»?/\' A7 ~3vbo-mn B

14914)
CONTROL PIPING
(MULT! V. ~CON. V. :4-WAY)

I bO~NEEWF 1T ~
Fig.88imyn‘ " ~99-y
N - JP, EXELEE)
CONTROL PIPING(PUMP~
REMO. -CON. VALVE~RETURN
:SIDE LEVER JP, EX{1i%)

~N
92 v bO-—-)EE
Fig. JL (J8IUN 37" ~avbn-~n 17
VI, 4V b - ASHHR)
CONTROL PIPING(REMO. ~CON.
V. ~CON. V. :DIRECT,
SIDE LEVER AS SPEC. )

ayv po—IEE
Fig.96 (2914:207001° =)
CONTROL PIPING
(2-WAY :FRONT LEVER)

B27-2A(JP)



9/9

« » FIGURE

K (3) + =« AR
ﬁCET URESQUE INDEX(3)

B27-2A(JP)

=
REE
<26 [{ T
S gkt

Den
+#+
i€ .

S BT
%m fiiy

o

ot

I

.

T E

42 : g
N =

“J ~ -a
Se% st
uuu“rlv L .Nm\
§ \: 8
A Y & >
I B 17_ n%

o S 2

2

.

e

ol -

: 8 St

3 nE
Wi 3 D RF:

Yol N _
i N

PIﬂJ_\ lm
g i E t
n ﬁ% P o
. m " N et
o (eo] > .
> » 3 =
OJ. 2 3 E
o =

uw




B4R (18%2) M/# 50745 T
WIRING DIAGRAM (PREVIOUS TYPE) TO M/ 50745
Mol W, ey a7 UL . N ]
—924 5 F LH—SAH | FES ] :
FRONT SPEC |  CABINCSTANDNRD) FEXTER ANIT0R CIOR uérmm(ﬂ i fog |
— 775 AL 9F
PEe 1y — ke g o 3l 94 8—E— VAR GRE T I(OPTlm) ISP SWTa |
LR as P i L= L i pod i 9 k—vzqu7i
—AS T Ay KS Y { ! ! 1o :
E?-Y‘SW‘TCHJ mu_i.f HEAD D Lgﬂ’ l H n ) ROM LA o D ‘ ¢ HORN SWITCH
: ' d D :
oa S0 I 7!
al | Il w| o |
> 3 o : L R 2 X : bt
I | HH-—- ——— _[_J _}.._ I N
. e e i s - o o
A eF o L7l o 4 3 S
5 sawugl BN L N1
i (11 ]
R E: eof =
>m’L 4 3 7T — A= —
I obam !muu R
I |
e :
5424 Ry B e ! '
TINER N fid i RS VS
Y [ (e
17 , i
] Thi AR R
T XS f5] | il
Y~ s B o ——_: : | | Fy—s
RELY |IE 2 R —— - |
= ] AN
8 r—{ LR IO'L
Uy ! WATER o
WB__—— WB WB__— W8 |
R 1] 8 +—
AW RW RB —{RB® l l
ALY RY Sy H— =~ A
REGULATOR !
L
G W
R
LA
YL Y
ZRELLELE
TSV RX My TIVIAF 1] [;p
ENGINE-STOP SOLENOID sizld | bolets] | o 5) | (7—)(EARTH
SRR sl R (25— 9sn)(smtrms SK.)
5 S @ | (F¥—3)(CHARGE)
YR . i 2 | { FY¥—)(BUZZER)
Aw jol - 2 (A4 IL)(0IL)
"Ly ] Y | (KGR )(WATER TEWP. )
@) | (T7=)AIR)
W,
Jzf Lol 8w )
Y Vellow(E) . s : g o o L D
W White(B) H E < S| 1 T 154 EamXAy s
L : Blue(#) ) ﬁﬁ TS S
G : Green(#) STARTING MOTOR A s h
R : R 0 el Y Fe=SL4 0 00~%
: ed(7R) L L CHARGE INDCATOR
B : Black(fR) 4 774U~
Lg: Yellow Leaves(EEME) ETY RELAY
Gr : Gray(&L—) I7k—% HKBRA o F
: ) AIR HEATER VATER TENP. SWITCH
Or : Orange(FL ) 3 FANTU e R 9 F
B r : Brown(FK) FNIR~% 0IL PRESSURE SWITCH
Sb : Sky Blus(Zfs) ALTERMATER




iR ()

M/# 5074605
WIRING DIAGRAM (NEW TYPE) FROM M/# 50746

[Sovrer W, 60 @e

—&2A

3:.;,7,_—49_]4'-1-t/| s YA PR ]

SAFETY SWITCH
17 SIDE SPEC [~ [ |
| FRONT SPEC || CABINCSTANDARD) Y- HEATER AgLC:{{fIZG:’RJLaI:GﬂER 4&3”?/) I Lr-—z;u I lf;m&m e |
PBE ih=224 57 oqri—2—s RELAY WIPER SKiTGH | CoFTion) | | gty 7] It speci e Spec
SENSOR * HORN SWITCH , MPERMOTOR W=bL507 i et g i| ‘l |
274 ALy F ' ROOM LAMP ! : L :
SAFETY SWITCH ik [ i il !
LG o i Il i _h L
“-‘ ' || ~| @ ' ARG~
g T [ N USSR A . O i i
@ j 3] e
kol l "‘1 ° o] > ol o
N ] .1 e F—LS4 PR 5 F
yan BOOM LAMP SWITCH
'g NE e
43 I g e
TIMR xy .
| FriYnA 8 8
(-} (1)
¥ nafiuss 80026R B a—nt
Yb— 5=, oe Ny 7Y vh i)
ReLAy  |C_om BATTERY T
r : B r \:B — wBe \r\‘lﬂ %ﬁ
—{ RW AW RE g&
ALY PUS - 5 - —
REGULATOR =
L g
Ly .
R 1R _
(L
Y: 8R B
FH—
3B .?“.l,, ol BUZZER
l J [T] Y8 R SUTFxyh—
TYSUR Py TILIA K LA¥P ‘CHECKER
ENGINE-STOP SOUENOID isle] | Jolef3] | o ’ ) | (7~ )(EARTH)
o ke - 1) [ (X9 —SH)(STARTING SV, )
s ) | (F 7 —)(CHARGE)
(R HYR . befe] | m (74— )(BUZZER)
E " T | s oe
o o e _j (=7 =)AIR)
RW
N W 54
Y . Yellow() 8 Sl e N
N @ 3 o N
W White(H) 3 < 7 o r E‘g Ea—Hy o2
L : Blue(#) 25— VTE~D L% ~oll FUSE BOX
G : Green(#) STARTING MOTOR 72y Bl -~ A
R : Red(#) : el Fo—Id i~y
CHARGE " INDCATOR
B : Black(fB) 477400~
Lg: Yellow Leaves(EEE) SAFETY RELAY
e, Gray(H Ly T7E—% KBRA o F
: ), AIR HEATER WATER TEWP. SWITCH
Or : Orange(¥ L) FANTV Ve XL o F
Br: Brow(F) AWNS R~ 0IL PRESSURE "SWITCH
Sb: Sy Blue(%f) TERVA




ligmieet- pemmmeeg

|
|

STANDARD SPEC. ALREADY WIRING | |
: 8 8
RW I AW L L
%ﬁfﬂ;\"— R — R R Y Y4 7—Y b—
1 v w TIMER RELAY
B 4 B G G =
T RL R E
: =
RI=pZLyF i~ T i | B CD
START SHITGH | v | 23
=G iR ——{ R s w | L B\
: ; RW — RW _ Q) &
| [ - 8 8 FEINILIAE @
i'?'f}’\"_-*z ' | w R DECEL SOLENOID g :n
. . « $
‘WIRE HARNF.SSi | ——r_—— ~ ¥
: : (=) s
————l— ________ i RL 8L RL [~ ] AL [ - %
1 4 [ | ow | 0 M Sr—Ky 7 2| =
: : o0 { Ry ! o
— ) {INDICAT :
i ! yw | | CATOR BOX | cﬁ-
v S J g I sl ;‘
Ky 5 r H I
BATTERY : H—T] | rFE
1 - J :
= || C—H R -
RELAY o3 ... H Ei il ' l =
L C_lEmrE: i | |
................................ _ A TP, : :
W : white(A) @ iTEINS S
L Blue(E) W 8 |BECEL LA
G : Green(#&) i i
R . Red(iﬁ) e e ¢ e v ¢ 0 1 0 —— o — H
B : Black(®)
Lg: Yellow Leaves(FTHR)
Gr : Gray(7/L—) e K z -QO FEIVAL v F
Or : Orange(F L) _'I DECEL SWITCH
B r : Brown(3k) A ELQ —O
S b : Sky Blue(Zef)




77 772190_03100 77 .'LABEL SET.' ’ 1 7% %%%7%%7%7%7%7%%3%73%3%3)3
,1,,772190-03101, ,"LABEL ASSY",1,,,,,,N,,,M50710,,,,,,,,
77 172190_03110 E LABEL ’ 1 7% %% 7%3%%7%3%7%3%3%7%3%3%3%)3

,,172165-03130, ,""LABEL,GREASE FEED",1,,,,,.5555555355>5
,,172168-03151, ,LABEL,1,,,,,,,,55555555>

»»,172519-03150, ,"LABEL, ACCEL™,1,,,,,,5555555555>5
,»,172168-03161, ,LABEL,1,,,,,,,.55555555>

,,172141-03170, ,"LABEL, RESTART",1,,,,5555553555535
,2,,172168-03170, ,""LABEL,FEED WATER",1,,,,555555535535553
,2,,172168-03191, ,LABEL,1,,,,,,,,55555555>
9-1,2,,172168-03211, ,LABEL,1,,,,,,N,,,M50710,,,,,,,,
10,2,,172141-03201, ,"'LABEL,ENGINE ROOM(C)",1,,,,5555535555355>5
10-1,2,,172141-03202, ,"LABEL ,CAUTION",1,,,,,,N,,,M50710,,,,,,,,
11,2,,172168-03201, ,LABEL,1,,,,,,,,55555555>
12,2,,172165-03220, ,"'LABEL, GREASE™,1,,,,.,55555555355>5
13,2,,172171-03261, ,""LABEL ,BOOM™, 2, ,,,55555355535555»
14,2,,172519-03290, ,"LABEL, ENG.COVER",1,,,,,55535553555553
14-1,2,,172519-04180, ,""LABEL ,WARNING",1,,,,,,N,,,M50710,,,,,,,,
15,2,,172137-03301, ,""LABEL, TURNING LOCK",1,,,,,,55555355535
16,2,,172142-03301, ,LABEL,1,,,,,,,,55555555>
16-1,2,,172142-03302, ,"LABEL,CAUTION",1,,,,,,N,,,M50710,,,,,,,,
17,2,,172155-03310, ,"LABEL, OILING",1,,,,,5555553555553
18,2,,172141-03360, ,""LABEL, START SWITCH",1,,,,5555553525535
19,2,,172141-03371, ,""LABEL, PROTECTOR",2,,,,,55555555355>5
19-1,2,,172141-03372, ,LABEL,2,,,,,,N,,,M50710,,,,,,,,
20,2,,172165-03610, ,"LABEL A™,1,,,,,.5555555555>
20-1,2,,172964-03610, ,"LABEL A",1,,,,,,N,,,M50710,,,,,,,,
21,2,,172165-03620, ,"LABEL B",1,,,,,.5555555555>
21-1,2,,172164-03500, ,LABEL,1,,,,,,N,,,M50710,,,,,,,,
22,2,,172165-03660, ,"LABEL, BATTERY",1,,,..,55555555535
22-1,2,,172165-03661, ,"LABEL ,DANGER",1,,,,,,N,,,M50710,,,,,,,,
23,2,,933112-52400, ,"LABEL, FUEL",1,,,,.,555553555535
23-1,2,,172183-03250, ,LABEL,1,,,,,,N,,,M50710,,,,,,.,,
24,2,,172147-03210, ,LABEL,1,,,,.,.5555555555
25,2,,172964-03370, ,LABEL,1,,,,,,W,,,M50710,,,,,,,,
26,2,,172164-03510, ,LABEL,1,,,,,,W,,,M50710,,,,,,,,
27,2,,172519-04300, ,LABEL,1,,,,,,W,,,M50710,,,,,,,,
28,2,,172164-03540, ,LABEL,1,,,,,,W,,,M50710,,,,,,,,
29,2,,172164-03520, ,"LABEL ,DANGER",1,,,,,,W,,,M50710,,,,,,,,
30,2,,172964-03390, ,"LABEL ,WARNING",1,,,,,,W,,,M50710,,,,,,,,
31,2,,172156-03280, ,LABEL,1,,,,,,W,,,M50710,,,,,,,,
32,2,,172519-04290, ,"LABEL ,WARNING" ,1,,,,,,W,,,M50710,,,,,,,,
33,1,,172165-03231, ,"LABEL, P.T.0.",1,,,,.5.35555555535
34,1,,172168-03301, ,"LABEL, SELECT",1,,,.,...35:55555555
35,1,,172165-03471, ,LABEL,1,,,,,,,2,,,,555555
36,1,,172511-03250, ,"LABEL, LEVER LOCK",2,,,,,5565555555555
37,1,,172168-03250, ,LABEL ,1,,,,,,.,4,,,,55555
38,1,,172168-03260, ,"LABEL, PATTERN D",1,,,,555455355535535>5
39,1,,172168-03410, ,LABEL,1,,,,,,,4,,,,5:5:5>

40,1, ,121470-44540, ,"LABEL, SUB-TANK",1,,.,,,.5555555355>5
42,1,,172162-03180, ,""LABEL ,HEATER SWITCH",1,,,,.,55 72555532553
43,1,,172162-03190, ,"LABEL,WIPER SWITCH",1,,,,,557 553555355355
44,1,,172165-03240, ,LABEL,1,,,,,,,1,,.,,.,.5>

45,1, ,172165-03301, ,"LABEL,CAB",1,,,..,:7553555255>5
46,1,,172165-03311, ,LABEL,1,,,,,,,7,5:555555>
47,1,,172165-03321, ,LABEL,1,,,,,,,7,55555555>
48,1,,172165-03460, ,"LABEL, PATERN A",1,,,,,557 55352355335
49,1, ,172164-03530, ,""LABEL ,WARNING",1,,,,,,W,, ,M50710,,,,,,,,
50,1,,172964-03480, ,LABEL,1,,,,,,W,,,M50710,,,,,,,,
50-1,1,,172964-03481, ,LABEL,1,,,,,,N,,,*1995.06,,,,,,,,
51,1,,172164-03550, ,LABEL,1,,,,,,W,5,,M50710,,,,,,,,
52,1,,172173-03250, ,LABEL,1,,,,,,W,,,M50928,,,,,,,,
53,1,,172142-03050, ,LABEL,1,,,,,,W,8,,M50501,,,,,,,,

1,1
1-1
2,2
3,2
4,2
5,2
6,2
7,2
8,2
9



1  SEHR(Eet V70700 )
Fig. LABEL (CABIN:FRONT LEVER)

B UNe 11t 52
R UNo. %;32%3&51‘
1 INC. 2~

w

]
FRONT ™
© i
7 DETAILS OFG)
rd Y
40
‘ - _@/18
4 v & D - 24 ]
CABIN INSIDE N8B @®nsan Moky A RY—HALVF
VIEWE VIEWED FROM @ BONNET INSIDE STARTING SWITCH
- T~ _=""]7

©»s8n
VIEWED Fro ©

| mmmammnEs

IN THE OPERATION

MANUAL CASE
Wi, MEN. R | | MaN STRLE 4/
MACHINE SERIAL NO, & MACHINE SERJAL NO,
ENGINE SERIAL NO, 1S INDICATED AT
IS INDICATED AT THIS LOCATION
THIS LOCATION 37,38,39,48

Enz8n
VIEWED FROM 31

1257
PREY | 0US i

6
14 9




77 772190_03100 77 .'LABEL SET.' 77 1 7% %%3%7%%7%73%7%3%7%3%73%3%73
,1,,772190-03101, ,"LABEL ASSY",,1,,,,,N,,,,,M50710,,,,,,
? ,172190_03110, ,LABEL, ,1, 7% 9%%7%3%%3%3%%7%3%3%3)3

,,172165-03130, ,""LABEL,,GREASE FEED",.,1,,.,,.5555555355>5
,,172168-03151, ,LABEL,,1,,,,,,,5,555555>

»»,172519-03150, ,"LABEL, ACCEL™,,1,,,,,5555555555>
,»,172168-03161, ,LABEL,,1,,,,,,.55555555>

,,172141-03170, ,"LABEL, RESTART",,1,,,.555553555535
,2,,172168-03170, ,""LABEL,FEED WATER", ,1,,,555555535535523
,2,,172168-03191, ,LABEL,,1,,,,,,,55555555>
9-1,2,,172168-03211, ,LABEL,,1,,,,,N,,,,,M50710,,,,,,
10,2,,172141-03201, ,"'LABEL,ENGINE ROOM(C)",,1,, 5555555552355
10-1,2,,172141-03202, ,"LABEL ,CAUTION", ,1,,,,,N,,,,,M50710,,,,,,
11,2,,172168-03201, ,LABEL ,,1,,,,,,,55555555>
12,2,,172165-03220, ,"'LABEL, GREASE™,,1,,,,:5555555955>5
13,2,,172171-03261, ,""LABEL ,BOOM™, ,2, ,,5 5555355355555
14,2,,172519-03290, ,"LABEL, ENG.COVER", ,1,,,,55535553555553
14-1,2,,172519-04180, ,""LABEL ,WARNING", ,1,,,,,N,,,,,M50710,,,,,,
15,2,,172137-03301, ,""LABEL, TURNING LOCK",,1,,,,,55555355535
16,2,,172142-03301, ,LABEL,,1,,,,,,,55555555>
16-1,2,,172142-03302, ,"LABEL ,CAUTION", ,1,,,,,N,,,,,M50710,,,,,,
17,2,,172155-03310, ,"LABEL, OILING",,1,,,,5555553555553
18,2,,172141-03360, ,""LABEL, START SWITCH",,1,,,,5555535555535
19,2,,172141-03371, ,""LABEL, PROTECTOR",.2,,,,.5555555355>5
19-1,2,,172141-03372, ,LABEL,,2,,,,,N,,,,,M50710,,,,,,
20,2,,172165-03610, ,"LABEL A™,,1,,,,,5555555555>
20-1,2,,172964-03610, ,"LABEL A",,1,,,,,N,,,,,M50710,,,,,,
21,2,,172165-03620, ,"LABEL B",,1,,,,,,,55555555>
21-1,2,,172164-03500, ,LABEL, ,1,,,,,N,,,,,M50710,,,,,,
22,2,,172165-03660, ,"LABEL, BATTERY",,l,,..,55555555535
22-1,2,,172165-03661, ,"LABEL ,DANGER", ,1,,,,,N,,,,,M50710,,,,,,
23,2,,933112-52400, ,"LABEL, FUEL",,1,,,,5555535555535
23-1,2,,172183-03250, ,LABEL,,1,,,,,N,,,,,M50710,,,,,,
24,2,,172147-03210, ,LABEL, ,1,,,,,..555555555
25,2,,172964-03370, ,LABEL, ,1,,,,,W,,,,,M50710,,,,,,
26,2,,172164-03510, ,LABEL, ,1,,,,,W,,,,,M50710,,,,,,
27,2,,172519-04300, ,LABEL,,1,,,,,W,,,,,M50710,,,,,,
28,2,,172164-03540, ,LABEL, ,1,,,,.,W,,,, ,M50710,,,,,,
29,2,,172164-03520, ,"LABEL ,DANGER", ,1,,,,,W,,,,,M50710,,,,,,
30,2,,172964-03390, , "LABEL ,WARNING", ,1,,,,,W,,,,,M50710,,,,,,
31,2,,172156-03280, ,LABEL, ,1,,,,,W,,,,,M50710,,,,,,
32,2,,172519-04290, ,"LABEL ,WARNING", ,1,,,,,W,,,,,M50710,,,,,,
33,1,,172165-03231, ,"LABEL, P.T.0.",,1,,,,,.,3...5555535
34,1,,172168-03301, ,"LABEL, SELECT",,1,,,...3...5555555
35,1,,172165-03471, ,LABEL, ,1,,,,,,2,,,,5,555>
36,1,,172183-03280, ,"LABEL, LOCK",.,2,,,,5,355,55555355>5
37,1,,172168-03250, ,LABEL , ,1,,,,,.,4,,,,,.5.5
38,1,,172168-03260, ,"LABEL, PATTERN D",,1,,,,,.4,.55535555
39,1,,172168-03410, ,LABEL, ,1,,,,,,4,,,,,,5:5>

40,1, ,121470-44540, ,"LABEL, SUB-TANK",,1,,,,.5555552355>5
42,1,,172162-03180, ,""LABEL ,HEATER SWITCH",,1,,,,5:6,5555355554
43,1,,172162-03190, ,"LABEL,WIPER SWITCH",,1,,,,,.6,,5555555>
44,1,,172165-03240, ,LABEL, ,1,,,,,,1,,.,,.5.5>

45,1, ,172165-03301, ,"LABEL,CAB",.,1,,,,,.6,,.555555>
46,1,,172165-03311, ,LABEL, ,1,,,,,,6,,,,,.5,5>
47,1,,172165-03321, ,LABEL, ,1,,,,,,6,,,,,.,.5,
48,1,,172165-03460, ,"LABEL, PATERN A",,1,,,,,.6,,5555555>
49,1, ,172164-03530, ,""LABEL ,WARNING", ,1,,,,,W,,,,,M50710,,,,,,
50,1,,172964-03480, ,LABEL, ,1,,,,,W,,,,,M50710,,,,,,
50-1,1,,172964-03481, ,LABEL,,1,,,,,N,,,,,*1995.06,,,,,,
51,1,,172173-03250, ,LABEL, ,1,,,,,W,,,,,M50928,,,,,,
52,1,,172142-03050, ,LABEL,,1,,,,,W,7,,,,M50501,,,,,,

1,1
1-1
2,2
3,2
4,2
5,2
6,2
7,2
8,2
9



>4 16 T AVEL 2 | M
Fig. LABEL (CABIN:SIDE LEVER)

Bt UNo. 112
R UNo. 2~32%88 4T
1 ING2~32
1 r =
|4 M
27  FRONT Bwea

10 i DETAILS OF &)

m [1140 \
2

"

24 @:“J RN

+ v X8 vIEWED FRou (B)
ReZs PAB  35-524v7
@ fsus i]) _BOWNET INSIDE  Sap7 NG sWITCH
oo 1
34 22 .]6 7 _
7 42 43 {2 ek
©»s8n 5 @ =

©Cn

j"} I~2|"7lllf— ]2
BEMI VRN
%@Pmmsssr

OPERATION SIDE
OF CUT-OFF LEVER

. BEANO. FIRlH R BANO, FTRIf B 4
Em...e SERIAL NO. & MACHINE SERIAL NO.
ENGINE SERIAL NO. IS INDICATED AT
IS INDICATED AT THIS LOCATION
: : THIS LOCATION 3537,38,39,48
B TES
IN THE OPERATION 19
MANUAL CASE N

o1




77 772190_03100 77 .'LABEL SET.' 7% 1 7% %%3%3%%7%73%%7%7%3%3)3
,1,,772190-03101, ,"LABEL ASSY",,,1,,,,N,,,,,,,M50710,,,,
? ,172190_03110, ,LABEL, ? ,1, 7% 9%%7%3%%3%3%%7%3%3%)3

,,172165-03130, ,""LABEL ,GREASE FEED",,,1,,,.5555555355>5
,,172168-03151, ,LABEL,,,1,,,,,,55555555>

»»,172519-03150, ,"LABEL, ACCEL™,,.1,,,,5,55555555>
,»,172168-03161, ,LABEL,,,1,,,,,,,.555555>

,,172141-03170, ,"LABEL, RESTART",,,1,,,555553555535
,2,,172168-03170, ,""LABEL,FEED WATER", ,,1,,,.5555535535553
,2,,172168-03191, ,LABEL,,,1,,,,,,55555555>
9-1,2,,172168-03211, ,LABEL,,,1,,,,N,,,,,,,M50710,,,,
10,2,,172141-03201, ,"'LABEL,ENGINE ROOM(C)", ,,1,,5555535555355>5
10-1,2,,172141-03202, ,"LABEL ,CAUTION", ,,1,,,,N,,,,,,,M50710,,,,
11,2,,172168-03201, ,LABEL,,,1,,,,,,55555555>
12,2,,172165-03220, ,"'LABEL, GREASE",,,1,,,.5555555955>5
13,2,,172171-03261, ,""LABEL ,BOOM™, , ,2,,,,555355535555»
14,2,,172519-03290, ,"LABEL, ENG.COVER", ,,1,,,,555553555553
14-1,2,,172519-04180, ,""LABEL ,WARNING", ,,1,,,,N,,,,,,,M50710,,,,
15,2,,172137-03301, ,""LABEL, TURNING LOCK",,,1,,,,.55553555535
16,2,,172142-03301, ,LABEL,,,1,,,,,555555555>
16-1,2,,172142-03302, ,"LABEL,CAUTION",,,1,,,,N,,,,,,,M50710,,,,
17,2,,172155-03310, ,"LABEL, OILING",,,1,,,,55555555555
18,2,,172141-03360, ,"LABEL, START SWITCH",,.,1,,,..55535555535
19,2,,172141-03371, ,""LABEL, PROTECTOR",.,,2,,,.5555555355>5
19-1,2,,172141-03372, ,LABEL,,,2,,,,N,,,,,,,M50710,,,,
20,2,,172165-03610, ,"LABEL A™,,.1,,,.5,55555555>
20-1,2,,172964-03610, ,"LABEL A",,,1,,,,N,,,,,,,M50710,,,,
21,2,,172165-03620, ,"LABEL B",,.1,,,.,.55555555>
21-1,2,,172164-03500, ,LABEL,,,1,,,.N,,,,,,,M50710,,,,
22,2,,172165-03660, ,"LABEL, BATTERY",,.,1l,,.,.35555555535
22-1,2,,172165-03661, ,"LABEL ,DANGER", , ,1,,,.N,,,,,,,M50710,,,,
23,2,,933112-52400, ,"LABEL, FUEL",,,1,,,,,55535555535
23-1,2,,172183-03250, ,LABEL,,,1,,,.N,,,,,,,M50710,,,,
24,2,,172147-03210, ,LABEL ,,.,1,,,,..555555555
25,2,,172964-03370, ,LABEL,,,1,,,,W,,,,,,,M50710,,,,
26,2,,172164-03510, ,LABEL,,,1,,,,W%,,,,,,,M50710,,,,
27,2,,172519-04300, ,LABEL,,,1,,,,W,,,,,,,M50710,,,,
28,2,,172164-03540, ,LABEL,,,1,,,.W,,,,,,,M50710,,,,
29,2,,172164-03520, ,"LABEL ,DANGER", , ,1,,,.,W,,,,,,,M50710,,,,
30,2,,172964-03390, , "LABEL ,WARNING", , ,1,,,,W,,,,,,,M50710,,,,
31,2,,172156-03280, ,LABEL,,,1,,,,W,,,,,,,M50710,,,,
32,2,,172519-04290, ,"LABEL ,WARNING",, ,1,,,,W,,,,,,,M50710,,,,
33,1,,172141-03160, ,""LABEL, OPERATION(C)",,.1,.,,.4.:55555545
34,1,,172141-03390, ,LABEL, ,,1,,,,.,4,,,,,,5:.>
35,1,,172168-03400, ,LABEL, ,,1,,,,,4,,,,,,555>
35-1,1,,172168-03401, ,LABEL,,,1,,,,N,4,,,,,,*1995.10,,,,
36,1,,121470-44540, ,"LABEL, SUB-TANK",,,1,,,.555553555553
38,1,,172165-03141, ,"LABEL ,FRONT", ,,1,,,,.7552555255>»
39,1,,172165-03240, ,LABEL, ,,1,,,,,1,,,,5,555>
40,1,,172151-03540, ,"LABEL,PATTERN A", ,,1,,,557 55353355335
41,1,,172168-03301, ,"LABEL, SELECT",,.,1,,,,.53,55555355>5
42,1,,172165-03231, ,"LABEL, P.T.0.",,,1,,,,.,3,,5555555>»

43,1, ,172511-03250, ,"LABEL, LEVER LOCK",,.,2,,,,.6,,.555555>
44,1, ,172151-03550, ,""LABEL,PATTERN B",,.,1,,,.,.2,555535555
45,1, ,172964-03480, ,LABEL,,,1,,,,W%,,,,,,,M50710,,,,
45-1,1,,172964-03481, ,LABEL,,,1,,,,N,,,,,,,*1995.06,,,,
46,1,,172164-03550, ,LABEL,,,1,,,,W,5,,,,,,M50710,,,,
47,1,,172173-03250, ,LABEL,,,1,,,.,W,,,,,,,M50928,,,,

48,1, ,172142-03050, ,LABEL,,,1,,,,W,8,,,,,,M50501,,,,

1,1
1-1
2,2
3,2
4,2
5,2
6,2
7,2
8,2
9



SHR(2e/E° 707N =)

Fig. LABEL (CANOPY : FRONT LEVER)
47
Figho.| 3[ -1 - B LNo. 2~ &8 HET s
1 INC. 2~32 i ,
3(%34,35,40 ] FRONT >
5 @wrem
y / DETAILS OF@)

VIERED FRON ©

HI RN
\%m—:g FrRoK © ©@ns8an e
VIEWED FROM
32 ‘
20 21 26
28 46
Ensan

VIEWED FROM®)

’/36
24 F
® '® w9
HS5EN 558

Fuka FRE  AF—FRAYF

vienep Frow ® VIEWED FRON © BONNET IS DE START[NG SW|TCH
5 41 22 16 17“—'—

Fidl | T

Ens8an

Pk, HBINO. FTZINI R
MACHINE SERIAL NO. &
ENGINE SERIAL ND,

IS INDICATED AT

BEEANO, T X0
MACHINE SERIAL NO.
IS INDICATED AT

THIS LOCATION

THIS LOCATION

1@)

EXERURAARE A TER
IN THE OPERATIGN
MANUAL CASE

13

Bz
PREV10US

===




77 772190_03100 77 .'LABEL SET.' 7% 373 1 7% %%%3%%7%7%%7%7%3%73
,1,,772190-03101, ,"LABEL ASSY",,,,1,,,N,,,,,,,,,M50710,,
? ,172190_03110, ,LABEL, E A ,1, 7% 9%%7%3%%7%3%3%7%3%3

,,172165-03130, ,""LABEL ,GREASE FEED",,,.1,,.:555555355>5
,,172168-03151, ,LABEL,,,,1,,,,,,,555555>

»»,172519-03150, ,"LABEL, ACCEL™,,,.,1,,,,,55555555>
,»,172168-03161, ,LABEL,,,,1,,,,.5.555555>

,,172141-03170, ,"LABEL, RESTART",,,,1,,5555535555535
,2,,172168-03170, ,""LABEL,FEED WATER", ,,,1,,,5555535535555
,2,,172168-03191, ,LABEL,,,,1,,,,,,,555555>
9-1,2,,172168-03211, ,LABEL,,,,1,,,N,,,,,,,,,M50710,,
10,2,,172141-03201, ,""LABEL ,ENGINE ROOM(C)™,,,,1,5555555332325
10-1,2,,172141-03202, ,"LABEL ,CAUTION", ,,,1,,,N,,,,,,,,,M50710,,
11,2,,172168-03201, ,LABEL,,,,1,,,,,,.555555>
12,2,,172165-03220, ,"'LABEL, GREASE",,,.1,,.:555555355>5
13,2,,172171-03261, ,"LABEL ,BOOM™, ,,,2,,,,,,5555555>
14,2,,172519-03290, ,"LABEL, ENG.COVER", ,,,1,,,555553555553
14-1,2,,172519-04180, ,""LABEL ,WARNING", ,,,1,,,N,,,,,,,,,M50710,,
15,2,,172137-03301, ,""LABEL, TURNING LOCK",,,,1,,,.55553555535
16,2,,172142-03301, ,LABEL,,,,1,,,,,5:555555>
16-1,2,,172142-03302, ,"LABEL ,CAUTION",,,,1,,.,N,,,,,,,,,M50710,,
17,2,,172155-03310, ,"LABEL, OILING",,,,1,,,5,555555555
18,2,,172141-03360, ,"LABEL, START SWITCH",,,.,1l,,..55535555535
19,2,,172141-03371, ,""LABEL, PROTECTOR",,,.2,,.:5535555355>5
19-1,2,,172141-03372, ,LABEL,,,,2,,,N,,,,,.,,,,M50710,,
20,2,,172165-03610, ,"LABEL A™,,,,1,,,,,55555555>
20-1,2,,172964-03610, ,"LABEL A",,,,1,,.,N,,,,,,,,,M50710,,
21,2,,172165-03620, ,"LABEL B",,,.,1,,,,,55555555>
21-1,2,,172164-03500, ,LABEL,,,,1,,.N,,,,,,,,,M50710,,
22,2,,172165-03660, ,"LABEL, BATTERY",,,,1l,,,.:5555555535
22-1,2,,172165-03661, ,"LABEL ,DANGER", ,,.,1,,.N,,,.,.,,,M50710,,
23,2,,933112-52400, ,"LABEL, FUEL™,,,.1,,,,,55555555>
23-1,2,,172183-03250, ,LABEL,,,,1,,,N,,,,,,,,,M50710,,
24,2,,172147-03210, ,LABEL ,,,,1,,,..:.5555555
25,2,,172964-03370, ,LABEL,,,,1,,.,W,,,,,,,,,M50710,,
26,2,,172164-03510, ,LABEL,,,,1,,,W%,,,,,,,,,M50710,,
27,2,,172519-04300, ,LABEL,,,,1,,,W,,,,,,,,,M50710,,
28,2,,172164-03540, ,LABEL,,,,1,,.W,,,,,,,,,M50710,,
29,2,,172164-03520, ,"LABEL ,DANGER", ,,,1,,,W,,,,,,,,,M50710,,
30,2,,172964-03390, , "LABEL ,WARNING",,,,1,,,W,,,,,,,,,M50710,,
31,2,,172156-03280, ,LABEL,,,,1,,,W%,,,,,,,,,M50710,,
32,2,,172519-04290, ,"LABEL ,WARNING",,,,1,,,W,,,,,,,,,M50710,,
33,1,,172141-03160, ,""LABEL, OPERATION(C)",,.,.1,,,.4.:55555545
34,1,,172141-03390, ,LABEL, ,,,1,,,.4,,,,,.,:.>
35,1,,172168-03400, ,LABEL, ,,,1,,,.,4,,,,,,,,,>
35-1,1,,172168-03401, ,LABEL,,,,1,,,N,4,,,,,,,,*1995.10,,
36,1,,121470-44540, ,"LABEL, SUB-TANK",,,,1l,,.555553555555
38,1,,172165-03141, ,"LABEL ,FRONT", ,,,1,,,.6,,.5.545 5>
39,1,,172165-03240, ,LABEL, ,,,1,,,,1,,,,,,,:,>

40,1, ,172151-03540, ,"LABEL,,PATTERN A", ,,.1,,..6,.,,555554
41,1,,172168-03301, ,"LABEL, SELECT",,,,1,,,.3,,55553555>5
42,1,,172165-03231, ,"LABEL, P.T.0.",,,.,1,,,.3,,.,,:5,5>

43,1, ,172183-03280, ,""LABEL, LOCK",,,.2,,,.5,555535555

44,1, ,172151-03550, ,""LABEL,PATTERN B",,,.1,,.,.2,,5,535555
45,1, ,172964-03480, ,LABEL,,,,1,,,W%,,,,,,,,,M50710,,
45-1,1,,172964-03481, ,LABEL,,,,1,,,N,,,,,,,,,1995.06,,
46,1,,172173-03250, ,LABEL,,,,1,,.W,,,,,,,,,M50928,,
47,1,,172142-03050, ,LABEL,,,,1,,,W,7,,,,,,,,M50501,,

1,1
1-1
2,2
3,2
4,2
5,2
6,2
7,2
8,2
9



SEMR(Fo/E" N =)
Fig. L ABEL(CANOPY:SIDE LEVER)

COUNTRY BN, 162
i BHLNo. 2~RNEKZET
Fig No. 1 INC. 2~32
1
¥
y Frovt (VB

27 DETAILS oF (1)

42
5B
© vqlog\lED FRON B =S
Ll'Sooo0 29— R4V F

STARTING SWITCH

7 -
s Fron = P17
v%m? Frou © OGS Fa

22D

£33 RN ©nzan

v IEWED FRONE) viewed Fron ©

43

GIEE

By b T L=

0. ERL
(G)PART ARE SET

FROM OPERATION SIDE

W&, HEINO. FTZI6 BN, FTRIMG @

OF CUT-OFF LEVER MACHINE SERIAL NO. & NACHINE SERIAL NO.
ENGINE SERIAL NO, IS INDICATED AT
IS INDICATED AT THIS LOCATION

THIS LOCATION

S
ISUABAER 13
IN THE OPERATION
MANUAL CASE

32 31

20 2]

VIEWED FrRoM@® ' 1 i



»»(72190-03180, ,"LABEL SET",,,,,1,,,5,55555555
,»172190-03140, ,"LABEL, SPECIFICATION",,,,.1,,,555555555>5
,»,172168-03151, ,LABEL,,,,.,1,,,,,.,5:555>
»»,172519-03150, ,"LABEL, ACCEL™,,,,.1,,..,:.5555555
,,172168-03161, ,LABEL,,,,,1,,,,,,555555>
,»,172147-03210, ,LABEL, ,,,.,1,,,,,,55:555>
2,,172168-03211, ,LABEL,,,,,1,,,,,.,.:555>
8,2,,172171-03261, ,"LABEL,BOOM™, , ,,.2,,,,,.555555>
9,2,,172171-03261, ,"LABEL ,BOOM™, ,,,,1,,,,5:555555>
10,2,,172168-03270, ,LABEL,,,,,1,,,,5,555555>
11,2,,172137-03301, ,"LABEL, TURNING LOCK",,,,.1,.,.5535555555
12,2,,172141-03360, ,""LABEL, START SWITCH",,,,.1,,,.5535555535
13,2,,172141-03440, ,LABEL, ,,,,1,,,5,5555555>5
14,2,,172165-03500, ,""LABEL ,GREASE FEED",,,,.1,,,5555555535
15,2,,172171-03510, ,"LABEL, GREASE",,,.,.1l,...5:555555>5
16,2,,172171-03700, ,LABEL, ,,,,1,,,5,55555555
i17,2,,172171-03710, ,LABEL,,,,,1
18,2,,172171-03720, ,LABEL, ,,,,1
19,2,,172171-03730, ,LABEL,,,,,2,,,,,.5:5555>
20,2,,172171-03740, ,LABEL,,,,,1,,,,,.555555>

2

1

1

1,1
2,2
3,2
4,2
5,2
6,2
7

21,2,,172171-03750, ,LABEL,,,,.,
22,2,,172171-03760, ,LABEL,,,,,
23,2,,172171-03770, ,LABEL, ,,,,1,,.,.:5555555
24,2,,172171-03780, ,LABEL ,,,,,1,,..,.5555555
25,2,,172171-03790, ,"LABEL, RADIATOR",,,.,.1,....5555955>5
26,2,,172171-03800, ,LABEL, ,,,,1,,,,5:5555555
27,2,,172171-03810, ,LABEL, ,,,,1,,,,,:5555555
28,2,,172125-03950, ,"LABEL, AIR CLEANER",,,,,1,,,,555555553
29,2,,121120-44800, ,"LABEL, RADIATOR",,,.,.1,....5555555>5
30,2,,124764-44810, ,LABEL ,,,,,1,,,,,.5555555
31,2,,124764-44920, ,"LABEL, ANTI-FREEZING",,,..,1,,..255355554
32,2,,22857-300050, ,""SCREW 3X 5", ,,,,4,.5535553533523
33,2,,933112-52100, ,"LABEL, FUEL",,,.,.1,...,5555555>
34,2,,172165-03231, ,"LABEL, P.T.0.",,,,,1,,.,,,,5:5555
35,2,,172168-03301, ,"LABEL, SELECT",,.,..,1l.,.,.555535555
37,1,,172183-03280, ,"LABEL, LOCK",,,,,1,,,5555553555>5
38,1,,172162-03180, ,"LABEL,HEATER SWITCH",,,,.1,,,.555555535
39,1,,172162-03190, ,"LABEL ,WIPER SWITCH",,.,,.1,,.:555555555
40,1,,172165-03301, ,"LABEL,CAB™, , ,,.1,,..:.5555555
41,1,,172165-03311, ,LABEL,,,,,1,,,,:.5555555
42,1,,172165-03321, ,LABEL,,,,,1,,,,:55555555
43,1,,172165-03460, ,"LABEL, PATERN A", ,,,.1,,,.555555535
44A,1,,172168-03510, ,LABEL,, ,,,,1,,,1,,.,,,,,,,
448B,1,,172168-03850, ,LABEL,, ,,,,1,,,2,,,,,,,,,,
45A,1,,172155-03790, ,LABEL,, ,,,,1,,,1,,,,,,,,,,
45B,1,,172149-03980, ,""LABEL, OILING E",,,,,1,,,2,,,5555555
46,1,,172171-03400, ,PLATE,,,,,1,,W,,,,,,,,,,,M51311



SHIR(Fob” v:EX, ASHEAR)
Fig. LABEL.(CABIN:EX, AS SPEC. )

RHUND 12
R UNo. 2~ XL ET
1 INC. 2~35
34 ] 28
" 7
IF72Y—F = y
44 = AIR CLEANER RADIATOR
* ¢ E 8 {
CABIN INSIDE ®nsen 26 25 3p
© © Ve FROM (&) =i © oy o Lrt—
5. ENI'
’ PART ARE SET
0 FROM OPERATION SIDE
s OF LOCK LEVER
(i 12
vt Koky b8
i @ o BONNET |N3|9522 18 45 S?}ﬂ;?Z‘f‘Uﬂ:
| LEE-W ING SWITCH
‘ ViEwED Frow © \ \ \ —
1 o oL
HhS RN - N -]
VC%E;FROM —

Y

J_ oo 13 l — 2 ai
38/ \39 ®nsa0 >

viewep FRou ® |

©nsan
VIEWED FRON ©

N L

42
15 | '
.i‘?
32 *yErE7THH b 3
CABIN DOOR INSIDE
Wik, MEN. THLE , o N
MACHINE SERIAL NO. & T | |AGHINE SN M| g 2]
ENGINE SERIAL NO, = IS INDICATED AT
IS INDICATED AT THIS LOCATION
THIS LOCATION -
DB
IN THE OPERATION
MANUAL CASE
f r]_/24
9 m,
27




»»72190-03180, ,"LABEL SET",,,,,.1,,,,55555555
,»,172190-03140, ,"LABEL, SPECIFICATION",,,,..,1,,555555555>5
,»,172168-03151, ,LABEL,,,,,,1,,,,.,,,:55>
,»,172519-03150, ,"LABEL, ACCEL™,,,,,,1,..,.5555555
,,172168-03161, ,LABEL,,,,,.1,,,,,,:5555>
,»,172147-03210, ,LABEL, ,,,,.,1,,,,,,5:55>
2,,172168-03211, ,LABEL,,,,,,1,,,,.5.:555>
8,2,,172171-03261, ,"LABEL ,BOOM™, , ,,,.2,,,,.555555>
9,2,,172171-03261, ,"LABEL ,BOOM™, ,,,,.1,,,,.5:5555>
10,2,,172168-03270, ,LABEL,,,,,.1,,,,,,,.5.5>
11,2,,172137-03301, ,"LABEL, TURNING LOCK",,,,.,.1,,55535555555
12,2,,172141-03360, ,"LABEL, START SWITCH",,,,..1,,.5535555535
13,2,,172141-03440, ,LABEL, ,,,,.1,,,,,,5.5555
14,2,,172165-03500, ,""LABEL ,GREASE FEED",,,,,51,,5555555535
15,2,,172171-03510, ,"LABEL, GREASE",,,.,..1l,..55555555>5
16,2,,172171-03700, ,LABEL,,,,,.1,,,,5,555555
i17,2,,172171-03710, ,LABEL, ,,,,,1
18,2,,172171-03720, ,LABEL, ,,,,,1
19,2,,172171-03730, ,LABEL, ,,,,,2
20,2,,172171-03740, ,LABEL,,,,,,1,,,,.5.55555

2

1

1

1,1
2,2
3,2
4,2
5,2
6,2
7

21,2,,172171-03750, ,LABEL,,,,,,
22,2,,172171-03760, ,LABEL,,,,,,
23,2,,172171-03770, ,LABEL,,,,,,
24,2,,172171-03780, ,LABEL , ,,,,,1,..,.5.55555
25,2,,172171-03790, ,"LABEL, RADIATOR",,,,..1,.255555955>5
26,2,,172171-03800, ,LABEL, ,,,,,1,,,,,5.55555
27,2,,172171-03810, ,LABEL, ,,,,,1,,,,,,,5555
28,2,,172125-03950, ,"LABEL, AIR CLEANER",,,,,.1,,,.55555555
29,2,,121120-44800, ,"LABEL, RADIATOR",,,,..1,..55555555>5
30,2,,124764-44810, ,LABEL ,,,,,,1,,,,.5.55555
31,2,,124764-44920, ,"LABEL, ANTI-FREEZING",,,.,.1,..,.25355554
32,2,,22857-300050, ,""SCREW 3X 5", ,,,,:4,555553553523
33,2,,933112-52100, ,"LABEL, FUEL",,,,..1,...5555255>
34,2,,172165-03231, ,"LABEL, P.T.0.",,,,,.1,.,,55555555
35,2,,172168-03301, ,"LABEL, SELECT",,...,.1l,,.555535555
37,1,,172183-03280, ,"LABEL, LOCK",,,,,:2,5555555355>5
38,1,,172165-03141, ,"LABEL,FRONT", ,,,.51,,55535555535
39A,1,,172168-03510, ,LABEL, ,,,,,1,,1,,,,,.,.,,
398,1,,172168-03850, ,LABEL,, ,,,,,1,,2,,,,,.,,,>

40,1, ,172151-03540, ,"LABEL,PATTERN A", ,,...1,...5555355>5
41A,1,,172155-03790, ,LABEL,, ,,,,,1,,1,,,,,,,,,,
41B,1,,172149-03980, ,"LABEL, OILING E",,,,,,1,.,2,,,5555555
42,1,,172171-03400, ,PLATE,,,,,,1.,W,,,,,.,,,.,,,M51311



MR ($4/L" (EX, ASHEER)

Fig. U LABEL(CANOPY:EX, AS SPEC.)
COUNTRY| JPIE X]AS BHLN 11
FigNo.| 4 | 6] 6 {lﬁégﬁ;sﬁ&az;ﬁv

1

40 | 4

28

N 0 . IFoY—F
AIR CLEANER

2931

37

25 ®®#oysLis—
BEMS VBN

®nsan !5:{_:—’&"[0§

6 M yemrw® @ S5T
RADIATOR
35

viewep FRoW©  VIEWED FrRow ©

42
IRERATIA A
IN THE OPERATION
MANUAL CASE

O™

Moo AR

PART ARE SET
30 FROM OPERATION SIDE
OF LOCK LEVER

12

41
AY =524 9F
) BONNET INSIDE 18\ Sranring switcH
13 ]
[ ) |
22 []D sn-.‘ 1 @ K
©ns80 @ns8an

10 O og .- 38
5 "‘f A==
el |
el
B4, PRBANO, FTHIGIE PENO, FTHi4 I 213
MACHINE SERTAL NO, & MACHINE SERIAL NO.
ENGINE SERIAL NO, IS INDICATED AT 8
IS INDICATED AT 177 23 THIS LOCATION
THIS LOCATION




,1,,172141-03202, ,""LABEL,CAUTION",1,1,1,1,,,,,555555554
,1,,172519-04290, ,"LABEL ,WARNING",1,1,1,1,,,,,555555555
,1,,172519-04300, ,LABEL ,1,1,1,1,,,,,,.555555>
»»,172156-03280, ,LABEL ,1,1,1,1,,,,,,.5555555
,,172142-03302, ,""LABEL,CAUTION",1,1,1,1,,,,5555555555
,»,172141-03372, ,LABEL,2,2,2,2,,,,,,,,,,,55>
,»,172964-03370, ,LABEL,1,1,1,1,,,,,,,,,5555>
8,1,,172964-03390, ,""LABEL ,WARNING",1,1,1,1,,,,,555555555
9,1,,172964-03480, ,LABEL,1,1,1,1,,,,,5.555555>
9-1,1,,172964-

03481, ,LABEL,1,1,1,1,,,N,,,*1995.06, ,*1995.06, ,*1995.06, ,*1995.06, ,
10,1,,172164-03500, ,LABEL,1,1,1,1,,,,,555555535
11,1,,172164-03510, ,LABEL,1,1,1,1,,,,,555555535
12,1,,172164-03520, ," LABEL,DANGER",1,1,1,1,,,,5:555555555
13,1,,172164-03530, ," LABEL ,WARNING" ,1,1,,,,,,5555535554
14,1, ,172164-03540, ,LABEL,1,1,1,1,,,,,555555535
15,1,,172964-03610, ,"LABEL A™,1,1,1,1,,,,,55555555>»

16,1, ,172165-03661, ,""LABEL ,DANGER",1,1,1,1,,,,,,5555555>»
17,1,,172519-04180, ,"LABEL, ,WARNING",1,1,1,1,,,,,,5555555>»
18,1,,172164-03550, ,LABEL,1,,1,,,,,5555555555

N~NoOo o~ WNR

1
1
1
1
1
1
1



Fig.

REHHR

SAFETY LABEL

15 10 2 14

/

8

YA K Ls—HiE
SIDE LEVER SPEC.

1211 713

RLSGROBA TR L, BRHBEEISRTS
LOCATION OF PASTE SAFETY LABEL IS REFER TO THE MANUAL

2

3

[[Hita 9 = S ORBOENIT &
HIPTT G ERELTC

ALy,
oL 6 Fues
STEMHITE AL,
AWELET,

rYis

= =
LoRpTARETASILLY.
PYBTGLT LR
llfl.tmlsemv
.

A &

AR TR
EHCERBIC

B U EMLLTT AL,

SRR THERTH 2T AL,

Ty o TS {UYDLTERE
BTGy > TERIAL

TF&LY

WY ) S FRERE e T
EYRATT,

EAORY CERT LRSI T
NS LTRALS LSRRG BT,

W = TARMALT
o

4
n EIR

sl d B AERLTYET,
[*nmas » roaseRe

LTS EE
PHLETLEENEAY Y,

BIRTAYBLL, SHE
TEEEhIS YET,

ZYYUUERGIREDIL €T T
SRSl

Oy bi2MTROC &,
D77 U7 7 o FITERG

[1-%

iy

e ey
i yme 2370 7ot eemL T2 (]
WYETER

SMEERTUAT B0, T - §0 - BRL 4T
R M E

ik, - o BELEAT
S ARREIUN ST LIRIET,

= Erann
o
ArectarnoAL ¢

NI RS T T, R

T

<

O il
e WEE ¢ CY. SR T
FuThRoNAVETTINC L

Lrcran,

uurcon e tan o TER
ELTBARE-T (It

JB7 i s LERET. 0L EeT |

Py
[Basnnam e renvoTc e

19

BRI
IN THE OPERATION
MANUAL CASE

I3 k72 AORMLAAR
e




,,772164-05100, ,"TOOL SET",1,1,1,1,1
,»,172614-38300, ,"PIN 5X45, LOCK",4,4
,»104200-92350, ,"DRIVER, SCREW",1,1
,»,119640-92750, ,""WRENCH, FILTER",1
,»,28110-080100, ,""WRENCH 8X10",1,1
,,28110-120140, ,"WRENCH 12X14",2,

1
2
2
2
2
2 2
2,,28110-170190, ,""WRENCH 17X19",1,1

1

1

1
2
3
4,
S,
6,
7,

8,2,,28110-220240, ,""WRENCH 22X24",1,
9,2,,28110-270300, ,"WRENCH 27X30",1,1,
10,2,,28150-080000, ,"'BAR WRENCH 8',1,
11,2,,28227-271400, ,""BOX WRENCH",1,1,1
12,2,,28230-120250, ,""TURNING HANDLE",1
13,2,,933110-09700, ,""HOSE, GREASE",1,1
13-1,2,,933110-09701, ,""HOSE,
GREASE™,1,1,1,1,1,1,N,,,M50710, ,M50710, ,M507
14,2, ,933110-09800, ,""GUN 800, GREASE"™,1,1,1,
14-1,2,,933110-09801, ,'""GUN 800,
GREASE",1,1,1,1,1,1,N,, ,M50710, ,M50710, ,M50710, ,M50710, ,M50737, ,M50737
15,2,,933110-90000, ,"BAG, TOOL",1,1,1,1,1,1,,,,,,555555

16,2,,933171-00470, ,PLIER,1,1,1,1,1,1,,,,.555455>

17,2,,172122-05100, ,NOZZLE,1,1,1,1,1,1,,,.,355554

17-1,2,,172122-

05101, ,NOZZLE,1,1,1,1,1,1,N,,,M50710, ,M50710, ,M50710, ,M50710, ,M50737, ,M50737
18,1,,172119-68600, ,BUCK, ,,,,1,1,,,,,,:.555>

19,1,,22117-080000, ,"WASHER 8", ,,,,2,2,,,,,,,55555

20,1,,26116-080202, ,"'BOLT M 8X 20 PLATED™,....2.2,.,255353554
21,1,,26716-080002, ,"NUT M 8",,,,,2,2,,,,,,5.555

23,1,,172176-07330, ,"BAG, MANUAL",1,1,1,1,,,W,,,M50715, ,M50715, ,M50715, ,M50715, ,

PRy
PRy
PRy
Rl v
DL

0, ,M50710, ,M50737, ,M50737

5111111111111111

1
1



T8
Fig. TOOL

B UNo. 113
R LN 20 1TEBHET
1 INC. 2~17

1 2

A

10

11



,1,,172168-11300, ,"EXTENSION PIPE,EXH",1,1,1,1,1,1,,,,.555555>
,1,,172168-11310, ,CLAMP,1,1,1,1,1,1,,,,,,,5555>
,1,,22117-080000, ,""WASHER 8",1,1,1,1,1,1,,,,,5555555
,»,22217-080000, ,"'SPRING WASHER 8',1,1,1,1,1,1,,,,,,55555>
,,26106-080552, ,""BOLT M 8X 55 PLATED",1,1,1,1,1,1,,,,,.555555

,26706-080002, ,"NUT M 8",1,1,1,1,1,1,,,,,,,5,55>

RPRR R R R

1
2
3
4
5
6



775~
Fig. MUFFLER



1,1,,172168-11500, ,"HOSE,AIR CLEANER™,1,1,1,1,1,1,,,,.4555555>
2,1,,194250-51660, ,""BAND 250",1,1,1,1,1,1,,,,,5555535
3,1,,23000-070000, ,"CLAMP 70",1,1,1,1,1,1,,,,,555555>



Fig. ] 0 :-ilg’(?LgAl:l-EFT

//7%-%'/ REFER TO Fig. ENG.




1A,1,,172165-12100, ,"LEVER ASSY, ACCEL.",1,1,1,1,1,1,,,,.555555>
1B8,1,,172179-12100, ,"LEVER,ACCEL",,,,,1,1,,1,,,,555555
1c,2,,172165-12140, ,GRIP(RED,1,1,1,1,1,1,W,,,""FROM 1ST",,"FROM 1ST",,"FROM
isTt",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST"

2A,1,,172168-12100, ,"CABLE F,ACCELERATOR",1,,1,,,,5555555355>5
2B,1,,172168-12110, ,""CABLE,ACCEL(S)",,1,,1,1,1,,,,.....55
3,1,,172137-12270,,"JOINT, CABLE",1,1,1,1,1,1,,,,,5555535
4,1,,172141-12280, ,""CLAMP, ACCEL WIRE"™,1,1,1,1,1,1,,,,,5555555
5,1,,172113-12521,,"PIN, CABLE",1,1,1,1,1,1,,,,,555555>
6,1,,1C6281-52310, ,""PIN 6,COME-OFF SNAP',2,2,2,2,2,2,,,,3,555355>5
7,1,,1A1040-56900,,"PIN 6X 17",1,1,1,1,1,1,,,,.555555>

8,1, ,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,1,1,1,1,,,,,5555535
9,1,,22137-060000, ,""WASHER 6, POLISHED",2,2,2,2,2,2,,,,3:5535533>»
10,1,,22217-080000, ,"SPRING WASHER 8',2,2,2,2,2,2,,,,.555355>
11,1,,26013-100302, ,""BOLT M10X 30'",2,2,2,2,2,2,,,,2555355>5

12,1, ,26116-080162, ,"BOLT 8X16",2,2,2,2,2,2,,,,5355553



1 ‘] 7 7 V(LK)
Fig. ACCELERATOR(STANDARD SPEC. )

700 b L~
FRONT LEVER SPEC.

12 U4 FLA—H#
10 SIDE LEVER SPEC.




1A,1,,172190-08200, ,"'DECELERATE(F) KIT",1,,1,,,5555555353555>
1B,1,,172190-08210, ,"'DECELERATE(S) KIT",,1,,1,,,,55555355555
2,2,,172190-03200, ,LABEL,1,1,1,1,,,,,,,5555555
3A,2,,172190-12120, ,,CABLE,1,,1,,,,,,,55555555
3B,2,,172190-12130, ,""CABLE(ACCELERATOR OD",,1,,1,,,,5555555535
4,2,,172164-12160, ,"LINK B CMP*",1,1,1,1,,,,,555555555

6,3, ,24550-014200, ,"BUSH 14X20",1,1,1,1,,,,,55555555>»
7,2,,172164-12200, ,"SHAFT CMP",1,1,1,1,,,,,555555535
8,2,,172175-12230, ,"LINK A",1,1,1,1,,,,,,5555555>
9,2,,172190-12260, ,"'BASE CMP",1,1,1,1,,,,5555555555

11,3, ,24550-014200, ,"BUSH 14X20",1,1,1,1,,,,,555355554
12,2,,172175-12350, ,""SPRING, RETURN",1,1,1,1,,,,,555555555
13,2,,172190-12360, ,CABLE,1,1,1,1,,,,,5535555535
14,2,,172175-12370, ,PLATE,1,1,1,1,,,,,55355335235
15,2,,172190-12380, ,COVER,1,1,1,1,,,,,5555355555
16,2,,172113-12521, ,"PIN, CABLE",1,1,1,1,,,,,.55555555
17,2,,172162-17180, ,SOLENOID,1,1,1,1,,,,,555555535
18,2,,194440-51620, ,""CLAMP, WIRE HARNESS",1,1,1,1,,,,,5535555535
19,2,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",6,6,6,6,,,,,5555355555
20,2, ,1A3809-56915, ,"PIN 6X 20",1,1,1,1,,,,.55555955>
21,2,,119620-66820, ,JO0INT,1,1,1,1,,,.,.425555553
22,2,,22137-060000, ,"WASHER 6, POLISHED" ,7,7,7,7,,3535535335535
23,2,,22217-080000, ,"SPRING WASHER 8",2,2,2,2,,,,:5535235535
24,2,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,.,55555555>5
25,2,,22351-040025, ,"PIN 4X25,SPRING™,1,1,1,1,,,,5555555555
26,2,,24311-000210, ,"0-RING 1A P-21.0",4,4,4,4,,.,.5535235222
27,2,,26013-060162, ,""BOLT M 6X 16",2,2,2,2,,,553555353524
28,2,,26013-080202, ,"BOLT W/WASHER M8X20",2,2,2,2,,,,55535552335
29,2,,26116-080162, ,""BOLT 8X16",2,2,2,2,,,,,52555255>»
30,2,,26116-100162, ,"BOLT M10X 16 PLATED",1,1,1,1,,,.:555555525
31,2,,26716-060002, ,"NUT 6",1,1,1,1,,,,5,55555555
32,2,,933152-09280, ,""BAND 170",5,5,5,5,,,,55535555535
33,2,,933166-17730, ,"WASHER 10.5X30",1,1,1,1,,,,,.55535554
34,1,,172137-12270, ,"JOINT, CABLE",1,1,1,1,,,,.,5555555>
35,1,,172165-12100, ,"LEVER ASSY, ACCEL.",1,1,1,1,,,,..55535554
36,2,,172165-12140, ,GRIP(RED,1,1,1,1,,,,,553555555
37,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",2,2,2,2,,,,5535535535>»
38,1,,1A1040-56900, ,"PIN 6X 17",1,1,1,1,,,,,.5.535555

39,1, ,1A1380-58050, ,"GROMMET 16X20X4.5",1,1,1,1,,,.,52555255>
40,1, ,26013-100302, ,""BOLT M10X 30",2,2,2,2,,,,555552355>5



‘I 2 7 47 Ib(09 937 MERE)
Fig ACCELERATOR(ONE TOUCH DECEL SPEC. )

§—29
—2
e—18
1A
A g

D8y FTENEY B
ONE TOUCH DECEL KIT
172190-08200 70 7kkn" =)

(FRONT LEVER)
172190- 08210("!- A=)

DE LEVER)

IFBNo. IZUJEH:', UNo. TAR A B EF#EIE
THENo. 1058 8F T &y
Detail is shown in Fig. 105

K\V'-/ Zov b Lss—iti%
FRONT LEVER SPEC.

| .
: 4k Ls—FE
\i/-'/ SIDE LEVER SPEC.




,»196420-02310, ,""ABSORBER, SHOCK",2,2,2,2,2,2,,,,3:555535>»
,,172146-13101, ,BRACKET,1,1,1,1,1,1,,,,,,555555
,,172168-13101, ,"MOUNT(R), ENGINE™,1,1,1,1,1,1,,,,5555555>
,,172146-13111, ,BRACKET,1,1,1,1,1,1,,,,,5555555
,»,172168-13120, ,""MOUNT(L), ENGINE™,1,1,1,1,1,1,,,,,5555555
,,172168-13150, ,BRACHET ,2,2,2,2,2,2,,,,553555554
1,,172168-13181, ,""BRACKET COMP.,ENGINE",2,2,2,2,2,2,,,,5355555135
8,1,,172162-13200, ,"BOLT M10X30'",8,8,8,8,8,8,,,.55555555
9,1,,172124-13230, ,"'STOPPER, ENGINE',4,4,4,4,4,4,,,,.,:55455>
10,1,,172168-13250, ,""ABSORBER,SHOCK 180",2,2,2,2,2,2,,,,,53555535
11,1,,172131-37170, ,""BOLT M12X 30",6,6,6,6,6,6,,,,,5555555
12,1,,172137-46040, ,"'SEAT, SPRING",8,8,8,8,8,
13,1, ,22217-100000, ,"'SPRING WASHER 10',8,8,8,
14,1,,22217-120000, ,"'SPRING WASHER",6,6,6,6,6
15,1,,22217-120000, ,"'SPRING WASHER",8,8,8,8,8 23333339335

16,1, ,26013-100252, ,""BOLT W/WASHER M10X25",8,8,8,8,8,8,,,,5553535555
17,1,,26013-120302, ,"'BOLT W/WASHER M12X30',8,8,8,8,8,8,,,555553555>»
18,1, ,26716-120002, ,"'NUT 12",8,8,8,8,8,8,,,.55555555

RPRR R R R

1
2
3
4
5
6
7

8,,,,,,,,,,,,
8

,8,8,,,,,,,,,,,,
16111111111111
,8,,



Fig. 1 3 I:EEN(‘E/II\E%!OIVJI'\?T./ "




,1,,172122-13300, ,""STAY, RADIATOR™,1,1,1,1,1,1,,,,,5555555

,1,,172168-13300, ,""MOUNT CMP,RADIATOR",2,2,2,2,2,2,,,,35535533>»
,1,,172122-13310, ,"'"MOUNT, RADIATOR",4,4,4,4,4,4,,,,,5535535>»

,1,,172168-13330, ,"STAY,MOUNT"",1,1,1,1,1,1,,,,.,555555>

,1,,172126-13370, ,""HOSE(C) , WATER DRAIN",1,1,,,1,,,,55555555>5
5-1,1,,172171-14600, ,"HOSE 800",1,1,1,1,1,1,N,,,M50967, ,M50967, ,,,, ,M50967
6,1,,172168-13370, ,""BRACKET COMPL.",1,1,1,1,1,1,,,,,,555555

7A,1,,172149-13500, ,HOSE,1,1,,,1,,,,,55555555

7A-1,1,,172164-14630, ,""HOSE  400",1,1,,,1,,N,, ,M50967, ,M50967, ,, ,, ,M50967
7B,1,,172734-14620, ,"PIPE L=300, FUEL",,,1,1,.1,,,,,5555555

8,1,,129030-44501, ,RADIATOR,1,1,1,1,1,1,,,,,,555554

8-1,1,,129030-

44502, ,RADIATOR,1,1,1,1,1,1,N,,,*1995.06, ,*1995.06, ,*1995.06, ,*1995.06, ,*1995.06
,»,71995.06

9,2,,121250-44590, ,CLAMP,2,2,2,2,2,2,,,,3,555355»

10,2,,124450-44590, ,CAP,1,1,1,1,1,1,,,,,5555545

11,2,,171064-44610, ,SHROUD,1,1,1,1,1,1,,,,,5555555

12,2,,129030-44650, ,""RADIATOR SUB-ASSY",1,1,1,1,1,1,,,,,5555535
13,2,,124450-44800, ,"LABEL, RADIATOR",1,1,1,1,1,1,,,,.555555>
14,2,,129030-59530, ,"PIPE, FUEL D12XL200',1,1,1,1,1,1,,,,.555455>
15,2,,26014-080122, ,"BOLT M 8X 12",4,4,4,4,4,4,,,,,:52552

16,1, ,121468-44510, ,""SUB-TANK ASSY",1,1,1,1,1,1,,,,.555555>»

17,2,,121470-44521, ,"'BODY,SUB-TANK",1,1,1,1,1,1,,,,.555555>»

18,2,,121450-44531, ,CAP,1,1,1,1,1,1,,,,,,555555

19,2,,121468-44540, ,""PLUG, SUB-TANK"™,1,1,1,1,1,1,,,,,.555555

20,2,,124450-44560, ,CLAMP,1,1,1,1,1,1,,,.,2555545

21,2,,121470-44581, ,GASKET,1,1,1,1,1,1,,,,.,4555555>»

22,2,,23065-070130, ,"PIPE 7X 130",1,1,1,1,1,1,,,,.,555555>»

23,1,,121470-44540, ,"LABEL, SUB-TANK",1,1,1,1,1,1,,,,.555455>
24,1,,119812-44570, ,"NET, WIRE™,1,1,1,1,1,1,,,,,.555555
25,1,,119812-49010, ,"PIPE (A), C. WATER",1,1,1,1,1,1,,,,,555555>
26,1,,119812-49020, ,"PIPE (B), C. WATER",,,1,1,,1,,,,5555555>
27,1,,119812-49040, ,PIPE(B1),1,1,,.1,,,,:55555555

28,1,,119812-49050, ,PIPE(B),1,1,,,1,,,.:5255553>

29,1,,121450-49110, ,"COCK ASSY, 3-WAY",1,1,1,1,1,1,,,.,,,555554
30,2,,121450-49100, ,"BODY, COCK™,1,1,1,1,1,1,,,,5555555>

31,2,,121250-49121, ,PLUG,1,1,1,1,1,1,,,,,,555555

32,2,,24311-000160, ,"0-RING 1A P-16.0",1,1,1,1,1,1,,,,,,555555
33,1,,124766-59050, ,"CLAMP 12" ,4,4,4,4,4,4,,,,,,.3:5555

34,1,,22137-060000, ,"WASHER 6, POLISHED,2,2,2,2,2,2,,,,.55555>»
35,1,,22137-080000, ,"WASHER 8, POLISHED,2,2,2,2,2,2,,,,3:555355>5
36,1,,23010-038000, ,""CLAMP 38",4,4,4,4,4,4,,,,,3:535535

37,1,,26013-060202, ,"BOLT M 6X 20",2,2,2,2,2,2,,
38,1,,26013-080162, ,""BOLT W/WASHER M8X16',6,6,6,
39,1,,26013-080162, ,""BOLT W/WASHER M8X16',2,2,2,
40,1,,26013-080162, ,""BOLT W/WASHER M8X16",2,2,2,
41,1, ,26013-100202, ,"BOLT W/WASHER M10X20",4,4,4,4,4,4,,,,,:55233>
42,1, ,26051-080002, ,""NUT M 8",8,8,8,8,8,8,,,..,555555

6.6.6
21212111111111111
2,2,2



145-‘)‘1—9 & v b
Fig. RADIATOR & MOUNT

* v / Ei1HH
CANOPY SPEC.

7

REFER TO Fig. 23




,2,,1E6760-03470, ,""HOSE C*,1,1,1,1,,,,2,,,,,,5,5>
,2,,172190-12390, ,STAY,1,1,1,1,,,.2,,,,,,5,5>

,2,,124766-59050, ,""CLAMP 12',2,2,2,2,,,,2,,5355552135
,2,,22217-080000, ,"SPRING WASHER 8',1,1,1,1,,,.2,,,,,5555>
5,2,,26116-080202, ,"'BOLT M 8X 20 PLATED,1,1,1,1,,,,2,,,5555555
6,2,,933152-09280, ,""BAND 170",1,1,1,1,,,.2,,,3555535
7A,1,,772168-14101-1, ,"TANK ASSY, FUEL™,1,1,1,1,1,1,,,,.555555>
7B,1,,772168-14101, ,""FUEL TANK(YELLOW:87)",,,,,1,1,,1,,,555555>»
8,2,,104200-11920, ,C0CK,1,1,1,1,1,1,,,,,,555555
9,2,,172162-14180, ,""GAUGE UNIT,FUEL",1,1,1,1,1,1,,,,.555455>
10,2,,172162-14200, ,GASKET,1,1,1,1,1,1,,,,,5555545
11,2,,172141-14260, ,FLOAT,1,1,1,1,1,1,,,,,5555555
12,2,,172122-14300, ,""CAP, FUEL TANK",1,1,1,1,1,1,,,,,5555555
12-1,2,,172122-14301, ,""CAP, FUEL
TANK",1,1,1,1,1,1,N,,,M51757, ,M51757, ,M51757, ,M51757, ,M51757, ,M51757
13,3, ,105430-55070, ,GASKET ,1,1,1,1,1,1,,,,,5555555
13-1,3,,172122-

14350, ,GASKET,1,1,1,1,1,1,S,3, ,M51757, ,M51757, ,M51757, ,M51757, ,M51757, ,M51757
15,3,,172168-14220, ,"'SEAL A,CR SPONGE',1,1,1,1,1,1,,,,.555555>
16,3,,172168-14240, ,"'SEAL B,CR SPONGE'",2,2,2,2,2,2,,,,.555355>5
17,3,,172168-14320, ,"RUBBER,SEAL C",1,1,1,1,1,1,,.,.555555>»
18,2,,172142-14421, ,""HOSE, FUEL GAUGE",1,1,1,1,1,1,,,,,,555555
19,2,,101504-55101, ,""STRAINER,FUEL INLET",1,1,1,1,1,1,,,,,,555555
19-1,2,,172183-14250, ,"FILTER
(FUEL",1,2,1,1,1,1,N,,,M50967, ,M50967, ,M50967, ,M50967, ,M50967 , ,M50967
20,2,,22217-050000, ,"SPRING WASHER 5",5,5,5,5,5.,5,,.,.,3555545
21,2,,23010-014000, ,"CLAMP 14",2,2,2,2,2,2,,,5535335535
22,2,,26557-050122, ,""'SCREW M 5X 12",5,5,5,5,5,5,,,.55555554
23,1,,172137-14610,,"PIPE (B), FUEL",1,1,1,1,1,1,,,,5555555>
23-1,1,,1E6760-03470, ,""HOSE
¢',1,1,1,1,1,1,N,,,M51010, ,M51010, ,M51010, ,M51010, ,M51010, ,M51010
24,1,,172142-14620, ,"'"HOSE L750, FUEL',1,1,1,1,1,1,,,,,,555555
24-1,1,,172171-14600, ,""HOSE
goo0",1,1,1,1,1,1,N,,,M50579, ,M50579, ,M50579, ,M50579, ,M50579, ,M50579
25,1,,172126-16540, ,"CLAMP 10X70'",1,1,1,1,1,1,,,,.555455>
26,1,,194440-51620, ,"CLAMP, WIRE HARNESS",1,1,1,1,1,1,,,,.555555>
27,1,,129335-55700, ,""SEPARATOR, WATER"™,1,1,1,1,1,1,,,,,5555545
28,2,,104200-55321, ,"VALVE, TAPER™,1,1,1,1,1,1,,,,,555555>»
29,2,,104200-55330, ,"SPRING, TAPER VALVE",1,1,1,1,1,1,,,,...5555>
30,2,,104200-55341, ,""HANDLE, COCK",1,1,1,1,1,1,,,,,,555555
31,2,,124064-55510, ,""BOWL, FUEL STRAINER,1,1,1,1,1,1,,,,.555555>
32,2,,102103-55520, ,0-RING,1,1,1,1,1,1,,,,,555555>
33,2,,110250-55610, ,"RING, RETAINING",1,1,1,1,1,1,,,,.555455>
34,2,,121257-55720, ,"SPRING, SCREEN',1,1,1,1,1,1,,,,.555455>
35,2,,121257-55731, ,FLOAT,1,1,1,1,1,1,,,,.555455>
37,2,,101720-55750, ,"PLUG 6',2,2,2,2,2,2,,,,3555355>»
38,2,,104200-55750, ,""'SCREW M 4",1,1,1,1,1,1,,,,.555555>»
39,2,,171081-55910, ,SCREEN,1,1,1,1,1,1,,,,,,,55555

40,2, ,23418-060000, ,""GASKET 6, NYLON",2,2,2,2,2,2,,,,5,535554
41,2, ,24311-240100,,"0-RING 1A P-10A",1,1,1,1,1,1,,,,,,535554
42,1, ,124766-59050, ,""CLAMP 12",6,6,6,6,6,6,,,,,5555555
43,1,,22217-080000, ,"SPRING WASHER 8'",1,1,1,1,1,1,,,,,5555545
44,1, ,26116-080652, ,"'BOLT M 8X 65 PLATED",1,1,1,1,1,1,,,,,,,55555
45,1,,172168-14270, ,""COVER ASSY",,,,.1.,1,..,.555455>
46,2,,172168-14230, ,PLATE, ,,,,1,1,,,,,,,.5.,>

47,1, ,22217-080000, ,"SPRING WASHER 8",,,..,2,2,,5555555535
48,1,,26116-080162, ,"BOLT 8X16",,,,,2,2,,,553525535

49,1, ,933110-00301, ,"KEY ASSY",1,1,1,1,1.,1,,,.,.555555
50,1,,194145-04810, ,"WASHER 10",6,6,6,6,6,6,,,,,,555555
51,1,,172142-14320, ,"GAUGE, FUEL",1,1,1,1,1,1,,.,,..55455>
52,1,,22217-100000, ,"SPRING WASHER 10',6,6,6,6,6,6,,,,55555555
53,1,,23080-013000, ,"CLAMP 13,HOSE",1,1,1,1,1,1,,,,,,555554
54,1,,26116-100252, ,"BOLT M10X 25 PLATED",6,6,6,6,6,6,,,,.,555555>

1
2
3
4



55,1,,172137-13430, ,"PIPE (B), DRAIN",1,1,1,1,1,1,,,,,5555555



Fig. 19

CATION

-~
~

\ REFER TO Fig.11

N

-~

FO%#>v%o & FO4S
FUEL TANK & FUEL LINE
Bt Lo, Tid

R UNo. B~2288H KT
7 INC. 8~22

DU wFTENEY b
ONE TOUCH DECEL KIT
172190-08200{ 702 Hbn"=)
{FRONT LEVER)
172190-08210(#4 " ¥n"-)
(SIDE LEVER)
EENo. 1200 B UNo. 1A TF1BOEEHRIZ)
EHENo. 1058 TS
Detail is shown in Fig. 105

D&y FFEIALEE




,,172168-16101, ,BATTERY,1,1,1,1,1,1,,,
,,172170-16100, ,""CORD(+), BATTERY",1,1
,»,172142-16110, ,""CORD(-), BATTERY",1,1
,»,194432-51550, ,""COVER, BATTERY',1,1,1,
,»,22137-100000, ,""WASHER 10,POLISHED",1,
,,22217-080000, ,"SPRING WASHER 8",1,1,1
1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,1,1,,,,.555555>
8,1,,26716-080002,,"NUT M 8",1,1,1,1,1,1,,,,,5555535
9,1,,26716-100002, ,""NUT 10",1,1,1,1,1,1,,,,,,55555>
10,1,,172168-16300, ,""CLAMP, BATTERY",1,1,1,1,1,1,,,,,,555555
11,1, ,22157-080000, ,"WASHER 8",2,2,2,2,2,2,,,,53553553

12,1, ,26716-080002, ,"NUT M 8",4,4,4,4,4,4,,,,,555535>»
13,1,,933171-15710, ,"'ROD(B), BATTERY FIX",2,2,2,2,2,2,,,53555355>»

RPRR R R R

1
2
3
4
5
6
7






»»,172190-12420, ,CLAVWP,1,,1,,,,,1,,,,,,,,,

,,172126-16540, ,"CLAMP 10X70",1,,1,,,,.,1,,55555555
,,172126-16540, ,"CLAMP 10X70",1,,1,,,,.,1,,55555555
,,172190-16650, ,""HARNESS ,DECEL",1,,1,,,,,1,,,,,55555
,»,22217-100000, ,"'SPRING WASHER 10",1,,1,,,,.,1,,.555555>
,,22217-120000, ,"SPRING WASHER",1,,1,,,,.1,.455555554
2,,26116-100162, ,"BOLT M10X 16 PLATED",1,,1,,,,.,1,.55555555
8,2,,26116-120162, ,"BOLT M12X 16 PLATED",1,,1,,,,.1,.55555555
9,2,,933152-09280, ,""BAND 170",1,,1,,,,,1,,,,,55555
10,2,,172165-62800, ,""GROMMET 26",1,,1,,,,.,1,,.555555>5
11,1,,172168-16501, ,""HARNESS A,WIRE",1,,1,,,,.55355535555>»
12,1,,172168-16512, ,""HARNESS B,WIRE",1,,1,,,,5555555555>»
13,1,,172168-16520, ,""HARNESS C",1,,1,,,,555355535535>»
13-1,1,,172168-16521, ,""HARNESS (C), WIRE",1,,1,,,,S,,,M50741,,,,M50741,,,,
14,1,,172126-16540, ,""CLAMP 10X70",3,,3,,,.55555553555
15,1,,172183-16540, ,"LINK,FUSIBLE",1,,1,,,,5,555355554

16,1, ,194250-51660, ,""BAND 250",1,,1,,,,5555555535>»

17,1, ,1A1380-58050, ,""GROMMET 16X20X4.5",1,,1,,,,55535535535>»
18,1,,22137-100000, ,"WASHER 10,POLISHED",1,.,1,,,,,55553555535
19,1,,22137-120000, ,""WASHER 12,POLISHED",2,.,2,,,,.555552533
20,1,,22217-100000, ,"SPRING WASHER 10",1,,1,,..5553555533>»
21,1,,22217-100000, ,"SPRING WASHER 10",2,,2,,,,55535535533>»
22,1,,22217-120000, ,"SPRING WASHER",2,,2,,,.55535535533>5
23,1,,26116-100162, ,""BOLT M10X 16 PLATED",1,,1,,,.:553555255>5
24,1,,26116-100162, ,""BOLT M10X 16 PLATED,2,,2,,,.5555555355>5
25,1,,26116-120162, ,"'BOLT M12X 16 PLATED",2,.2,...:5355353554
26,1,,29311-515000, ,"GROMMET 51X5",1,,1,,,..55535555535
27,1,,933168-55770, ,""BAND 146" ,3,,3,,:55553553532>»
28,1,,933171-15801, ,"WIRE, EARTH",1,,1,,,,55555535532>»
29,1,,172190-16500, ,HARNESS,1, ,1,,,,W,, ,M50741, ,, ,M50741, , ,,
30,1,,172122-79890, ,"CLAMP 350",1,,1,,,.,W,,,M51155, ,,,M51155, ,,,

1,2
2,2
3,2
4,2
5,2
6,2
7



‘I TR (MY 7000 =)
Fig. ELECTRIC PART(WIRING:FRONT LEVER)

CONTRY| JPIEX]|AS

Figho | 17| — | =
Dy uFFEILEE DuEyFFENEFY b
ONE TOUCH DECEL SPEC. ONE TOUCH DECEL KIT
172190-08200( 70 }bn" =)
(FRONT LEVER)
IHEINo. 1200 R UNo. 1ADIEMIIE

HEN. 105 8RBT
Detail is shom in Fig 105




»»,172190-12420, ,CLAVWP, ,1,,1,,,,1,,,,,,,,,,

,,172126-16540, ,"CLAMP 10X70",,1,,1,,,,1,,,5555555
,,172126-16540, ,"CLAMP 10X70",,1,,1,,,.,1,,,,555555
,,172190-16650, ,""HARNESS ,DECEL", ,1,,1,,,,1,,,,,55,,5
,,22217-100000, ,"'SPRING WASHER 10",,1,,1,,,.,1,,.,,5555>
,,22217-120000, ,"SPRING WASHER",,1,,1,,,,1,,.,555554
2,,26116-100162, ,"BOLT M10X 16 PLATED",,1,,1,,,.,1,.,5555555
8,2,,26116-120162, ,"BOLT M12X 16 PLATED",,1,,1,,,.,1,,,5555555
9,2,,933152-09280, ,""BAND 170",,1,,1,,,,1,,,,,55,55
10,1,,172168-16501, ,""HARNESS A,WIRE™,,1,,1,1,1,,,,.555455>
11,1,,172168-16512, ,""HARNESS B,WIRE",,1,,1,1,1,,,,,5555545
12,1,,172168-16520, ,""HARNESS C",,1,,1,1,1,,,,,555555>»
12-1,1,,172168-16521, ,""HARNESS (C),
WIRrRg",,1,,1,1,1,s,,,,,M50741,,,,M50741, ,M50741, ,M50741
13,1,,172126-16540, ,"'CLAMP 10X70",,3,,3,3,3,,,:55535555

14,1, ,172183-16540, ,"LINK,FUSIBLE", ,1,,1,1,1,,,,.555555>»

15,1, ,194250-51660, ,""BAND 250",,1,,1,1,1,,,,.,555555>»

16,1, ,1A1380-58050, ,""GROMMET 16X20X4.5",,1,,1,1,1,,,,.555555>»
17,1,,22137-100000, ,"WASHER 10,POLISHED",,1,,1,1,1,,,,.555555>
18,1,,22137-120000, ,"WASHER 12,POLISHED™",,2,,2,2,2,,,,:555355>5
19,1, ,22217-100000, ,""SPRING WASHER 10",,1,,1,1,1,,..,2555545
20,1,,22217-100000, ,"SPRING WASHER 10",,2,,2,2,2,,,553525535
21,1,,22217-120000, ,"SPRING WASHER",,2,.,2,2,2,,,55352553
22,1,,26116-100162, ,"BOLT M10X 16 PLATED",,1,,1,1,1,,...,.:55555
23,1,,26116-100162, ,"BOLT M10X 16 PLATED",.,2,,2,2,2,,.5553555535
24,1,,26116-120162, ,"'BOLT M12X 16 PLATED",.2,.2.2,2,,.,25535535>»
25,1,,29311-515000, ,"GROMMET 51X5",,1,,1,1,1,,,,,,555555
26,1,,933168-55770, ,"BAND 146",,3,,3,3,3,,,55355555135
27,1,,933171-15801, ,"WIRE, EARTH",,1,,1,1,1,,,,5555555>»
28,1,,172190-16500, ,HARNESS, ,1,,,1,,wW,,,,,M50741, ,,,,,M50741
29,1,,172142-16550, ,CLAMP, ,1,,1,1,1,,,,,,,.555>
30,1,,172165-16560, ,""HARNESS (G)',,1,,1,1,1,,,,,.555555
31,1,,22217-060000, ,"SPRING WASHER 6",,1,,1,1,1,,,,.:55455>
32,1,,26116-060122, ,"BOLT 6X12",,1,,1,1,1,,,,.:55455>
33,1,,933168-55770, ,""BAND 146",,1,,1,1,1,,,,.555455>»
34,1,,172122-79890, ,"CLAVWP 350,,1,,1,1,1,W,,,M51155,,,,M51155,,,,

1,2
2,2
3,2
4,2
5,2
6,2
7



'I BE(UYIA H{In" =)
Fig. ELECTRIC PART(WIRING:SIDE LEVER)

’\gm DUy FFEIALE
//ﬁb\“ ONE TOUCH DECEL SPEC.
% ! /(\J/ a/b) 28 yFFEILF B
P ! ONE TOUCH DECEL KIT
32 r T‘l . P 172190-08210CHF ba™-)
3 m ¢ J
29

(SIDE LEVER)
HBNo. 120 2 UNo. 1BOEARIZ

\\/"\1/ 7| mEe ssemT AL
- Detail is shown in Fig 105
/ 57

\

* 2
/{/_. ° . ‘ L !
\<b L™ o_?:-/\ -%"
(N L V\@ 4

[ ;
) 3
A 9
2® g8
o6
> 1

4 Evitil
CABIN SPEC.

28

2N
NN R
,‘U 34\




,,172176-17100, ,"'BOX, INDICATOR"™,1,,1,,,,52,553555535
,»,172162-17120, ,VALVE,5,.,5,,,,.2,,,,5.5.5

,,172176-17120, ,"METER, FUEL",1,,1,,,,.,2,.55555555
,,172162-17130, ,HOURMETER,1,,1,,,,.2,,5555555>»
,»,172176-17130, ,HARNESS,1,,1,,,,,2,,,,,,5,5>
3,,172162-17250, ,HARNESS, 1, ,1,,,,.,2,,,,55555>
7,3,,172162-17270,,""COVER, FRONT",1,,1,,,,.2,555555535
9,4,,172162-17260, ,GASKET,1,,1,,,,,2,,,5,55555
10,2,,172190-17200, ,BRACKET,1,,1,,,,,2,555555555
11,2,,172190-17220, ,"'RELEY, TIMER",1,,1,,,,.2,.55535555
12,2,,26022-060252, ,""SCREW M 6X 25",2,,2,,,,52,535535535>»

13,2, ,26589-040202, ,""SCREW M4,BINDING",4,,4,,,,,2,,35535535>»
14,1, ,172165-16530, ,""HARNESS D",1,,1,,,,555355535535>»
15,1,,172162-17101, ,"'BOX ASSY, INDICATOR",1,,1,,,.,55535555355>5
16,2,,172162-17270, ,""COVER, FRONT",1,,1,,,,W,,,""FROM 1ST",,,,"FROM 1ST",,,,
17,3,,172162-17260, ,GASKET,1,,1,,,,W,,,""FROM 1ST",,,,"FROM 1ST",,,,
19,2,,172162-17240, ,""METER ASSY, FUEL",1,,1,,,,W,,,"FROM 1ST",,,,"FROM 1ST",,,,
20,2,,172162-17250, ,HARNESS,1,,1,,,,W,,,""FROM 1ST",,,,""FROM 1ST",,,,
21,2,,172162-17120, ,VALVE,4,,4,,,,,,,:5555555
22,2,,172162-17130, ,HOURMETER,1,,1,,,.55535555355»
23,1,,26776-180002, ,"'NUT M18,LOCK",1,,1,,,,W,,,"FROM 1ST",,,,"FROM 1ST",,,,
24,1,,172168-17100, ,""BRACKET ASSY, ELEC.",1,,1,,,,555553555554
25,1,,172168-17120, ,""'BRACKET ASSY, TIMER"™,1,,1,,,,555553555554
26,1,,172141-17141,,"UNIT, CHECKER",1,.,1,,,,.:555555535
27,1,,172141-17150, ,BUZZER, 1, .1, ,,,,,55555555>
28,1,,172141-17161,,"BOX, FUSE™,1,.,1,,,,,:555555555
29,2,,29411-150000, ,"FUSE (15A),CARTRIDGE",5,,5,,,55535553535525
30,1,,172141-17190, ,"SWITCH, WORK LAMP™,1,,1,,,,,,555555553
31,2,,172141-17230, ,"BULB 24V- 6W'",1,,1,,,,,.555535555
32,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",1,.,1,,..,5555535524
33,2,,29220-788200, ,BULB,1,,1,,,,,5555555555
34,1,,119247-77100, ,"'RELAY, SAFETY",1,,1,,..55535555535>5
35,1,,119640-77711, ,"LIMITER,CURRENT" ,1,,1,,,,5555555553>
36,1,,121522-77721, ," INDICATOR, CHARGING",1,,1,,,.,..53555255>
37,1,,119650-77910, ,"RELAY, GROW",1,,1,,,,5555555955>5
40,1,,119632-77921, ,"TIMER(1 SEC.-",1,,1,,,,55555535352>
40-1,1,,119632-77922, ,TIMER,1,,1,,,,N,,,M50916, ,, ,M50916, , ,,
41,1, ,22137-060000, ,""WASHER 6, POLISHED",2,,2,,,,..535525355>5
42,1, ,22137-060000, ,""WASHER 6, POLISHED",1,,1,,,.,.5525555355>
43,1, ,22137-060000, ,""WASHER 6, POLISHED,2,,2,,,,:555555355>5
44,1, ,22137-060000, ,""WASHER 6, POLISHED,1,,1,,,.,55555553555>5
45,1,,22217-080000, ,"SPRING WASHER 8",2,,2,,,.,553555355523
46,1, ,22217-080000, ,""SPRING WASHER 8",2,.2,,.,,.355553555535
47,1, ,22217-100000, ,"SPRING WASHER 10",3,.3,..,555553555535
48,1, ,26013-060122, ,"BOLT M 6X 12",2,,2,,,,53555552223

49,1, ,26022-050162, ,""SCREW M 5X 16",2,,2,,,.,5555555355>5
50,1,,26022-060122, ,""'SCREW M 6X 12",1,,1,,,,55535555555>»
51,1,,26022-060122, ,"SCREW M 6X 12",1,,1,,,,.:555555535
52,1,,26022-060122, ,"SCREW M 6X 12",2,,2,,,,.555535523
53,1,,26022-060162, ,""SCREW M 6X 16",1,,1,,,,.5555555535
54,1,,26022-060162, ,""SCREW M 6X 16",1,,1,,,,55555555535
55,1,,26022-060162, ,""'SCREW M 6X 16",1,,1,,,,555355535555>5

56,1, ,26022-060252, ,"SCREW M 6X 25",2,,2,,,,.35555355235
57,1,,26116-080162, ,"BOLT 8X16",2,,2,,,,53555535533
58,1,,26116-080162, ,"BOLT 8X16",2,,2,,,,53555555553

59,1, ,26589-040202, ,""SCREW M4 ,BINDING,4,,4,,,,,53555532523
60,1,,26716-100002, ,"NUT 10%,3,,3,,,,,,55555555>5
61,1,,933110-00100, ,"SWITCH ASSY, STARTER",1,.1,,....555535555
63,2,,933110-00301, ,"KEY ASSY".,1,.1,,...5555535255

64,1, ,933110-05300, ,HORN,1,,1,,,,,,55555555>
65,1,,933113-15900, ,"COVER, SWITCH TERMI.",1,,1,,,,,5555535555
66,1,,194464-52190, ,"SWITCH, SAFETY START",1,.,1,,,..5553555535
66-1,1,,172164-17140,,SWITCH,1,,1,,,,S,1,,M50741, ,, ,M50741,,,,

1,2
2,3
3,3
4,3
5,3
6

===



67,1,,26776-180002, ,""NUT M18,LOCK",2,,2,,,55555353553

67-1,1,,26776-160002, ,""LOCK NUT M16 PLATED",Z2,,2,,,,S,,,M50741,,,,M50741,,,,
68,1,,194464-52190, ,"SWITCH, SAFETY START",1,,1,,,,W,,,"FROM 1ST",,,,"FROM
1STI" 72773



‘| B (BE: 700N =)
Fig. ELECTRIC PART(EQUIPMENT:FRONT LEVER)

AS D vE g Fr IS
ONE TOUCH DECEL. SPEC.

D8y FFENF b
ONE TOUCH DECEL KIT
172190-08200( 70 Fbn" -)
(FRONT LEVER)
THEINo. 120 R UNo. 1ADEF#AIZ
EEINo. 105 B8R T &0
Detail is shown in Fig. 105




,,172176-17100, ,"'BOX, INDICATOR",,1,,1,,,.2,,,3555555

,»,172162-17120, ,VALVE, ,5,,5,,,,2,,,,,.5,55

,,172176-17120, ,"METER, FUEL",,1,,1,,.,.2,,55555555

,,172162-17130, ,HOURMETER, ,1,,1,,,.,2,,.,555555>»

,»,172176-17130, ,HARNESS, ,1,.,1,,,,2,,,,,,5,5>

3,,172162-17250, ,HARNESS, ,1,,1,,,,2,,5555555>»

7,3,,172162-17270,,""COVER, FRONT",,1,,1,,,.2,,,5555535

9,4,,172162-17260, ,GASKET, ,1,.,1,,,,2,,,,,5555

10,2,,172190-17200, ,BRACKET, ,1,.,1,,,.,2,,,5555555

11,2,,172190-17220, ,"'RELEY, TIMER",,1,.,1,,,.2,,,,555555

12,2, ,26022-060252, ,""SCREW M 6X 25",,2,,2,,,:2,,35535535>»

13,2, ,26589-040202, ,""SCREW M4,BINDING", ,4,,4,,,,2,,35535535>»

14,2, ,22137-040000, ,""WASHER 4, POLISHED",.,4,,4,,,.,2,,35535535>»

15,2,,26716-040002, ,"NUT M 4", .4,.4,,,.,2,,,,,,,:,>

16,1,,172165-16530, ,""HARNESS D", ,1,,1,1,1,,,,.555555>

17,1, ,194464-52190, ,""SWITCH, SAFETY START",,1,,1,1,1,W,,,,,"FROM 1ST",,,,"FROM

isTt,,"FROM 1ST",,"FROM 1ST"

18,1, ,26776-180002, ,"'NUT M18,LOCK",,1,,1,1,1,W,,,,,""FROM 1ST",,,,"FROM

isTt",,"FROM 1ST",,"FROM 1ST"

19,1,,26776-180002, ,"'"NUT M18,LOCK",,2,,2,2,2,,,5553555235

19-1,1,,26776-160002, ,"LOCK NUT M16

PLATED",,2,,2,2,2,S,,,,,M50741,,, ,M50741, ,M50741, ,M50741

20,1,,172162-17101, ,""BOX ASSY, INDICATOR",,1,,1,1,1,,,,.555555>

21,2,,172162-17270, ,"COVER, FRONT",,1,,1,1,1,W,,,,,"FROM 1ST",,,,"FROM

isTt",,"FROM 1ST",,"FROM 1ST"

21A,3,,172162-17260, ,GASKET, ,1,,1,1,1,wW,,,,,""FROM 1ST",,,,"FROM 1ST",,"FROM

isTt*, ,""FROM 1ST™

21C,2,,172162-17240, ,"METER ASSY, FUEL",,1,,1,1,1,W,,,,,"FROM 1ST",,,,"FROM

isTt",,"FROM 1ST",,"FROM 1ST"

21D,2,,172162-17250, ,HARNESS, ,1,,1,1,1,wW,,,,,""FROM 1ST",,,,"FROM 1ST', ,"FROM

isTt*, ,"FROM 1ST™

22,2,,172162-17120, ,VALVE, ,4,,4,4,4,,,,,353553

23,2,,172162-17130, ,HOURMETER, ,1,,1,1,1,,,,,.,555555

24,1,,172168-17100, ,"BRACKET ASSY, ELEC.",,1,,1,1,1,,..,.555555

25,1,,172168-17120, ,""BRACKET ASSY, TIMER",,1,,1,1,1,,,,,.555545

26,1,,172141-17141,,"UNIT, CHECKER",,1,,1,1,1,,,,.555555>

27,1,,172141-17150, ,BUZZER, ,1,,1,1,1,,,,,,555555

28,1,,172141-17161,,"BOX, FUSE",,1,,1,1,1,,..,,..55455>

29,2,,29411-150000, ,"FUSE (15A),CARTRIDGE", ,5,,5,5,5,,4:5555535555

30,1,,172141-17190, ,"SWITCH, WORK LAMP™,,1,,1,1,1,,,,.555455>

31,2,,172141-17230, ,"BULB 24V- 6W",,1,,1,1,1,,,,.555555>

32,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",,1,,1,1,1,,,,,,555554

33,2,,29220-788200, ,BULB, ,1,,1,1,1,,,,,,,.,,5>

34,1,,119247-77100, ,""RELAY, SAFETY",,1,,1,1,1,,,,,5555535

35,1,,119640-77711, ,"LIMITER,CURRENT", ,1,,1,1,1,,,,55555555

36,1,,121522-77721, ," INDICATOR, CHARGING",,1,,1,1,1,,,,,5555555

37,1,,119650-77910, ,""RELAY, GROW",,1,,1,1,1,,,,.555555>

40,1,,119632-77921, ,"TIMER(1 SEC.",,1,,1,1,1,,,,,.55555>

40-1,1,,119632-77922, ,TIMER, ,1,,1,1,1,N,,,,,M50916, ,, ,M50916, ,M50916, ,M50916

41,1, ,22137-060000, ,""WASHER 6, POLISHED",.2,,2,2,2,,,,,53555535

42,1, ,22137-060000, ,""WASHER 6, POLISHED",,1,,1,

43,1, ,22137-060000, ,"WASHER 6, POLISHED",,2,,

44,1, ,22137-060000, ,""WASHER 6, POLISHED",,1

45,1, ,22217-080000, ,"SPRING WASHER 8", ,2,

46,1, ,22217-080000, ,"SPRING WASHER 8", ,2,

47,1, ,22217-100000, ,"SPRING WASHER 10", ,3,

48,1, ,26013-060122, ,"BOLT M 6X 12',,2,,2,2

49,1, ,26022-050162, ,"'SCREW M 5X 16',,2,,2

50,1, ,26022-060122, ,"SCREW M 6X 12",,1,,

51,1,,26022-060122, ,"SCREW M 6X 12",,1,,

52,1,,26022-060122, ,"SCREW M 6X 12",,2,,
1,,
1

1,2
2,3
3,3
4,3
5,3
6

53,1,,26022-060162, ,"'SCREW M 6X 16",,
54,1,,26022-060162, ,"SCREW M 6X 16",,1,,

===



55,1,,26022-060162, ,""'SCREW M 6X 16",,1,,1,1,1,,,,,5555555
56,1,,26022-060252, ,""'SCREW M 6X 25",,2,,2,2,2,,,55355255135
57,1,,26116-080162, ,"BOLT 8X16",,2,,2,2,2,,,,3555533>»
58,1,,26116-080162, ,"BOLT 8X16",,2,,2,2,2,,,,2555255>»

59,1, ,26589-040202, ,""SCREW M4,BINDING", ,4,,4,4,4,,,,.555255>5
60,1,,26716-100002, ,"'NUT 10",,3,,3,3,3,,5555535555>»
61,1,,933110-00100, ,"SWITCH ASSY, STARTER",,1,,1,1,1,,,,,,555555
63,2,,933110-00301, ,"KEY ASSY",,1,,1,1,1,,,,,5555535

64,1, ,933110-05300, ,HORN, ,1,,1,1,1,,,,,,,.555>
65,1,,933113-15900, ,"COVER, SWITCH TERMI.",,1,,1,1,1,,,,.,555455>
66,1,,194464-52190, ,"SWITCH, SAFETY START",.,2,.,2,2,2,,,.55355554
66-1,1,,172164-17140,,SWITCH, ,2,,2,2,2,S,1,,,,M50741, ,,,M50741, ,M50741, ,M50741



2 TS (R =)
Fig. ELECTRIC PART(EQUIPMENT:SIDE LEVER)

D25y FFEHM
ONE TOUCH DECEL SPEC,
Dy wFFEILEFY B
ONE TOUCH DECEL KIT
172190-08210(#4 4" bn"-)
(SIDE LEVER)
THENo. 1200 A, UNo, 1BOEAIL
EENo. 100 BET =
Detail is shown in Fig. 105




,1,,172137-16000, ,WIRE,1,1,,,1,,,,,,5555555

,1,,172165-16540, ,""HARNESS E",1,1,,,1,,,,555555555

-1,1,,172165-16541, ,""HARNESS E",1,1,,,1,,N,, ,M50746, ,M50746, ,,,, ,M50746
»1,,172165-16550, ,"HARNESS (F)",1,1,,,1,,,,::555555>
,1,,172122-16590, ,"BAND 200F",2,2,,,2,,,555555355>5

5,1,,172137-62970, ,""GROMMET 16",2,2,,.,2,,,5553525535

6,1,,172122-79890, ,"CLAMP 350",1,1,,,1,,,,555555555
7,1,,22857-400120,,"SCREW 4X12",2,2,,,2,,,35535352135
8,1,,933168-55770, ,""BAND 146",1,1,,,1,,,,555535555

9,1,,22857-400100, ,""'SCREW 4X10",2,2,,,2,,5555552355>5

10,1, ,933113-05150, ,"LAMP, ROOM™,1,1,,,1,,,,,5555555>»
11,2,,933113-05160, ,"'BULB (12V5W)",1,1,,,1,,,55555355555

12,1,,172312-17250, ,ASHTRAY,1,1,,,1,,,,535555555>»

13,1,,22867-400100, ,""SCREW 4X10",3,3,,.3,,.555555355>5

14,1,,933113-15000, ,""CIGAR LIGHTER ASSY",1,1,,.1,,..,.555555>5
15,1,,172165-16200, ,"MOTOR 520A, WIPER",1,1,,.,1,,,.555555555

16,1, ,172734-17070, ,""BLADE 450, WIPER",1,1,,,1,,,,55555555>»
17,1,,172165-17130, ,ARM, 1,1, ,,1,,,,,5.55555>

18,1,,172151-17300, ,COVER,1,1,,,1,,,,,:555555>

19,1,,172162-17330, ,"SWITCH,WIPER",1,1,,,1,,,.:55535554
20,1,,26013-060122, ,""BOLT M 6X 12",3,3,,.3...553523533>»

21,1,,26022-050202, ,""'SCREW M 5X 20",1,1,,,1,,,,5553555554
22,1,,119247-77100, ,"RELAY, SAFETY",1,1,,,1,,W,,,M50746,,M50746, ,,,,,M50746
23,1,,26022-060122, ,"SCREW M 6X 12",1,1,,,1,,W,,,M50746, ,M50746, ,,,,,M50746
24,1, ,22137-060000, ,"WASHER 6, POLISHED",1,1,,,1,,W,,,M50746,,M50746,,,,,,M50746

1
2
2
3
4



2 BEm(ivt /EA)
Fig. ELECTRIC PART(CABIN)




1,1,,172137-16560, ,BAND,5,5,5,5,5,5,,,,,,,,
2,1,,172141-16561, ,"WIRE, LAMP",1,1,1,1,1,1,,,,,555555>
3,1,,172141-17201, ,"LAMP, WORK",1,1,1,1,1,1,,,,5555555>
4,2,,172141-17211, ,"BULB 12V55W",1,1,1,1,1,1,,,,,5555535
5A,1,,172137-17401-1, ,""COVER, LAMP (GREEN)",1,1,1,1,1,1,,,,,555555>5
5B,1,,172137-17401, ,""COVER (YELLOW:87)",,,,,1,1,,1,,,,.55555
6,1,,22137-130000, ,"WASHER 13",2,2,2,2,2,2,,,5535335535
7,1,,26013-120302, ,"'BOLT W/WASHER M12X30',1,1,1,1,1,1,,,,5555555>
7-1,1,,26013-120252, ,""BOLT M12X
25",1,1,1,1,1,1,S,,,M50929, ,M50929, ,M50929, ,M50929, ,M50929, ,M50929
8,1,,933152-03700, ,""WASHER, SIDE CLUTCH",1,1,1,1,1,1,,,,.,555554



Fig. 22 \IVJOR_KaLEhPyj




,,772168-17601, ,""HEATER ASSY",,.,1,1,,..1,..,555554
,,172165-17601, ,""HEATER ASSY",1,1,1,1,1,,,,,55555555
,,172168-17600, ,""CONNECTOR PT3/8-M16"",1,1,1,1,1,,,,555555555
,,172162-17610, ,"SWITCH,HEATER",1,1,1,1,1,,,,,5555555>»
,,172168-17610, ,""HOSE, HEATER™,1,1,1,1,1,,,.,,,5555555
,,172168-17620, ,""HOSE ,HEATER",1,1,1,1,1,,,,.,455555555
3,,172168-17630, ,""TUBE,CORRUGATED",1,1,1,1,1,,,,,55555535
8,2,,172124-17630, ,""VALVE, MINIATURE",1,1,1,1,1,,,,,55555535
9,2,,172137-17630, ,"JOINT, HEATER",1,1,1,1,1,,,..,,..,5555>
10,2,,172124-17640, ,"JOINT 3/8",2,2,2,2,2,,,335555533135
11,2,,172168-17640, ,""HOSE ASSY, HEATER",1,1,1,1,1,,,,..5555555
12,3,,172312-17620, ,""HOSE, HEATER",1,1,1,1,1,,,,.,55555555
13,3,,172168-17650, ,""CORRUGAT 22X2000",1,1,1,1,1,,,,,5555555>»
14,2, ,124465-44950, ,""GASKET 16",2,2,2,2,2,,,,,2555255>5
15,2,,194250-51660, ,"'BAND 250",1,1,1,1,1,,,,,.555555>

16,2, ,22137-100000, ,""WASHER 10,POLISHED",4,4,4,4.,4,,,,,,355553
17,2, ,23000-022000, ,"CLAMP 22",4,4,4,4,4,,,,,,5535535>»
18,2,,23010-038000, ,"CLAMP 38",2,2,2,2,2,,,5535535533>»
19,2,,26013-100202, ,""BOLT W/WASHER M10X20",4,4,4,4,4,,,,,,552355»
20,2,,933152-09280, ,"BAND 170",3,3,3,3,3,,..555559555>5
21,2,,933171-15680, ,""GROMMET 40X13",2,2,2,2,2,,,552523533>»
22,2,,172141-13490, ,J0INT,1,1,1,1,1,,,,,455555554
23,1,,772165-17700, ,"DEFROSTER ASSY",1,1,,,,,51,.,5555545
24,2,,172165-17701, ,"BRACKET COMPL.",1,1,,.,1,,,.,,.555555>
25,2,,172120-17710, ,""NOZZLE, DEFROSTER",1,1,,.1,,..,.555455>
26,2,,172122-17730, ,""COVER, DEFROSTER™,1,1,,,1,..,255355554
27,2,,172165-17800, ,HOSE,1,1,,,1,,,,,,,55555>
28,2,,22857-400120, ,"'SCREW 4X12",2,2,,,2,,,553533533>»
29,2,,26013-080202, ,""BOLT W/WASHER M8X20",2,2,,,2,,,:555555523
30,2,,26557-050102, ,""SCREW M 5X 10",2,2,,,2,,:555552355>5
31,2,,172122-16590, ,""BAND 200F",2,2,,.2,,,2553535535

1,1
2,2
3,2
4,2
5,2
6,3
7



k- — & ASSY

2 3 E—% & ¥70X%
Fig. HEATER & DEFROSTER
HEATER ASSY

CONTRY|JPIEX[AS 112168- 17601 .
JEBNo. 230 5.1 UNo, 11E

APPLI- _
carion | O THENo, 230 R LNo. 2~22&
HBNo, 3T B UNo, 6~TEEH% T

Fig. 23 Ref.No, 1
INC.Fig. 23 Ref.No, 2~22

K /\ Fig. 37 Ref.No. 6~7

POV E AL ?\ !
b N
i~k / \
FRONT LEVeR Pt 2 .
- /\ 10
\ , l/ _
\ T N

," [\\\\\ ]8 14 ]7 l

| L o2—B 1. -
ELH L No, 2312 g 5
BH UNo. 24~3156 85 %7 ,/REFER To F}‘f 10| o8

23 INC. 24~31

w\\\\ﬂ]}!fg_

Z
)
[~

24



,,772165-17800, ,""RADIO ASSY",1,1,,,,..1,,.555555>
,,172122-16590, ,"BAND 200F",2,2,,,,,,,,5555555>
,,172112-17190, ,""ANTENNA (NCP-314)",1,1,,,,55553555335 5
,»,172162-17800, ,RADI0,1,1,,,,,,,,55555555
»»,172165-17820, ,"COVER ASSY",1,1,,,,,.5555555555
»»,172165-17850, ,HARNESS,1,1,,,,,,,555555555
2,,172165-17860, ,""STAY ASSY, RADIO",1,1,,,,,55555535555>5
8,2,,22857-400120, ,"SCREW 4X12",2,2,,,,5553523533523
9,2,,22857-500120, ,""SCREW 5X12",2,2,,,,,535555355335
10,2,,26023-050122, ,""'SCREW M 5X 12",10,10,,,,55555555355>5
11,2,,933168-55770, ,"BAND 146" ,1,1,,,,.,555355553
12,2,,933168-56000, ,""GROMMET 17X19",2,2,,,,555553523553

1,1
2,2
3,2
4,2
5,2
6,2
7



STF(R7 vav)
RADIO(OPTIONAL)

rig 24

ERLET

BHUNO 1L

B UNo. 2~12
1 INC. 2~12




,,172141-29110, ,SPROCKET ,2,2,2,2,2,2,,,455355553

,»,26013-120302, ,""BOLT W/WASHER M12X30'',18,18,18,18,18,18,,,,,5555555
,,172141-37100, ,"IDLER 280 ASSY",2,2,2,2,2,2,,1,,,,55535>»
,,172141-37100, ,"1DLER 280",2,2,2,2,2,2
,»,172141-37111, ,""FORK(L), IDLER",2,2,2
,,172141-37121, ,""FORK(R), IDLER",2,2,2
2,,172141-99490, ,"IDLER KIT, FRONT",2,
8,3,,172141-37130, ,"'SHAFT, IDLER",2,2,2,
9,3,,172141-37140, ,"'SEAL 357220",4,4,4,4
10,3, ,22242-000300, ,"CIRCLIP 30",2,2,2
11,3, ,22252-000720, ,""CIRCLIP 72" ,4,4,4
12,3, ,24101-062074, ,""BALL BEARING",4,4,4 233333333335
13,1,,772142-37300, ,""ROLLER ASSY, TRACK",8,8,8,8,8,8,,,,5555555>
15,2,,172146-37310, ,"'SHAFT, ROLLER",8,8,8,8,8,8,,,..,.55555
16,2,,172141-37320, ,"'SPACER 75X2.6",16,16,16,16,16,16,,,,,55555 5>

17,2, ,1A1030-48250, ,""SEAL QLF30621218,01L",16,16,16,16,16,16,,,,,,,5555>»
18,2,,22252-000620, ,""CIRCLIP 62(H)",16,16,16,16,16,16,,,,5555555>»
19,2,,22252-000750, ,""CIRCLIP 75'",16,16,16,16,16,16,,,,,5,5555 55
20,2,,933111-73800, ,BEARING,16,16,16,16,16,16,,,,,,,555 5>
21,1,,172113-36050, ,"BOLT, ROLLER ADJUST",8,8,8,8,8.,8,.,.,.555555>
22,1,,22217-160000, ,"SPRING WASHER 16",8,8,8,8,8.8,,..,:555545
23,1,,26657-160002, ,""CAP NUT M16",8,8,8,8,8,8,,,,,35555555
24,1,,772116-37502, ,"'ROLLER ASSY, CARIA",2,2,2,2,2,2,,,,55353523
26,2,,172146-37510, ,""SHAFT, CARIA ROLLER",2,2,2,2,2,2,,,,.555355>»
27,2,,172116-37540, ,"COVER, BLIND",2,2,2,2,2,2,,,,55532524
28,2,,1E6140-73420, ,""SEAL QLF255218, OIL",2,2,2,2,2,2,,,2:3523553
29,2,,22252-000520, ,"CIRCLIP 52",4,4,4,4,4,4,,,,,,,5535>5
30,2,,24101-062054, ,"BEARING #6205",4,4,4,4,4,4,,,,,,3553524
31,2,,24311-000460, ,"0-RING 1A P-46.0",2,2,2,2,2,2,,,:55535254
32,1,,22451-160170, ,"WIRE 1.6X170",2,2,2,2,2,2,,,:55332524
33,1,,933110-21600, ,"BOLT M 8X 18",2,2,2,2,2,2,,,,325535533>»
34,1,,172146-37700, ,SPRING,2,2,2,2,2,2,,,,,,,
35,1,,172141-37801, ,"PISTON, ADJUST",2,2,2,2,2,2,
36,1,,172122-37843, ,"VALVE ASSY, NIPPLE",2,2,2,2,
37,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,2,2,,,3:55235224
38,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,55533525
39,1,,172141-37850, ,"RING G35, BACK UP",2,2,2,2,2,2,,,,3:5535535>»
40,1, ,24325-000350, ,0-RING,2,2,2,2,2,2,,,
41,1, ,26013-100402, ,""BOLT M10X 40",8,8,8,
42,1, ,933126-34300, ,""SEAL 3547710",2,2,2,
43,1,,933171-13691, ,"PLUG PT1/8",2,2,2,2,
44,1,,772146-37101, ,1DLER,2,2,2,2,2,2,,2,
45,2,,172146-37100, ,"IDLER 280',2,2,2,2,2,
46,2,,172141-37111, ,""FORK(L), IDLER",2,2,2
47,2,,172141-37120, ,""FORK(R), IDLER",2,2,2
47-1,2,,172141-37121, ,"FORK(R),
IDLER",2,2,2,2,2,2,R,2,,M50501, ,M50501, ,M50501, ,M50501, ,M50501, ,M50501
48,2,,172141-99490, ,"IDLER KIT, FRONT",2,2,2,2,2,2,,,553535535
49,3,,172141-37130, ,"SHAFT, IDLER",2,2,2,2,2,2,,,,5535535523
50,3,,172141-37140, ,"SEAL 357220",4,4,4,4,4,4,,,,.,555455>»
51,3,,22242-000300, ,"CIRCLIP 30",2,2,2,2,2,2,,,,55555995
52,3,,22252-000720, ,"CIRCLIP 72" ,4,4,4,4,4,4,,,,,,55535>5
53,3,,24101-062074, ,"BALL BEARING",4,4,4,4,4,4,,,,,555535>»

1,1
2,1
3,1
4,2
5,2
6,2
7

NNNDN

2
2

4
2
4
4

,2,2
12 2 212111111111777
,2,2

8,8
2,2
2,2
2



25 O—3 & 72X b
Fig. "ROLLER & ADJUST

ﬁ&l e




1,1,,172142-38100, ,"CRAWLER 320 ASSY",2,2,2,2,2,2,,,,35535533>»
1-1,1,,172142-38101, ,""CRAWLER 320
ASSY",2,2,2,2,2,2,N,,,M51114, ,M51114, ,M51114, ,M51114, ,M51114, ,M51114
2,2,,172072-13790, ,""PLATE, SHOE",80,80,80,80,80,80,,,,55555555
2-1,2,,172072-

13791, ,"PLATE, SHOE",80,80,80,80,80,80,N,, ,M51114, ,M51114, ,M51114, ,M51114, ,M51114
,,M51114

3,2,,172142-38110, ,"LINK ASSY, TRACK",2,2,2,2,2,2,,,,553553525
4,3,,172141-38200, ,BUSH,80,80,80,80,80,80,,,,5,555555
5,3,,172141-38210, ,""PIN, CRAWLER",78,78,78,78,78,78,,,,,33555535
6,1,,172141-38220,,"PIN, MASTER",2,2,2,2,2,2,,,,55353554
7,1,,172614-38300, ,"PIN 5X45, LOCK",2,2,2,2,2,2,,,,553553523
8,1,,172141-38250, ,"TRACK 320, MASTER",2,2,2,2,2,2,,1,,,,55555>»
8-1,1,,172141-38251, ,"TRACK, MASTER
ASSY",2,2,2,2,2,2,N,1,,M51114, ,M51114, ,M51114, ,M51114, ,M51114, ,M51114
9,1,,172146-38601, ,""CRAWLER, RUBBER",2,2,2,2,2,2,,,,,3555535
10,1,,172142-38130, ,"'SHOE 320,
TRACK",2,2,2,2,,,2,2,,M51114, ,M51114, ,M51114, ,M51114,,
11,2,,172142-38110, ,"LINK ASSY, TRACK",2,2,2,2,,,,:555355335
12,3,,172141-38200, ,BUSH,80,80,80,80,,,,,55555555>»
13,3,,172141-38210, ,"PIN, CRAWLER™,78,78,78,78,,.,:553523552
14,2,,172122-38661, ,""PLATE 320G, SHOE',80,80,80,80,,,,5535555555>»
15,1,,172142-38170, ,"TRACK 320G

CMP. ,MSTR",2,2,2,2,,,Z2,3,,M51114, ,M51114, ,M51114, ,M51114, ,
16,1,,172142-38141, ,""CRAWLER, TRIANGLE",4,4.,4,4,,,.2,,.555455>»
17,2,,172142-38180, ,"LINK ASSY, TRACK",4,4,4,4,,,.,.5535235222
18,3,,172141-38200, ,BUSH,80,80,80,80,,,,55535555555
19,3,,172141-38210, ,"PIN, CRAWLER",76,76,76,76,,,,5553525535
20,2,,172614-38550, ,SHOE,80,80,80,80,,,,,5555355554
21,1,,172141-38220,,"PIN, MASTER",4,4,4,4,,,.,.55332223
22,1,,172614-38300, ,"PIN 5X45, LOCK",4,4,4.4,,,.,.,:2523533>»
23,1,,172141-38260, ,""TRACK 350, MASTER",4,4,4.,4,,,,3,,,:555535
24,1,,172142-38120, ,"CRAWLER 370 ASSY",2,2,2,2,,,.2,,:.555255>5
24-1,1,,172142-38121, ,""CRAWLER 370
ASSY",2,2,2,2,,,N,2,,M51135, ,M51135, ,M51135, ,M51135, ,
25,2,,172142-38110, ,"LINK ASSY, TRACK",2,2,2,2,,,5553525355>5
26,3,,172141-38200, ,BUSH,80,80,80,80,,,,5535555555>»
27,3,,172141-38210, ,"PIN, CRAWLER",78,78,78,78,,,.,532555255>5
28,2,,172071-61021, ,"PLATE, SHOE 370",80,80,80,80,,,,55553555555
28-1,2,,172071-61022, ,"PLATE, SHOE
3v70",80,80,80,80,,,N,,,M51135, ,M51135, ,M51135, ,M51135, ,
29,1,,172142-38160, ,""TRACK 270, MASTER",2,2,2,2,,,,3,,,3555535
29-1,1,,172142-38161, ,""TRACK ,
MASTER",2,2,2,2,,,N,3,,M51135, ,M51135, ,M51135, ,M51135, ,



RAWLER(320)

5
!

1

-7

Ja20

RUBBER CRAWLER

COUNTRY| JPIE X{AS

Ty FA )
ATTACHMENT :

20—-3(370)

CRAWLER(370)

Al a—
CRAWLER (TRIANGLE)

REPAIR PARTS

MA &R

20-5(320G)

CRAWLER(320G)

REPAIR PARTS

HHES

REPAIR PARTS

REPAIR PARTS

nAR




,»,172190-45060, ,"LEVER L,DECEL",1,,1,,,,.,1,,455555554
,,172176-47870, ,KNOB,1,,1,,,,,1,,,,,5,5>

,,26587-040062, ,""'SCREW M 4X 6",1,,1,,,,,1,,55555555
,,26736-140002, ,"NUT M14",1,.1,,,,,1,,,,5,5:55
»»,933152-09280, ,"BAND 170",1,,1,,,,,1,,,,,,,,,,
,»,933168-55770, ,"BAND 146",2,,2,,,,,1,,,,,,,,,>
1,,933168-55770,,"BAND 146",2,.,2,,,,,,,.555555>»
8,1,,194145-04810, ,"WASHER 10",2,,2,,,555535535533>»
9,1,,194300-21450, ,"CAP 20",1,,1,,,,,5555555555
10,1,,172151-45010, ,""BOOT P,LEVER",2,,2,,,.55535555355>5
11,1,,172165-45301, ,SUPPORT,1,,1,,,.,55535555535
12,1,,172151-45320, ,"PLATE,BOOT",2,,2,,,5553555353523
13,1,,172165-45420, ,COVER,1,,1,,,,,,55555555>5
14,1,,172165-45450, ,""COVER(R), SUPPORT",1,,1,,,:5555555355>5
15,1,,172165-45470, ,"COVER(L), SUPPORT",1,,1,,,5555555353555>5
16,1, ,172165-45620, ,""COVER, SUPPORT",1,,1,,.,555355535555>»
17,1, ,194630-62360, ,GROMMET ,4,,4,,,,555535525535

18,1, ,172519-63240, ,"BOLT 8X 16",2,,2,,,55553553533>»
19,1,,172519-63240, ,""BOLT 8X 16'",8,,8,,,,5555555355>5
20,1,,172519-63240, ,"BOLT 8X 16",5,,5,,,:5555555355>5
21,1,,22217-100000, ,"SPRING WASHER 10" ,7,,7.,353553233533>»
22,1,,26013-080162, ,"'BOLT W/WASHER M8X16',8,,8,,,:55535555355>»
23,1,,26116-100202, ,""BOLT M10X 20 PLATED",4,.,4,,.,.55355353524
24,1,,26116-100504, ,"BOLT M10X 50 PLATED",1,,1,,,.:553555255>5
25,1,,26116-100902, ,""BOLT M10X 90 PLATED",2,,2,,,.5555555355>5
26,1,,26716-100002, ,"NUT 10",1,,1,,,,,,55555555>
27,1,,172165-45000, ,"LEVER L CMP",1,,1,,,,,5535555555>»
28,1,,172165-45030, ,LEVER(R),1,,1,,,,,555555555>5
29,1,,172165-45071, ,"KNOB (L) ASSY",1,.,1,,.:55555533535
30,1,,172165-45081, ,""KNOB R COMPL.",1,,1,,,,.5555555535
31,1,,26587-040062, ,""'SCREW M 4X 6",2,,2,,.55553523533>»
32,1,,26736-140002, ,"NUT M14™,2,.2,,,,,,,5555555>5

1,2
2,2
3,2
4,2
5,2
6,2
7



2 BHEEE (N~ & 29V 70700 =)
Fig. CONTROL EQUIPMENT(LEVER & STAND:FRONT LEVER)

— DU &y FFEILER
DEyFreFy b
ONE TOUCH DECEL KIT ONE TOUCH DECEL SPEC.
172190-08200( 707 pbn" =)

(FRONT LEVER)

HBNo. 1200 B8 UNo. 1ADEEHIL
IESNe. 105 2RAT X0
Detail is shown in Fig. 105

2




,»,172190-45080, ,"LEVER L CMP(DECEL",,1,,1,,,,1,,55555555
,»,172176-47870, ,KNOB, ,1,,1,,,,1,,,,,,,5,>

,,26587-040062, ,""'SCREW M 4X 6",,1,,1,,,,1,,,,555555
,»,26736-140002, ,"NUT M14",.1,,1,,,,1,,,,,,5,,5
»»,933152-09280, ,"BAND 170", ,1,,1,,,,1,,,,,,,,,,
,»,933168-55770, ,"BAND 146",,2,,2,,,,1,,,,,,5,5>
2,,172165-47711, ,PLATE, ,1,,1,,,.,1,,.,,,,.,,
8,1,,933168-55770,,"BAND 146",,2,,2,2,2,,,3,553553523
9,1,,194145-04810, ,"WASHER 10",,2,,2,2,2,,,,5555255>»
10,1,,194300-21450, ,""CAP 20",,1,,1,1,1,,,,.555355>
11,1,,172146-41320, ,GROMMET, ,1,,1,1,1,,,,,,555554
12,1,,172165-45620, ,""COVER, SUPPORT",,1,,1,1,1,,,,,5555555
13,1,,172165-46401, ,SUPPORT, ,1,,1,1,1,,,,,5,555555
14,1,,172165-46660, ,COVER, ,1,,1,1,1,,,,,,555555
15,1,,172165-47100, ,"'STAND R, LEVER",,1,,1,1,1,,,,.555455>
16,2,,172141-41370, ,"BUSH 2015",,2,,2,2,2,,,,.5535553>»

18,2, ,24550-025150, ,"BUSH 25X15",,2,,2,2,2,,,,553553553
19,1,,172165-47300, ,""STAND L, LEVER",,1,,1,1,1,,,,,5555555
20,2,,172141-41370,,"BUSH 2015",,2,,2,2,2,,,,.555255>»
22,2,,24550-025150, ,"BUSH 25X15",,2,,2,2,2,,,:55535524
23,1,,172165-47710, ,PLATE, ,2,.2,2,2,,,25353553
23-1,1,,172165-47711, ,PLATE, ,2,,2,2,2,N,,,,,M51085, ,,,M51085, ,M51085, ,M51085
24,1,,172165-47720, ,"GUIDE COMP.,HOSE",,1,,1,1,1,,,,,5555555
25,1,,172165-47730, ,"GUIDE, HOSE",,1,,1,1,1,,,.,.555555
26,1,,172165-47770, ,"BRACKET, ACCEL",,1,,1,1,1,,,.,,,.55555
27,1,,172165-47980, ,"'SHIM 42X25.5X0.5",,4,.,4,4,4,,..,:523552
28,1,,172165-47990, ,WASHER, ,2,,2,2,2,,,3,55353523
29,1,,172151-53430, ,GROMMET, ,2,,2,2,2,,,553555535
30,1,,194630-62360, ,GROMMET, ,4,,4,4.,4,.,,,.555255>»
31,1,,172519-63240, ,"BOLT 8X 16",,2,,2,2,2,,,555355593
32,1,,172519-63240, ,"'BOLT 8X 16",.,5,.5.,5,5,...5555555>»
33,1,,22217-100000, ,"SPRING WASHER 10",,7,,7,7,7,,3553525535
34,1,,22242-000250, ,"CIRCLIP 25S",.,2,,2,2,2,,,,,3355523>
35,1,,24311-000340, ,"0-RING 1A P-34.0",,4,.,4.,4.,4,,,,.555455>»
36,1, ,24761-020000, ,"'NIPPLE PT1/8,GREASE", .,4,,4,4,4,,,,,533355>»
37,1,,26013-080162, ,"'BOLT W/WASHER M8X16',,8,,8,8,8,,,5555353555>
38,1,,26013-080202, ,"BOLT W/WASHER M8X20", .,4,,4,4,4,,,,5355233>
39,1,,26013-100202, ,"'BOLT W/WASHER M10X20",,2,,2,2,2,,,,5552353>»
40,1, ,26116-100202, ,""BOLT M10X 20 PLATED",.,4,.,4.4.4,..,.:55455>
41,1, ,26116-100504, ,"BOLT M10X 50 PLATED",,1,,1,1,1,,.,,.555455>
42,1, ,26116-100902, ,"BOLT M10X 90 PLATED",,2,,2,2,2,,,53555355>5
43,1,,26716-100002, ,"NUT 10",,1,,1,1,1,,,,,,555554

44,1, ,172151-45010,,"BOOT P,LEVER",,2,,2,2,2,,,,.555455>»
45,1,,172165-45071, ,"KNOB (L) ASSY*",,1,,1,1.1,,,,.:55555>

46,1, ,172165-47821,,"LEVER R ASSY, SI1",,2,,2,2,2,,,,.555255>5
47,1,,172165-47851, ,"LEVER L, SI1",,1,,1,1,1,,,,.555355>

48,1, ,172165-47871,,""KNOB (A) ASSY",,1,,1,1,1,,,,,5535555

49,1, ,26587-040062, ,""SCREW M 4X 6",,2,,2,2,2,,,555535254
50,1,,26736-140002, ,"NUT M14",.,2,,2,2,2,,,,,5355523>

1,2
2,2
3,2
4,2
5,2
6,2
7



2 IBHEER (N - & 2571 a7 -)
Fig. CONTROL EQUIPMENT(LEVER & STAND:SIDE LEVER)

TEyFTEILF Y

ONE TOUCH DECEL KIT
172180-08210(%#4}" bn"-)

(S1DE LEVER)
IHENo. 12D R UNo. 1BODIEH L
I BNe. 1052 BET =
Detail is shown in Fig. 105

I8 o FFEIER 4
ONE TOUCH DECEL SPEC.




»»,194145-04810, ,"WASHER 10%,,,,,2,2,,,,,,,5555>
,»,194300-21450, ,"CAP 20",,,,,1,1,,,,,,5.555>
,,172146-41320, ,GROMMET, , ,,,1,1,,,,,,,,,,,,
»»,172165-46401, ,SUPPORT, ,,,,1,1,,,,,,,,,,,,
,»,172165-46660, ,COVER, ,,,,1,1,,,,,,555555

1,,172165-47100, ,""STAND R, LEVER",,,,.1,1,,,,.555555>
7,2,,172141-41370,,"BUSH 2015",,,,.2,2,,,5355535535>»
9,2,,24550-025150, ,"BUSH 25X15",,,,,2,2,,,555553523
10,1,,172165-47300, ,"'STAND L, LEVER",,,,,1.1,,.,,.555555
11,2,,172141-41370, ,"'BUSH 2015",,,,.2,2,,,5555335554

13,2, ,24550-025150, ,""BUSH 25X15",,,,.2,2,,,555355554
14,1,,172165-47720, ,""GUIDE COMP.,HOSE", ,,,,1,1,,,555555555
15,1,,172165-47730, ,""GUIDE, HOSE",,,,,1,1,,,,5555555>»
16,1,,172165-47770, ,"'BRACKET, ACCEL",,,,.,1.1,,..,.555555
17,1,,172165-47900, ,""BRACKET R",,,,,1,1,,,555555555

18,1, ,172165-47930, ,"BRACKET L",,,,.1,1,,.,:555555>
19,1,,172165-47960, ,"BOLT M 8™,,,,,4,4,,,,,,,,,55
20,1,,172165-47980, ,"'SHIM 42X25.5X0.5",,,,.4,4,,,535535535>»
21,1,,172165-47990, ,WASHER, ,,,,2,2,,,,,5:5555>
22,1,,172151-53430, ,GROMMET, ,,,,2,2,,3555355253
23,1,,172519-63240, ,"BOLT 8X 16",,,,.8.8,..,:555555>»
24,1,,22217-100000, ,"SPRING WASHER 10",,,,.7,7 5555355355335
25,1,,22242-000250, ,"CIRCLIP 25S",,,,.2,2,,5535535533>»
26,1,,24311-000340, ,"0-RING 1A P-34.0",,,,.4.,4,,.:52535254
27,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE", ,,,.3,3,,:555555595
28,1,,26013-080202, ,"'BOLT W/WASHER M8X20",,,,,4,4,,:555555335
29,1,,26013-080202, ,""BOLT W/WASHER M8X20",,,,.4,4,,553555355>5
30,1,,26013-100202, ,""BOLT W/WASHER M10X20",,,,,2,2, 553555335525
31,1,,26116-100202, ,""BOLT M10X 20 PLATED",,.,,.4.4.,...:555255>5
32,1,,26116-100504, ,""BOLT M10X 50 PLATED",,,,.1.,1,....555455>5
33,1,,26116-100902, ,"'BOLT M10X 90 PLATED™,....2.2,..:55353554
34,1,,26716-100002, ,"NUT 10%,,,,,1,1,,,,.555555>
35,1,,194630-62360, ,GROMMET, ,,,,4.4,,.5553555335
36,1,,22217-080000, ,"SPRING WASHER 8",,,.,.4.,4,,.,.:.535555
37,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE", ,,,,.1,,.555555535

1,1
2,1
3,1
4,1
5,1
6



2 IPHERER (VN 2571 #V b - ASHER)
Fig. CONTROL EQUIP. (LEVER STAND:SIDE LEVER AS SPEC. )




1,,172141-41340,,B00TS,2,2,2,2,2,2,,,,55353554
1,,172168-45101, ,"LEVER L COMP.,TRACK",1,1,1,1,1,1,,,,,,555555
2,,172141-41370, ,"BUSH 2015",2,2,2,2,2,2,,,45535352135
1,,172168-45121,,"LEVER R COMP.,TRACK",1,1,1,1,1,1,,,,,5555555
2,,172141-41370,,"BUSH 2015",2,2,2,2,2,2,

1

1
2
3
5,
8,1,,172164-45950, ,"GRIP L, DRIV.",1,1,1,1,

9,1,,172164-45960, ,"GRIP R, DRIV.",1,1,1,1,

9-1,1,,172164-45961, ,"GRIP R,

151551111111111
1,1,,,,,,,,,,,,

DRIV.',1,1,1,1,1,1,N,,,M51114, ,M51114, ,M51114, ,M51114, ,M51114, ,M51114
10,1,,172124-46200, ,"'0O-RING 27X5.7",3,3,3,3,3,3,,,:55535554

11,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,2,2,2,2,,,555533335
12,1,,26116-100504, ,"'BOLT M10X 50 PLATED",4,4,4,4,4,4,,,,,53553555

13,1,,26716-100002, ,"'NUT 10",4,4,4,4,4,4,,,,,
14,1, ,26756-100002, ,"'LOCK NUT M10 PLATED",2,2,2,2,2,2,,,,:555355>»
15,1,,172168-45200, ,"'SHAFT, TRACK",1,1,1,1,1,1,,,,.555555>

16,1, ,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,2,2,,,555333535
17,1,,172165-46100, ,"PEDAL L ASSY",1,1,1,1,1,1,,,,,5555535
18,1,,172165-46150, ,""PEDAL R COMP",1,1,1,1,1,1,,,,,5555555
19,1,,26013-060302, ,"BOLT M 6X 30",4,4,4,4,4,4,,...:22221>»
20,1,,172168-45940, ,""ROD 200",2,2,2,2,2,2,,,,3:552355>5
21,1,,172122-46590, ,""ELBALL 8",2,2,2,2,2,2,,,..3523553
22,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,553555554
23,1,,22417-160160, ,""COTTER PIN 1.6X16",2,2,2,2,2,2,,,,35535533>»
24,1,,26051-080002, ,"NUT M 8",4,4,4,4,4,4,,,,.,,.5455>
25,1,,933110-54100, ,"PIN 4.75X14",2,2,2,2,2,2,,,,:552355>»



CONTROL. EQUIP. (DRIVE)

Fig 30 IRHEEE (E1T)




1,,1A1040-45890, ,""WASHER 10 36 4.5",1,1,1,1,1,1,,,,.555555>
1,,172124-46200, ,"0-RING 27X5.7",2,2,2,2,2,2,, 55352355335
1,,172165-46300, ,"LINK W/BUSH",1,1,1,1,1,1,,,,,555555>
,2,,172141-41360, ,"BUSH 1415",2,2,2,2,2,2,,,,,5355235
,1,,172165-46350, ,"BRACKET, PEDAL™,1,1,1,1,1,1,,,,.,555455>
7,1,,172168-46800, ,""LINK W/BUSH, SWING",1,1,1,1,1,1,,,,55555555
8,2,,172141-41370, ,"BUSH 2015",2,2,2,2,2,2,,,55353355135
10,1,,172168-46820, ,SHAFT,1,1,1,1,1,1,,,,,,555555
11,1,,22217-100000, ,"SPRING WASHER 10',1,1,1,1,1,1,,,,.555455>
12,1,,22351-040032, ,"'SPRING PIN 4X32',1,1,1,1,1,1,,,,.555555>
13,1, ,24311-000210, ,"O-RING 1A P-21.0",2,2,2,2,2,2,,,.,55353554
14,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,1,1,1,1,,,,5555355>
15,1, ,24761-050000, ,"NIPPLE C,GREASE™,1,1,1,1,1,1,,,,,555555>
16,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,55535353>5
17,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,55535352>5
18,1, ,26116-100202, ,""BOLT M10X 20 PLATED",1,1,1,1,1,1,,,,.,555554
19,1,,172068-28490, ,""SPRING 8",4,4,4,4,4,4,,,,,:55553
20,1,,172157-45990, ,"BOOTS, PEDAL™,1,1,1,1,1,1,,,,,555555>»
21,1,,172165-46230, ,"SHAFT, SWING',2,2,2,2,2,2,,,,555335555
22,1,,172165-46261, ,""COVER, PEDAL",2,2,2,2,2,2,,,:.55332524
23,1,,172165-46281, ,"'PEDAL ASSY, SWING™,1,1,1,1,1,1,,.,.255555>
24,1,,172165-46340, ,BOLT,2,2,2,2,2,2,,,,55353523
25,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,553555554
26,1,,22351-040020, ,"SPRING PIN 4X20",2,2,2,2,2,2,,,,3:555255>»
27,1,,26116-080304, ,"BOLT M8 X 30 PLATED",2,2,2,2,2,2,,,.:555355>»
28,1,,26716-080002, ,"NUT M 8",2,2,2,2,2,2,,,,325235533>»
29,1,,26716-080002, ,"NUT M 8'",4,4,4,4,4,4,,,,,5:5535>»
30,1,,172122-46590, ,""ELBALL 8",3,3,3,3,3,3,,,:55555535
31,1,,172168-46840, ,"'"ROD 240',1,1,1,1,1,1,,,,.:55455>
32,1,,172168-46860, ,"'"ROD 100',1,1,1,1,1,1,,,,.555455>
33,1,,172122-47250, ,"BALL 8, LINK",1,1,1,1,1,1,,,,...5555>
34,1,,22137-080000, ,"WASHER 8, POLISHED",4,4,4,4,4,4,,,,,,3:55555
35,1,,26051-080002, ,"NUT M 8",7,7,7,7,7,7, 553325222555
36,1,,172146-41910, ,"PIN 14-100",1,1,1,1,1,1,,,,.555455>»

1
2
3
4
6



CONTROL EQUIP. (SWING)

Fig 3" RHEEB (2T )
T




1A,1,,172165-45100, ,"LEVER ASSY, BLADE",1,,1,,.,,555355535555>»
1B,1,,172165-45270, ,"LEVER ASSY, BLADE S",,1,,1,1,1,,,,,5555535
2,1,,172164-45970, ,"GRIP, BLADE',1,1,1,1,1,1,,,,,,555555
3,1,,22351-030032, ,"'SPRING PIN 3X32',1,1,1,1,1,1,,,,.555455>
4,1,,22351-050032, ,"SPRING PIN 5X32',1,1,1,1,1,1,,,,.555455>
5,1,,172165-45140, ,"LINK, BLADE',1,1,1,1,1,1,,,,,,555555
6,1,,172165-45180, ,""BRACKET ASSY, REAR™,1,1,1,1,1,1,,,,.555555>
6-1,1,,172165-45181, ,""BRACKET
ASY*",1,1,1,1,1,1,N,,,M50781, ,M50781, ,M50781, ,M50781, ,M50781, ,M50781
7,2,,172141-41360, ,""BUSH 1415",2,2,2,2,2,2,,,3:55332524
9,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,2,2,,,,5535354
10,1,,26013-100202, ,"'BOLT W/WASHER M10X20',3,3,3,3,3,3,,,5555535555
11,1,,26116-100354, ,""BOLT M10X 35 PLATED",2,2,2,2,2,2,,,.553553525
12,1,,26716-100002, ,"'NUT 10",2,2,2,2,2,2,
13,1,,172141-42950, ,"'CABLE, BLADE",1,1,1,
14,1,,172141-42960, ,""JOINT, CABLE",1,1,1,
15,1,,172168-45140, ,"'SUPPORT ,BR CABLE",1,
16,1, ,172142-45670, ,"'ROD, SpPOOL',1,1,1,1,
17,1,,172122-46590, ,"ELBALL 8",1,1,1,1,1,1,,,,,,
18,1,,22417-160160, ,""COTTER PIN 1.6X16",1,1,1,1,
19,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,2,2,,,555333535
20,1,,26051-080002, ,"NUT M 8",1,1,1,1,1,1,,,,.,555555>»
21,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,1,,,,,5555535
22,1,,933168-28480, ,"WASHER 20X9X3.2',1,1,1,1,1,1,,,,.:55455>

1
1
1
1
1

JEE.



CONTROL EQUIP. (BLADE)

BMEEE(T 1-1)

32

Fig.

A K Ls<—{LhE
SIDE LEVER SPEC.

7o b L—{LH

FRONT LEVER SPEC.

CONTRY| JPIEXIAS




1,1,,172519-17112, ,BRACKET,1,,1,,,,,5555555555

1-1,1,,172164-17150, ,''BRACKET, swiTCH",1,,1,,,,S,1,,M50741,,,,M50741,,,,
2,1,,172165-45800, ,""LEVER R ASSY,CUT-OFF",1,,1,,,,5555555555
3,1,,172165-45840, ,"LEVER L ASSY,CUT-OFF",1,,1,,,.,5553555355>
3-1,1,,172165-45841, ,"LEVER L ASSY,CUT-OFF",1,,1,,,,S,,,MM51420,,,,M51420,,,,
4,1

5,1

6

»»,172165-45880, ,SHAFT,1,,1,,,,,,,55555555

,»,172165-45900, ,""BRACKET R ASSY",1,,1,,,.,555553553555
2,,172141-41360, ,"BUSH 1415",1,,1,,,,55555355553
8,1,,172165-45930, ,""BRACKET L COMP",1,,1,,,,,55553555535
9,2,,172141-41360, ,""BUSH 1415",1,,1,,,,,5555535554
11,1,,172165-45970, ,SPRING,1,.,1,,,,,,,55555555
12,1,,172165-45980, ,""BOLT 10X65",1,,1,,,,555553555555
13,1,,172116-46630, ,""KNOB, LOCK LEVER",2,,2,,,,55553555535
14,1, ,22137-080000, ,""WASHER 8, POLISHED",2,.,2,,,,.55553555535
15,1,,22217-100000, ,"'SPRING WASHER 10",1,,1,,,.,5555555355>5
16,1, ,22351-050025, ,""SPRING PIN 5X25",2,,2,,,,55555355554
17,1,,26013-080202, ,"'BOLT W/WASHER M8X20',2,,2,,,5555355553355
18,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,,2,,,555535555355>5
19,1,,26716-100002, ,"NUT 10",4,,4,,,,,,,55555555
20,1,,172122-45830, ,"PAD, METAL",1,,1,,,.5555555955>5
21,1,,172176-46400, ,BRACKET,1,.,1,,,..555355553
22,2,,172141-41360, ,""BUSH 1415",2,,2,,,,553555353523
24,1,,172176-46480, ,LINK,1,.1,,,,,,,,5555555
25,1,,172165-46570, ,""PADAL ASSY, LOW-HIGH",1,,1,,,.,.555535555
26,1,,172162-46690, ,SPRING,1,.,1,,,,,,55555555>
27,1,,22217-100000, ,"SPRING WASHER 10",1,,1,,..5553555533>»
28,1,,22351-050025, ,"SPRING PIN 5X25",1,,1,,,,,55535525535
29,1,,24311-000210, ,"0-RING 1A P-21.0",4,,4,,,,3553523533>»
30,1, ,26013-100252, ,""BOLT W/WASHER M10X25',2,,2,,,,.35555555523
31,1,,26116-100504, ,"BOLT M10X 50 PLATED,1,,1,,,.5555555955>5
32,1,,26716-060002, ,"NUT 6",1,,1,,,,,5,55555555
33,1,,26716-100002, ,"NUT 10",1,,1,,,,,,55555555>
34,1,,26911-060202, ,"SCREW M 6X 20",1,,1,,,,.5555555535



3 BRACEEESR (4, MEIUA - & AT h:7aVMN =)
Fig. CONTROL EQUIP. (CUT OFF LEVER & PEDAL
-FRONT LEVER)

COUNTRY
(Fig No.




1,1,,172519-17112, ,BRACKET, ,2,,2,2,2,,,,35535535>»
1-1,1,,172164-17150, ,''BRACKET,

swiTtcH", ,2,,2,2,2,S,2,,,,M50741, ,, ,M50741, ,M50741, ,M50741
2,1,,1D4070-23580, ,"GRIP,RED ROUND",,2,,2,2,2,,,,.555355>5
3,1,,172124-46200, ,""0-RING 27X5.7",,4,,4,4,4,,,,,5553255>5
4A,1,,172165-47400, ,"LEVER R ASSY, LOCK",,1,,1,1,1,,,.,5555555
48,1,,172168-47700, ,LEVER, ,,,,,1,,1,,,,,.,,,,
5A,1,,172165-47450, ,"LEVER (L), LOCK",,1,,1,1,1,,,,,5555555
5B,1,,172165-47680, ,"LEVER L",,,,,1,1,,1,,,,,.,,,,
6,1,,172165-47500, ,"'ARM ASSY, LOCK",,2,,2,2,2,,,,:555355>
7,1,,172165-47550, ,BUSH, ,2,,2,2,2,,,,,,,,555>

8,1,,172165-47601, ,""GUIDE R ASSY, LOCK",,1,,1,1,1,,,,,,555555
9,1,,172165-47621, ,""GUIDE (L) ASSY, LOCK",,1,,1,1,1,,,,,5555555
10,1,,172165-47801, ,"'SPRING,GAS", ,2,,2,2,2,,,,:.55555>5

11,1, ,1A1380-56661, ,"'SPRING,ROTARY RETURN",.,2,,2,2,2,,,,,53555535
12,1, ,22137-080000, ,""WASHER 8, POLISHED",.,4,,4,4.,4,,,.:5355555
13,1,,22137-080000, ,""WASHER 8, POLISHED", .,4,,4,4,4,,,,,53555555
14,1, ,22272-000070, ,"CIRCLIP E- 7",,2,,2,2,2,,,,35535535>»
15,1,,22351-035040, ,"'SPRING PIN 3.5X40",,2,,2,2,2,,,,:555255>5
16,1,,22351-060040, ,"'SPRING PIN 6X40",,2,,2,2,2,,,.55232524
17,1, ,22417-200200, ,""COTTER PIN 2.0X20",.4,.4.4,4,.,..:2553535>»
18,1,,26013-080202, ,"'BOLT W/WASHER M8X20",,4,,4,4,4,,,:553352525
19,1,,26013-100202, ,"'BOLT W/WASHER M10X20", .,4,,4,4,4,,,,533552335
20,1,,172165-47970, ,BAR, , ,,,1,,.,1,,,,,,5:.5

21,1,,22137-080000, ,"WASHER 8, POLISHED",,..,,.2,,.1,,.555455>
22,1,,22417-200200, ,"COTTER PIN 2.0X20",,.,..2,,.1,..5355554
23,1,,172122-45830, ,"'PAD, METAL",,1,,1,1,1,,,,,5555535
24,1,,172176-46400, ,BRACKET, ,1,,1,1,1,,,,,5555545
25,2,,172141-41360, ,"BUSH 1415",,2,,2,2,2,,,,.555255>»
27,1,,172176-46480,,LINK, ,1,,1,1,1,,,,,,,.5.5>
28,1,,172165-46570, ,""PADAL ASSY, LOW-HIGH",,1,,1,1,1,,,...,.55554
29,1,,172162-46690, ,SPRING, ,1,,1,1,1,,,,,,555555
30,1,,22217-100000, ,"SPRING WASHER 10",,1,,1,1,1,,,,.555455>
31,1,,22351-050025, ,"SPRING PIN 5X25",,1,,1,1,1,,,,,.,555555
32,1,,24311-000210, ,"0-RING 1A P-21.0",,4,.4.,4.4,,.,,.555255>»
33,1,,26013-100252, ,"'BOLT W/WASHER M10X25",,2,,2,2,2,,5555533525
34,1,,26116-100504, ,"'BOLT M10X 50 PLATED",,1,,1,1,1,,,,.555555>
35,1,,26716-060002, ,"NUT 6",,1,,1,1,1,,,,,,55555>
36,1,,26716-100002, ,"NUT 10",,1,,1,1,1,,,,,,555555
37,1,,26911-060202, ,""SCREW M 6X 20",,1,,1,1,1,,,,.555455>



3 IRIEEESE (hy bAIUN - & A" H R UnT )
Fig. CONTROL EQUIP. (CUT OFF LEVER & PEDAL

:SIDE LEVER)
COUNTRY[J PYE X|AS

Wl Ol0] -

Wg ;34

,f <
D) /\\\ | ng
E - W/

‘\_/

JPIEX]AS




,,172190-74600, ,"P.T.O.KIT,FRAME END",1,1,1,1,,,.,1,,,.,555554
,,1C6141-35370, ,"SPRING,LOCK",1,1,1,1,1,1,,,,,5555555
,,172146-41910, ,"PIN 14-100",1,1,1,1,1,1,,,,,,555555
,,172141-42960, ,""JOINT, CABLE',1,1,1,1,1,1,,.,.:555555>
,,172151-45650, ,CABLE,1,1,1,1,1,1,,,,,,,,,,,,
,,172142-45670, ,"'ROD, SPOOL',1,1,1,1,1,1,,,,.,555555
2,,172157-45990, ,"BOOTS, PEDAL™,1,1,1,1,1,1,,,,.555555>
8,2,,172168-46250, ,SUPPORT ,1,1,1,1,1,1,,,,,555555>»
9,2,,172165-46281, ,"'"PEDAL ASSY, SWING",1,1,1,1,1,1,,,,,,555555
10,2,,172165-46340, ,BOLT,2,2,2,2,2,2,,,,,5355553
11,2,,172165-46350, ,"BRACKET, PEDAL"™,1,1,1,1,1,1,,,,,5555555
12,2,,172165-46450, ,""LOCK CMP*,1,1,1,1,1,1,,,,,,555555
13,2,,172165-46480, ,BOLT,1,1,1,1,1,1,,,,,555555>»
14,2,,172165-46490, ,SHIM,5,5,5,5,5,5,

1,1
2,2
3,2
4,2
5,2
6,2
7

15,2,,172122-46590, ,"ELBALL 8',1,1,1,1,1,1,,,,.555455>

16,2, ,172165-46600, ,"LINK, PEDAL",1,1,1,1
17,3,,172141-41360, ,""BUSH 1415",2,2,2,2,2

19,2,,172168-46870, ,BRACKET,1,1,1,1,1,1,,,,.,555555>»
20,2,,22137-080000, ,"WASHER 8, POLISHED'",2,2,2,2,2,2,,,,.,555355>
21,2,,22351-040032, ,"SPRING PIN 4X32',1,1,1,1,1,1,,,,.555455>
22,2,,22417-160160, ,""COTTER PIN 1.6X16",1,1,1,1,1,1,,,.,.4555555>»
23,2,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,2,2,,,553523553
24,2,,24761-050000, ,"NIPPLE C,GREASE',1,1,1,1,1,1,,,,,,555554
25,2,,26013-100162, ,"BOLT M10X 16',2,2,2,2,2,2,,,.,55535254
26,2,,26013-100202, ,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,55353555575
27,2,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,2,2,2,2,,,5335555575
28,2,,26051-080002, ,"NUT M 8",1,1,1,1,1,1,,,,.555555>»
29,2,,26116-080304, ,""BOLT M8 X 30 PLATED",2,2,2,2,2,2,,,553525535
30,2,,26716-080002, ,"NUT M 8'",2,2,2,2,2,2,,,,:555255>»
31,2,,26716-080002, ,"NUT M 8'",2,2,2,2,2,2,,,,2552355>»
32,2,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,1,,,.,352552
33,2,,933168-28480, ,"WASHER 20X9X3.2',1,1,1,1,1,1,,,,,,555554
34,2,,172165-03231, ,"LABEL, P.T.0.",1,1,1,1,,,..,.555355>
35A,1,,172168-74620, ,"P.T.0. KIT(FR, UNITE",1,,1,,,,.M,,,,,..,,>
35A-1,1,,172170-74620, ,"'PTO CONFLUENCE KIT",1,,1,,,,.2,,5555955>5
35B,1,,172168-74630, ,"P.T.0. KIT(SI, UNITE",,1,,1,,,,M,,,,.5555>
35B-1,1,,172170-74630, ,"'PTO CONFLUENCE KIT",,1,,1,,,.,2,,55555554
36,2,,172142-45670, ,""ROD, SPOOL',1,1,1,1,1,1,,,,.555555>
37,2,,1A1040-45890, ,"WASHER 10 36 4.5",1,1,1,1,1,1,,,,,.,.55555
38,2,,172312-45930, ,"SPRING 13X1.2X70",1,1,1,1,1,1,,,,,,535554
39,2,,172116-45940, ,""KNOB (C), LEVER",1,1,1,1,1,1,,,,,5555545
40,2,,172168-46100, ,BRACKET,1,1,1,1,1,1,,,,,5555545
41,2,,172168-46160, ,"LINK W/BUSH",1,1,1,1,
42,3,,172141-41370, ,""BUSH 2015',2,2,2,2,2,
44,2,,172124-46200, ,"0-RING 27X5.7',2,2,2,
45,2,,172168-46231, ,""CABLE, 3RDV*',1,1,1,1,
46,2,,172122-46590, ,"ELBALL 8",1,1,1,1,1,1,
47,2,,22217-100000, ,"SPRING WASHER 10",4.,4,
48,2, ,22351-080020, ,""SPRING PIN 8X20",1,1,1
49,2, ,22417-160160, ,""COTTER PIN 1.6X16",1,1
50,2, ,24761-050000, ,"NIPPLE C,GREASE",1,1,1 .
51,2,,26051-080002, ,""NUT M 8",1,1,1,1,1,1,,,, ,
52,2,,26116-100202, ,"BOLT M10X 20 PLATED",3,3 3.3,.5555355935
53,2,,26116-100602, ,"BOLT M10X 60 PLATED",1,1 T
54,2,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,1,,,,.555455>
55,2,,933168-28480, ,""WASHER 20X9X3.2",1,1,1,1,1,1,,,,.555355>
56,2,,172168-46190, ,LEVER,1,1,1,1,1,1,,,,,5555545
57,2,,172141-42960, ,"JOINT, CABLE",1,1,1,1,1,1,,,,,,,55555

’ 5151551111111111
’ ,2,,,,,,,,,,,,

4 414111117777777

1
1
1



3 1R 4R (PTOIV ho-4)
Fig. CONTROL EQUIP. (P.T.0. CONTROL)

PTOSHRY¥w b, 7L—ALT U
P.T.0. CONFLUENCE KIT, FRAME END
172170-T4620( 782 " -)

(FRONT LEVER)
172170-T4630( 44" ba" =)

(SIDE LEVER)
T ENo. 350 M UNo. 35AK TF35BDEEMEIL
BN 1052 8RT =0
Detail is shown in Fig 105

PT OH;BEFT;' I;((J:—H‘/l") : ‘ \5] 0
P.T.O. NI IT(FRAME END 47 | ‘

172190- 74600 ] 53 Qy__w 47%?
T ENo. 50 LNo. DML Lo . 52
TN, 1056 BMF &1 , 5 \
Detail is shown in Fig 105 ,é:’




1,1,,172168-50101, ,"FRAME ASSY, LOWER',1,1,1,1,1,1,,,.,.,555555
1-1,1,,172175-50101, ,""FRAME
(GREEN:98)"*,1,1,1,1,1,1,N,, ,M50738, ,M50738, ,M50738, ,M50738, ,M50738, ,M50738
1-2,1,,172175-50102, ,""FRAME
(GREEN:98)",1,1,1,1,1,1,S,3, ,M51114, ,M51114, ,M51114, ,M51114, ,M51114, ,M51114
2,1,,172141-50890, ,GROMMET ,2,2,2,2,2,2,,,,35535535»

3,1,,172730-05250, ,""WASHER 12',12,12,12,12,12,12,,2,,,,555555
4,1,,172141-50901, ,"GUARD, SHOE",4,4,4,4,4,4,,2,,,,55535>»
5,1,,26013-120452,,"BOLT M12X 45",12,12,12,12,12,12,,2,,,,55555
6,1,,172730-05250, ,"WASHER 12',9,9,9,9,9,9,,,,,,555555
7,1,,172131-37170,,"BOLT M12X 30",8,8,8,8,8,8,,,:,35555555
8,1,,172168-53300, ,"WEIGHT L",1,1,1,1,1,1,,,,,555555>»
9,1,,172141-53350, ,""GROMMET 26",6,6,6,6,6,6,,,,5555555>»
10,1,,172168-53350, ,"WEIGHT R",1,1,1,1,1,1,,,,.,.55555>
11,1,,172168-53400, ,"WEIGHT ,CENTER",1,1,1,1,1,1,,,,,,555555
12,1,,172168-53430, ,"WEIGHT,SIDE(L)",1,1,1,1,1,1,,,,.555555>5
13,1,,172168-53440, ,"WEIGHT,SIDE(R)",1,1,1,1,1,1,,,,,555555>

14,1, ,172168-53450, ,""BOLT 12X70",3,3,3,3,3,3,,,55555535>»
15,1,,22217-120000, ,"'SPRING WASHER',11,11,11,11,11,11,,,,,,,5555>
16,1,,172170-53310, ,"WEIGHT ,CENTER",1,,1,,,,,1,,,.555555
17,1,,172168-54101, ,""FRAME W/BUSH,TURNING",1,1,1,1,1,1,,,,,555555>
17-1,1,,172168-54102, ,"FRAME,
TURN.",1,1,1,1,1,1,S,4,,M51114, ,M51114, ,M51114, ,M51114, ,M51114, ,M51114
18,2,,172168-54750, ,"'BUSH 60X70",2,2,2,2,2,2,,,,,5355235
19,2,,172168-54760, ,""SEAL 60X70X4 DUST",2,2,2,2,2,2,,,355232224

20,1, ,24761-040000, ,"NIPPLE B,GREASE',1,1,1,1,1,1,,,..,555554
21,1,,172142-57601, ,"BEARING, SWING",1,1,1,1,1,1,,,,,5555545
22,2,,172142-57610, ,""'SEAL SET",1,1,1,1,1,1,,,,,5555545
23,3,,172122-57630, ,""SEAL, UPPER",1,1,1,1,1,1,,.,,..55555>
24,3,,172122-57640, ,"SEAL, LOWER",1,1,1,1,1,1,,,,.555455>
25,1,,172122-57610, ,BOLT,32,32,32,32,32,32, ,,..352553
26,1,,172122-57620, ,"'PARALLEL PIN 13X36",4,4,4,4,4,4,,,,,5,3553554
27,1,,172116-46630, ,"KNOB, LOCK LEVER",1,1,1,1,1,1,,,,,,.55555
28,1,,172168-58800, ,"PIN, LOCK",1,1,1,1,1,1,,,,,.555555
28-1,1,,172168-58801, ,"PIN,
Lock*,1,1,1,1,1,1,S,5,,mM51114, ,M51114, ,M51114, ,M51114, ,M51114, ,M51114



ZU—4 & EEIRTY T
FRAME & TURNING BEARING

rig 90

(17=52mm)
(17-1=42mm}

FLARADE w2 7—ALtEHR

TELESCOPIC ARM SPEC.

L

- .,
Y

e —— -

BB TEH X

(1-2=30mm)

@

UNDER BOTH PARTS OF
VIEWED FROM

B®nsRN

1. 1-1=19mm)

(

s

1

=

1-2 ¥
\—

pla
=

/.

-

7

5

i

o

#o o

IRON CRAWLER SPEC.

PREVI0US

1257




,»,194145-04810, ,"WASHER 10",1,1,1,1,,,,,,5555555>»
,»,172165-62340, ,COVER,1,1,1,1,,,,,,,,,5555>

,»,172165-62380, ,COVER,1,1,1,1,,,,,,,,,55555

,,26013-100162, ,""BOLT M10X 16",1,1,1,1,,,,,.55555555
,,26647-100152, ,""WING BOLT M10X15",1,1,1,1,,,,.555555555
,»,172165-61650, ,""COVER, FRONT",1,1,,,1,1,,,,,,555555
1,,172732-11510, ,GROMMET ,1,1,,,1,1,,,,,,555555
8,1,,172168-61350, ,COVER,1,1,1,1,1,1,,,,,,555555
9,1,,172168-61400, ,COVER(B),,,1,1,,1,,,,,,555555
10,1,,172165-61450, ,COVER,1,1,1,1,1,1,,,,.555455>»
11,1,,172168-61500, ,"PLATE A (GREEN:86)",1,1,1,1,1,1,,,,55555555
12,1,,172168-61510, ,"PLATE B (GREEN:86)"",1,1,1,1,1,1,,,,,555355>»
13,1,,172168-61520, ,"PLATE,C",1,1,1,1,1,1,,,,,555555>»

1,2
2,2
3,2
4,2
5,2
6,1
7

14,1,,172168-61530, ,"PLATE D',1,1,1,1,1,1,,,,.,555455>
15,1,,172168-61540, ,"'PLATE E",1,1,1,1,1,1,,,,.555455>
16,1, ,172168-61550, ,"PLATE F",1,1,1,1,1,1,,,,.555555>»
17,1,,172168-61560, ,"PLATE G (GREEN:86)"",1,1,1,1,1,1,,,,.555355>»
18,1,,172165-61600, ,""COVER,FRONT", ,,1,1,,1,,,,,5555555

19,1,,172165-61190, ,COVER(R) ,1,1,1,1,1,1,,,,,,5555 5>
20,1,,172165-61700, ,""COVER ASSY, BL LINK",1,1,1,1,1,1,,,,.555455>
20-1,1,,172165-61701, ,""COVER ASSY, BL
LINK",1,1,1,1,1,1,N,,,M50746, ,M50746, ,M50746, ,M50746, ,M50746, ,M50746
21,1,,172165-61720, ,RUBBER,1,1,1,1,1,1,,,,,555555>»
22,1,,172165-61740, ,COVER,1,1,,,1,,,,55555555>

23,1,,172165-61780, ,""BRACKET ASSY",1,1,,.1,,..555555935
24,1,,172165-61801, ,PLUG,5,5,6,6,5,6,,,.,455355554

25,1,,172165-61820, ,""COVER L COMP.,SI1",,,,1,,1,,,,5555555>»
26,1,,172519-63240, ,""BOLT 8X 16",4,4,4,4,4,4,,,,,3:52553
27,1,,172519-63240, ,"BOLT 8X 16",4,4,4,4,4,4,,,,...5455>
28,1,,172519-63240, ,"BOLT 8X 16",1,1,,,1,,,.555535554
29,1,,22137-100000, ,"WASHER 10,POLISHED",5,5,9,9,5,9,,,.425355554
30,1,,22137-100000, ,"WASHER 10,POLISHED",12,12,12,12,12,12,,,,,:555535
31,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,2,,,.55535254
32,1,,22217-100000, ,"SPRING WASHER 10',8,8,8,8,8,8,,,.,.,555555
33,1,,22217-100000, ,"SPRING WASHER 10",28,28,28,28,28,28,,,,.,:55455>»
34,1,,22217-120000, ,"SPRING WASHER",4,4,4,4,4,4,,,,,:,55533>
35,1,,22217-140000, ,"SPRING WASHER 14" ,2,2,,,2,,,,35535353523

36,1, ,26013-080162, ,""BOLT W/WASHER M8X16",2,2,2,2,2,2,,,,,552355>»
37,1,,26013-100352, ,"BOLT M10X 35',5,5,9,9,5,9,,,...555554
38,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,2,2,2,2,,,.,.555355>»
39,1,,26116-100202, ,"'BOLT M10X 20 PLATED",8,8,8,8,8.,8,,,,:555555>
40,1,,26116-100202, ,"BOLT M10X 20 PLATED",28,28,28,28,28,28,,,,,5555554
41,1,,26116-120252, ,"BOLT M12X 25 PLATED",4,4,4,4,4,4,,,,.5535535>»
42,1, ,26116-140352, ,""BOLT M14X 35 PLATED".,2,2,,.2,,,:555355235

43,1, ,26367-100002, ,"'"NUT M10 PLATED",4,4,4,4,4.,4,,,,.555455>5

44,1, ,194145-04810, ,""WASHER 10",,,3,3,,3,,,55555355>»
45,1,,172165-62300, ,"STEP D",1,1,1,1,1,1,,,,,555555>»
46,1,,172168-61300, ,COVER(A),1,1,,,1,,,,,,.55555>
47,1,,172141-50761, ,""COVER, UNDER",1,1,1,1,1,1,,,.,.,555555

48,1, ,172148-61100, ,""COVER,TRAVEL",2,2,2,2,2,2,,,,,2355553
49,1,,26013-100202, ,""BOLT W/WASHER M10X20*,3,3,3,3,3,3,,.5555555135
50,1,,172165-61100, ,COVER(L), ,,1,,,.,5555555555



37 T U—LhN—
Fig. FRAME COVER
@—24
37

RNFF v
MULT! CHANGE SPEC.

* 4/ EiLH
CANOPY SPEC.
25
73
4477
A KLss—
SIDE LEVER
50
a— 2 e
34—
4 H—=8 h

A9 ARNFIRATHy b

4-WAY MULT| VALVE KIT
112168-74480(70 1N =)
(FRONT LEVER)
172168-T4480(HF I~ -}
(SIDE LEVER)
IEENo. 83D R UNo. 1D &
IFEINo. M40 R UNe. 1 DS
TAENo. 106 BT &1
Detail is shown in Fig. 105

2T ARNFINTF b
2-WAY MULT) VALVE KIT
172190-08630

I5ENo. T3ID R UNo. 18I
IEENo. 1058 F XL

Detail is shown in Fig. 105



1,2,,172165-62810, ,"GROMMET 10",1,,1,,,,.,1,.55555554
2,2,,172168-63200, ,""PANEL(L), INST",1,,1,,,,,1,,,5555555
3,2,,172168-03301, ,""LABEL, SELECT",1,,1,,,,.1,,5555555>
4,1,,172168-62200, ,"MAT, FLOOR™,1,,1,,,,,,,55555555
4-1,1,,172168-62201, ,"'"MAT, FLOOR",1,,1,,,,N,,,M51779,,,,M51779,,,,
5,1,,172142-62300, ,"WING BOLT M10X15",1,,1,,,.,55535555535
6,1,,172165-62800, ,""GROMMET 26",1,,1,,,,55555555555
7,1,,172165-62810, ,""GROMMET 10",1,,1,,,,555553555555
8,1,,172165-62830, ,GROMMET ,1,,1,,,,,,55555555>
9,1,,22217-100000, ,"'SPRING WASHER 10",9,,9,,,.5555555555>5
10,1, ,22217-100000, ,""SPRING WASHER 10',4,.,4,,,,,555352553
11,1,,22217-100000, ,""SPRING WASHER 10",7,,7,,555355535335535
12,1, ,22417-320200, ,""COTTER PIN 3.2X20",1,,1,,,555535555535>»
13,1,,26116-100202, ,"'BOLT M10X 20 PLATED",9,,9,.,,.5555555355>5
14,1,,26116-100202, ,"'BOLT M10X 20 PLATED",4,,4,,,.5555555355>5
15,1, ,26116-100202, ,""BOLT M10X 20 PLATED",7,,7,,355553533533>5
16,1,,172122-17190, ,CLIP,,.5,,,,,,555555555
17,1,,172122-17190, ,CLIP,,.,4,,,,,.,.555555>
18,1,,172157-54850, ,""GROMMET 18",,.,1,,.,,,53555535555
19,1,,172151-62240, ,GROMMET, , .2, ,,,,,55555555>
20,1,,172165-68250, ,"PLUG,RUBBER", ,,1,,,:.5553535533
21,1,,172111-16890, ,"GROMMET 9',1,.,3,,,,,55535555535
22,1,,172312-17260, ,""GROMMET 22X2.3",,,1,,.55553553533>5
23,1,,172165-63201, ,"PANEL, INST",1,,1,,,.,..53555255>5
24,1,,172519-63240, ,"BOLT 8X 16",10,,10,,,,.5555555555
25,1,,172165-63250, ,""PANEL(L), INSTRUMENT",1,,1,,,.55555555535
26,1,,172165-63280, ,COVER,1,,1,,,,,,,55555555
27,1,,172165-63660, ,CAP,1,.,1,,,,,,5.555555>
28,1,,172165-62100, ,STEP,1,,1,,,,..:.5555555
29,1,,172168-62100, ,"'STEP (A) ASSY",1,.,1,,.:55555535352>5
30,1,,172165-62201, ,"'STEP (C) ASSY",1,,1,,.,555555533525
31A,1,,172165-62810, ,""GROMMET 10",1,,1,,,,55535555555>»
31B,1,,172165-62800, ,""GROMMET 26",1,,1,,,.,:2,555535555



Fig. 38

v/ EfLHE
CANOPY SPEC.

219 22—5;3

257w T & A4 ISR(IOIHN =)
STEP & INSTRUMENT PANEL(FRONT LEVER)

P TO&iLER
P.T.0. JOINT SPEC.

U8y FFENHE
ONE TOUCH DECEL SPEC.

&—318
V

P T O&f(LER
P.T.0. JOINT SPEC.

N

Kf;lm_////r\‘\\<<t:://w/:///;T0Aﬁ#Jb7U—A1/F
: ' \ P.T.0. CONFLUENCE KIT, FRAVE END

7 1T1T0-T4620(707 1" =)
(FRONT LEVER)

i ENo. 350 RS UNo. 35AMEHMAIL
HENo. 1052 BRT S
Detail is shown in Fig 105



1,2,,172168-63250, ," INSTRUMENT PANEL L",,1,.1,,,.2,,,5555555
2,2,,172168-03301, ,"LABEL, SELECT",,1,,1,,,.2,,5555555>
3,1,,172168-62200, ,""MAT, FLOOR™,,1,,1,1,1,,,,.,555555>
3-1,1,,172168-62201, ,""MAT,
FLOOR",,1,,1,1,1,N,,,M51779, ,M51779, ,M51779, ,M51779, ,M51779, ,M51779
4,1,,172142-62300, ,"WING BOLT M10X15",,1,,1,1,1,,,,,5555545
4A,1,,172142-62300, ,"WING BOLT M10X15",,,,,.2,2,,1,,,.,555545
5,1,,172165-62600, ,"'STEP C COMP.,SI1",,1,,1,1,1,,,,,555555>»
6,1,,172165-62630, ,"'RUBBER 90,EDGE", ,1,,1,1,1,,,,.555555>
7,1,,172165-62800, ,"'"GROMMET 26",,1,,1,1,1,,,,.555555>
8,1,,22217-100000, ,"SPRING WASHER 10", ,7,,7,7,7,45,355353553
9,1,,22217-100000, ,"SPRING WASHER 10',,9,,9,9,9,,,.55555555
10,1, ,22217-100000, ,""SPRING WASHER 10", ,4,,4,4,4,,,,535535535
11,1,,22417-320200, ,""COTTER PIN 3.2X20",,1,,1,1,1,,,,.555455>
11A,1,,22417-320200, ,"COTTER PIN 3.2X20",,,,,2,2,,1,,.:55455>
12,1, ,26116-100202, ,""BOLT M10X 20 PLATED",,7,.,7,7,7,,:,5535335535
13,1,,26116-100202, ,""BOLT M10X 20 PLATED",,9,,9,9,9,,,:55555555
14,1, ,26116-100202, ,""BOLT M10X 20 PLATED",,4,,4,4,4,,,,,3555535
15,1,,172122-17190, ,CLIP,,,.5,.,5,,,,:555555>
16,1,,172122-17190, ,CLIP, ,,.4,.4,,,,,,,.,.5>

17,1, ,172157-54850, ,""GROMMET 18",,,.1,.1,,.,...555554
18,1,,172151-62240, ,GROMMET, ,,,2,,2,,55535555535
19,1,,172165-68250, ,"PLUG,RUBBER", ,,,1,,1,,,,5555555>»

20,1, ,194300-21460, ,CAP,,,,1,.,1,,,,,,555555
21,1,,172519-63240,,"BOLT 8X 16",,16,,16,16,16,,,,,,555555
22,1,,172165-63501, ,""PANEL(R) , INST(SI™, ,1,,1,1,1,,,,,5555595
23,1,,172165-63550, ,""PANEL(L), INSTRUMENT",,1,,1,1,1,,,,5555555>
24,1,,172165-63600, ,"COVER (R)",,1,,1,1,1,,,,,,,,,..,
25,1,,172165-63620, ,"COVER (L)",,1,,1,1,1,,,,,,,,,,5>
26,1,,172165-63650, ,"PLUG 10,HOLE",,1,,3,1,3,,.,.555455>»
27,1,,172165-63660, ,CAP, ,1,,1,1,1,,,,,,,.5.5>
28,1,,22137-040000, ,"WASHER 4, POLISHED",,4,,4,4,4,,,,,3555535
29,1,,26716-040002, ,"NUT M 4", .,4,.,4,4.4,,,,,.,:5524>
30,1,,172168-63100, ,""PANEL(L), INST(EP",,,,,1,1,.,1,,,.,.,,,>
31,1,,172165-63700, ,""PANEL(R) , INST(EP",,,,,1,1,,1,,,,,4,555>
32,1,,172168-62150, ,"STEP ASSY",,,.,1,1,,1,,.,,5555>
33,1,,172165-62100, ,STEP, ,1,,1,1,1,,,,,,,,,5,,
34,1,,172168-62100, ,"'STEP (A) ASSY",,1,,1,1,1,,,,,,52355>



STEP & INSTRUMENT PANEL(SIDE LEVER)

39 A7 v T & 4 IR0 =)
Fig.
JPIEX|AS

CONTRY] J P]E XJA S| | P TO®&iMmLIE
P.T.0. JOINT SPEC.

=

i | O]O] -

PTO&®*w b, F=—LT v F
P.T.0. CONFLUENCE KiT, FRAME END
172170-74630C#4 bn" =)

(SIDE LEVER)
THBNo. 35 R UNo. 35BD LRI
BN 105 B\ TSy
Detail is shown in Fig 105



,,172212-61230, ,""FASTENER, DIAL",1,,1,,,,,,5553555555
,,172162-64200, ,"SEAT ,OPERATOR" ,1,,1,,,,,55535555535
,,172162-64210, ,""CUSHION ASSY",1,,1,,,,555553553553
»,172162-64220, ,"BACK ASSY",1,,1,,,,.5:55555555
,,172162-64230, ,""BACK (B) ASSY",1,.1,,,,..555555555
,,172162-64240, ,""PANEL ,BACK™,1,,1,,,,,,555555555
3,,172162-64320, ,""RUBBER A,EDGE",1,,1,,,,,55535555535
8,3,,172162-64330, ,""RUBBER B,EDGE",1,,1,,,,,55535555535
9,2,,172162-64250, ,""BRACKET L,SIDE",1,,1,,,,.,5555555535
10,2,,172162-64260, ,"'BRACKET R,SIDE",1,,1,,,,.5555555535
11,2,,172162-64270, ,ADJUSTER,1, ,1,,,,555355535555»
12,2,,172162-64280, ,ADJUSTER,1,,1,,,,55535555555>»
15,2,,172162-64310, ,""SCREW M5X10,TAPPING",3,,3,,,5555355535535»
16,2,,26013-080202, ,"'BOLT W/WASHER M8X20",8,,8,,,,,555355555 55
17,2,,26022-080162, ,""'SCREW M 8X 16",4,.,4,,..,5555532523

18,1, ,172165-64401, ,""MOUNT, SEAT",1,,1,,...55355535555>»
19,1,,172165-64601, ,""COVER, MOUNT",1,,1,,,,55555555555
20,1,,172165-64691, ,"PLATE, SEAT",1,,1,,,,55535535533>»
21,1,,172165-64770, ,NUT,2,,2,,,,,,,55555555
22,1,,22137-080000, ,"WASHER 8, POLISHED,6,,6,,,.,5555525355>5
23,1,,22217-080000, ,"SPRING WASHER 8",4,,4,,..:553533533>»
24,1,,22217-080000, ,"SPRING WASHER 8",4,,4,,,,55535235533>5
25,1,,26013-100202, ,""BOLT W/WASHER M10X20",4,,4,,,45553555332225
26,1, ,26013-100202, ,""BOLT W/WASHER M10X20',4,.,4,,,,.35555552223
27,1,,26577-050122, ,"SCREW M 5X 12",2,,2,,,,25555322332
28,1,,26716-050002, ,"NUT M 5",2,,2,,,,,,,55555555
29,1,,26716-080002, ,"NUT M 8",4,.4,,,,,,,,,5.5555
30,1,,26716-080002, ,"NUT M 8",2,,2,,,,,,,,,55555
31,1,,933110-58500, ,"GROMMET 50",1,,1,,,.,5555555955>»

1,1
2,1
3,2
4,2
5,2
6,2
7



40 U—pb & —bk2or (07N =)
Fig. SEAT & SEAT MOUNT(FRONT LEVER)
EX|IAS

CONTRY| J P
FigNo. ] 40| — | —

R UNO. 212
R LN 3~1TEEAHHT
2 INC. 3~17




,,172212-61230, ,""FASTENER, DIAL",,1,,1,1,1,,,,..55555>
,,172162-64200, ,"SEAT ,OPERATOR", ,1,,1,1,1,,,,,5555555
,,172162-64210, ,""CUSHION ASSY",,1,,1,1,1,,,,,,555555
,,172162-64220, ,""BACK ASSY",,1,,1,1,1,,,,,.,555555
,,172162-64230, ,""BACK (B) ASSY",.1,,1,1,1,,,,,,.:,.55>
,,172162-64240, ,"PANEL ,BACK", ,1,,1,1,1,,,,,,555554
3,,172162-64320, ,""RUBBER A,EDGE",,1,,1,1,1,,,,,5555535
8,3,,172162-64330, ,""RUBBER B,EDGE", ,1,,1,1,1,,,,,5,555555
9,2,,172162-64250, ,"BRACKET L,SIDE",,1,,1,1,1,,,,.555555>
10,2,,172162-64260, ,"'BRACKET R,SIDE",,1,,1,1,1,,,,.555555>
11,2,,172162-64270, ,ADJUSTER, ,1,,1,1,1,,,.,5555545
12,2,,172162-64280, ,ADJUSTER, ,1,,1,1,1,,,,,5555555
15,2,,172162-64310, ,""SCREW M5X10,TAPPING",,3,,3,3,3,,,5535555535
16,2,,26013-080202, ,""BOLT W/WASHER M8X20",,8,,8,8,8,,,5:55555545
17,2,,26022-080162, ,""'SCREW M 8X 16",,4,,4,4.,4,,,,.555355>5
18,1,,172165-64601, ,""COVER, MOUNT",,1,,1,1,1,,,,.555555>»
19,1,,172165-64691, ,"PLATE, SEAT",,1,,1,1,1,,,,,5555535
20,1,,172165-64770, ,NUT, ,2,,2,2,2,,,,,,,,5,5
21,1,,172165-64801, ,""MOUNT, SEAT",,1,,1,1,1,,,.,,.555555
22,1,,22137-080000, ,"WASHER 8, POLISHED",,6,,6,6,6,,,,55555554
23,1,,22217-080000, ,"SPRING WASHER 8",.,4,.4,4.4,,..,:52552
24,1,,22217-080000, ,"SPRING WASHER 8",,4,,4,4,4,,,,,3525535
25,1,,26013-100202, ,""BOLT W/WASHER M10X20",,4,,4,4,4,,,,:555355>»
26,1, ,26013-100202, ,"'BOLT W/WASHER M10X20",,4,,4,4,4,,,,,,:2355>»
27,1,,26577-050122, ,"SCREW M 5X 12",,2,,2,2,2,,,,:552355>»
28,1,,26716-050002, ,""NUT M 5",,2,,2,2,2,,,.553533524
29,1,,26716-080002, ,""NUT M 8", ,4,,4,4,4,,,,,53553524
30,1,,26716-080002, ,""NUT M 8",,2,,2,2,2,,,.553553524
31,1,,172165-64300, ,MOUNT, , ,,,1,1,.,1,,,,,.,.,>
31-1,1,,172165-64301, ,"'MOUNT A™,,,,,1,1,N,2,,,,,,.,,,M50686, ,M50686
32,1,,172165-64360, ,""MOUNT B COMP. ,EP",,,,.1,1,.,1,..,...554
33,1,,172165-64390, ,MOUNT, , ,,,1,1,,1,,,,,,,,,,
34,1,,26013-080202, ,"'BOLT W/WASHER M8X20",,,,,4.,4,,1,,,,,55545
35,1,,26013-080552, ,"BOLT M 8X 55",,,,.4.,4,.,1,.,..5..5>
36,1,,26013-100202, ,"'BOLT W/WASHER M10X20",,,,,4,4,,1,,,5553555>

1,1
2,1
3,2
4,2
5,2
6,2
7



Fig.‘1"

COUNTRY

AS

U—p & U—=bFTH M IN )
SEAT & SEAT MOUNT(SIDE LEVER)

RHIUNO. 212
BHUN. 3~1T28HET
2 INC. 3~1T




1,1,,194145-04810, ,"WASHER 10',4,4
2,1,,194145-04810, ,""WASHER 10'",6,6
3,1,,194145-04810, ,""WASHER 10",4,4
4A,1,,172168-65100-1, ,"'BONNET CR,EV (GREEN)",1,1,1,1,1,1,,,,,,555545
4B,1,,172168-65100, ,""BONNET CR CMP(EV",,,,,1,1,,1,,,,,55545
5,2,,172168-65780, ,RUBBER,1,1,1,1,1,1,,,,,5555545

6,2,,172168-65790, ,RUBBER,1,1,1,1,1,1,,,,,5555555

7,2,,172168-65800, ,RUBBER,1,1,1,1,1,1,,,,,5555555

8,2,,172168-65810, ,RUBBER,1,1,1,1,1,1,,,,.,555555>

9,1,,172168-65200, ,""PIPE, EXH.EXTENSION,1,1,1,1,1,1,,,,.555555>
10,1, ,172168-65260, ,""SPRING,GAS",1,1,1,1,1,1,,,,.555555>»
11,1,,172734-65260, ,"PIN, BONNET LEVER",1,1,1,1,1,1,,,,,5555555
12,1,,172734-65270, ,""SPRING, CATCH",1,1,1,1,1,1,,,,.555555>
13A,1,,172168-65300-1, ,""BONNET B, EV (GREEN)",1,1,1,1,1,1,,,,,555555>
13B,1,,172168-65300, ,""BONNET B CMP(EV",,,,,1,1,,1,,,,,5555>
14,2,,172168-65760, ,RUBBER,1,1,1,1,1,1,,,,,5555555
15,1,,172124-65450, ,"LEVER, LOCK",1,1,1,1,1,1,,,,,,555555
16,1,,172168-65450, ,"'BONNET A CMP(EV'",1,1,1,1,1,1,,,,5555355>
17,2,,172168-65750, ,RUBBER,1,1,1,1,1,1,,,,,555455>
18,1,,172126-65460, ,HOOK,1,1,1,1,1,1,,,,,.555555

19,1,,172124-65480, ,CATCHER,1,1,1,1,1,1,,.,.4555545>»
20,1,,172124-65490, ,"PLATE,CATCH",1,1,1,1,1,1,,,,,5555555
21,1,,172126-65500, ,KEY,1,1,1,1,1,1,,,,,5555545

22,2,,172126-65571, ,""WASHER LOCK",1,1,1,1,1,1,,,,.555455>
23,2,,26347-100002, ,"U-NUT M10",1,1,1,1,1,1,,,,,.555545
24,1,,172168-65640, ,"'DUCT ASSY",1,1,1,1,1,1,,.,.4555555>»
25,1,,172168-65660, ,""BRACKET COMPL.",1,1,1,1,1,1,,,,,5555545
26,1,,172168-65740, ,SEAL,1,1,1,1,1,1,,,,,,555555

27,1,,172168-65820, ,RUBBER,1,1,1,1,1,1,,,,,,

28,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,:555355>»
29,1,,22137-100000, ,"WASHER 10,POLISHED",3,3,3,3,3.3,.,.5535554
30,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,2,2,,,,553553554
31,1,,22217-080000, ,"SPRING WASHER 8',2,2,2,2,2,2,,,.,55535254
32,1,,22217-080000, ,"SPRING WASHER 8',3,3,3,3,3,3,.,,.55535555
33,1,,22217-100000, ,"SPRING WASHER 10'",2,2,2,2,2,2,,,:55535224
34,1,,22217-100000, ,"SPRING WASHER 10',3,3,3,3,3,3,,.5555355555
35,1,,22417-200200, ,""COTTER PIN 2.0X20",2,2,2,2,2,2,,,,35535533>»
36,1,,22417-200200, ,"COTTER PIN 2.0X20",2,2,2,2,2,2,,,,,33555335
37,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,4,4,4.,4,,,,,,555555
38,1,,26013-100252, ,"'BOLT W/WASHER M10X25",6,6,6,6,6,6,,,,,55555 55
39,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,35555515
40,1,,26013-120352, ,"BOLT M12X 35",5,5,5,5,5,5,,,.,55555555

41,1, ,26116-080162, ,""BOLT 8X16',3,3,3,3,3.,3,..,5555355>»

42,1, ,26116-080202, ,""BOLT M 8X 20 PLATED",2,2,2,2,2,2,,,.,5.535255
43,1, ,26116-100202, ,""BOLT M10X 20 PLATED",2,2,2,2,2,2,,,.55235224
44,1, ,26116-100202, ,"BOLT M10X 20 PLATED",3,3,3,3,3.,3,,.,5555355555
45,1, ,933152-02900, ,WASHER,2,2,2,2,2,2,,,,55353524
46,1,,933110-00301, ,"KEY ASSY",1,1,1,1,1,1,,,,,,55555>
47,1,,933171-20390, ,"LIGHT, EVER",1,1,1,1,1,1,,,,,,,55555



£AHET

4
4

4 INC. (4)~8

FHLNO. 41
LA UNo. (4)~8

§—37




1A,1,,772165-68401, ,"CABIN ASSY",1,1,,.1,,..,2555555>»
1B,1,,772165-68411, ,""CABIN ASSY",,,.,.1,,.,1,.,,.555555
2,2,,194145-04810, ,"WASHER 10",3,3,,,3,,5555535535553
3,2,,172725-23050, ,"'SPRING, RETURN",1,1,,.1,,,.,.555555>
4,2,,194150-24270, ,"SCREW CAP 13",2,2,,,2,,5555552233
5,2,,26716-100002, ,"NUT 10",2,2,,,2,,,,,,555555>
6,2,,194273-47910, ,KNOB,1,1,,,1,,,,,,5555555
7,2,,172141-53350, ,""GROMMET 26",1,1,,,1,,,.,555555535
8,2,,194310-61610, ,""GROMMET 9",1,1,,.1,,,,,.555555>
9,2,,172151-62240, ,GROMMET ,4,4,,,4,,.:55555233»
10,2,,172165-67350, ,SEAL ,1,1,,,1,,,,,.555555>
11,2,,172165-67500, ,SEAL ,1,1,,,1,,,,,.555555>
12,2,,172137-68120, ,PIN,2,2,,,2,,,,,,,,.555
13,2,,172141-68270, ,"CLIP 8, TREE",4,4,,.,4,.,.,:55535555
14A,2,,172165-68400, ,CABIN,1,1,,,1,,,,5555355555
148B,2,,172165-67400, ,CABIN, ,,,,1,,,1,,,,,,,,,,
15,2,,172162-69050, ,""LOCK ASSY",1,1,,,1,,,,555555555
16,2,,172162-69060, ,STRIDER,1,1,,,1,,,,55555555>»
17,2,,172162-69070, ,COATHANGER,1,1,,,1,,,,555535555
18,2,,172165-69090, ,COVER,1,1,,,1,,,,,,555555>
19,2,,172165-69170, ,"TRIM, ROOM™,1,1,,.1,,..,2555555>»
20,2,,172165-69200, ,""'STOPPER R-UN",2,2,,,2,,,55355535533>»
21,2,,172165-69220, ,STOPPER,1,1,,,1,,,,5553555554
22,2,,172165-69230, ,"STOPPER L-UP",1,1,,.,1,,,..55555555
23,2,,172165-69240, ,COVER,1,1,,,1,,,,55555555>
24,2,,172165-69250, ,""COVER L-UP",1,1,,.1,.,..,2555555>»
25,2,,172165-69260, ,LEVER,1,1,,,1,,,,,,5555555
26,3,,172141-41360, ,"BUSH 1415",1,1,,,1,,,.,553555535
28,2,,172165-69290, ,BRACKET,1,1,,.1,,.,,.555555>
29,2,,172165-69740, ,""RUBBER UN-R,STOPPER",1,1,,,1,,,.:555355554
30,2,,172165-69750, ,RUBBER,1,1,,.,1,,,...5555545
31,2,,172165-69760, ,"'"RUBBER UP-R,STOPPER",1,1,,,1,,,.,555555555
32,2,,172165-69770, ,RUBBER,1,1,,,1,,,..55555555
33,2,,172165-69780, ,""RUBBER UP-R,CUSHION",1,1,,,1,,,,555535555
34,2,,172165-69790, ,RUBBER,1,1,,,1,,,.555555555
35,2,,172165-69800, ,""RUBBER UN,CUSHION",2,2,,,2,,,55355553555>5
36,2,,22137-080000, ,"WASHER 8, POLISHED",4,4,,,4,,,,3:553553554
37,2,,22137-100000, ,"WASHER 10,POLISHED",7,7,,.7,255533552235>5
38,2,,22137-140000, ,"WASHER 14,POLISHED",1,1,,.1,,..,,.555455>
39,2,,22217-100000, ,"SPRING WASHER 10",2,2,,.,2,,.3555555335
40,2, ,22217-100000, ,"SPRING WASHER 10",3,3,,.3,.:5555553555»
41,2,,22417-400250, ,""COTTER PIN 4.0X25",1,1,,,1,,,5535555535>»
42,2, ,22867-300080, ,""SCREW 3X 8",2,2,,,2,,,5355235225
43,2,,26013-080162, ,""BOLT W/WASHER M8X16™,4.,4,,,4,,,5555223335
44,2, ,26013-080252, ,"BOLT M 8X 25",4.4,,.4,,..,2552255>5

45,2, ,26013-080302, ,"BOLT M 8X 30",4,4,,,4,,,553555355>5
46,2,,26013-100162, ,""BOLT M10X 16',5,5,,,5,,.555555555>»
47,2,,26013-100252, ,""BOLT W/WASHER M10X25",7,7,,,7 1355552523335
48,2, ,26116-101002, ,""BOLT M10X100",3,3,,.3,,..55555355>5

49,2, ,26450-080202, ,"BOLT M 8X 20",8,8,,.8,,.555555355>5
50,2,,26577-080122, ,"SCREW M 8X 12",2,2,,,2,,,5535555355>5
51,2,,172165-67370, ,"TRIM,REAR",1,1,,,1,,,,,55555535
52,1,,172165-67480, ,CLIP,1,1,,,1,,.,,,,555555



43 F v EV(EE & B
Fig. CABIN(BODY & FITTING PART)

19 ®

JAENa. 430 LI UNo. IARTFIBIL
TEENo. 430 B LNo. 2~51 &
HENo. 44D B UNo. 1~B4EBHET
Fig 43 Ref.No, 1A, 1B
INC. Fig. 43 Ref. No. 2~31

Fig. 44 Ref. No, 1~64

REFER TO Fig. 44

A
&

1k

(@5
DETAILS OF B



»»,194080-01121, ,KNOB,4,4,,,4,,,,,,5555555
,»,172137-46210, ,SCREW, 2,2, ,,2,,,,,,,55555

,,172165-67100, ,""FRAME UNL ASSY,GLASS",1,1,,,1,,,,535555555>5
,,172165-67170, ,""FRAME UNR ASSY,GLASS",1.,1,,.1,,,..,,.555555>
,,172165-67240, ,"'SPRING 16",4,4,,,4,,,,355235223
,,172165-67250, ,""SPRING, DISH",2,2,,.2,,,.,5535555535
2,,172165-67380, ,SHIM,2,2,,.,2,,,,,,,,,,55
8,2,,172165-69180, ,""COLLAR 6,GLASS",2,2,,,2,,5535553533523
9,2,,172165-69320, ,"FRAME UPL,GLASS",1,1,,.1,,..,,.555555>
10,2,,172165-69410, ,FRAME, 1,1, ,,1,,,,,,,55555>
11,2,,172165-69490, ,PLATE,1,1,,,1,,,,,:5555555
12,2,,172165-69500, ,""ROLLER 35",4,4,,,4,,,,3553553523
13,2,,172165-69510, ,ROLLER,4,4,,,4,,,,5535555535
14,2,,172165-69521, ,"'SUSH ASSY",1,1,,.,1,,,:5553555535
15,3,,172165-67811, ,""GLASS L440 FR",1,1,,,1,,,.555555555

16,3, ,172165-67821, ,""GLASS L485 RR",1,1,,,1,,,:55555555>»

17,3, ,172165-67850, ,""CHANNEL CTR",1,1,,,1,,,,555555555
18,3,,172165-67860, ,""STRIP ,WATER" ,1,1,,,1,,,,555555555
19,3,,172162-69970, ,"'LOCK ASSY",2,2,,.,2,,.,35535355235
20,2,,172165-69530, ,SPACER,6,6,,,6,,,5555555555
21,2,,172165-69540, ,FINISHER,1,1,,.1,,.,..,3555545
22,2,,172165-69550, ,SHAFT,4.,4,,.,4,,,,,,,,55555
23,2,,172165-69560, ,""SHAFT 14,ROLLER",2,2,,,2,,,55355535535>»
24,2,,172165-69570, ,SHAFT 2,2, ,.,2,,,,,,5::555>
25,2,,172165-69580, ,GLASS(UP,1,1,,,1,,,,555555555
25-1,2,,172165-69581, ,GLASS,1,1,,,1,,N,, ,M51610, ,M51610,,,,,,M51610
26,2,,172165-69590, ,GLASS,1,1,,,1,,,,,,5555555
27,2,,172165-69600, ,"ACRYL F",1,1,,,1,,,,55555555>»
28,2,,172165-69610, ,GLASS,1,1,,.1,,,,,.555555>
29,2,,172165-69620, ,"GLASS L",1,1,,,1,,,.555535554
30,2,,172165-69630, ,GLASS,1,1,,,1,,,,,:5555555
31,2,,172137-69651, ,"COLLAR, GLASS",10,10,,,10,,,,555555554
32,2,,172165-69661, ,"SEAL,CAB ROOF",1,1,,.1,,,.,.555555>
33,2,,172165-69671, ,SEAL,1,1,,,1,,.,.,,555555
34,2,,172165-69681, ,SEAL,1,1,,,1,,,,,,,55555>
35,2,,172165-69691, ,SEAL ,1,1,,,1,,,,,,,55555>
36,2,,172165-69720, ,"SEAL,DOOR™,1,1,,,1,,,.,5535555535
37,2,,172165-69731, ,"SEAL ,FRONT" ,1,1,,.,1,,,,,.555455>
38,2,,172162-69750, ,HANDLE,1,1,,,1,,,..55555555
39,2,,172165-69811, ,RUBBER,3,3,,.,3,,.,:555555555

40,2, ,172165-69830, ,""SEAL ,FRONT",1,1,,,1,,,55555355555
41,2,,172137-69840, ,SCREW,10,10,,,10,,,,,5555555»
42,2,,172165-69840, ,PACKING,1,1,,.1,,,,,.555455>
43,2,,172165-69850, ,""PACKING UP-R™,1,1,,.1,,,..,,.555555>

44,2, ,172165-69860, ,""PACKING UN-L",1,1,,.1,,,.,,.555455>
45,2,,172165-69870, ,""PACKING UN-R™,1,1,,,1,,,,,5555555>5
46,2,,172165-69890, ,"LATCH L ASSY",2,2,,.,2,,,5535235533>»
47,2,,172165-69960, ,""LATCH R ASSY",2.2,,.2,,..52555355>5
48,2,,172165-69980, ,GUARD, 4,4, ,,4,,,,,.:555555

49,2, ,22137-060000, ,""WASHER 6, POLISHED",9,9,,,9,,,.555535554
50,2,,22137-100000, ,""WASHER 10,POLISHED",2,2,,,2,,55535555355>5
51,2,,22137-100000, ,"WASHER 10,POLISHED",8,8,,,8,,,,555355554
52,2,,22137-100000, ,"WASHER 10,POLISHED",8.,8,,.8,,..5:555455>»
53,2,,22157-060000, ,"WASHER 6",2,2,,.2,,,,55555255>»
54,2,,22157-080000, ,"WASHER 8',10,10,,,10,,,,555555555
55,2,,22217-080000, ,"SPRING WASHER 8",5,5,,.,5,,.55553555555
56,2,,22217-140000, ,"SPRING WASHER 14" ,2,2,,,2,,,,355353523
57,2,,26013-100202, ,"'BOLT W/WASHER M10X20",8,8,,,8,.:555555355>
58,2,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,2,,,555555353>5
59,2,,26116-060122, ,"BOLT 6X12",8,8,,.8,,.555555255>5
60,2,,26757-080002, ,"LOCK NUT M 8 PLATED",5,5,,,5,.,5555535555
61,2,,26757-140002, ,"LOCK NUT M14 PLATED",2,2,,.2,.,,.553525535
62,2,,933171-17770,,"SHIM SET",2,2,,.,2,,,:553355235

1,2
2,2
3,2
4,2
5,2
6,2
7



63,2,,172165-68280, ,COLLAR,1,1,,,1,,,5555555535
64121 1172165_699905 5SHIM52,2, ’ ,2, 797393333339



Fig.4

e EV(N A & #93)
CABIN(GLASS & SASH)

TEEINo. 430 WM LNo. TARTMBIZ
IEENo. 43D RH LNo. 2~51&

HENo. MO RH LNo, | ~64EXAHET
Fig 43 Ref.No. 1A, 1B

INC. Fig. 43 Ref. No. 2~51
Fig. 44 Ref. No. 1~64




1,1,,772165-69000-2, ,"'SIDE DOOR ASSY",1,1,,.1,,,.,555555535
2,2,,172165-63650, ,"PLUG 10,HOLE"™,5,5,,.,5,,,55535555535
3,2,,172165-69000-2, ,""DOOR ASSY (GREEN)",1,1,,,1,,,55553552335
4,3,,172137-69410-2, ,""HINGE (GREEN)",2,2,,.,2, 5335553352333
6,4,,172137-66650-2, ,""HINGE (B) (GREEN)",2,2,,,2,,555533552575
7,4,,172122-69390, ,HINGE, 2,2, ,,2,,,,,,,,,5,5

8,2,,172165-69141, ,""COVER, DOOR",1,1,,,1,,,,55555555>»
9,2,,172165-69190, ,RUBBER, 2,2, ,,2,,,,,,,,55555
10,2,,172162-69460, ,"'"KEY ASSY, CYLINDER",1,1,,.1,,..,.555555>
11,2,,172162-69480, ,"'LOCK ASSY",1,1,,,1,,,:555555535
12,2,,172162-69490, ,PIN,1,1,,,1,,,,,,,55555>
13,2,,172162-69500, ,SPRING,1,1,,,1,,,,555555535
14,2,,172162-69510, ,""HANDLE ASSY",1,1,,,1,,,,555555555
15,2,,172162-69520, ,COVER, 1,1, ,,1,,,,,:555555>
16,2,,172162-69530, ,"'ROD ASSY",1,1,,,1,,,.555535554
17,2,,172162-69540, ,""HANDLE ,OUTER™,1,1,,,1,,,.,55555554
1i7-1,2,,172162-69541, ,""HANDLE ,OUTER",1,1,,,1,,N,, ,M51555, ,M51555, , , ,, ,M51555
18,2,,172162-69550, ,HOOK,1,1,,,1,,,,,.,,5555>
19,2,,172122-69620, ,"'"KNOB, DOOR"™,1,1,,.,1,,,.,,.555555>
20,2,,172165-69640, ,"GLASS UP,DOOR™,1,1,,.,1,,,..5555555>5
21,2,,172165-69650, ,GLASS,1,1,,,1,,,,,:5555555
22,2,,172165-69701, ,""'SEAL UP,DOOR"™,1,1,,,1,,,,55555555>»
23,2,,172165-69711, ,SEAL,1,1,,,1,,,,,,,55555>
24,2,,22137-050000, ,"WASHER 5, POLISHED",8.,8,,.8,.,..,5:555455>5
25,2,,22137-100000, ,"WASHER 10,POLISHED",4.,4,,.,4,,..53555255>5
26,2,,22217-050000, ,"SPRING WASHER 5",8,8,,.8,..,255355554
27,2,,22217-060000, ,"SPRING WASHER 6'",8,8,,,8,,,,35553555554
28,2,,26013-100252, ,"BOLT W/WASHER M10X25",4,4,,,4,,.,5553522335
29,2,,26557-060102, ,""SCREW 6X10",2,2,,,2,,,5535555255>5
30,2,,26557-060162, ,""SCREW M 6X 16" ,7,7,,,7,2,5523552335>5
31,2,,26559-050162, ,SCREW,8,8,,,8,,,,,,5555555
32,2,,26559-050202, ,SCREW,4.,4,,.,4,,,,,,,,55555
33,2,,26757-100002, ,"LOCK NUT M10",2,2,,.,2,,.3555535523
34,2,,22217-100000, ,"SPRING WASHER 10",2,2,,.,2,,.,:55535533
35,2,,26716-100002, ,"NUT 10,4,4,,.,4,,,,,,,5:5555
36,1,,933110-00301, ,"KEY ASSY",1,1,,,1,,.5555555325



4 FeEVRT
Fig CABIN DOOR

REFER TO Fig. 43,44
BHUN I
( LNo. 2~BERKHET
/{( 1IN 2~35

&




,1,,772165-68100, ,""CANOPY ASSY",,.,1,1,.1,,,.,.,555555
,2,,172165-68100, ,""POLE ASSY, CANOPY R",,,1,1,,1,,,,.5555555
,2,,172165-68110, ,""POLE ASSY, CANOPY L",,,1,1,,1,,,,.5555555
,2,,172165-68180, ,"BOLT, M14X 35",,.8,8,.8,..,.555555>
,2,,172165-68301, ,"'ROOF, CANOPY™,,,1,1,,1,,,,,,:5555>
,2,,22217-140000, ,"'SPRING WASHER 14",,,8,8,.,8,,,,5555555>»
,2,,26013-120402, ,"'BOLT M12X 40",,,6,6,,6,,,5535555555
,1,,172165-68200, ,""CANOPY F CMP",,,

1
2
3
4
5
6
7
8 1,1,,1

9,1,,26013-120352, ,"BOLT M12X 35",,,2,2,,2,,,355535555

1
2
2
2
2
2
2
1
1






,,172168-71101, ,"COVER,FLYWHEEL",1,1,1,1,1,

,,26013-100302, ,"BOLT M10X 30",8,8,8,8,8,8,,,,5555555>»
,,172165-71200, ,COUPLING,1,1,1,1,1,1,,,,,,,

,,26450-120402, ,""BOLT M12X 40',3,3,3,3,3.,3,..,5555555>»
,»»,26013-120302, ,"'BOLT W/WASHER M12X30",2,2,2,2,2,2,,,5535555575
,»,172164-73110, ,VALVE,1,1,1,1,1,1,,,,,,55555>
7,1,,172168-73200, ,"PUMP ASSY",1,1,1,1,1,1,,,,,5555535
7-1,1,,172168-73201, ,""PUMP
ASSY"',1,1,1,1,1,1,S,,,M50741, ,M50741, ,M50741, ,M50741, ,M50741, ,M50741
7-2,1,,172168-73202, ,"'PUMP
ASSY"*,1,1,1,1,1,1,N,,,M51311, ,M51311, ,M51311, ,M51311, ,M51311, ,M51311
9,2,,172168-71200, ,"'SHAFT ASSY, ROCKER™,1,1,1,1,1,1,,,,.555555>
13,3,,172164-73170, ,""SEAL ASSY",1,1,1,1,1,1,,,,,5555535
18,2,,172168-71210, ,'""HANGER
comPL."™",1,1,1,1,1,1,W,,,M50501, ,M50501, ,M50501, ,M50501, ,M50501
18-1,2,,172168-

71211, ,HANGER,1,1,1,1,1,1,F,1, ,M51262, ,M51262, ,M51262, ,M51262, ,M51262, ,M51262
19,3,,172168-71340, ,0-RING,1,1,1,1,1,1,,,,,5555545
20,3,,172168-71550, ,COVER,1,1,1,1,1,1,,,,.555455>

24,3, ,26450-060162, ,"BOLT M 6X 16",4,4,4,4,4,4,,,.,.232524
30,3,,172168-71510, ,0-RING,1,1,1,1,1,1,,,,..55555>»
33,3,,172165-73790, ,0-RING,1,1,1,1,1,1

34,3,,172143-74220, ,0-RING,1,1,1,1,1,1,,,,.555555>»
36,2,,172175-73110, ,""ROTARY GROUP',1,1,1,1,1,1,,,,,,555555
36-1,2,,172175-73111, ,""ROTARY
cowp.*,1,1,1,1,1,1,F,1,,M51262, ,M51262, ,M51262, ,M51262, ,M51262, ,M51262
47,3,,172168-71360, ,""GASKET, BONNET",1,1,1,1,1,1,,,,.555555>
49,3,,172175-73150, ,"PLATE, CONTROL™,1,1,1,1,1,1,,,,.555555>
57,3, ,24315-000080, ,"0-RING 1B P-8.0",5,5,5,5,5,5,,,,.555555>
58,3, ,26450-100302, ,"BOLT M10X 30'",3,3,3,3,3.,3,,.:555355554
59,3, ,26450-100502, ,"BOLT 10X 50",1,1,1,1,1,1,,,.,555554
63,3,,172168-71430, ,0-RING,1,1,1,1,1,1,,,,,555555>»
73,2,,172175-73440, ,""PUMP ASSY, GEAR",1,1,1,1,1,1,,.,,..55555>
87,3,,172147-73650, ,0-RING,2,2,2,2,2,2,,,,45:535255
106,3,,172165-73870, ,0-RING,1,1,1,1,1,1,,,,,,555554

1,1
2,1
3,1
4,1
5,1
6,1

107,3,,172164-73880, ,0-RING,1,1,1,1,1,1,,,,,,555555
108,3,,172164-73890, ,0-RING,1,1,1,1,1,1,,,,.555555>»
109,3,,24315-000100, ,"0-RING 1B P-10.0",3,3,3,3,3,3,,,555535555
112,2,,172164-73460, ,VALVE,1,1,1,1,1,1,,,,...5455>

112-1,2,,172164-

73461, ,VALVE,1,1,1,1,1,1,S,,,M50741, ,M50741, ,M50741, ,M50741, ,M50741, ,M50741
122,3,,172162-74860, ,BOLT,4,4,4,4,4,4,,,,,5553555

123,3,,24311-000160, ,"0-RING 1A P-16.0",4,4,4,4,4,4,,,.,.:35255
124,3,,26450-080252, ,"BOLT M 8X 25",2,2,2,2,2,2,,,.,5:535254
131,3,,172141-74430, ,0-RING,1,1,1,1,1,1,,,,,,555554



47 HER T & HEF
Fig. HYD. OIL PUMP & JOINT




1A,1,,172142-72861-1, ,""CYLINDER, BOOM (UA™,1,1,,,1,,,,555555535
1B,1,,172142-72861, ,""CYLINDER,BOOM UA",,,,,1,1,,1,,,,55555>
2A,2,,172142-72871-1,,"TUBE, BOOM UA™,1,1,,,1,,,,55555555>5
2B,2,,172142-72871, ,""TUBE W/BUSH,BOOM UA™,,,,,1,1,,1,,,,,,,555
3,3,,172168-72400, ,"'BUSH 45X55X40",1,1,,,1,1,,,,.555355>5
4,3,,172168-81410, ,""SEAL 45X55X4, DUST",2,2,,,2,2,,,325535354
5,2,,172142-99340, ,""CYLINDER KIT, BOOM™,1,1,,,1,1,,,,,5555555
6,3,,172142-72900, ,""SEAL SET, HEAD",1,1,,,1,1,,,,,5555535
13,3,,172142-72911, ,"'SEAL SET, PISTON",1,1,,,1,1,,.,,.,555555
17,3,,172142-72260, ,""WASHER 80 B",1,1,,,1,1,,,,,,555555

18,3, ,22252-000561, ,CIRCLIP,1,1,,,1,1,,,,,,555554
19,3,,933111-26600, ,"RING 55, SPRING",1,1,,,1,1,,,,5555555>
20,2,,172142-72332, ,"'ROD, BOOM™,1,1,,,1,1,,,,.555555>»
21,3,,172168-72400, ,""BUSH 45X55X40",1,1,,,1,1,,,,.555455>
22,3,,172168-81410, ,""SEAL 45X55X4, DUST",2,2,,,2,2,,,3555335224
23,2,,172142-72210, ,"'HEAD 80 40 C W/BUSH",1,1,,,1,1,,,,5555355>
25,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,,,1,1,,,,,5555555
26,2,,172142-72232, ,""PISTON 80 27 B",1,1,,,1,1,,,,.555555>»
27,2,,172142-72242, ,"PISTON 80 27 A",1,1,,,1,1,,,,,,555555
28,2,,172141-72250, ,"U-NUT M27",1,1,,,1,1,,,,.555355>5
29,2,,172137-72730, ,"'RING 44B, CUSHION",1,1,,.1,1,,,..,555554
30,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,,,2,2,,3,553552335
31,2,,933127-27102, ,""PLUNGER 44A, CUSHION",1,1,,,1,1,,,,,,555555
32,1,,172162-61770, ,"GUIDE,SLIDE",2,2,,,2,2,,,,,53555535
33A,1,,172142-72341-1, ,""COVER, SLIDE",1,1,,,1,,,.:55535554
33B,1,,172142-72341, ,"COVER (YELLOW:87)",,,,,1,1,,1,,,..55555
34,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,1,1,,,,55555535
35,1,,26116-100162, ,"'BOLT M10X 16 PLATED",1,1,,,1,1,,,,.555555>
36,1,,933147-03400, ,"WASHER, BRAKE ARM™,1,1,,,1,1,,,,,5555555
37,1,,933168-14170, ,"SPRING 16",2,2,,.2,2,,,,:555355>»



BOOM CYLINDER UA (CABIN)

T—ALY Y UA(RyE V)
Fig. 48

CONTRY[ J P[E X]A S
APPL |-
i | OO -
-
- —
7 /s<
F o0 ™ CONTRY[J P[E X[AS
s _/_&\% APPLI- O
ol - CATION | — | —
e | S~ | mmin Bz
BH UNo. B~ %5BHET
1o | 1B INC-2B~31
' FrEv, ¥/ PiE
BHILNO. 1Al CABIN, CANOPY
B UNo. A~ 8B AT
1A INC. 2A~31




,1,,172142-72283-1, ,"CYLINDE,BOOM (GREEN)",,,1,1,,1,,,,5555555>5
,2,,172142-72292-1, ,""TUBE W/BUSH, BOOM Z",,,1,1,,1,,,,55553555>5
,3,,172168-72400, ,""BUSH 45X55X40",,,1,1,,1,,,,5555555>»
,3,,172168-81410, ,""SEAL 45X55X4, DUST",,.2,2,,2,,,,3555355>5
5,2,,172142-99340, ,"'CYLINDER KIT, BOOM"™,,,1,1,,1,,,,.555555>5
6,3,,172142-72900, ,""SEAL SET, HEAD",,,1,1,.1,,,..,555555
13,3,,172142-72911, ,""SEAL SET, PISTON",,,1,1,,1,,,,5555555>»
17,3, ,172142-72260, ,""WASHER 80 B",,,1,1,,1,,,,,5555555

18,3, ,22252-000561, ,CIRCLIP,,,1,1,,1,,,,,,555555
19,3,,933111-26600, ,""RING 55, SPRING",,,1,1,,1,,,,.555555>
20,2,,172142-72332, ,"'ROD, BOOM™,,,1,1,,1,,,.55555545
21,3,,172168-72400, ,""BUSH 45X55X40",,,1,1,,1,,,,,5555555
22,3,,172168-81410, ,""SEAL 45X55X4, DUST",,,2,2,,2,,,355353523
23,2,,172142-72210, ,""HEAD 80 40 C W/BUSH",,,1,1,,1,,,,,5555545
25,3,,933135-14600, ,"BUSH 40 30, ROD",,,1,1,,1,,,.,55555555
26,2,,172142-72232, ,"'PISTON 80 27 B",,,1,1,,1,,,.,5555535
27,2,,172142-72242, ,"'PISTON 80 27 A",,,1,1,,1,,,,55555535
28,2,,172141-72250, ,"U-NUT M27",,,1,1,,1,,,,55555535
29,2,,172137-72730, ,"RING 44B, CUSHION",,,1,1,.,1,,,,.555555>
30,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE",,.2,2,,2,,,5555555133
31,2,,933127-27102, ,"'PLUNGER 44A, CUSHION",,,1,1,,1,.,.,2555555>»
32,1,,172162-61770, ,""GUIDE,SLIDE", ,,2,2,,2,,,5535555535
33,1,,172142-72341-1, ,""COVER, SLIDE",,,1,1,,1,,,,,5555535
34,1,,22217-100000, ,"SPRING WASHER 10",,,1,1,.1,,.,,.,555555
35,1,,26116-100162, ,"BOLT M10X 16 PLATED",,,1,1,.1,,.,..5555555
36,1,,933147-03400, ,"WASHER, BRAKE ARM™,,,1,1,.1,,...:555545
37,1,,933168-14170, ,"SPRING 16",,,2,2,,2,,,553555535

1
2
3
4



BOOM CYL INDER UZ (CANOPY)

T—LUE UZ($4/E°)
Fig. 49

2 1‘

COUNTRY] J P|E X[AS

)
" Fig No.| 49| 49 [ 48

BHIUNO 112
BHUNo 2~NEBHET
1 INC.2~31




1A,1,,172142-72372-1, ,""CYLINDER, ARM™,1,1,1,1,1,1,,,,.555555>
1B,1,,172142-72372, ,""CYLINDER ASSY, ARM",,,,,1,1,.,1,,,,.,5555>
2A,2,,172142-72381-1, ,""TUBE W/BUSH, ARM,1,1,1,1,1,1,,,,,555555>
2B,2,,172142-72381, ,"TUBE ASSY, ARM",,,,,1,1,
3,3,,172171-72150, ,"'BUSH 38Xx50x40',1,1,1,1,1,1,
4,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,2,2,
5,2,,172141-99380, ,""CYLINDER KIT, ARM",1,1,1,1,1,1,,,,,5555555
6,3,,172141-71890, ,""SEAL SET, CYL.HEAD",1,1,1,1,1,1,,,,.555555>
11,3,,172148-72930, ,"SEAL SET, PISTON',1,1,1,1,1,1,,,,.555455>
14,3,,172141-72190, ,"WASHER 75",1,1,1,1,1,1,,,,,,535555
15,3,,933111-26600, ,"RING 55, SPRING™,1,1,1,1,1,1,,,,.555555>
16,2,,172141-72250, ,"U-NUT M27",1,1,1,1,1,1,.,M,,,,,5,555>
16-1,2,,172175-72550, ,U-NUT,1,1,1,1,1,1,,,,,555555>»
17,2,,172142-72412,,"'ROD COMP',1,1,1,1,1,1,
18,3,,172171-72150, ,"'BUSH 38X50X40',1,1,1,
19,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,
20,2,,172141-72690, ,""HEAD 75 40 W/BUSH",1,
22,3,,933135-14600, ,""BUSH 40 30, ROD",1,1,
23,2,,172175-72540, ,"PISTON 75",1,1,1,1,1
24,2,,24761-040000, ,"NIPPLE B,GREASE",2,2

11111111111

1,,
1,1,,
22,2,2,2,,,55555050
,1,1,1,



50 F—hLh Yy
Fig. ARM CYLINDER

Y B4 LN 112
1 SN I~UEBHET P
\ l 1 INC 2~74




1A,1,,172142-72431-1, ,"'"CYLINDER,BUCKET(GREE",1,1,1,1,1,1,,,,5555555>5
1B,1,,172142-72431, ,""CYLINDER ASSY,BUCKET",,,,,1,1,,1,,,.,,.5555
2A,2,,172142-72441-1, ,""TUBE,BUCKET (GREEN)",1,1,1,1,1,1,,,,,5555555
2B,2,,172142-72441, ,"TUBE ASSY, BUCKET",,,,,1,1,,1,,...,,.,,>
3,3,,172168-72240, ,"'BUSH 38X50X40",1,1,1,1,1,1,,,,,,555555
4,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,2,2,2,2,,,455353553
5,2,,172142-99420, ,"CYLINDER KIT, BUCKET",1,1,1,1,1,1,,,,,5555555
6,3,,172142-72920, ,""SEAL SET, HEAD",1,1,1,1,1,1,,,,,,555555
11,3,,172148-72940, ,"'SEAL SET, PISTON',1,1,1,1,1,1,,,,.555455>
14,3,,172142-72560, ,""WASHER 65, LOCK",1,1,1,1,1,1,,,,.555555>
15,3,,933111-26600, ,"RING 55, SPRING™,1,1,1,1,1,1,,,,.555555>
16,2,,172141-72250, ,"U-NUT M27*,1,1,1,1,1,1,
17,2,,172142-72501, ,"'ROD, BUCKET",1,1,1,1,
18,3,,172168-72240, ,""BUSH 38X50X40',1,1,1,
19,3,,172168-81270, ,"'SEAL,DUST 38X50X4",2,
20,2,,172142-72510, ,""HEAD 65 40 W/BUSH",1,
22,3,,933135-14600, ,""BUSH 40 30, ROD",1,1,
23,2,,172148-72790, ,"PISTON 65",1,1,1,1,1,
24,2,,24761-040000, ,"NIPPLE B,GREASE",2,2



y 51 A4
ig.

BUCKET CYL INDER

1

R LN 112
RH UNo. 2~ 2488 HET
1 INC. 2~24




1,1,,172164-79800-1, ,""CYLINDER ASSY,BUCKET",1,,1,,,..55535555535
2,2,,172142-99420, ,"CYLINDER KIT, BUCKET",1,,1,,,,555553555555
3,3,,172142-72560, ,""WASHER 65, LOCK"™,1,,1,,,,55555555555
4,3,,172142-72920, ,""SEAL SET, HEAD",1,,1,,,,55535555533>5
9,3,,172148-72940, ,"'SEAL SET, PISTON",1,,1,,,,5555555355>5

12,3, ,933111-26600, ,"RING 55, SPRING™,1,,1,,,.,555553555554
13,2,,172141-72250, ,"U-NUT M27",1,,1,,,,55535235532>»
14,2,,172142-72501, ,""ROD, BUCKET",1,,1,,,555535555555>»
15,3,,172168-72240, ,"'BUSH 38X50X40",1,,1,,,,,5555535554
16,3,,172168-81270, ,""SEAL,DUST 38X50X4',2,,2,,,45553552532524
17,2,,172142-72510, ,""HEAD 65 40 W/BUSH",1,,1,,,,555555353553>5
19,3, ,933135-14600, ,""BUSH 40 30, ROD"™,1,,1,,,,555553555553
20,2,,172148-72790, ,""PISTON 65",1,,1,,,,55555555555
21,2,,172164-79810-1, ,"TUBE, BUCKET",1,,1,,,.55535555355>5
22,3,,172168-72240, ,""BUSH 38X50X40",1,,1,,,,55555555535
23,3,,172168-81270, ,"'SEAL ,DUST 38X50X4",2,,2,,,.553553533523
24,2,,24761-040000, ,"NIPPLE B,GREASE",2,,2,,,555553525535



52 Ny b2 U (FL2AET 997-R)
Fig. BUCKET CYLINDER(TELESCOPIC ARM)

CONTRY| JPIEX]|AS
Figh.| 52| — | —

1

BHiUNo 112

BH UNo. 2~248 8 HET
1 INC. 2~24

16 | J
14— i ’/'/
"—§ -
15 /

—-16



,,172168-72201, ,""CYLINDER, SWING",1,1,
,,172142-72210, ,""HEAD 80 40 C W/BUSH",
,»,933135-14600, ,"'BUSH 40 30, ROD',1,1,
,,172168-72211, ,""TUBE, SWING",1,1,1,1

1
2
3
2
3,,172171-72150, ,""BUSH 38X50X40',1,1,1

1
2
4
5, ,
6, ,
7,3,,172168-81270, ,"SEAL,DUST 38X50X4',1,1,
8,2,,172142-72232, ,""PISTON 80 27 B",1,1,1,1
9,2,,172142-72242, ,"'"PISTON 80 27 A™,1,1,1,1
10,2,,172141-72250, ,"'U-NUT M27"",1,1,1,1,1,1
11,2,,172142-72260, ,""WASHER 80 B",1,1,1,1,1
12,2,,172137-72700, ,"'RING 40A, CUSHION",1,1
13,2,,172137-72710, ,"'"COLLAR 40B, CUSHION",1

1

1

1

1

2

RPRRPRRPs

14,2,,172137-72720, ,""COLLAR 40A, CUSHION",
15,2,,172137-72730, ,"'RING 44B, CUSHION",1,1,
16,2,,172142-72781, ,"'"ROD W/BUSH, SWING'",1,1,
17,3,,172171-72150, ,""BUSH 38X50X40'",1,1,1,1,
18,3,,172168-81270, ,"'SEAL ,DUST 38X50X4",2,2,
19,2,,172142-72800, ,""PLUNGER 44D, CUSHION",1
20,2,,172142-72900, ,"SEAL SET, HEAD",1,1,1,1,
27,2,,172142-72941, ,"SEAL SET, PISTON",1,1,1,
32,2,,172142-72810, ,"CIRCLIP 22',1,1,1,1,1,1,,
33,2,,22252-000561, ,"CIRCLIP 56',1,1,1,1,1,1,,,,,,555555
34,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,1,1,1,1,1,1,,,,5555355>
35,2,,933111-26600, ,"RING 55, SPRING",1,1,1,1,1,1,,,,.555455>
36,1,,172168-72300, ,COVER, ,,1,1,1,1,,1,,,,,,.5,>
37,1,,22217-100000, ,"SPRING WASHER 10",,,1,1,1,1,,1,,.,...554
38,1,,26116-100162, ,""BOLT M10X 16 PLATED",,,1,1,1,1,,1,,,,.,.554
39,1,,933147-03400, ,"WASHER, BRAKE ARM",,,1,1,1,1,,1,,,.,.,,.5
40,1, ,933168-14170, ,"SPRING 16",,,2,2,2,2,,1,,,,:455555

41,1, ,22157-100000, ,""WASHER 10",1,1,,.1,,,.,,.555455>»
42,1,,22217-100000, ,"SPRING WASHER 10",1,1,,.1,..,..5355554
43,1,,26116-100162, ,"'BOLT M10X 16 PLATED",1,1,,.,1,,,..55555535

1
1111111111111
111111111111111



53 ZA T E
Fig. SWING CYLINDER

Fv /B & ASOF »ELHE
CANOPY SPEC. & CABIN SPEC. OF AS

* ¢ EHR
CABIN SPEC.

43—9%
42—

4]___%‘ ! P

7 BH LN 112 .
B UNo. 2~ AR HET ~




,,172142-72571, ,""CYLINDER ASSY, BLADE™,1,1,1,1,1,1,,,,.555555>
,,172141-72250, ,"U-NUT M27",1,1,1,1,1,1,,,,,5555535
,,172142-72260, ,""WASHER 80 B",1,1,1,1,1,1,,,,,5555555
,,172175-72480, ,"PISTON 80",1,1,1,1,1,1,,,,,45555335
,,172142-72581, ,""TUBE ASSY, BLADE™,1,1,1,1,1,1,,,,.,555455>
,,172168-72410, ,"BUSH 40X50X40",1,1,1,1,1,1,,,,.,555554

1
2
2
2
2
3 1,
3,,172165-81750, ,""SEAL 40X50X5, DUST',2,2,2,2,2,2,,,,55355355

1
2
3
4,
S,
6,
7,
8,2,,172142-72621,,"ROD, BLADE",1,1,1,1,1,1,,
9,3,,172168-72410, ,""BUSH 40X50X40',1,1,1,1,1,
10,3,,172165-81750, ,"'SEAL 40X50X5, DUST",2,2,
11,2,,172142-72640, ,""HEAD 80 40 W/BUSH",1,1,1,1,
13,3, ,933135-14600, ,""BUSH 40 30, ROD™,1,1,1,1,1,1,,,,,555555>
14,2,,172142-72930, ,""SEAL SET, HEAD",1,1,1,1,1,1,,,,,5555555

19,2,,172142-72950, ,"'SEAL SET, PISTON',1,1,1,1,1,1,,,,.555555>
22,2,,933111-26600, ,"RING 55, SPRING,1,1,1,1,1,1,,,,.555555>

2,2,,,,,1111111

1,,,
2,2,
1

,2
1
1



TLo—Foy 4
Fig. 54 BLADE CYLINDER

\“ 24 LN0. 112

B UNe. 2~ %EEHET
[N 1 INC. 2~22 =

i




1,1,,172164-79600-1, ,""CYLINDER, TELESCOPIC",1,,1,,,.,55535555535
2,2,,172168-72010, ,"SEAL KIT",1,,1,,,,,,,55555555
3,3,,172168-72020, ,"'SEAL SET, HEAD 70X40",1,,1,,,,553555355355
8,3,,172168-72030, ,""PISTON SEAL SET70X40",1,,1,,,.5553555255>5
11,3,,172141-72420, ,""WASHER 70, LOCK",1,,1,,,.,5555555355>5
12,3, ,933111-26600, ,"RING 55, SPRING™,1,,1,,,.,555553555554
13,2,,172141-72250, ,"U-NUT M27",1,,1,,,,55535235532>»
14,2,,172143-72400, ,""HEAD 70 40™,1,,1,,,,553555353523

16,3, ,933135-14600, ,"'BUSH 40 30, ROD",1,,1,,,,5555555955>5
17,2,,172141-73021, ,"'PISTON 70 27 A",1,.,1,,,,.3555552235
18,2,,172141-73041, ,"PISTON 70 27 C",1,,1,,..55535535535>»
19,2,,172164-79610-1, ,""TUBE, TELESCOPIC",1,,1,,,,,55535555535
20,3,,172168-72410, ,"'BUSH 40X50X40",1,,1,,,5555355535535>»
21,3,,172164-79620, ,TUBE,1,,1,,,,,5555555555
22,3,,172165-81750, ,""SEAL 40X50X5, DUST",2,,2,,,55555525355>5
23,2,,172164-79680, ,SLIDE,2,,2,,,,,,,5,555555
24,2,,172164-79700, ,R0D,1,,1,,,,,,55555555>
25,3,,172168-72410, ,"'BUSH 40X50X40",1,,1,,,5555355535555>»
26,3,,172165-81750, ,"SEAL 40X50X5, DUST",2,,2,,,.5555525355>5
27,2,,24761-040000, ,"NIPPLE B,GREASE",1,,1,,,.:555555955>5



Fig.Ei!i

24

— 26

— 25

—26

BH UNo 114
R UNo. 2~2T5BHET
1 INC. 2~27

54 KU & (F0RaE" 997-4)
SLIDE CYL!NDER(TELESCOPIC ARM)

A
O—- 22
18, =

)

22

COUNTRY

Fig No.




1,1,,172168-73300, ,""MOTOR ASSY,DRIVING",2,2,2,2,2,2,,,,53555535
6,2,,172168-71790, ,"SEAL KIT, BLOCK",2,2,2,2,2,2,,,553555355135
7,3,,172147-70580, ,"RING P12 T2, BACK UP",4,4,4,4,4,4,,,,,3:555535
8,3,,172147-70600, ,"RING P15,T3,BACKUP",4,4,4,4,4.,4,,,,,,3:55535
9,3,,24315-000070, ,""0O-RING 1B P-7.0",6,6,6,
10,3, ,24315-000240, ,"0O-RING 1B P-24.0",2,2,
11,3, ,24315-000120, ,"0-RING 1B P-12.0",2,2,
12,3, ,24315-000150, ,"0-RING 1B P-15.0",2,2,
13,3, ,24315-000160, ,"'0-RING 1B P-16.0",4, 22339333993
1

2,12,,,,,1111111

252111111111111

14,2,,172122-70540, ,"'BOLT, SOCKET'",12,12,12
24,2,,172168-71780, ,""SEAL SET, MOTOR",2,2,2
25,3,,172171-70370, ,"SEAL, OIL",2,2,2,2,2,2
25-1,3,,172638-73540, ,"'SEAL,
omn.",2,2,2,2,2,2,R,,,M51707, ,M51707, ,M51707, ,M51707, ,M51707, ,M51707
26,3, ,24315-000070, ,"0-RING 1B P-7.0",6,6,6,6,6,6,,,,.,555555>
27,3,,24315-000100, ,"0-RING 1B P-10.0",4,4,4
28,3, ,24315-000110, ,"0-RING 1B P-11.0",4,4,
29,3,,24315-000140, ,"0-RING 1B P-14.0",4,4
30,3, ,24315-000290, ,"0-RING 1B P-29.0",4,4,
31,3,,24325-001200, ,"0-RING BG120.0'",2,2,2,
32,2,,172168-71800, ,REDUCTION,2,2,2,2,2,2,,,
33,3,,172141-70030, ,""BEARING, ANGULAR",2,2,2
34,3,,172141-70040, ,"NUT, RING",2,2,2,2,2,2,
44,3,,172141-70180, ,""PLATE(T1.8), THRUST",2,
45,3,,172141-70190, ,"PLATE(T2.3), THRUST",2,
46,3,,172141-70200, ,"PLATE(T2.8), THRUST",2,2
48,3,,172141-70230, ,WIRE,2,2,2,2,2,2, ,,,555535»
49,3,,172122-70350, ,BALL ,264,264,264,264,264,264,,,,:555535»
50,3,,172168-71770, ,""SEAL SET, REDUCTION",2,2,2,2,2,2,,,,.555355>»
51,4,,172141-70020, ,"SEAL, FLOATING',2,2,2,2,2,2,,,,32525355>5
52,4,,172162-70820, ,0-RING,2,2,2,2,2,2,,,,:553533>»

59,2,,22242-000350, ,"CIRCLIP 35",2,2,2,2,2,2,,,,3555533>5
65,2,,172168-71750, ,"BLOCK ASSY, CYLINDER",2,2,2,2,2,2,,,.,,,535555
79,2,,172168-71980, ,"BLOCK ASSY.,RELIEF',2,2,2,2,2,2,,,,.555355>»
80,3,,172148-70350, ,BOLT,8,8,8,8,8,8,,,,.555555>»

84,4,,24315-000090, ,"0-RING 1B P- 9.0",4,4,4,4,4,4,,,,,5335224
91,1,,26013-120302, ,"BOLT W/WASHER M12X30',18,18,18,18,18,18,,,,,555555>»

.4
4 B
.4 .4
4 4
2

NNy v o uw



5 ETE—¥
Fig. DRIVING MOTOR




,,172168-73310, ,""MOTOR ASSY,SWING",1,1,1,1,1,1,,,,,5555545
,,172168-73330, ,"VALVE ASY, SHOCKLESS™,1,1,1,1,1,1,,,,.555555>
,,172168-73340, ,"VALVE BODY",1,1,1,1,1,1,,,,,,555555
,,172168-73350, ,CARTRIDGE,2,2,2,2,2,2,,,,,,3555535
,,172168-73360, ,""SEAL KIT",1,1,1,1,1,1,,,,,555455>
,,172168-73370,,B0LT,6,6,6,6,6,6,,,,,,,,,,,,
2,,172168-73400, ,""MOTOR ASSY,SWING",1,1,1,1,1,1,,,,,,555555
8,3,,172137-70490, ,PLUG,1,1,1,1,1,1,,,,,5555535
9,3,,172168-73410, ,""HOUSING, BEARING',1,1,1,1,1,1,,,,.555555>
10,3,,172168-73420, ,PINION,1,1,1,1,1,1,,,,.,555455>
11,3,,172168-73430, ,""BEARING, BALL™,1,1,1,1,1,1,,,,.555555>
12,3,,172168-73440, ,""NEEDLE BEARING",1,1,1,1,1,1,,,,,5555555
13,3,,172168-73450, ,""CIRE CLIP(H)",1,1,1,1,1,1,,,,5555555>
14,3,,172168-73460, ,"CIRCLIP, SHAFT",1,1,1,1,1,1,,,,,,555555
15,3,,172168-73470, ,COLLAR,1,1,1,1,1,1,,,,.555555>

16,3, ,172168-73480, ,"PLATE, VALVE",1,1,1,1,1,1,,,,,5555545
17,3,,172168-73490, ,"VALVE,EXH.",1,1,1,1,1,1,,,,,555555>»
18,3,,172168-73500, ,"RING, BALANCING™,1,1,1,1,1,1,,,,,555555>
19,3,,172168-73510, ,SPRING,2,2,2,2,2,2,,,,.555255>»
20,3,,172168-73520, ,"PLATE, WEAR",1,1,1,1,1,1,,,,.555455>
21,3,,172168-73530, ,PIN,2,2,2,2,2,2,,,.5353553
22,3,,172168-73540, ,DRIVE,1,1,1,1,1,1,,,,,5555545
23,3,,172168-73550, ,ROLLER,1,1,1,1,1,1,,,,,4555555>»
24,3,,172168-73560, ,"DRIVE, VALVE",1,1,1,1,1,1,,,,,555555>»
25,3,,172168-73570, ,""HOUSING, VALVE",1,1,1,1,1,1,,,,.555455>
26,3,,172168-73580, ,BALL,2,2,2,2,2,2,,,.,425353554
27,3,,172168-73590, ,PLAG,2,2,2,2,2,2,,,,55353523
28,3,,172168-73600, ,SPRING,2,2,2,2,2,2,,,,3:5535531>»
29,3,,172168-73610, ,"CIRCLIP, HOLE™,1,1,1,1,1,1,,,.,,,555555
30,3,,172168-73620, ,B0LT,2,2,2,2,2,2,,,,2555355>»
31,3,,172168-73630, ,BOLT,2,2,2,2,2,2,,,.425353554
32,3,,172168-73640, ,""SEAL SET",1,1,1,1,1,1,,,,,5555535
42,3,,172141-77400, ,"PLUG, BLIND™,1,1,1,1,1,1,,,,,555555>»
43,1, ,22217-160000, ,""SPRING WASHER 16",4,4,4,4,4.4,,,,,.3:5533>
44,1, ,26116-160502, ,""BOLT M16X 50 PLATED",4,4,4,4,4,4,,,.5:235254

1,1
2,2
3,3
4,3
5,3
6,3
7



5 REIE—%
Fig. TURNING MOTOR

>

7

RE LN, 71
RHEUNo 8~258H %7
T INC.8~42




,,172168-73800, ,"JOINT COMP.,SWIVEL",1,1,1,1,1,1,,,,,,555554
,,172148-73810, ,"'SHAFT, SWIVEL",1,1,1,1,1,1,,,,,,555555
,,172148-73830, ,"FLANGE, SWIVEL",1,1,1,1,1,1,,,,,5555555
,,172148-73840, ,"'HUB, SWIVEL",1,1,1,1,1,1
,,172137-73860, ,""SPACER, SWIVEL",1,1,1

1
2
2
2
2
2,,172168-73880, ,""SEAL SET, SWIVEL",1,

1
2
3
4,
S,
6, 1
7,3,,172142-73800, ,"0-RING 55.76X5.7",1,1
8,3,,172142-73800, ,"0O-RING 55.76X5.7",7,7
9,3,,172148-73870, ,"'LING EL, BUCK UP",1,1
10,3,,24311-000750, ,""0O-RING 1A P-75.0",1
11,3, ,24321-000700, ,""O-RING 1A G-70.0",1
12,2,,22242-000451, ,""CIRCLIP  45",1,1,1
13,2,,23871-020000, ,"PLUG PT1/4,SCREW",7
14,2,,26013-100352, ,"BOLT M10X 35',3,3,3
15,1,,26013-100302, ,""BOLT M10X 30',4,4,4



ARARNS a2 b
Fig. 58 SWIVEL JOINT




,,172168-74101, ,"VALVE ASSY, CONTROL"™,1,1,1,1,1,1,,,,,5555555
,,172112-06480, ,PLUG,2,2,2,2,2,2,,,,,,,,,,5,

,,172112-06490, ,0-RING,2,2,2,2,2,2,,,,3:5535533>»

,,172168-72500, ,""SECTION KIT, INLET",1,1,1,1,1,1,,,,,,.55555
,»,172168-72680, ,"VALVE 185/33, REFIEF",1,1,1,1,1,1,,,,,555555>
4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.555555>»
7,3,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
8,3,,172116-74320,,PLUG,1,1,1,1,1,1,,,,,,,.55>
10,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>
11,2,,172168-72510, ,"'SECTION KIT, INLET",1,1,1,1,1,1,,,,,.555555
12,3,,172168-72690, ,""VALVE 160/27, REFIEF",1,1,1,1,1,1,,,,,5555555
13,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
16,2,,172168-72620, ,"'SECTION ASSY.,SPACER",1,1,1,1,1,1,,,,.,555555>
17,3,,172122-73430, ,PLUG,1,1,1,1,1,1,,,,,.555555
19,2,,172168-72570, ,""SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,.555555>
20,3,,172112-06480, ,PLUG,1,1,1,1,1,1,,,,,,555555
21,3,,172112-06490, ,0-RING,1,1,1,1,1,1,,,,,555555>»
22,3,,172168-72680, ,"VALVE 185/33, REFIEF",1,1,1,1,1,1,,,,,.55555>
23,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,555554
24,3,,172168-72740, ,""PLUG ASSY",1,1,1,1,1,1,,.,.4555545>»
25,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»
30,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,555555>
31,2,,172151-74110, ,TIE-R0D,2,2,2,2,2,2, ,,,5535533523
32,2,,172151-74120,,TIE-ROD,1,1,1,1,1,1,,,,,.55555>
33,2,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,..55545>»
34,2,,172116-74320, ,PLUG,1,1,1,1,1,1,,,,,,555555
35,2,,26716-080002, ,"NUT M 8'",4,4,4,4,4,4,,,,,5:5535>»
36,2,,26716-100002, ,"NUT 10',2,2,2,2,2,2,,,,32555255>»
37,1,,172168-45400, ,"PLATE ASSY, LINK",1,1,1,1,1,1,,,,,,555554
38,1,,172165-45490, ,CUSHION,5,5,5,5,5,5,,,.4.5555554
39,1,,22252-000280, ,"CIRCLIP 28",5,5,5,5,5,5,,,,5555595>5

40,1, ,26106-100352, ,""BOLT M10X 35 PLATED",5,5,5,5,5,5,,,.55555555
41,1, ,26013-100302, ,"BOLT M10X 30",3,3,3,3,3.3,,..,5555555

42,1, ,26716-100002, ,""NUT 10",1,1,1,1,1,1,,,,.555455>»

1,1
2,2
3,2
4,2
5,3
6



5 A bO=JLILFPE - & NITE)

Fig. CONTROL VALVE(P PORT & VALVE STAND)

O ba—sSIF ASSY

CONTROL VALVE ASSY

172168-74101

15 ENo. 53D B LNo 112 1

T ENo. 53D R UNo. 2~36&

I ENo. 60D R LNo. 1~39&

TEENo. 61D R LNo. 1~36&

IHENo. G2 R LNo. 1~34&

IFENo. 63D BH UNo. 1~25% X HET

Fig 59 Ref. No. 1

INC. Fig. 5% Ref. No. 2~36
Fig. 60 Ref.No. 1~3%
Fig. 61 Ref.No. 1~36
Fig. 62 Ref.No. 1~-34
Fig. 53 Ref.No. 1 ~25

36




1,2,,172168-72540, ,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,5555555
2,3,,172112-06480, ,PLUG,2,2,2,2,2,2,,,5535535235
3,3,,172112-06490, ,0-RING,2,2,2,2,2,2, ,,553523553
11,4,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.555355>»
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>

16,4, ,933171-80610, ,0-RING,2,2,2,2,2,2,,,,,353553
17,3,,172146-74720, ,""VALVE ASSY, SHUT-OFF",2,2,2,2,2,2,,,,3:5535533>»
18,4,,172116-74150, ,0-RING,2,2,2,2,2,2,,,5535335513

19,4, ,24311-240100, ,""0-RING 1A P-10A",2,2,2,2,2,2,,,,:555235>
20,2,,172168-72580, ,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,.555555>
23,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,,355553
27,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,555555>»
28,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,3:5535535>»
31,2,,172168-72640, ,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,.555555>
34,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.555355>5
38,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>
39,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,3:5535535>»



60 3y ba—SIVF(GEFT & PTO)
Fig. CONTROL VALVE(DRIVE & P. )

T.0.

x* 73 2 (PTD)
OPTIONAL(P.T.0.)

#£1T(R)
DRIVING(R)

E££1(L)
DRIVING(L)

A h o= T ASSY ﬁmﬁé(m
CONTROL VALVE ASSY
172168-74101

15 ENo. 590 B UNo. 112
IEBENo. 590 R LNo. 2~36&
THENo. 60D RH LNo. 1~30&
IEENo. 510D R LNo. 1~36&

(L)
DRIVING(L)

1EENo. 62D R LNo. 1~34& | 4
B BNo. 63D R LNo. 1 ~252BHET
Fig 59 Ref. No. 1 Iy

INC. Fig. 59 Ref.No. 2~36
Fig 60 Ref.No.1~30
Fig 61 Ref.No. 1~36
Fig 62 Ref.No. 1~34
Fig. 63 Ref.No. 1~25

OPT FONAL



1,2,,172190-72770, ,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,5555555
1-1,2,,172190-72771, ,"'SECTION KIT,
seooL.",1,1,1,1,1,1,N,,,M50916, ,M50916, ,M50916, ,M50916, ,M50916, ,M50916
2,3,,172168-72720, ,VALVE,1,1,1,1,1,1,,,,,5555555

3,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.555455>»
13,4,,172151-74320, ,0-RING,2,2,2,2,2,2, ,,553533553
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
16,3,,172310-79180, ,VALVE,1,1,1,1,1,1,,,,,,555555
16-1,3,,172146-74730, ,""VALVE
ASSY",1,1,1,1,1,1,N,,,M50916, ,M50916, ,M50916, ,M50916, ,M50916, ,M50916
17,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555545
18,2,,172168-72530, ,""SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,.555555>»
29,4,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,53555535
31,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,,55555
32,4,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,55535554
33,3,,172168-72700, ,"'VALVE 210/33, REFIEF",1,1,1,1,1,1,,,,,555555>5
34,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»
35,3,,172146-74730, ,""VALVE ASSY",1,1,1,1,1,1,,,,,,555555
36,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,,55555



61 A ba—ibsSIVI(7-4 & 24057)
Fig. CONTROL VALVE(ARM & SWING)

187
PREVI0US

v e

4 AN &
a3 ba—Jbssied ASSY > _‘2(‘”‘.“«3;)‘,“\
CONTROL VALVE ASSY R Tbvﬁ»""!:!}@«‘? <

I ENo. 590 R H UNo. 2~36&
IFENo. 60D RHE UNe. 1~30&
IFENe. 61D RH UNe. 1~36&
TEENe. 62D RH UNo. 1~34&
IEENo. 63D RHE ULNo. 1~25% S H X T
Fig 59 Ref. No. 1
INC. Fig. 59 Ref. No. 2~36
Fig. 60 Ref.No.1~39
Fig. 61 Ref.No.1~36
Fig. 52 Ref.No.1~-34
Fig. 63 Ref.No. 1~25



1,2,,172190-72780, ,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,5555555
2,3,,172142-74960, ,"VALVE, RELIEF",1,1,1,1,1,1,,,,,555555>»
3,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
7,4,,172168-72860, ," SEAT,SPRING',1,1,1,1,1,1,,,,,555555>
13,4,,172151-74320, ,0-RING,2,2,2,2,2,2,,,,:555355 5
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555545

16,3, ,172168-72710, ,VALVE,1,1,1,1,1,1,,,,,,555555
17,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555545
18,2,,172190-72790, ,"SECTION KIT, SPOOL"™,1,1,1,1,1,1,,,,,.,555555
19,3,,172168-72730, ,""VALVE 260/33,RELIEF",1,1,1,1,1,1,,,,,555555>
20,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.555555>»
24,4,,172168-72860, ,"SEAT,SPRING",1,1,1,1,1,1,,,,,5555555
30,4,,172151-74320, ,0-RING,2,2,2,2,2,2,,,,35535532>»
32,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,,55555
33,3,,172310-79180, ,VALVE,1,1,1,1,1,1,,,,.555555>
34,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.555555>»



62 a2 bO—=iksSIVI (77 =h & N F9})
Fig. CONTROL VAVLE(BOOM & BUCKET)

a v hO—Hs5I T ASSY
CONTROL VALVE ASSY
172168-74101
IHENo. 59D EH LNo. 113
THHENo. 59D B LNo. 2~36& | 4
THENe. 60D R LNo. 1~39&
IEBNo. 61D R LNo. 1~36&
THENe. 6200 AL LNo. 1~34&
IEENo. 63D RH UNo. 1~25% 34 E T
Fig. 53 Ref.No. 1
INC. Fig. 59 Ref. No. 2~36

Fig. 60 Ref. No. 1~39

Fig. 61 Ref. No. T~36

Fig. 62 Ref. No. 1~34

Fig. 63 Ref. No. 1~25



1,2,,172190-72830, ,"SECTION KIT, SPOOL"™,1,1,1,1,1,1,,,,,5555555
4,3,,172168-72860, ,"'SEAT,SPRING",1,1,1,1,1,1,,,,,5555535
10,3,,172151-74320, ,0-RING,2,2,2,2,2,2, ,,4553533553
12,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555455>
13,2,,172168-72670, ,"'SECTION ASSY, SPOOL',1,1,1,1,1,1,,,,.555555>
20,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,,355553
24,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,555555>»
25,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,3:5535535>»



6 3 Oy bO—iIVF(EEE & 7V-1)
Fig. CONTROL VALVE(TURNING & BLADE)

@ d

TURNING r

av ba—sSi T ASSY
CONTROL VALVE ASSY
172168-74101
T ENo. 59D R UNo. 112 ’ &
IEENO. SQU)EH'_I[ [,NU 2"‘36& N ;f;-,,‘,(: N
THENo. 60D R UNe. 1~38& v a9 F‘\
THENo. 61 D RH L. 1~36& 4
TEENo. 62D R UNo. 1~34&
1EENo. 63D RH UNo. 1~25%8 4% T
Fig 59 Ref.No. i
INC. Fig. 59 Ref. No. 2~36

Fig. 60 Ref. No. 1~39

Fig. 61 Ref. No. 1~36

Fig. 62 Ref. No. 1~34

Fig 63 Ref. No. 1~2%

Hz ol
TURNING




,,172168-74121, ,""VALVE ASSY, CONTROL"™,1,1,1,1,1,1,,,,,5555555
,,172112-06480, ,PLUG,2,2,2,2,2,2,,,,,,,,,,5,

,,172112-06490, ,0-RING,2,2,2,2,2,2,,,,3:5535533>»

,,172168-72500, ,""SECTION KIT, INLET",1,1,1,1,1,1,,,,,,.55555
,»,172168-72680, ,"VALVE 185/33, REFIEF",1,1,1,1,1,1,,,,,555555>
4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.555555>»
7,3,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
8,3,,172116-74320, ,PLUG,1,1,1,1,1,1,,,,,5555535
10,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>
11,2,,172168-72510, ,"'SECTION KIT, INLET",1,1,1,1,1,1,,,,,.555555
12,3,,172168-72690, ,""VALVE 160/27, REFIEF",1,1,1,1,1,1,,,,,5555555
13,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
16,2,,172168-72620, ,"'SECTION ASSY.,SPACER",1,1,1,1,1,1,,,,.,555555>
17,3,,172122-73430, ,PLUG,1,1,1,1,1,1,,,,,.555555
19,2,,172168-72910, ,""SECTION KIT, SPACER",1,1,1,1,1,1,,,,,,555554
20,3,,172168-72680, ,"VALVE 185/33, REFIEF",1,1,1,1,1,1,,,,,5555555
21,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»
22,3,,172146-74720, ,"VALVE ASSY, SHUT-OFF",1,1,1,1,1,1,,,,,,,55555
23,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,555554
24,4,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1.1.1,,,...555554
28,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,555555>
29,2,,172151-74110, ,TIE-R0D,2,2,2,2,2,2,,,,553553524
30,2,,172151-74120, ,TIE-ROD,1,1,1,1,1,1,,,,,5555555
31,2,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,555554
32,2,,172116-74320, ,PLUG,1,1,1,1,1,1,,,,.,555554
33,2,,26716-080002, ,"NUT M 8'",4,4,4,4,4,4,,,,,5:5535>»
34,2,,26716-100002, ,"NUT 10",2,2,2,2,2,2,,,45535355135
35,1,,172168-45400, ,"PLATE ASSY, LINK",1,1,1,1,1,1,,,,,,.55555
36,1,,172165-45490, ,CUSHION,5,5,5,5,5,5,,,,,.555555
37,1,,22252-000280, ,"CIRCLIP 28",5,5,5,5,5,5,,.,55555955
38,1,,26106-100352, ,""BOLT M10X 35 PLATED",5,5,5,5,5,5,,,555555555
39,1,,26013-100302, ,"BOLT M10X 30",3,3,3,3.,3,3,.,.,.55535555

40,1, ,26716-100002, ,""NUT 10',1,1,1,1,1,1,,,,.555455>

1,1
2,2
3,2
4,2
5,3
6



64 v ba—JibXIbF(PE - & A7 B :PTOHR)
Fig. CONTROL VALVE(P PORT & VALVE STAND
-P.T.0. SPEC.)

A hO—JLsST ASSY
CONTROL VALVE ASSY

172168-74121 l a

T ENo. G4 BH UNo. 113

IAENo. 64D B UNo. 2~34&

TEENo. 65D R UNo. 1~40&

IEBNo. 66 RH UNo. 1~36&

IHBNo. 67D R UNo. 1~34&

IEBNo. BB R LNo. 1~20% AT

Fig. 64 Ref.Ne. 1

INC. Fig. 64 Ref.No.2~34
Fig. 65 Ref. No. 1~40
Fig. 66 Ref. No. 1~36
Fig. 67 Ref.No. 1~34
Fig. 68 Ref.No. 1~25

w
=

A7
PUNP 1

;'F{'UJHI?‘ M~ O
4 .
17—8 3

33



1,2,,172168-72610, ,"SECTION ASSY, SPOOL™,1,1,1,1,1,1,,,,.555555>
8,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,553553523
12,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
13,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,.555355>»
14,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF'",2,2,2,2,2,2,,,,.555355>
15,3,,172116-74150, ,0-RING,2,2,2,2,2,2, ,,553533553

16,3, ,24311-240100, ,"0-RING 1A P-10A",2,2,2,2,2,2,,,535535533>»
17,2,,172168-72580, ,""SECTION ASSY, SpPOOL",1,1,1,1,1,1,,,,,.,555555
20,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.555355>»
24,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,555555
25,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,:5535535>»
28,2,,172168-72650, ,"'SECTION ASSY, spoOL™,1,1,1,1,1,1,,
28-1,2,,172168-72640, ,""SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,555555
35,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.,:55355>»
39,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,555555
40,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,55353554



65 A bO—JbXIV T (FEFT & PTO:PTOfL#R)
Fig.

CONTROL VALVE(DRIVE & P.T.0. :P.T.0. SPEC.)

FETR)
DRIVING(R) PTO
P.T.0

DRIVING(L)
28
L]

a v b o= T ASSY
CONTROL VALVE ASSY
172168-T4121 |
TG ENo. 64D R LNo. 142
JEENo. B4 R LNo. 2~34&
I ENe. 65D RH UNo. 1~404
15 ENo. 660D R LNo. 1~36&
5 ENe. STORH LNo. 1~34&
T5BNo. 68D RH LNo. 1~25% S AET
Fig. 64 Ref.No.1
INC. Fig. §4 Ref.No. 2~34
Fig. 65 Ref.No. 1~4{
Fig. 66 Ref.No. 1~36
Fig 67 Ref.No.1~34
Fig. 68 Ref.No.1~25

O 2
o2
9 .
ET(R)
DRIVING(R)
ETFWL)
DRIVING{L)




1,2,,172190-72770, ,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,5555555
1-1,2,,172190-72771, ,"'SECTION KIT,
seooL.",1,1,1,1,1,1,N,,,M50916, ,M50916, ,M50916, ,M50916, ,M50916, ,M50916
2,3,,172168-72720, ,VALVE,1,1,1,1,1,1,,,,,5555555

3,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.555455>»
13,4,,172151-74320, ,0-RING,2,2,2,2,2,2, ,,553533553
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
16,3,,172310-79180, ,VALVE,1,1,1,1,1,1,,,,,,555555
16-1,3,,172146-74730, ,""VALVE
ASSY",1,1,1,1,1,1,N,,,M50916, ,M50916, ,M50916, ,M50916, ,M50916, ,M50916
17,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555545
18,2,,172168-72530, ,""SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,.555555>»
29,4,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,53555535
31,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,,55555
32,4,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,55535554
33,3,,172168-72700, ,"'VALVE 210/33, REFIEF",1,1,1,1,1,1,,,,,555555>5
34,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»
35,3,,172146-74730, ,""VALVE ASSY",1,1,1,1,1,1,,,,,,555555
36,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,,55555



66 9y b O—=JWSIF(7-h & 2475 PTOHRR)
Fig. CONTROL VALVE(ARM & SWING:P.T.0. SPEC.)

R
PREVI0US

;

([~ &5

Ay p o5l T ASSY
CONTROL VALVE ASSY
172168-T4121
IEENo. 64D R UNo. 112
JEENo. 64D R LNo. 2~34 &
EENe. 650 RH LNo. 1~40&
1H ENo. 6600 R UNo. 1~36&
IAENo. 67D RH; UNo. 1~34&
IEENo. 68D R LNo. 1~B%8HET
Fig. 64 Ref.No. 1
INC.Fig. B4 Ref.No. 2~34
Fig 65 Ref. No. 1~40
Fig 66 Ref.No. 1~36
Fig 67 Ref. No.1~34
Fig 63 Ref.No. 1~25



1,2,,172190-72780, ,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,5555555
2,3,,172142-74960, ,"VALVE, RELIEF",1,1,1,1,1,1,,,,,555555>»
3,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
7,4,,172168-72860, ," SEAT,SPRING',1,1,1,1,1,1,,,,,555555>
13,4,,172151-74320, ,0-RING,2,2,2,2,2,2,,,,:555355 5
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555545

16,3, ,172168-72710, ,VALVE,1,1,1,1,1,1,,,,,,555555
17,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555545
18,2,,172190-72790, ,"SECTION KIT, SPOOL"™,1,1,1,1,1,1,,,,,.,555555
19,3,,172168-72730, ,""VALVE 260/33,RELIEF",1,1,1,1,1,1,,,,,555555>
20,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.555555>»
24,4,,172168-72860, ,"SEAT,SPRING",1,1,1,1,1,1,,,,,5555555
30,4,,172151-74320, ,0-RING,2,2,2,2,2,2,,,,35535532>»
32,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,,55555
33,3,,172310-79180, ,VALVE,1,1,1,1,1,1,,,,.555555>
34,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.555555>»



67 v ba—=NIbF (7 -4 & N Ty b PTOMERR)
Fig. CONTROL VALVE(BOOM & BUCKET:P.T.0. SPEC.)

>
3y pa—isSIT ASSY

CONTROL VALVE ASSY

172168-T4121

TEENo. 64D R LNo. 11

15 ENo. 6400 2 LNo. 2~34& \
TEENo. 650 L LNo. 1~40&

IEENo. 6600 RH LNo. 1~36&

ENo. 67D RH LNo. 1~34&

TEEINe. 6800 R LNo. 1~BERHET

Fig. 64 Ref.No.1

INC. Fig. 64 Ref. No. 2~34

Fig 85 Ref. No. 1~40

Fig. 66 Ref. No. 1~36

Fig. B7 Ref.No. 1~34

Fig 68 Ref. No. 1~25




1,2,,172190-72830, ,"SECTION KIT, SPOOL"™,1,1,1,1,1,1,,,,,5555555
4,3,,172168-72860, ,"'SEAT,SPRING",1,1,1,1,1,1,,,,,5555535
10,3,,172151-74320, ,0-RING,2,2,2,2,2,2, ,,4553533553
12,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555455>
13,2,,172168-72670, ,"'SECTION ASSY, SPOOL',1,1,1,1,1,1,,,,.555555>
20,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,,355553
24,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,555555>»
25,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,3:5535535>»



' 68 3 ba—JIVT(BEE] & 77 - PTOHER)
Fig. CONTROL VALVE(TURNING & BLADE:P.T.0. SPEC.)

) d
TURNING ]

Ay o= ASSY
CONTROL VALVE ASSY
172168-74121
THENo. 640 B UNo. 1(E
IAEINo. 54D BtH UNo. 2~34 &
1ENo. 65D B LNo. 1~40& |
THENo. 66D B LN, 1~36&
HENo. 670 B LNo. 1~34 &
15ENo. 68D B LNo. 1~2B558HET
Fig. 64 Ref.No. 1
INC.Fig 64 Ref.No.2~34
Fig 65 Ref. No. 1~40
Fig 66 Ref. No. 1~36
Fig 67 Ref.No. 1~34
Fig 68 Ref.No. 1~25

- 3]
TURNING



,1,,172151-74611, ,""VALVE ASSY,RMT.CONT.",2,2,2,2,2,2,,,455353553
,2,,172164-74560, ,PLUG,4,4,4,4,4.,4,,,,,,,.,,,,

,2,,172164-74620, ,D15C,2,2,2,2,2,2,,,,,,5.5555

,2,,172164-74630, ,NUT,2,2,2,2,2,2,,,,,,,,,,,,

8,2,,172164-74650, ,PLUG,4,4,4,4,4.4,,,,,,55533>
9,2,,172151-74860, ,""SHIM(COUNT. SET*",8,8,8,8,8,8,,,5555555135
10,2,,172151-74870, ,SPRING,8,8,8,8,8,8,,,,,5555535
12,2,,172151-74890, ,"'SP (SYN.",8,8,8,8,8,8,,,,55553555>5
14,2,,172151-74910, ,SEAL,S8,8,8,8,8

1
3
6
7

15,2,,172151-74930, ,B00T,2,2,2,2,2,2,,,,,5355533
17,2,,172151-74950, ,UNION,2,2,2,2,2
19,2,,24311-000200, ,"0-RING 1A P-20
20,2,,24321-000700, ,""0-RING 1A G-70.
21,2,,26116-060202,,"BOLT M 6X 20",8,8,

2
0",8,8,8,8,8,8,,,,:555555
0",2,2,2,2,2,2,,,,53532353
8,8,8

18111111111111



REMOTE CONTROL VALVE(JP, EX SPEC. )

U E 23 5IV 7 (P, EXLER)
Fig. 69
EX] AS

Fig No. | 69 | 69 [70,71 REFER TO Fig 27
<
T 70 b LX—EE

FRONT LEVER SPEC.

N <

YA Kiri—{Lif
SIDE LEVER SPEC.




,,172165-74300, ,"JOY-STICK L.H.",,,,,1,1,,,,.,555555
»»,172151-73350, ,"PLATE, PORT",,,,.,1,1,,,,.,5:555>
,»,172151-73370, ,BUSH, ,,,,1,1,,,,,,,:5,5>
,»,172151-73380, ,PLATE, , ,,,1,1,,,,,,555555
,»,172151-73400, ,PLUG, ,,,,4,4,,,,,,:.555>
8,2,,172151-73430, ,WASHER, , ,,,8,8,,,,,,,,5,5
9,2,,172151-73440, ,RETAINER, ,,,,4,4,,.5535535535
10,2,,172151-73450, ,WASHER, , ,,,4,4,,,,,,.5555
11,2,,172151-73460, ,SPRING, , ,,.,4,4,,,,.,:.555>
12,2,,172151-73480, ,J0INT, ,,,,1,1,,,,,,.,,,,,
13,2,,172151-73490, ,PLATE, ,,,,1,1,,,,,55:555>
14,2,,172151-73620, ,BELLOWS, ,,,,1,1,,,555555535
15,2,,172151-73630, ,""SEAL KIT, SUB",,,,,1,1,,,555555535
16,3,,172151-73360, ,"'SEAL WASHER",,.,,.2,2,,,,5555255>5
17,3,,172151-73420, ,SEAL, ,,,,4,4,,,,,5:5555>

18,3, ,24315-000200, ,"0-RING 1B P-20.0",,,,,4.,4,,,553525535
19,3, ,24341-000900, ,"0-RING 1A S-90.0",,,,,1,1,,,555555535
20,2,,172151-73650, ,"'NUT, ADJUST",,,,.1,1,,,,5555555>
21,2,,172165-74320, ,R0D, , ,,,4,4,,,,,,555555
22,2,,172165-74330, ,SPRING, ,,,,4,4,,,,,,,.555>
23,2,,172165-74340, ,""HANDLE, SUB",,.,,.1,1,..,.555555>»
24,3,,172151-73510, ,"BAR, HANDLE",,,,.,1,1,,,,.555555>
25,3,,172151-73520, ,HANDLE, , ,,,2,2,,,,,,,,,,,,
26,3,,172151-73530, ,""HANDLE, CAP",,,,.1.,1,..,.:55255>
27,3,,172151-73640, ,CAP, ,,,,1,1,,,,,,5,555>
28,3,,172151-73660, ,"'SCREW 4X30",,,,,1,1,,..53555545
29,3,,22137-040000, ,"WASHER 4, POLISHED",,,,,2,2,,.5535525535
30,3,,26553-040102, ,""SCREW 4X10",,,,,2,2,,55535255135
31,3,,26553-050082, ,"SCREW 5X8",,,..,2,2,,:5553555535
32,3,,26716-040002, ,"NUT M 4™, ,,,.,2,2,,,,,,,,,,,>
33,3,,26716-040002, ,"NUT M 4", ,,,,1,1,,,,,,5.5.55
34,2,,22351-050010, ,"SPRING PIN 5X10",,,,,1,1,,,555555555
35,2,,26450-080302, ,"BOLT M 8X 30",,,..2,2,,.355535255
36,2,,26756-140002, ,"LOCK NUT M14 PLATED",,,,.1.,1,...,.:55255>
37,1,,26013-060252, ,"BOLT M 6X 25",,,,,4.,4,,.:55232224

1,1
3,2
4,2
5,2
7,2



REMOTE CONTROL VALVE(LEFT:AS SPEC.)

D E 3 N7 (K AS{EER)
Fig. 70
Ex|AS

R UNO23(13
RHLNo24~33%
£7

=L
231INC.24~33
14




,,172165-74310, ,"JOY-STICK R.H.",,,,,1,1,,,,.,555555
»»,172151-73350, ,"PLATE, PORT",,,,.,1,1,,,,.,5:555>
,»,172151-73370, ,BUSH, ,,,,1,1,,,,,,,:5,5>
,»,172151-73380, ,PLATE, , ,,,1,1,,,,,,555555
,»,172151-73400, ,PLUG, ,,,,4,4,,,,,,:5555>
8,2,,26756-140002, ,"LOCK NUT M14 PLATED",,,,,1,1,,.:53555555
9,2,,172151-73430, ,WASHER, , ,,,8.,8,,,,,,,.5,55
10,2,,172151-73440, ,RETAINER, ,,,,4,4,,,,35535535>»
11,2,,172151-73450, ,WASHER, , ,,.,4.,4,,,,.,:.555>
12,2,,172151-73460, ,SPRING, , ,,.,4,4,,,,.,:.555>
13,2,,172151-73480, ,J0INT, ,,,,1,1,,,,,55:555>
14,2,,172151-73490, ,PLATE, ,,,,1,1,,,,.,,555>
15,2,,172151-73500, ,""NUT, ADJUST",,,,.,1,1,,,,5555555>»
16,2,,172151-73590, ,BUSH, ,,,,1,1,,,,.,:.555>
17,2,,172151-73610, ,TERMINAL, ,,,,2,2,,,555555555
18,2,,172151-73620, ,BELLOWS, ,,,,1,1,,,,,5555555
19,2,,172151-73630, ,""SEAL KIT, SUB",,,,,1,1,,,555555535
20,3,,172151-73360, ,""SEAL WASHER",,,,.2,2,,5535555535>»
21,3,,172151-73420, ,SEAL,, ,, ,,4,4,,,,.,.55555
22,3,,24315-000200, ,"0-RING 1B P-20.0",,,,.4.,4,,.:55232524
23,3,,24341-000900, ,"0-RING 1A S-90.0",,,.,.1,1,..,.555555>»
24,2,,172165-74320, ,R0D, ,,,,4,4,,,,.:5:555>
25,2,,172165-74330, ,SPRING, , ,,,4,4,,,,,,,,,5.,
26,2,,172165-74350, ,""HANDLE, SUB",,,,.1,1,..,.:555455>
27,3,,172151-73510, ,"BAR, HANDLE",,,,.1,1,..,.,.555555>
28,3,,172151-73520, ,HANDLE, , ,,,2,2,,,,,,,,,5,>
29,3,,172151-73530, ,""HANDLE, CAP",,,,.1,1,,.,,.555555>
30,3,,172151-73540, ,ROLLER, ,,,,1,1,,,,,,,,,,,,
31,3,,172151-73550, ,"LEVER, SWITCH",,,,,1,1,,,..,.555555
32,3,,172151-73560, ,"SEAT, SWITCH",,,,,1,1,,,...555554
33,3,,172151-73570, ,""SEAT(2), SWITCH",,,,,1,1,,,555535355>
34,3,,172151-73600, ,TUBE, , ,,,1,1,,,,,,,,,5,>
35,3,,172151-73660, ,""SCREW 4X30",,,,.,1,1,,,,.555255>
36,3,,22137-040000, ,"WASHER 4, POLISHED",,..,,.2.,2,,,,2555355>5
37,3,,26553-040102, ,"SCREW 4X10",,,,.2,2,,555552355>5
38,3, ,26553-050082, ,"SCREW 5X8",,,,,2,2,,5555555335
39,3,,26716-040002, ,"NUT M 4", ,,,.2,2,,,,,,5.5555

40,3, ,26716-040002, ,"NUT M 4™, ,,,,1,1,,,,,,5.555>

41,2, ,22351-050010, ,"SPRING PIN 5X10",,,,,1,1,,,...555555
42,2, ,26450-080302, ,"BOLT M 8X 30",,,.,2,2,,:555555935
43,1, ,26013-060252, ,"BOLT M 6X 25",,,,,4,4,,.5553552335

1,1
3,2
4,2
5,2
7,2



71 UE 8T (F:AS(EER)
Fig. REMOTE CONTROL VALVE(RIGHT:AS SPEC.)

JP

69

R LNo, 26t
R UNo. (26)~40%

’RAET
26 INC. (263~40




,,172165-74200, ,BRACKET,1,1,1,1,,,,,553555555
,»,172151-74600, ,""VALVE CMP,MULTICHNG.",1,1,1,1,,,,,555555553
,»,172151-74700, ,LEVER,1,1,1,1,,,,,,,,,55555

»»,172151-74710, ,COVER,1,1,1,1,,,,,,.555555>

»»,172151-74720, ,COVER,1,1,1,1,,,,,,,555555>

,,172151-74730, ,SPRING,1,1,1,1,,,,,,55555555
3,,172151-74740, ,"PLATE, MARK",1,1,1,1,,,,,5535555535
8,3,,172151-74750, ,"PLATE, MARK",1,1,1,1,,,,,5535555535
9,3,,172151-74760, ,WASHER ,2,2,2,2, ,,,,,55555555
10,3,,172151-74760, ,WASHER,1,1,1,1,,,,555555555>
11,3,,172151-74770, ,""GASKET, CYL. HEAD",1,1,1,1,,.,,.,5555555>
12,3,,23871-010000, ,""PLUG PT1/8,SCREW",1,1,1,1,,,,555555535>
13,3,,24190-100001, ,"'BALL 5/16, STEEL",1,
14,3,,24311-000280, ,"0-RING 1A P-28.0",1
15,3, ,24321-000600, ,""O-RING 1A G-60.0",2
16,3, ,26450-060162, ,""BOLT M 6X 16",2,2,2 2333333339335

17,3, ,26450-060162, ,""BOLT M 6X 16",8,8,8,8,,,.,5535555555>»

18,3, ,26450-060162, ,""BOLT M 6X 16",8,8,8,8,,,.555555555>»

19,3, ,26647-060202, ,""WING BOLT M 6X20",1,1,1,1,,,,55553555555
20,2,,26013-100252, ,"'BOLT W/WASHER M10X25',4,4,4,4,,,,55553333525
20-1,2,,26013-100252, ,""BOLT W/WASHER
M10x25",3,3,3,3,,,R,,,M51114, ,M51114, ,M51114, ,M51114,,
21,2,,26013-100302, ,""BOLT M10X 30",4,4,4,4,,,,,3:553533523

1,2
2,2
3,3
4,3
5,3
6,3
7

1,1
1,1,
2,2,
.2,



7 2 4 A4 0—%Y)—) T (INFFrY (R
Fig. 4-WAY ROTARY VALVE(MULT! CHANGE SPEC.)

BH UNo. 203

4™ A TIFRNTEy b RHUNo. 3~19%88HET
4-WAY MULTI VALVE KIT 2 INC. 3~19
172168-74480( 7074 L")

(FRONT LEVER) ’
172158—7449053&‘E b&;éR) §—19
TEENo, 3D K1 LNo. 105EHIE @—il

IEBNo. 94D B UNo. 10 .
HENo. 1052 BRT Sy !
Detail is shown in Fig. 105 :




1,1,,172190-08630, ,""MULTI-VALVE KIT,2WAY",1,1,1,1,,,,1,,...5555>
2A,2,,172175-03550, ,LABEL(2-WAY,1,1,1,1,,,,2,,555355555
2B,2,,172173-03550, ,"LABEL (2-WAY",1,1,1,1,,,,3,,,555555>5
3,2,,172173-03560, ,"'LABEL (YANMAR",1,1,1,1,,,,5535555355>5
4,2,,172165-74201, ,"BRACKET COMPL.",1,1,1,1,,,,,555555555
4-1,2,,172165-74202, ,BRACKET,1,1,1,1,,,N,,,M51779, ,M51779, ,M51779, ,M51779, ,
5,2,,172190-74900, ,BRACKET,1,1,1,1,,,,,555555555
6,2,,26013-080252,,"BOLT M 8X 25",3,3,3,3,,,.5555535555>5
7,2,,26013-100252, ,""BOLT W/WASHER M10X25',2,2,2,2,,,,5555553555
8,2,,26013-100302, ,""BOLT M10X 30",4,4,4,4,,,.,:55552223
9,2,,172173-03570, ,""LABEL (KOMATSU",1,1,1,1,,,,555553535555
10,2,,172175-74700, ,"VALVE, 2-WAY",1,1,1,1,,,,,,5555535>»
12,3,,172175-74720, ,GASKET ,1,1,1,1,,,,,55555555>»
13,3,,172175-74730, ,LEVER,1,1,1,1,,,,,555555535
14,3,,172151-74760, ,WASHER, 7,7,7,7 55,3355 5322335
15,3,,23871-010000, ,""PLUG PT1/8,SCREW",8,8,8,8,,,555535525515
16,3, ,24311-000250, ,"0-RING 1A P-25.0",1,1,1,1,,,,,5535555535
17,3, ,24311-000320, ,"0-RING 1A P-32.0",1,1,1,1,,,,,5535555535
18,3,,26116-060162, ,""BOLT 6X16",6,6,6,6,,,,555555555>5

19,3, ,26647-060202, ,""WING BOLT M 6X20",1,1,1,1,,,,5555555535



7 3 2 o A O—4% U =20 T (INFF105 HEE)
Fig. 2-WAY ROTARY VALVE(MULT! CHANGE SPEC. )

29z A2NFNINTHF o b
2-WAY MULT! VALVE KIT
172190-08630

IEENo. 73D R UNo. 1D
IEENo. 105 B8R T=

Detale is shown in Fig 105

CABIN SPEC.

F v / EftiE
CANOPY SPEC,




,,172168-74710, ,"VALVE ASSY,PT0",1,1,1,1,1,1,,,,,5555545
,,172614-74410, ,TIE-R0D,2,2,2,2,2,2,,,,553553555
,,172168-74800, ,"SECTION SET, SPOOL',1,1,1,1,1,1,,,,,,555555
,,172116-74190, ,""PLATE, SEAL",2,2,2,2,2,2,,,,5353355135
,,172312-74220, ,SPACER,2,2,2,2,2,2,,,,3:555355>5
»»,172312-74230,,0-RING,2,2,2,2,2,2,,,,,,,,5555
4,,172151-74290, ,"'BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,3555535>»
8,4,,172168-74830, ,SPACER,1,1,1,1,1,1,,,,,5555535
9,4,,172168-74840, ,PIN,1,1,1,1,1,1,,,,,,,.,,5>
10,4,,172168-74850, ,SLEEVE,1,1,1,1,1,1,,,,.,555455>
11,4,,172168-74860, ,""BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,53553553
12,4,,172168-74870, ,"'BALL,STAINLESS STEEL",2,2,2,2,2,2,,,,.555555>»
13,4,,172168-74880, ,SPRING,1,1,1,1,1,1,,,,,5555555

14,4, ,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.555355>»

15,4, ,933166-80530, ,CAP,1,1,1,1,1,1,,,,,,,5,5,

16,4, ,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
17,4,,933171-80610, ,0-RING,2,2,2,2,2,2,,,553553553
18,3,,172168-74810, ,""SECTION ASSY.,INLET",1,1,1,1,1,1,,,,,,555555
19,3,,172168-74820, ,"'ROD, TIE",1,1,1,1,1,1,,,,..55555>
20,3,,26716-080002, ,"NUT M 8",4,4,4,4,4,4,,,,.,525355>»
21,3,,26716-100002, ,"NUT 10",2,2,2,2,2,2,,.,4253523553
22,3,,933171-80420, ,"SECTION, OUTLET',1,1,1,1,1,1,,,,,,555555
23,2,,172168-74750, ,"BRACKET COMPL.",1,1,1,1,1,1,,,,,5555555
24,2,,26013-100162, ,"BOLT M10X 16',3,3,3,3.,3,3,,.,.:55535555
25,2,,26013-100302, ,"BOLT M10X 30',3,3,3,3,3.,3,,.:555355554

1,2
2,3
3,3
4,4
5,4
6,4
2



7 4 P T O/ILT(AF)
Fig. | 4 P.T.0. VALVE(CONFLUENCE)

PTORHE b, FU—AI UK
P.T.0. CONFLUENCE KiT, FRAME END
172170- 74620707 hn” =)

(FRONT LEVER)
172170-74630( 44" b =)

(SIDE LEVER)
TEENo. 350 B UNo. 35AK UFISBOEMI
1HENo. 1058 B TS
Detail is shown in Fig. 105



1A,1,,772168-75101-1, ,""RESERVOIR ASSY",1,1,1,1,1,1,,,,.,555554
1B,1,,772168-75101, ,""RESERVOIR ASSY",,,,,1,1,,1,,,,555555
2,2,,172124-73700, ,"BAR,FILTER SUPPORT",1,1,1,1,1,1,,,,.555555>»
3,2,,172112-74801, ,"'STRAINER, SUCTION",1,1,1,1,1,1,,,,,,555555
4,2,,172112-74901, ,"ELEMENT W/VALVE",1,1,1,1,1,1,,,,,5555555
5,3,,172112-74911, ,ELEMENT,1,1,1,1,1,1,,,,.555 555
6,3,,172112-74971, ,"VALVE, BY-PASS",1,1,1,1,1,1,,,,,,555555
7,2,,172165-75340, ,COLLAR,1,1,1,1,1,1,,,,,5555555
8,2,,172112-75770,,"'SPRING, STRAINER",1,1,1,1,1,1,,,,,5555555
9,2,,172112-75780, ,"'SPRING, STRAINER",1,1,1,1,1,1,,,,.555555>
10,2, ,26716-100002, ,"'NUT 10",1,1,1,1,1,1,,,,,,555554
11,2,,23080-010000, ,"CLAMP 10',1,1,1,1,1,1,,,,,,555555
11-1,2,,124766-59050, ,""CLAMP
i2",1,1,1,1,1,1,N,,,M51385, ,M51385, ,M51385, ,M51385, ,M51385, ,M51385
13A,2,,172122-75331-1, ,""COVER, TANK (GREEN)",1,1,1,1,1,1,,,,,555555>
13B,2,,172122-75331, ,""COVER (B), RESERVOIR",,,,,1,1,,1,,,,,55555
14A,2,,172165-75401-1, ,"COVER,",1,1,1,1,1,1,,,,,5555555
14B,2,,172165-75401, ,""COVER CMP.,RESERVOIR",,,,,1,1,,1,,,,55555>
15A,2,,172165-75450-1, ,""PLATE (GREEN)",1,1,1,1,1,1,,,,,,555545
158B,2,,172165-75450, ,PLATE, ,,,,1,1,,1,,,,,,,,,,

16,2, ,172165-75460, ,GASKET ,1,1,1,1,1,1,,,.,:55554
17,2,,172165-75481, ,ELEMENT,1,1,1,1,1,1,,,,.555555>»
18,2,,172165-75490, ,HOSE ,1,1,1,1,1,1,,,,.,555555>»
19,2,,172122-75600, ,"GAUGE, OIL LEVEL",1,1,1,1,1,1,,.,,.:55455>
20,3,,172122-75620, ,B0LT,2,2,2,2,2,2,,,,2555355>»
21,3,,172122-75630, ,GASKET ,4,4,4,4,4,4, ,,,:5335533»
22A,2,,172116-75850-1, ,""PLUG, OIL (GREEN)",1,1,1,1,1,1,,,,,5555555
22B,2,,172116-75850, ,"PLUG, OIL FEED",,,,,1,1,,1,,,,55555>
23,2,,24341-000300, ,"0-RING 1A S-30.0",1,1,1,1,1,1,,,,,,555554
24,2,,22137-100000, ,"WASHER 10,POLISHED",8,8,8,8,8,8,,.,,.555555>»
25,2,,22417-200160, ,""COTTER PIN
2.0X16",1,1,1,1,1,1,2,,,M51779, ,M51779, ,M51779, ,M51779, ,M51779, ,M51779
26,2,,24311-000380, ,"0-RING 1A P-38.0",1,1,1,1,1,1,,,,,,555555
27,2,,24321-001350, ,"0-RING 1A G-135.0",2,2,2,2,2,2,,,,,53555235
28,2,,26013-100202, ,"'BOLT W/WASHER M10X20',8,8,8,8,8,8,,,.555555 55
29,2,,26022-050102, ,"SCREW M 5X 10",3,3,3,3,3,3,,,:55555555
30,2,,933171-

23042, ,MAGNET,1,1,1,1,1,1,Z2,,,M51779, ,M51779, ,M51779, ,M51779, ,M51779, ,M51779
31,2,,172183-75750, ,"PLUG 24, DRAIN,1,1,1,1,1,1,,,,.555455>
31-1,2,,172187-75500, ,"PLUG
24*,1,1,1,1,1,1,R,,,M51779, ,M51779, ,M51779, ,M51779, ,M51779, ,M51779
32,1,,22137-140000, ,"WASHER 14,POLISHED",4,4,4,4,4,4,,,,,5355554
33,1,,22217-140000, ,"SPRING WASHER 14" ,4,4,4,4,4,4,,,,,.,.,3:5555
34,1,,26116-140302, ,""BOLT M14X 30 PLATED",2,2,2,2,2,2,,,,.555255>»
35,1,,26116-140452, ,"'BOLT M14X 45 PLATED",2,2,2,2,2,2,,,55353352135
36,1,,152176-16540, ,CLAVMP,1,1,1,1,1,1,,M,,,,,55555
36-1,1,,172126-16540, ,""CLAMP 10X70",1,1,1,1,1,1,,,,,,555554



7 {EBhmS 7
Fig. HYD. O1L. TANK

REFER TO Fig.42

R UNG. 113
BH LN (D~NEBHET
1 INC. (1}~81




,»»,172142-76130, ,"JOINT 7/8UN-1/4",1,1,1,1,1,1,,,,,5555535
,,172168-76240, ,""CONNECTOR UN7/8PF1/2',1,1,1,1,1,1,,,,5555355>»
,,172165-76860, ,FLANGE,1,1,1,1,1,12,,,,,

1,1
2,1
3,1 s
4,1,,172141-76900, ,"'CONNECTOR 1/2L",1,1,1,1,1
5,2,,24315-000180, ,""0-RING 1B P-18.0",1,1,1,1
6,1,,172141-76900, ,""CONNECTOR 1/2L",1,1,1,1,1
7,2,,24315-000180, ,"0-RING 1B P-18.0",1,1,1,1
8,1,,22117-120000, ,"WASHER 12",4,4,4,4,4,4,,,,,3:555535
9,1,,24321-000450, ,"0-RING 1A G-45.0",1,1,1,1,1,1,,,,.555455>

10,1, ,26013-120302, ,"'BOLT W/WASHER M12X30",4,4,4,4,4,4,,,,,533355>5
11,1,,933152-07400, ,"0-RING (A)",1,1,1,1,1,1,,,,55555535
12,1,,933152-07400, ,"'0O-RING (A)",1,1,1,1,1,1,,,,,555555>
13,1,,933152-24120, ,"'0-RING (B)",1,1,1,1,1,1,,,,,555555>

14,1, ,933166-24140, ,CONNECTOR,1,1,1,1,1,1,,,,,55555 5>
15,1,,172168-78101, ,HOSE,1,1,1,1,1,1,,,,,.555555
16,1,,172170-78150, ,HOSE,1,1,1,1,1,1,,,,.555555>»
i7,1,,172170-78160, ,HOSE,1,1,1,1,1,1,,,,,555555>»
18,1,,172170-78170, ,HOSE,1,1,1,1,1,1,,,,,555555>»
19,1,,172173-78180, ,""COVER, HOSE',1,1,1,1,1,1,,,,.555555>
20,1,,172122-79890, ,"CLAMP 350",2,2,2,2,2,2,,,,,3355523
21,1,,23000-060000, ,"CLAMP 60",4,4,4,4,4,4,,,.,3:52552
22,1,,172141-76900, ,"CONNECTOR 1/2L'",1,1,1,1,1,1,,,,5555355>
22-1,1,,172122-76131, ,""CONNECTOR PT1/2-
45",1,1,1,1,1,1,F,1,,M51757, ,M51757, ,M51757, ,M51757, ,M51757, ,M51757
23,2,,24315-000180, ,"0-RING 1B P-18.0",1,1,1,1,1,1,,,,,,535554
24,1,,23391-040000, ,"JOINT RGI

i/2*,1,1,1,1,1,1,w,,,M51757, ,M51757, ,M51757, ,M51757, ,M51757, ,M51757



76 SHEBRE (90 ~% 7" ~N W)
Fig. HYD. OIL PIPING(TANK~PUMP~VALVE)

fEBnh Y = &
HYD. OIL TANK

Vil

fEdbimA 7



,,172730-75140, ,ADAPTOR,2,2,2,2,2,2,,,,55353555
,,172168-76130, ,""CONNECTOR UN3/4PF3/8',1,1,1,1,1,1,,,,5555355>»
,»933152-24120, ,"0-RING (B)",1,1,1,1,1,1,,,,,5,5555>
,»,172142-76160, ,""JOINT 3/4UN-3/8",3,3,3,3,3,3,,.,:55555595
,»24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,2,2,,,,2555355>5
,,933152-24120, ,"0-RING (B)",4,4,4,4,4,4,,,,,,,.,.,>
1,,933152-24120,,"0-RING (B)",3,3,3,3,3,3,,,,,555555>
8,1,,933155-08481, ,""CONNECTOR (A)",4,4,4,4,4,4,,,,,53352525
9,1,,172165-78150, ,GROMMET ,1,1,1,1,1,1,,,,,,555555
10,1,,172168-78500, ,HOSE,1,1,1,1,1,1,,,,,.555555
11,1,,172168-78510, ,""HOSE G206BC145",1,1,1,1,1,1,,,,,5555545
12,1,,172168-78520, ,""HOSE G206BC153",1,1,1
13,1,,172168-78530, ,""HOSE G206BC145",1,1,1
14,1,,172168-78540, ,""HOSE G206BC145",1,1,1,
15,1,,172168-78550, ,""HOSE G206BC135",1,1,1,
16,1, ,172168-78700, ,""SUPPORT ,HOSE 66)",1,1,1,1,1,1,,,,,555555>5
18,2,,172168-78760, ,RUBBER,1,1,1,1,1,1,,,,,5555555
19,1,,172168-78740, ,""COVER ASSY",1,1,1,1,1,1,,,,,555555>»
21,2,,172168-78760, ,RUBBER,1,1,1,1,1,1,,,,,,,55555
22,1,,172168-78920, ,""HOSE P208CC080S',1,1,1,1,1,1,,,,.555455>
23,1,,172168-78960, ,""HOSE P206BC080S',1,1,1,1,1,1,,,..,555554
24,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,2,,,55355553
25,1,,26013-100202, ,""BOLT W/WASHER M10X20'",2,2,2,2,2,2,,,3555335525
26,1,,26116-100652, ,""BOLT M10X 65 PLATED",2,2,2,2,2,2,,,,.555355>»
27,1,,172142-78760, ,""COVER 16-650, HOSE",,,,,6,6,,1,,,,,,.55>
28,1,,23000-025000, ,"CLAMP 25",,,,.,6,6,,1,,.,.:5.554
29,1,,172168-78590, ,CLAMP,1,1,1,1,1,1,,,,,5555545
30,1,,172122-79920, ,CLAMP, ,,,,6,6,,1,,,,,,,,,,

1,1
2,1
3,2
4,1
5,1
6,1
7

,1
»1
»1
,1



HYD. OIL PIPING(VALVE~-MOTOR, BOOM)

SHIERE (N W ~1-4, 77 -h)

[l

Fig.
CONTRY[ J PTE X[AS

TURNING BRAKE YALVE
&

EET =%

HE € —
TURNING MOTOR

a3 rO—=NIINT

CONTROL VALVE




,,172151-76080, ,CONNECTOR,1,1,1,1,1,1,,,,.4555555>»
,,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,1,1,,,,,5555555
,,172168-76130, ,""CONNECTOR UN3/4PF3/8',2,2,2,2,2,2,,,533555335>5
,»,933152-24120, ,"0-RING (B)",2,2,2,2,2,2,,,,,,555555
,»,172168-76140, ,""CONNECTOR UN3/4PF1/4",1,1,1,1,1,1,,,,,355555>5
,»933152-24120,,"0-RING (B)",1,1,1,1,1,1,,,,,553355>
1,,172312-76220,,"CONNECTOR 1/4-3/4UN",3,3,3,3,3,3,,,55555355>5
8,1,,23391-020000, ,"'JOINT RGI11/4",2,2,2,2,2,2,,,53553335>5
9,1,,23393-020000, ,"JOINT 90RGI1/4",3,3,3,3,3,3,,,,.:55555>5
10,1, ,23393-020000, ,"JOINT 90RGI1/4",1,1,1,1,1,1,,,,,555555>5
11,1,,23393-030000, ,"JOINT 90RGI 3/8",4,4,4,4,4,4,,,,,3555555
12,1,,933152-24120, ,"'0-RING (B)",2,2,2,2,2,2,,,5533552335
13,1,,933152-24120, ,"'0-RING (B)",3,3,3,3,3,3,,5555552335
14,1,,933155-08481, ,""CONNECTOR (A)",2,2,2,2,2,2,,,,5552353>5
15,1,,172168-78181, ,""HOSE P204BB127S",1,1,1,1,1,1
16,1,,172171-78180, ,""HOSE P204BE127S",1,1,1,1,1,1,,,,.555555>
1,1

1,1
2,2
3,1
4,2
5,1
6,2
7

17,1,,172168-78191, ,""HOSE P204BC195S",1,1,1,1
18,1,,172141-78240, ,HOSE,1,1,1,1,1,1,,,,,,,,,
19,1,,172131-78600, ,HOSE,1,1,1,1,1,1,,,,,
20,1,,172168-78900, ,""HOSE P206BC0O70S™",1,1
21,1,,172168-78940, ,""HOSE P206BC089S",1,1
22,1,,172168-78980, ,""HOSE P204BC100S",2,2

N Y
N
N
[N



SAEBE (W B ~2N 8, 24077 )
Fig.-?’ia

HYD. OIL PIPING(VALVE~SWIVEL, SWING)

RAUTSY Y
SWING CYLINDER

v ka—=lnF
CONTROL VALVE

= )
RANRNWEG gL b
SWIVEL JOINT




,,172312-17260, ,""GROMMET 22X2.3",1,1,1,1,1,1,,1,,...,5555>
,»,172164-76110, ,ELBOW,1,1,1,1,1,1,,,,,,,5555>

,,172168-76150, ,""CONNECTOR UN7/8PF1/2',1,1,1,1,1,1,,,,5555355>
»»933152-07400, ,""0-RING (A)",1,1,1,1,1,1,,,,,,,5,55>
,»,172168-76160, ,""CONNECTOR PF1/2-3/8',1,1,1,1,1,1,,,,,555555>5
,,24315-000140, ,"0-RING 1B P-14.0",1,1,1,1,1,1,,,,,5555545
1,,172168-76170,,""CONNECTOR 12,ROUND™,1,1,1,1,1,1,,,,,555555>»
8,1,,172165-76220, ,NIPPLE,1,1,1,1,1,1,,,,,5555555
9,1,,172142-76290, ,"'GROMMET 28X2.3",1,1,1,1,1,1,,1,,,,,,.,,>
10,1,,172168-76370, ,ELBOW,1,1,1,1,1,1,,,,.,555455>»
11,1,,172168-76350, ,CONNECTOR,2,2,2,2,2,2,,,,:5535535»
12,1,,172168-76380, ,J0INT,1,1,1,1,1,1,,,,,,555555

13,1, ,23000-035000, ,"CLAMP 35',2,2,2,2,2,2,,,,55353523
14,1,,933152-07400, ,"0-RING (A)",1,1,1,1,1,1,,,,,,555545
15,1,,172170-78240, ,HOSE,1,1,1,1,1,1,,,,,.555555

16,1, ,172170-78260, ,HOSE,1,1,1,1,1,1,,,,.555555>»
17,1,,172168-78470, ,""HOSE G608BE043",1,1,1,1,1,1,,,,,5555555
18,1, ,23000-022000, ,"CLAMP 22',2,2,2,2,2,2,,,,55353523

1,1
2,1
3,1
4,2
5,1
6,2
7



79 HREEE(15-)
Fig. HYD. OIL PIPING(RETURN)

REFER To F.gazéyL

o s

AANXNMTG 3L/
SWIVEL JOINT




1,2,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,,,,5535535535>»
2,2,,172137-75570, ,"'ADAPTER PF1/2",1,1,1,1,,,,5535555355>5
3,2,,172142-76270, ,"" JOINT 1/2, SWIVEL",1,1,1,1,,,,5555553555>5
3A,3,,172142-77040, ,"SEAL SET",1,1,1,1,,,W,,,"FROM 1ST",,"FROM 1ST",,"FROM
1sT1",,"FROM 1ST",,

4,2,,172142-76280, ,""'JOINT 3/4, SWIVEL",1,1,1,1,,,,55555555135
4A,3,,172142-77050, ,"SEAL SET",1,1,1,1,,,W,,,""FROM 1ST",,"FROM 1ST",,"FROM
isTt, ,"FROM 1ST",,

5,2,,172168-76300, ,"JOINT, 3RD",1,1,1,1,,,,,,5555255>
6,2,,172175-76550-1, ,"TUBE, P.T.0.",1,1,1,1,,,,,55555355>
7,2,,172151-76600, ,""ADAPTER PF3/4,BLIND",1,1,1,1,,,,5555555535
8,2,,172112-77420, ,""CONNECTOR PF1/2PT3/4",1,1,1,1,,,,555355232>
9,2,,172175-78360, ,HOSE,1,1,1,1,,,,,,5555555>
10,2,,172168-78370, ,""HOSE G208BC127",1,1,1,1,,,,,55555255>
11,2,,172164-78760, ,HOSE,1,1,1,1,,,,,,,555555>
12,2,,172168-78460, ,""HOSE G208BC145",1,1,1,1,,,,,553555535
13,2,,23871-030000, ,""PLUG PT3/8,SCREW",1,1,1,1,,,,5555555355
14,2,,23871-040000, ,""PLUG PT1/2,SCREW",1,1,1,1,,,,555555535>
15,2,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,,,,:,555555525
16,2,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,,,,3535555555133
17,2,,933152-24120,,"0-RING (B)".,2,2,2,2,,,,..5535253>
18,2,,933166-24120, ,""CONNECTOR PF1/2-10",2,2,2,2,,,5553553335>5
19,1,,172168-76130, ,""CONNECTOR UN3/4PF3/8",2,,2,,,551,555532555
20,2,,933152-24120,,"0-RING (B)".2,,2,,,,,1,,.,::555
21,1,,172157-78560, ,HOSE,1,,1,,,,,1,,,,555555



80 SHEECE(PTO, 7b-A2v )" : BAFRALAR)
Fig. HYD. OIL PIPING(P. T. 0., FRAME END:UNIFLOW SPEC.)

COUNTRY[ JPIEX]AS
FigNo. [80 ] — | -
: 15
14 12
iw 8 ./C
-, I

S~
cm‘-'\,o“’ -

10

PTOMEF ~ F(Ib-A1r}")
P.T.0. UNIFLOW KIT(FRAME END)
172190-74600

IHENo. 350D i UNo. 100EHAI
AENo. 1058 BT S

Detail is shown in Fig 105

y

12

FLAOEw 77— ALfLHR
TELESCOPIC ARM SPEC.




,»»,172142-76130, ,"JOINT 7/8UN-1/4",1,1,1,1,1,1,,,,,5555535
,,172168-76130, ,""CONNECTOR UN3/4PF3/8',2,2,2,2,2,2,,,53555335>5
,»933152-24120, ,"0-RING (B)",2,2,2,2,2,2,,,,,,,,555>
,»,172168-76130, ,""CONNECTOR UN3/4PF3/8,1,1,1,1,1,1,,,,,:55555>
,,933152-24120, ,"0-RING (B)",1,1,1,1,1,1,,,,,,,5,55>
,»,172633-76160, ,""ADAPTER 1/2-3/4",1,1,1,1,1,1,,,,,5555535
2,,172168-76180, ,""CONNECTOR UN3/4PT1/2",1,1,1,1,1,1,,,,,5552355
8,3,,933152-24120,,"0-RING (B)",1,1,1,1,1,1,,,,,,,,,,,,
9,2,,172312-76180, ,""NIPPLE 1/2X3/8",1,1,1
10,2,,172124-76350, ,""CONNECTOR 1/2",1,1,1
11,3,,933152-07400, ,"0-RING (A)",1,1,1,1,
12,2,,23391-040000, ,"JOINT RGI 1/2',1,1,1,
13,2,,23391-060000, ,"' JOINT RGI 3/4",1,1,1
14,2,,23393-040000, ,"JOINT 9ORGI 1/2',1,1,1,
15,2,,933152-07400, ,"0-RING (A)",1,1,1,1,1,1
16,2,,172130-78220, ,HOSE,1,1,1,1,1,1,,,,,,
17,2,,172168-78230, ,""HOSE P206BB070",1,1,1
18,2,,172168-78230, ,""HOSE P206BB070",1,1,1
19,2,,172168-78330, ,''"HOSE G608BC058",1,1,1
19-1,2,,172168-78331, ,""HOSE
GeoO8BCO58",1,1,1,1,1,1,N,,,M51385, ,M51385, ,M51385, ,M51385, ,M51385, ,M51385
20,2,,172168-78340, ,""HOSE G212BC068",1,1,1,1,1,1,,,,,5555545
21,1,,172168-78370, ,""HOSE G208BC127",1,1,1,1,1,1,,,,,5555535
22,1,,172164-78760, ,HOSE,1,1,1,1,1,1,,,,.555455>

23,1,,172168-76300, ,"JOINT, 3RD,1,1,1,1,1,1,,,,.555455>

24,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,2,2,,,.455353554
25,1,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,1,1,1,1,,,,,5555555
26,1,,23871-040000, ,"PLUG PT1/2,SCREW",1,1,1,1,1,1,,,,,5555555
27,1,,26013-100202, ,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,5335355555
28,1,,933152-24120, ,"0-RING (B)",2,2,2,2,2,2,,,,5553332>5

29,1,,933166-24120, ,""CONNECTOR PF1/2-10",2,2,2,2,2,2,,5555333525
30,1,,172142-76270, ,"JOINT 1/2, SWIVEL",1,1,1,1,1,1,,,,,5555555
30A,2,,172142-77040, ,""SEAL SET",1,1,1,1,1,1,wW,,,"FROM 1ST",,"FROM 1ST",,"FROM
isTt",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST"

31,1,,172142-76280, ,""JOINT 3/4, SWIVEL",1,1,1,1,1,1,,,,,555555>
31A,2,,172142-77050, ,""SEAL SET",1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,""FROM
isTt*,,"FROM 1ST",,"FROM 1ST",,"FROM 1ST"

32A,1,,172175-76550-1, ,"TUBE, P.T.0.",1,1,1,1,1,1,,,,.:55455>
32B,1,,172175-76550-5, ,""TUBE, 3RD(YELLOW:87)",,,,.2,2,,1,,,.:5555>
33,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,5353555575
34,1,,172175-78360, ,HOSE,1,1,1,1,1,1,,,,.555555>
35,1,,172151-79410, ,HOSE, , ,,,1,1,,1,,,,,.,,,,
36,1,,172151-79420, ,COVER, , ,,,1,1,.,1,,.,,.,,,,

37,1,,23000-035000, ,"CLAMP 35",,,,.2,2,,1,,,.,555555

38,1,,23000-041000, ,"CLAMP 41",,,,.,2,2,,1,,,.555545

1,2
2,2
3,3
4,2
5,3
6,2
7



81 SERE (PTO, 70—V} : SiftHR)
Fig. HYD. OIL PIPING(P. T. 0., FRAME END
-CONFLUENCE SPEC. )

Ll

~
-
.-/

‘;_,’E'__,JI
14 19 @ HfEYI.).hOILﬁm

® \ R 2V prosmEs b TU—bxYE
22 \ 23 P.T.Q. CONFLUENCE KIT,FRAME END

N 172170-74620( 7071 -)

( LEVER)

34 Val - g Fm
/ 1T2170-TAB30(HF b -)
(SIDE LEVER)

IHENo. 3500 MiH LNo. 35AR U358 HENIL
HENo. 1058 BT S0
Dotail is shown in Fig 105



,,172123-76120, ,""CONNECTOR PF1/4',2,2,2,2,2
,,172123-76120, ,""CONNECTOR PF1/4",2,2,2,2,2

,»,23391-020000, ,""JOINT RGI11/4',2,2,2,2,2,2,,,53555355>5
»»,23391-030000, ,"JOINT RGI 3/8",2,2,2,2,2,2,,,,,33555555
»»23394-020000, ,""JOINT 45RG11/4",2,2,2,2,2,2, ,,3555533133
»»23394-020000, ,""JOINT 45RGI11/4",2,2,2,2,2,2, ,,35555533135
1,,23394-030000, ,"JOINT 45RGl 3/8',2,2,2,2,2,2,,,53555335>5
8,1,,24315-000110,,"0-RING 1B P-11.0",2,2,2,2,2,2,,,,55355355
9,1,,24315-000110, ,"0-RING 1B P-11.0",2,2,2,2,2,2,,,,:555255>5
10,1,,24315-000180, ,"'0O-RING 1B P-18.0",4,4,4,4,4,4,,,,,555455>5
11,1,,933160-01370, ,""CONNECTOR PF1/2-3/8",4,4,4,4,4,4,,,,,533355>»
12,1,,172168-78200, ,""HOSE P204AB043",2,2,2,2,2,2,,,553523553
13,1,,172168-78210, ,""HOSE P204BB0O95W",2,2,2,2,2,2,,,,35535535>»
14,1,,172148-78230, ,HOSE ,2,2,2,2,2,2,,,,,5355335

2!!1111111111
2

RPRR R R R

1
2
3
4
5
6
7

15,1,,172142-78310, ,HOSE,2,2,2,2,2,2,,,,,5355533
16,1, ,172142-78320, ,HOSE ,2,2,2,2,2,2,,,,:5535535»
17,1,,172142-78340, ,HOSE ,2,2,2,2,2,2,,,,35535535»



HYD. OIL PIPING(TRACK FRAME)

Fig 82 EERE(S59770-5)




1,1,,172122-17190, ,CLIP,2,2,2,2,2,2, M. 0 ssssssss
1-1,1,,172183-81160, ,"TREE CLIP",2,2,2,2.2,2,.1,,...244,

2A,1,,172175-76401-1, ,"CLAMP, TUBE",1,1,1,1,1.1,...000s400s
2B,1,,172175-76401-5, ,"CLAMP, TUBE(YELLOW:87", ., ..1,1,.2, . 0004440
3,1,,172175-76411, ,"RUBBER, TUBE",2,2,2.2.2,2..124222s444

4,1,,172175-76420, ,"COLLAR, TUBE",6,6,6,6,6,6,,..424400005

5A,1,,172175-76431-1, ,"CLAMP, TUBE",3,3.3.3,3.3.4420002440»
5B,1,,172175-76431-5, ,"CLAMP, TUBE(YELLOW:87", .. ..3.3..24 400024204
6,1,,172175-76440, ,"RUBBER, TUBE",6,6,6,6,6,6,,,44444520»
7,1,,172175-76450, ,"W_P BACH PLATE",1,1,1,1,1.1,...0000000s
8,1,,172175-76460, , "RUBBER,
TUBE",1,1,1,1,1,1,Z,,,*1995.10, ,*1995.10, ,*1995.10, ,*1995.10, ,*1995.10, ,*1995_10
9A,1,,172175-76470-1, ,"CLAMP,
TUBE",1,1,1,1,1,1,Z,,,*1995.10,,%*1995.10, ,*1995.10, ,*1995.10, ,*1995_10, ,*1995_10
9B,1,,172175-76470-5, ,"CLAMP,
TUBE",,,,.1,1,Z,2,,*1995.10, ,%1995_10, ,%1995.10, ,*1995.10, ,*1995.10, ,*1995. 10
10A,1,,172142-76500-1, ,"TUBE A W/BUSH, BOOM",1,1,1,1,1,1...44000000,
10B,1,,172142-76500, ,"PIPECA), BOOM  (87)".,,5.1.1..20 00000000
11A,1,,172142-76520-1, ,"TUBE B W/BUSH, BOOM",1,1,1,1,1,1,,,.4420000s
11B,1,,172142-76520, ,"PIPE(B), BOOM  (87)".....
12A,1,,172142-76540-1, ,"TUBE L W/BUSH, ARM",1,1
12B,1,,172142-76540, ,"PIPE(L), ARM @én"....,
13A,1,,172142-76560-1, ,"TUBE R W/BUSH, ARM",1,1
13B,1,,172142-76560, ,"PIPE(R), ARM @én",...,
14A,1,,172142-76580-1, ,"TUBE L W/BUSH,BUCKET",1,
14B,1,,172142-76580, ,"PIPE(L), BUCKET (87)",....

15A,1,,172142-76600-1, ,"TUBE R W/BUSH,BUCKET",1
15B,1,,172142-76600, ,"PIPE(R), BUCKET (87)",..,
16A,1,,172141-76670-1, ,""CLAMP, TUBE (GREEN)",1,1,1,
16B,1,,172141-76670, ,"CLAMP, PIPE(A) (87)"...,.1,1,,
17A,1,,172141-76680-1, ,""CLAMP, TUBE (GREEN)",2,2,2,2,
17A-1,1,,172183-76230-1, ,"CLAMP
13.8",2,2,2,2,2,2,S,,,*1995_10, ,*1995_10, ,*1995.10, ,*1995.10, ,*1995.10, ,*1995. 10
17B,1,,172141-76680, ,""CLAMP, PIPE(B)") 4242222222324 00000045
17B-1,1,,172183-76230-5, ,"CLAMP
13.8(YELLOW:87",,,..2,2,S, 44+ 044445,%1995.10, ,%1995.10

18,1, ,22217-080000, ,"'SPRING WASHER

19,1,,26013-100352, ,"BOLT M10X 35',1,1,1
20,1,,26013-100352, ,"BOLT M10X 35",6,6,6,6,
21,1,,26717-

os8ooo2, ,NuT,6,6,6,6,6,6,7,,,*1995.10,,*1995.10, ,*1995.10, ,*1995.10, ,*1995.10, ,*1
995.10

22,1,,172142-78270, ,HOSE,2,2,2
23,1,,172142-78281, ,HOSE,1,1,1
24,1,,172142-78290, ,HOSE,1,1,1
25,1,,172142-78300, ,HOSE,1,1,1,1,1,1,,,,,,555555

26,1,,172168-78771, ,""HOSE G206ABO85W',1,1,1,1,1,1,,,,.555455>
27,1,,172142-78770, ,"COVER 16-730, HOSE",,..,.2.2,.2,,.:55455>
28,1,,172122-79880, ,COVER, , ,,,1,1,,2,,,,,,5,5>

29,1, ,23000-025000, ,"CLAMP 25",,,,,6,6,,2,,,,555555

30,1,,26013-120352, ,"BOLT M12X
35",2,2,2,2,2,2,W,,,*1995.10,,*1995.10, ,%1995.10, ,*1995.10, ,%1995.10, ,*1995.10
31,1,,26013-120302, ,""BOLT W/WASHER
mizxso*,1,1,1,1,1,1,wW,,,*1995.10,,*1995.10,,*1995.10, ,*1995.10, ,*1995.10, ,*1995.
10

,2,2,2
111111111111111111
,1,1,1



JHEECE (7" -h)
Fig. 83HYD.0IL P1PING(BOOM)

REFER TO Fig 86—

-

CONTRY| J P EX|AS
MRS O - | -
CATION

FLAIEw 77 —ALitH
TELESCOPIC ARM SPEC.

T—bLi Uy
ARM CYL INDER

15

4 ‘ ﬂf
; %
A
&
> M &
\\\‘?
I.
!
{
4°A
g SaF
- 1]

Wry Uy
BUCKET CYLINDER

/H/ [ZEi7

1891 PREVI0US




1,1,,172190-74500, ,"P.T.O.KIT, ARM END",1,1,1,1,,,,1,,,,555554
2,2,,172183-76510-1, ,"FITTING 1/2",2,2,2,2,2,2,,,3555332525
3A,2,,172175-76600-1, ,"TUBE A, P.T.0.",1,1,1,1,1,1,,,,,5555555
3A-1,2,,172175-76900-
1,,TUBE,1,1,1,1,1,1,F,4,,M50967, ,M50967, ,M50967 , ,M50967 , ,M50967 , ,M50967
3B,2,,172175-76600, ,"PIPE(A), 3RD",,,,,1,1,.,3,,,,,,,.5>
3B-1,2,,172175-76900, ,TUBE, ,,,,1,1,F,4,,,,,,,,,,M50967, ,M50967
4A,2,,172175-76620-1, ,""TUBE B, P.T.0.",1,1,1,1,1,1,,,,,5555555
4B,2,,172175-76620, ,"PIPE(B), 3RD",,,,,1,1,.3,,,,,,,,,>
5A,2,,172125-76900-1, ,CLAMP,1,1,1,1,1,1,,,,,,55555>
5B,2,,172125-76900, ,"'CLAMP (YELLOW:87)",,,,,1,1,,3,,,:555555
6A,2,,172142-76940-1, ,CLAMP,2,2,2,2,2,2, ,,,553553523
6B,2,,172142-76940, ,""CLAMP 3/4(YELLOW:87)",,,,52:2,53,535332335
7A,2,,172142-76950-1, ,CLAMP,2,2,2,2,2,2,,,,,5355533
7A-1,2,,172175-76490-1, ,""CLAMP
17.3",2,2,2,2,2,2,S,,,M50967, ,M50967, ,M50967 , ,M50967 , ,M50967, ,M50967
7B,2,,172142-76950, ,"CLAMP 1/2",,,,,2,2,,3,,:555355>5
7B-1,2,,172175-76490, ,""CLAMP 17.3",,,,,2,2,S,,,,555555,M50967, ,M50967
8A,2,,172142-77101-1, ,""VALVE, STOP",2,2,2,2,2,2,,,3,553553223
8B,2,,172142-77101, ,"STOP VALVE",,,,.2,2,W,,,.55.55-, FROM 1ST",,"FROM 1ST"
9,3,,172142-77150, ,""SEAL SET",2,2,2,2,2,2,,,,32523523>»
14,3, ,22242-000300, ,""CIRCLIP 30",2,2,2,2,2,2,,,,3555533>5
15,2,,172312-77930, ,""SPACER, CLAMP",1,1,1,1,1,1,,,,.555555>»
16,2,,22217-120000, ,"SPRING WASHER",3,3,3,3,3,3,,,
17,2,,23391-040000, ,"JOINT RGI 1/2%,1,1,1,1,1,1,,,
18,2,,23871-040000, ,"PLUG PT1/2,SCREW",2,2,2,2,2,2,,,5555535135
19,2,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,555355>»
20,2,,26013-120402, ,"BOLT M12X 40",2,2,2,2,2,2,,,,35535533>»
21,2,,26116-120552, ,"BOLT M12X 55 PLATED",3,3,3,3.3.3...,:555555>»
22,2,,172175-78350, ,HOSE,1,1,1,1,1,1,,,,.555455>»
23,2,,172175-78370, ,HOSE,1,1,1,1,1,1,,,.,.,:55554

,1,1

1

24,2,,172175-78380, ,HOSE,1,1,1,1
25,2,,172164-78870, ,HOSE,1,1,1,1,1,1,,,,.,555455>
26,2,,172633-76160, ,""ADAPTER 1/2-3/4",1,1,1,1,1,1,,,,,,,.555>
27,2,,172175-81320, ,""BASE, SCREW M12",2,2,2,2,,,.2,,.555255>5
28,2,,172183-81420, ,"PLATE,SCREW SEAT M12",1,1,1,1,,,.2,,.555355>»
29,2,,172183-81430, ,"PLATE,SCREW SEAT M10",2,2,2,2,,,,2,553555535
30,2,,172141-81530, ,""'STAY(C), 3RD PIPE™,1,1,1,1,,,.,2,,,5555545
31,2,,172164-81730,,"BOSS A",1,1,1,1,,,.,2,,,.555555
32,1,,172137-75570, ,""ADAPTER PF1/2",,,,,1,1,.3,,,,55555>
33,1,,172151-76600, , ""ADAPTER PF3/4,BLIND",,,,,1,1,,3,,,,555555
34,1,,172142-78790, ,""COVER 20-600, HOSE",,,,,1,1,,3,,,,555555
35,1,,172137-79950, ,COVER, , ,,,1,1,.3,,,,,.,,5>
36,1,,23000-035000, ,"CLAMP 35",,,,.2,2,,3,,,.555535
37,1,,23000-041000, ,"CLAMP 41",,,,,2,2,,3,,,2355523>



8 4 SRR (PTO7 -A:7-AIV} (48) (IBH#E)
Fig. HYD. OIL PIPING(P.T. 0. BOOM:ARM END SPEC. )
(PREVIOUS)

v | %géé;::17
LEF
T SIDE 8 <
19
18

‘ %5—

24 129 5
PTOFy b(7-b1Vp)
P.T.0. KIT(ARM END)

%_‘26 172190-74500
IR ElNo, 84 AHH L No. 112
HENo. 840 B LNo. 2~31 5 BB £ T
Fig. 84 Ref.No, 1
INC. Fig. B4 Ref.No.2~31
Wi (R & w1 H#)HFig. BS 2B WL,
NEW(STANDBY SPEC.) IS REFER TO Fig. B5.




1,1,,172190-74501, ,"P.T.O.KIT, ARM END",1,1,1,1,,,,1,,,,555554
1-1,1,,172190-74502, ,""P.T.O.KIT, ARM
END',1,1,1,1,,,S,,,7%1996.05, ,*1996.05, ,*1996.05, ,*1996.05, ,
2A,2,,172175-76601-1, ,"TUBE A, P.T.0.",1,1,1,1,1,1,,,,,,555555
2B,2,,172175-76601, ,"PIPE(A), 3RD @n",.,,,1,1,.2,,,,,,,.,,
3A,2,,172175-76621-1, ,"TUBE B, P.T.0.",1,1,1,1,1,1,,,,,5555555
3B,2,,172175-76621, ,"PIPE(B), 3RD @7)",,,,5,1,1,,2,,,5553555
4,2,,172633-76160, ,""ADAPTER 1/2-3/4",1,1,1,1,1,1,,,,5555355>5
5A,2,,172125-76900-1, ,CLAMP,1,1,1,1,1,1,,,,,,55555>
5B,2,,172125-76900, ,"CLAMP (YELLOW:=87)",,,,,1,1,,2,,55553555
6A,2,,172142-76940-1, ,CLAMP,2,2,2,2,2,2,,,,553533524
6B,2,,172142-76940, ,"CLAMP 3/4(YELLOW:87)",,,::2,2,:2,5533552335
7A,2,,172175-76490-1, ,"CLAMP 17.3",2,2,2,2,2,2,,,,35535533>»
7B,2,,172175-76490-5, ,""CLAMP 17 _3(YELLOW:87",,,.,2,2,,2,,,553355>
8A,2,,172183-74820-1, ,"'STOP VALVE 08',2,2,2,2,2,2,,,,:555355>5
8B,2,,172183-74820-5, ,"'STOP VALVE 08", ,,,.,2,2,.M,,..,55.5>
9,2,,172312-77930, ,"SPACER, CLAMP",1,1,1,1,1,1,,,,,555555>
10,2,,22217-120000, ,"'SPRING WASHER",5,5,5,5,5,5,,,,5555555>»
11,2,,23871-040000, ,"PLUG PT1/2,SCREW",2,2,2,2,2,2,,,555555523
12,2,,26116-120552, ,"'BOLT M12X 55 PLATED",2,2,2,2,2,2,,,,:525355>5
13,2,,26116-120702, ,""BOLT M12X 70 PLATED",2,2,2,2,2.,2,,,.55353524
14,2,,172175-78350, ,HOSE ,1,1,1,1,1,1,,,,.,555555>»
15,2,,172175-78371, ,HOSE,1,1,1,1,1,1,,,,.,555555>»

15-1,2,,172190-

78200, ,HOSE,1,1,1,1,1,1,S,3,,M51227, ,M51227, ,M51227, ,M51227, ,M51227, ,M51227
16,2,,172175-78381, ,HOSE,1,1,1,1,1,1,,,,.555545>»
16-1,2,,172190-78210, ,HOSE,1,1,1,1,,,S,4, ,M51227, ,M51227, ,M51227, ,M51227, ,
17,2,,172164-78870, ,HOSE,1,1,1,1,1,1,,,,.,555555>»
18,2,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,,:3:355>»
19,2,,172175-76640, ,"'BOSS COMP.",1,1,1,1,1,1,,,,,.555555
20,2,,26116-120602, ,"'BOLT M12X 60 PLATED",1,1,1,1,1,1,,..,:555545
21,1,,172137-75570, ,"ADAPTER PF1/2",,,,,1,1,.2,,,555355>5
22,1,,172151-76600, ,""ADAPTER PF3/4,BLIND",,,,.1,1,,2,,,,,,5545
23,1,,172142-78790, ,"COVER 20-600, HOSE",,,,,1,1,.2,,...,..,>
24,1,,172137-79950, ,COVER, , ,,,1,1,,2,,,,,,5,5>

25,1, ,23000-035000, ,"CLAMP 35",,,,.,2,2,,2,,55555335
26,1,,23000-041000, ,"CLAMP 41",,,,.2,2,,2,,553553524



85 SEEACE (PT07° -A:7-ATy b £HER) (HiF2)
Fig. HYD. OIL PIPING(P. T.0. BOOM:ARM END SPEC. )(NEW)

]3]06

%5 PTO®w b(7-hIVFRI1()

RIGHT SIDE P.7.0. KIT(ARM END STANDBY)
172190-74501

172190-74562

TE ENo. 850 BLH LMo, 1R UF 1- 100 BE# I
HENo. 1052 8 a1

Detail is shown in Fig. 109



»1,,172168-79510, ,VALVE,1,.,1,,,,,,555555555
,1,,23391-030000, ,"JOINT RGI 3/8",2,,2,,,,555535522335
,1,,933152-22780, ,ADAPTER,1,.,1,,,,,,55555555>
»»,933160-02760, ,""ADAPTER 3/8-53",2,,2,,,,55555533535
,»,172164-79560, ,HOSE, 2, .2, ,,,,,,,555555>
,»,172164-79560, ,HOSE, 2, ,2,,,,,,,,555555>
,»,172164-79540, ,HOSE, 2, ,2,,,,,,,.:55555>
,»,172164-79550, ,HOSE, 2, ,2,,,,,,,.,55555>
,,172168-79580, ,HOSE,1,.,1,,,,,,55555555>

1,1
2,1
3,1
4,1
5,1
6,1
7,1
8,1
9,1



86 SMEBCES (FLAaL” 947-4)
Fig. HYD. OIL PIPING(TELESCOPIC ARM)

86

CONTRY[JPIEX|AS

Fig No.




,»,172151-76030, ,"BOLT, PIPE JOINT",2,,2,,.,55535535535>»
,»,172151-76040, ,"BOLT, PIPE JOINT",2,,2,,,555535535533>»
,,172123-76120, ,""CONNECTOR PF1/4",1,,1,,,,555535522335
,,172141-76180, ,CONNECTOR,1,,1,,,,.55553555555
,»,24315-000110, ,"0-RING 1B P-11.0",1,,1,,,,5555555355>5
1,,172168-76370, ,ELBOW,1,,1,,,,,,,5555555>
8,1,,23871-040000, ,""PLUG PT1/2,SCREW",1,,1,,,,55535555355>5
9,1,,24315-000110,,"0-RING 1B P-11.0",1,,1,,,,,55535525535
10,1,,24315-000180, ,"0O-RING 1B P-18.0",4,,4,,,.:553555255>5
11,1,,24315-000180, ,"'0O-RING 1B P-18.0",4,,4,,,.:553555355>5
12,1,,172126-11510, ,""BAND 300",2,,2,,,5555535335535
13,1,,172168-46870, ,BRACKET,1,,1,,,,555535555535
14,1,,172170-78400, ,HOSE,1,,1,,,,,555555555>5
15,1,,172164-78520, ,""HOSE G604BY115S T",1,.,1,,..,5555535555
16,1,,172165-78570, ,HOSE, 2, .2, ,,,,,,,555555>
17,1,,172165-79870, ,HOSE,1,,1,,,,,,,5555555>5

18,1, ,23000-016000, ,""CLAMP 16",2,,2,,,555553535535
19,1,,23010-014000, ,""CLAMP 14",2,,2,,,,5355535335235
20,1,,26013-100162, ,"BOLT M10X 16",2,.,2,,,555355535555

1,1
2,1
3,1
4,1
6,2
7



70700 =)
CONTROL P1PING(PUMP~REMO. -CON. V. ~RETURN
COUNTRY{ J P -FRONT LEVER)

FigNo. [87 | — | — 1 2

87 3y b O—JVERE(F 7" ~YRAUN KT ~Y5-Y
Fig.
EXIAS

17

LrsRib

VIEWED FROM UPPER RH un:é’
0) ® I ﬁ

. P - \“ R 4 | I

.i &

o—10

{feRhias o
HYD. OIL TANK

E =704 )

AL NS aAsb
~ \ SWIVEL JOINT

[\ REFER TO Fig.79 E» %
7 \qjl&jg? I,IS]Z w;;§;§9__;§qgtl%%?
@—ﬂ’ | A Y)
17 d,ﬁéfib




,»,172151-76030, ,"BOLT, PIPE JOINT",,2,,2,2,2,,,553555525
,»,172151-76040, ,"BOLT, PIPE JOINT",,2,,2,2,2,,,5535555535
,,172123-76120, ,""CONNECTOR PF1/4",,1,,1,1,1,,,,5555355>5
,,172141-76180, ,CONNECTOR, ,1,,1,1,1,,,,,555555>
,»,24315-000110, ,"0-RING 1B P-11.0",,1,,1,1,1,,,,,,555555
1,,172168-76370, ,ELBOW, ,1,,1,1,1,,,,,,,.5,5>
8,1,,23871-040000, ,"PLUG PT1/2,SCREW",,1,,1,1,1,,,,,5555555
9,1,,24315-000110,,"0-RING 1B P-11.0",,1,,1,1,1,,,,,5555555
10,1,,24315-000180, ,""0-RING 1B P-18.0",.,4,,4,4.4,,.,,:355523>»
11,1,,24315-000180, ,""0O-RING 1B P-18.0",.,4,,4,4.4,,.,,,:355553>
12,1, ,23010-014000, ,""CLAMP 14", ,2,,2,2,2,,,3553533553
13,1,,194202-56460, ,BAND, ,6,,6,6,6,,,,,,,55555
14,1,,172170-78200, ,HOSE, ,1,,1,1,1,,,,,,,,,5>
15,1,,172170-78400, ,HOSE, ,1,,1,1,1,,,,,,,:.555>
16,1,,172164-78530, ,""HOSE G604BY185S T",,1,,1,1,1,,,,.555455>
17,1,,172165-78880, ,HOSE, ,2,,2,2,2,,,,,,,5555>

18,1, ,23000-016000, ,"CLAMP 16",,2,,2,2,2,,,35553553523

1,1
2,1
3,1
4,1
6,2
7



8 A bO—IVERE (K 27 ~UEIUN KT ~U-
ig. #4 4 bn" - JP, EXEEER)
CONTROL PIPING(PUMP~REMO. -CON. V. ~RETURN

COUNTRY| J P E XA S :SIDE LEVER JP, EX SPEC. )
[Fig No. | 88 | 88 89

F
E

yET VLT /\\\’
REMOTE CONTROL VALVE

| N =g a b
! SWIVEL JOINT

S




,,172123-76120, ,"'CONNECTOR PF1/4™,,,,.,4,4,,,53355525
,,172123-76120, ,""CONNECTOR PF1/4",,,,,1,1,,,,55555335
,»,172141-76180, ,CONNECTOR, ,,,,1,1,,,,,555555>
,»,24315-000110, ,"0-RING 1B P-11.0",,,,,1,1,,.,.555555>
,»,24315-000110, ,"0O-RING 1B P-11.0",,,,.,4.4,..,2555355>5
1,,24315-000110,,"0-RING 1B P-11.0",,,,,1,1,,,.55555545
8,1,,172168-76370, ,ELBOW, ,,,,1,1,,,,,,,,,,,,
9,1,,23871-040000, ,""PLUG PT1/2,SCREW",,,,,1,1,,,555553555>5
10,1,,172170-78210, ,HOSE, ,,,,1,1,,,,.,:.555>
11,1,,172170-78220, ,HOSE, , ,,,1,1,,,,,,:.555>
12,1,,172170-78230, ,HOSE, , ,,,1,1,,,,,,555555
13,1,,172170-78400, ,HOSE, , ,,,1,1,,,,,.5.5555

14,1, ,172165-79641, ,""HOSE G604BY185T",,,,,1,1,,,.,55555555
15,1,,23000-016000, ,"CLAMP 16",,,,.2,2,,,53555355>5
16,1,,23010-014000, ,""CLAMP 14", ,,,.2,2,,,53555355>5

1,1
2,1
3,1
5,2
6,1
7



4} N - ASEERR)
CONTROL P!PING(PUMP~REMO. -CON. V. ~RETURN

89 A b O—IVBEEE (R V7 ~UFIIN MY ~Y5-Y
Fig.
EX|AS

R T8 :SIDE LEVER AS SPEC.)
1 0.
— LH
ViewE Fron e
@® © ® ®
® ®
®E§O ®
© ®, o ©
(RH)  ppont (MM
UEID S
REMOTE CONTROL VALVE

fE8Emy > 7
HYD. OIL TANK
fE®mA 7
HYD. OIL PUMP

<

o RARIIT a4 b

i
K\ " SWIVEL JOINT




,»,172123-76120, ,""CONNECTOR PF1/4",8,.,8,,,55553535235215
,,172123-76120, ,""CONNECTOR PF1/4",5,.,5,,,,555535522335
,,172168-76550, ,"" JOINT PF1/4-0.9",1,,1,,,,555535552335
,,172162-76770,,""JOINT PF1l/4",2,.,2,,,,3,3555522223
,»,24315-000110, ,"0O-RING 1B P-11.0",8,,8,,,.,55555553555>5
,,24315-000110, ,"0-RING 1B P-11.0",7,,7,,355553553533>»
1,,24315-000110,,"0-RING 1B P-11.0",1,,1,,,,,55535555535
8,1,,172126-11510,,"BAND 300",7,,7,,,5555523523555
9,1,,172168-79300, ,""HOSE G604BCO70",1,,1,,,,.5555555535
10,1,,172168-79310, ,""HOSE G604BCO70",1,,1,,,,55555555535
11,1,,172168-79320, ,""HOSE G604BC110S™,1,,1,,,.,55555355554
12,1,,172168-79330, ,""HOSE G604BC110S™,1,,1,,,,555553555553
13,1,,172168-79340, ,HOSE,1,,1,,,,,555555555>5
14,1,,172168-79350, ,""HOSE G604BC110",1,.,1,,,,.55553555535
15,1,,172168-79360, ,HOSE,1,,1,,,,,,55555555>
16,1,,172168-79370, ,HOSE,1,,1,,,,,555555555>5

RPRR R R R

1
2
3
4
5
6
7



90 = b O—=JVECE(IEIUN KT ~a7ba-kn" BT
Fig. 9" {V}, 707000 =)
CONTROL PIPING(REMO. -CON. V. ~CONTROL V.
-DIRECT, FRONT LEVER)

THSER
VIEWED FROM LPPER CONTRY[JP]EX]AS <C‘5? w
Fig No. 01 — | — }?:
o3 |
(' 5—o o—-—g
3—=° 1_—@6_] 5—o
—
RH nﬁﬁ—m‘—%
. 4 A

@ o

YEIIULT
REMOTE CONTROL VALVE

m B s By LY A
CONTROL YALVE




,,172123-76120, ,"'CONNECTOR PF1/4",,8,,8,8,8

,,172123-76120, ,""CONNECTOR PF1/4",,5,,5,5,5,,,535555355>5
,,172168-76550, ,""JOINT PF1/4-0.9",,1,,1,1,1

,,172162-76770,,"JOINT PF1/4",,2,,2,2,2,
,»24315-000110, ,"0-RING 1B P-11.0",,8,,8
,,24315-000110,,"0-RING 1B P-11.0",,7,,7
1,,24315-000110,,"0-RING 1B P-11.0",,1,,1
8,1,,194202-56460, ,BAND, ,6,,6,6,6,,,,,,,,,,,

RPRR R R R

1
2
3
4
5
6
7

,8,8
5757511111111111
,1,1

11,1,,172165-79300, ,HOSE, ,1,,
12,1,,172165-79310, ,HOSE, ,1,,
13,1,,172165-79340, ,HOSE, ,1,,
14,1,,172165-79350, ,HOSE, ,1,,1,1,1,
15,1,,172165-79360, ,HOSE, ,1,,1,1,1,
16,1, ,172165-79370, ,HOSE, ,1,,1,1,1,
17,1,,172165-79810, ,SPONGE, ,2,,2,2,
18,1,,172122-79930, ,CLAMP, ,4,,4,4,4,,,,,355553>



g‘l Ay b O—JVERE(ERIIN BT ~IV -0 KT
Fig. 5T AVAL, b - JP, EX4LER)
CONTROL PIPING(REMO. -CON. V. ~CONTROL V.
:DIRECT, SIDE LEVER JP, EX SPEC. )

tASAN
VIEWED FROM UPPER

COUNTRY| J PIE XIAS
FigNo. | 91] 91 92

YEINNLT
REMOTE CONTROL VALVE

8 axrD—nsnT
CONTROL VALVE




,,172123-76120, ,"'CONNECTOR PF1/4“,,,,,8,
,,172123-76120, ,""CONNECTOR PF1/4",,,,.,5,5,,55535552335
,,172168-76550, ,"" JOINT PF1/4-0.9",,,,,1,1,,,,,5555555

8!!!!!1111111
5

,,172162-76770,,""JOINT PFL/4", ,,..2,2,,,555555223
,»,24315-000110, ,"0O-RING 1B P-11.0",,,,.8.8,,.,5555555>5
,,24315-000110, ,"0-RING 1B P-11.0",,,,.,7,7,55535535533>»
1,,24315-000110,,"0-RING 1B P-11.0",,,,,1,1,,,,55555535
8,1,,194202-56460, ,BAND, ,,,,6,6,,,,,,,:5,5
9,1,,172165-79220, ,HOSE, , ,,,1,1,,,,,,555555
10,1,,172165-79290, ,HOSE, , ,,,1
11,1,,172165-79300, ,HOSE, ,,,,1
12,1,,172165-79310, ,HOSE, ,,,,1
13,1,,172165-79340, ,HOSE, ,,,,1
1
1
1

RPRR R R R

1
2
3
4
5
6
7

14,1,,172165-79350, ,HOSE, , ,,,1,1,,,,.,:.555>
15,1,,172165-79360, ,HOSE, ,,,,1,1,
16,1,,172165-79370, ,HOSE, ,,,,1,1,
17,1,,172165-79810, ,SPONGE, , ,,,2,2,,,,,,,55555
18,1,,172165-79820, ,COVER, ,,,,2,2,,,,,,,:555>
4,4

19,1,,172122-79930, ,CLAMP, , , ,,

1
1
1
1
1
1
1
2



92 I b O—JVEE(EIIN BT ~37 0= W7
Fig. S9TAVIb, B LN - ASEER)
CONTROL PIPING(REMO. -CON. V. ~CONTROL V.
-DIRECT, SIDE LEVER AS SPEC. )

ERSRL
VIEWED FROM UPPER

UEI IS
REMOTE CONTROL VALVE




1A,1,,172168-74650, ,""MULTI VALVE KIT",,,1,,,,.M,,.,.,.554
1B,1,,172168-74660, ,""MULTI VALVE KIT",1,,,,,,.M,.,,555554
1C,1,,172168-74480, ,""MULTI VALVE KIT",1,,1,,,,,1,,,5555545
2A,2,,172151-03550, ,"LABEL ,PATTERN B",1,,1,,,,.2,555535555
2B,2,,172165-03471,,LABEL,1,,1,,,,,3,,,,,,5,5>
3,2,,172123-76120, ,""CONNECTOR PF1/4",2,,2,,,5555533533335
4,2,,172141-76180, ,CONNECTOR,6,,6,, 5555355555553
6,3,,24315-000110,,"0-RING 1B P-11.0",6,,6,,,555553525535
7,2,,24315-000110, ,"0-RING 1B P-11.0",2,,2,,,,:553555355>»
8,2,,172126-11510, ,""BAND 300",8,,8,,,,,5555555555
9,2,,172165-78900, ,HOSE,1,,1,,,,,,55555555>
10,2,,172165-78910, ,HOSE,1,,1,,,,,5,5555555>5
11,2,,172165-78920, ,HOSE,1,,1,,,,,555555555>5
12,2,,172165-78930, ,HOSE,1,.,1,,,,,,55555555>
13,2,,172165-78940, ,HOSE,1,.,1,,,,,,55555555>
14,2,,172165-78950, ,HOSE,1,,1,,,,,555555555>5
15,2,,172165-78960, ,HOSE,1,,1,,,,,,,55555555
16,2,,172165-78970, ,HOSE,1,,1,,,,,555555555>5
17,1,,172123-76120, ,""CONNECTOR PF1/4",8,.,8,,,:5555553333>5
18,1,,24315-000110, ,"'O-RING 1B P-11.0",8,,8,,,.:555555355>5



147914, 707H1 =)
CONTROL PIPING(REMO. -CON. V. ~MULTI V.

9 3 3 b O—JVESIEIIN BT ~IWFN BT
Fig.
EXIAS

CONTRY[ J P " :4-WAY, FRONT LEVER)
Eow[ml=] (23 * 250
By
18—4@_‘: a8 1g e 5
H 7’807y LS @20
o 14«??15?;
”’j | 13 (RH) FroNT (LH)
a1 g6
@

Yysary<n7
REMOTE CONTROL VALVE

zAO0—FY—n7
ROTARY VALVE

A 24 TNFIHNTF 5 b

4-WAY MULT1 VALVE KIT

172168-74480( 7avfkn" ~)
(FRONT LEVER)

IBEINo. 93D R.1H UNo. 10482

HENe. 10528 TS0

Detail is shown in Fig. 105

v EVHE * ¢/ EHH
CABIN SPEC. CANOPY SPEC,




1A,1,,172168-74670, ,""MULTI VALVE KIT",,,,1,,,.M,,.,.,.554
1B,1,,172168-74680, ,""MULTI VALVE KIT",,1,,,,,.M,,.,555555
1C,1,,172168-74490, ,"MULTI VALVE KIT",,1,,1,,,,1,,,.555545
2A,2,,172151-03550, ,"LABEL ,PATTERN B",,1,,1,,,.2,,,,555555
2B,2,,172165-03471,,LABEL,,1,.,1,,,.,3,,,,,,,,,>
3,2,,172123-76120, ,""CONNECTOR PF1/4",.,2,,2,,5555533533335
4,2,,172141-76180, ,CONNECTOR, ,6,,6,,,5535553555553
6,3,,24315-000110,,"0-RING 1B P-11.0",,6,,6,,5555535525535
7,2,,24315-000110, ,"0-RING 1B P-11.0",.2,,2,,,,,53555355>»
8,2,,194202-56460, ,BAND, ,6,,6,,,,,,5,555555
9,2,,172165-78940, ,HOSE, ,1,,1,,,,,55555555>
10,2,,172165-78950, ,HOSE, ,1,,1,,,,,,5555555>5
11,2,,172165-78960, ,HOSE, ,1,,1,,,,,,5555555>5
12,2,,172165-78970, ,HOSE, ,1,,1,,,,,,:555555>
13,2,,172165-79060, ,HOSE, ,1,,1,,,,,5,555555>
14,2,,172165-79070, ,HOSE, ,1,,1,,,,5,55555555
15,2,,172165-79080, ,HOSE, ,1,,1,,,,,,5555555>5
16,2,,172165-79090, ,HOSE, ,1,,1,,,,,,5555555>5
17,1,,172165-79810, ,SPONCGE, ,2,,2,,,,,,,5:5555>
18,1,,172122-79930, ,CLAMP, ,4,.,4, ,,,,,.:.55555
19,1,,172123-76120, ,""CONNECTOR PF1/4",.,8,,8,,555555333525
20,1,,24315-000110, ,"0-RING 1B P-11.0",,8,.8,,,.5535555555>»



9 4 av b O—IERETIN KT ~IFN KT

Fig. 4914, #4V bn" =)

CONTROL PIPING(REMO. -CON. V. ~MULTI V.
:4-WAY, SIDE LEVER)

A s A4 2HFINTHy b
4-WAY MULTI VALVE KIT
172168-74490(%4}" bn"-)

{51DE LEVER)
TABNo. 94D R LNo. 1DEHNIZ
HBENo. 10522R TS0
Detail is shomn in Fig. 105

(RH) FRONT (LH)

YUEDIVISLT
REMDTE CONTROL VALVE

¥y EHE
CABIN SPEC. CANOPY SPEC,




,,172123-76120, ,""CONNECTOR PF1/4",8,8,8,8,,,5553535555575
,,24315-000110, ,"0-RING 1B P-11.0",8,8,8,8,,,,55535555535
,,172168-79100, ,""HOSE G604BCO30 A"™,1,1,1,1,,,,,5535555535
,,172168-79110, ,""HOSE G604BCO70S B",1,1,1,1,,,,5555555555
,,172168-79120, ,""HOSE G604BCO70S C",1,1,1,1,,,,:555555555
,»,172168-79130, ,""HOSE G604BCO30 D",1,1,1,1,,,,,5535555595
2,,172168-79140, ,""HOSE G604BCO70 E",1,1,1,1,,,,,5535555535
8,2,,172168-79150, ,""HOSE G604BC095S F",1,1,1,1,,,,.,5535555535
9,2,,172168-79160, ,""HOSE G604BC0O95S G",1,1,1,1,,,,,55555555>
10,2,,172168-79170, ,""HOSE G604BCO30 H",1,1,1,1,,,,5555555535
11,1,,172123-76120, ,"CONNECTOR PF1/4",5,5,5,5,,,555555335555
12,1,,172168-76550, ,"' JOINT PF1/4-0.9",1,1,1,1,,,,,5555355555
13,1,,172162-76770, ,"' JOINT PF1/4",2,2,2,2,, 5533555332233
14,1, ,24315-000110, ,"0O-RING 1B P-11.0",7,7,7,7,,,3355532523
15,1,,24315-000110, ,""0-RING 1B P-11.0",1,1,1,1,,,,555555553>

1,2
2,2
3,2
4,2
5,2
6,2
7



CONTROL PIPING(MULTI V. ~CONTROL V. :4-WAY)

95 Y b O—JVERE (RN AT ~a7h =N W7 1 4914)
Fig.
EX|AS

COUNTRY| J P
FigNo. 1 95] — | —

A A TIVFNRLTFy b
A-WAY MULT] VALVE KIT
172168- 74480 (707Fbn" -)
(FRONT LEVER)
172168-T4490( 44 F bn" =)
(SIDE LEVER)
TEENo. 3D RH UNo. DAL
15 ENo. 940 R 3 UNo. 1DEEHAIL
IEENo. 105 BRT =0
Detail is shown in Fig. 105

49z /0~5Y—r 7
4..

\/" WAY ROTARY VALVE
. avrO-NISNT .

‘\\_/\k_;::> CONTROL VALVE




,»,172190-78100, ,HOSE,1,,1,,,,,,55555555>
,»,172165-78900, ,HOSE,1,,1,,,,,,5.555555>
,»,172165-78920, ,HOSE,1,,1,,,,,,5.555555>
,,172165-78940, ,HOSE,1,.,1,,,,,,55555555>
,,172165-78960, ,HOSE,1,,1,,,,,,55555555>
,»,172175-79250, ,HOSE,1,,1,,,,,,55555555>
2,,172164-79440, ,HOSE,1,.,1,,,,,,5.555555>
8,2,,172164-79450, ,HOSE,1,,1,,,,,,55555555>
9,2,,23391-020000, ,"JOINT RGI1/4",8,,8,,,,,3:555555233
10,2,,172141-76180, ,CONNECTOR,1,,1,,,.555555595 55

11,3, ,24315-000110, ,"0-RING 1B P-11.0",1,,1,,,,,5553555535
12,2,,172126-11510, ,""BAND 300",8,,8,,,5555535555535
13,1,,172162-76770, ,"" JOINT PF1/4",2,,2,,,355535223355
14,1, ,24315-000110, ,"O-RING 1B P-11.0",8,,8,,,.:555555355>5
15,1,,24315-000110, ,"'O-RING 1B P-11.0",6,,6,,,.55535555355>5
16,1, ,24315-000110, ,"0O-RING 1B P-11.0",1,,1,,,,,5553555535
17,1,,172126-11510, ,""BAND 300" ,7,,7, 5555555353523
18,1,,172168-79340, ,HOSE,1,,1,,,,,5,5555555>5
19,1,,172168-79350, ,""HOSE G604BC110",1,.,1,,,,.5555555535
20,1,,172168-79360, ,HOSE,1,,1,,,,,555555555>
21,1,,172168-79370, ,HOSE,1,,1,,,,,5555555555
22,1,,172123-76120,,""CONNECTOR PF1/4",8,,8,,,:55535555335>5
23,1,,172123-76120, ,""CONNECTOR PF1/4",4,,4,,,,5553552335>5
24,1,,172168-76550, ,""JOINT PF1/4-0.9",1,,1,,,.:.555553352>»

1,2
2,2
3,2
4,2
5,2
6,2
7



CONTROL PIPING(2-WAY:FRONT LEVER)

O bO—JVECE (291470700 =)
Fig. 96
EXIAS

COUNTRY| J P HSRI
FigNo.| 96| — | — VIEWED FROM@

S
oy @
<1 .
S e

| !! ® r“f‘?l i'%ﬂ
et ‘f 0

;1]
FRONT ‘

14

o—14 ¥l y—o

2 22
22 22 @14—"’4’—14
91 18 22 22—%
2 19 242 22
I 5 3

53 REMOTE CONTROL VALVE

%
. yEaADANLT

294 0—FY—sNTF
2-WAY ROTARY VALVE

av ra— 7
CONRTOL VALVE i

29 AW FRINTF b

M ? 1|5 Z-WAY MULTI VALVE KIT
23 172190-08630
THENo. TAID R LNo. 10312

© T HENo 10588 F &L
Detale is shown in Fig. 105



,»,172190-78100, ,HOSE, ,1,,1,,,,,55555555>
,»,172165-78900, ,HOSE, ,1,,1,,,,,5.555555>
,»,172165-78920, ,HOSE, ,1,,1,,,,,5.555555>
,»,172165-78940, ,HOSE, ,1,,1,,,,,,,555555>
,»,172165-78960, ,HOSE, ,1,,1,,,,,,,555555>
»»,172175-79250, ,HOSE, ,1,,1,,,,,55555555>
2,,172164-79440, ,HOSE, ,1,.,1,,,,,55555555>
8,2,,172164-79450, ,HOSE, ,1,,1,,,,,5.555555>
9,2,,23391-020000, ,"JOINT RGI1/4",,8,,8,,,,:555555525
10,2,,172141-76180, ,CONNECTOR, ,1,,1,,,55555553555
11,3,,24315-000110, ,"0-RING 1B P-11.0",,1,,1,,,5555555353>
12,2,,172126-11510, ,""BAND 300", .,8,,8,,:55555553555
13,1,,172162-76770, ,"JOINT PF1/4",,2,.,2,,,,553335352255
14,1, ,24315-000110, ,"O-RING 1B P-11.0",.8,.8,,.,.,55555355>5
15,1,,24315-000110, ,"0-RING 1B P-11.0",,6,,6,,,5555555355>
16,1, ,24315-000110, ,"0-RING 1B P-11.0",,1,,1,,.5555555355>
17,1,,194202-56460, ,BAND, ,4,.,4,,,,,,5.555555
18,1,,172165-79220, ,HOSE, ,1,,1,,,,,,5555555>5
19,1,,172165-79300, ,HOSE, ,1,,1,,,,,5:555555>
20,1,,172165-79350, ,HOSE, ,1,,1,,,,,,.5555555
21,1,,172165-79370, ,HOSE, ,1,,1,,,,,.:5555555
22,1,,172165-79810, ,SPONGE, ,2,,2,,,,,,,,,55555
23,1,,172122-79930, ,CLAMP, ,4,.,4,,,,,.55555555
24,1,,172123-76120, ,""CONNECTOR PF1/4",.8,,8,,:55555333525
25,1,,172123-76120, ,""CONNECTOR PF1/4",.,4,.,4,,,,..::55555>5
26,1,,172168-76550, ,"JOINT PF1/4-0.9",,1,.,1,,,...:555555>5

1,2
2,2
3,2
4,2
5,2
6,2
7



g a2 bO—JVEE(29:4 441 b -)
Fig. CONTROL PIPING(2-WAY:SIDE LEVER)

~YEIWwSIT
REMOTE CONTROL VALVE

172190-08630
25 IRENe. 730 B4 LNo. 1 DB

Ry JPIEX]AS] © T EENo, 05 BR T &L
Figho| 07| = | — Detale is shown in Fig 105

576
"Qci @x ﬁ 29 ATNFRNTEy b
% 15 2-WAY WULT| VALVE KIT




1
2
3
4
5
6

RPRR R R R

,172112-77580, ,"JOINT 1/8",1,1,1,1,1,1,,,,55555535
,172141-77800, ,""JOINT, GREASE"™,4,4,4,4,4,4,,,,,555535>»
,172142-77800, ,HOSE,1,1,1,1,1,1,,,,,5555535
,172142-77811, ,HOSE,2,2,2,2,2,2,,,555535
,172312-77820, ,"FITTING, GREASE",1,1,1,1
,24761-020000, ,""NIPPLE PT1/8,GREASE",3,3

W



-0y

=Y U
ASING

-
GRE

Fig. 98

AA T IF

SWING CYL.




1,1,,172142-76620, ,RUBBER,1,1,1,1,1,1,,,,,,555554

2,1,,172175-81101-1,,""BOOM ASSY',1,1,1,1,1,1,,,,,,555555
2-1,1,,172175-81102-1, ,''BOOM
s,1,1,1,1,1,1,S,,,*1995.10, ,*1995.10, ,*1995.10, ,*1995.10, ,*1995.10, ,*1995.10
3,2,,172168-81410, ,"'SEAL 45X55X4, DUST",2,2,2,2,2,2,,,5,3355293
4,2,,172112-83500, ,"PIN BUSH 45X60",2,2,2,2,2,2,,,55353553
5,1,,172142-81551, ,"PIN 38X191",1,1,1,1,1,1,,,,5555555>»
6,1,,172164-81590, ,"PIN 45X149",1,1,1,1,1,1,,,,.555555>»
7,1,,172122-81622,,"PIN (C), BOOM™,1,1,1,1,1,1,,,,,555555>

8,1,,172164-81670, ,SPACER,3,3,3,3,3,3,,,,:555555»

9,1,,172171-82510, ,"SHIM 39X75 COMP",1,1,1,1,1,1,,,,,5555545
10,1,,172165-82550, ,"'SHIM 45X1.2",1,1,1,1,1,1,,,,,,555555
11,1,,172165-82560, ,"'SHIM 45X80X1.2",1,1,1,1,1,1,,,,,5555555
12,1,,172165-82570, ,"'SHIM 45X80X1.6",1,1,1,1,1,1,,,,,,55555>
13,1,,22157-120000, ,"WASHER 12',3,3,3,3,3,3,,,:555355555

14,1, ,24761-050000, ,"NIPPLE C,GREASE™,1,1,1,1,1,1,,,,.555555>
15,1,,26013-120302, ,"'BOLT W/WASHER M12X30',3,3,3,3,3,3,,,555553555>5
16,1,,933171-29751, ,"'SHIM SET,38X(0.8,1.2",1,1,1,1,1,1,,,,5555355>
17,1,,172164-81590, ,"PIN 45X149",1,1,1,1,1,1,,,,,,555555

18,1,,172164-81670, ,SPACER,2,2,2,2,2,2,,,,:555355>»

19A,1,,172142-82291-1, ,""BRACKET, BOOM™,1,1,1,1,1,1,,,..,555554
19B,1,,172142-82291, ,"'BRACKET, BOOM @7n",,,,.1,1,.1,,,,,..5.5
21,2,,172142-82310, ,""BUSH 60X50",2,2,2,2,2,2,,,,553553524
22,1,,172142-82350, ,"PIN 60X336',1,1,1,1,1,1,,,,.,555455>

23,1,,172142-82360, ,PLATE,1,1,1,1,1,1,,,,.555455>

24,1,,172142-82371, ,"PIN 45X241",1,1,1,1,1,1,,,..,555554

25,1,,172142-82400, ,"PLATE, LOCK",1,1,1,1,1,1,,,,,5555555

26,1,,172146-82910, ,SPACER,1,1,1,1,1,1,,,,,4555555>»

27,1,,172141-83372,,"PIN 38-94",1,1,1,1,1,1,,,.,,.:45555>
28,1,,172112-87840, ,"SHIM 45X1",4,4,4,4,4.,4,,,,,:,35524
29,1,,172141-94260, ,"PIN 38-130",1,1,1,1,1,1,,,..,555554

30,1,,22157-120000, ,"WASHER 12",2,2,2,2,2,2,,,,3555533>»

31,1,,22217-160000, ,"SPRING WASHER 16',2,2,2,2,2,2,,,.,55535254
32,1,,22242-000600, ,"CIRCLIP 60",1,1,1,1,1,1,,,,,.555555
33,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,535555575
34,1,,26013-120252, ,"BOLT M12X 25",1,1,1,1,1,1,,,,,,555555
35,1,,26013-120302, ,""BOLT W/WASHER M12X30'",2,2,2,2,2,2,,,3555332525
36,1,,26116-160402, ,""BOLT M16X 40 PLATED",2,2,2,2,2,2,,,,:555255>»
37,1,,933171-29750, ,"SHIM SET, PIN 38",2,2,2,2,2,2,,,,..535555
38A,1,,172175-81301-1, ,"'BOOM,
p.T.0.",1,1,1,1,1,1,2,,,*%1995.10,,*1995.10, ,*1995.10, ,*1995.10, ,*1995.10, ,*1995.
10

38B,1,,172175-81301, ,""BOOM, 3RD",,,,,1,1,.,M,,,..,...,
388-1,1,,172175-81301-5, ,"'BOOM, P.T.O.",,,,,1,1,,1,,,.,..,.,.,
38B-2,1,,172175-81102-5, ,""BOOM,
p.T.0.",1,1,1,1,1,1,S,,,*1995.10,,*1995.10, ,*1995.10, ,*1995.10, ,*1995.10, ,*1995.
10

39,2,,172168-81410, ,""SEAL 45X55X4, DUST',2,2,2,2,2,2,,,,:55255>»
40,2,,172112-83500, ,"PIN BUSH 45X60',2,2,2,2,2,2,,,,.555255>»
41,1,,172175-81700, ,"'SHIM
60x110xo0.8",1,1,1,1,1,1,w,,,*1995.10,,*1995.10, ,*1995.10, ,*1995.10, ,*1995.10, ,*1
995.10

42,1,,172175-

81710, ,SHIM,1,1,1,1,1,1,W,,,*1995.10,,*1995.10, ,*%1995.10, ,*1995.10, ,*1995.10, ,*1
995.10

43,1, ,172164-81170, ,"TREE
cLipt,2,2,2,2,2,2,W,,,*1995.10,,*1995.10, ,*1995.10, ,*%1995.10, ,*1995.10, ,*1995.10



OOM & BOOM BRACKET

Fi 99 Bj'—/_\ & T—LTS5Ty b
19.
N

L
NEW

B3
PREVIOUS

o cv e
ARM CYLINDER

e
_______\‘/’-
.

”
-
+

L& 36—¢

©—32
3i-o t@f
22
- [ ‘ ]8
2

e r—p—

=LY S

7
BOON. CTLINDER
Ao Y il

& pv

d

BUCKET



1A,1,,172142-81203-1, ,"ARM W/BUSH",1,1,1,1,1,1,,,,,555555>
1A-1,1,,172142-81204-1, ,"ARM,
1120",1,1,1,1,1,1,S,,,M50916, ,M50916, ,M50916, ,M50916, ,M50916, ,M50916
1A-2,1,,172142-81205-1, ," ARM,
1120",1,1,1,1,1,1,S,2,,M51227, ,M51227, ,M51227, ,M51227, ,M51227, ,M51227
1B,1,,172142-81203, ,""ARM W/BUSH",,,,,1,1,W,1,,,,,,,,5, FROM 1ST",,"FROM 1ST"
iB-1,1,,172142-81204, ,"ARM, 1120",,,,,1,1,S,1,,,,,,,,,,M50916, ,M50916
1B-2,1,,172142-81205, ,"ARM, 1120",,,,,1,1,S,1,,,,,,,,,,M51227, ,M51227
2,2,,172168-81260, ,""BUSH 38X55",2,2,2,2,2,2,,,,,5355553>
3,2,,172168-81400, ,"'SEAL,,DUST 38X48X4',2,2,2,2,2,2,,,3:55335224
4,2,,172122-82290, ,""SEAL, DUST",4,4,4,4,4,4,,,,:555535>»
5,2,,172116-82400, ,"PIN BUSH 38X55",4,4,4,4,4,4,,,,,,35535555
6,1,,172142-81620, ,0-RING,2,2,2,2,2,2,,,,53553553

7,1,,172164-81670, ,SPACER,2,2,2,2,2,2,,,,.555355>»

8,1,,22157-120000, ,"WASHER 12',2,2,2,2,2,2,,,3:55332523
9,1,,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,1,1,,,,,5555555
10,1,,26013-120302, ,"'BOLT W/WASHER M12X30',2,2,2,2,2,2,,,535555355>»
11,1,,933171-29750, ,"'SHIM SET, PIN 38",2,2,2,2,2,2,,,,553553523
12A,1,,172142-81300-1, ,""ARM L, BUCKET",1,1,1,1,1,1
12B,1,,172142-81300, ,""ARM(L), BUCKET",,,,,1,1,,
13A,1,,172142-81320-1, ,""ARM R, BUCKET",1,1,1,1,
13B,1,,172142-81320, ,"ARM(R) , BUCKET",,,,,1,1,,1,,,,,5555>
14A,1,,172168-84402, ,"LINK,BUCKET(YELLOW87*,1,1,1,1,1,1,,,,,,555555
14B,1,,172168-84402-5, ,""LINK, BUCKET",,,,,1,1,.1,,...,.,,,
15,2,,172164-81880, ,"'BUSH 38X55, PIN",2,2,2,2,2,2,,,,:555255>5
16,2,,172122-82290, ,""SEAL, DUST",6,6,6,6,6,6,,,,:4555555>»
17,2,,172168-84411, ,""BUSH 38-48-33.5",2,2,2,2,2,2,,,,35535533>»
18,1,,24761-020000, ,""NIPPLE PT1/8,GREASE',2,2,2,2,2,2,,,53555335>5
19,1,,172142-99470, ,"KIT, ARM PIN",1,1,1,1,1,1,,,,,5555555
20,2,,172122-84501, ,"PIN (A), BUCKET ARM",1,1,1,1,1,1,,,,,555555>
21,2,,172116-84590, ,"PIN, BUCKET ARM',1,1,1,1,1,1,,,..,555554
22,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,1,1,1,1,1,1,,,,5555355>»
23,2,,933110-86600, ,"NUT M24, NYLON',2,2,2,2,2,2,,,,:555255>5
24,2,,933171-29750, ,"SHIM SET, PIN 38",2,2,2,2,2,2,,,,,.535555
25,2,,933171-29760, ,WASHER,2,2,2,2,2,2,,,3,55335524
26A,1,,172168-81310-1, ," ARM,
p.7.0.",1,1,1,1,1,1,72,, ,M50916, ,M50916, ,M50916, ,M50916, ,M50916, ,M50916
26B,1,,172168-81310, ,"ARM, P.T.O.",,,,,1,1,Z,M,,,,,,,,,, 'FROM 1ST",,"FROM 1ST"
27,2,,172168-81260, ,""BUSH 38X55',2,2,2,2,2,2,,,,.555355>»
28,2,,172168-81400, ,""SEAL ,DUST 38X48X4",2,2,2,2,2,2,,,5,332223
29,2,,172122-82290, ,"SEAL, DUST",4,4,4,4,4,4,,,,,555355>5
30,2,,172116-82400, ,"PIN BUSH 38X55",4,4,4,4,4,4,,,,,3:52553
31,1,,172164-81500, ,"PIN 38X106',2,2,2,2,2,2,,,,,555255>»
32,1,,172142-99450, ,"PIN KIT, BUCKET",,,,,1,1,.1,,,.,,..,,,
33,2,,172164-81630, ,PIN,,,,,1,1,,,,,,5,5555

34,2,,172164-81700, ,COLLAR, ,,,,1,1,,,,,,,5555>

35,2,,24761-020000, ,"NIPPLE PT1/8,GREASE",,,,.1,1,,,55555355>5
36,2,,26116-100652, ,""BOLT M10X 65 PLATED",,,,.1,1,..,,.555455>
37,2,,26716-100002, ,"NUT 10", ,,,.2,2,,,,,555555>
38,2,,933171-29751, ,""SHIM SET,38X(0-8,1.2",,,,,1,1,,,,55555555
39,1,,172183-81160, ,"TREE
CLIP",4,4,4,4,4,4,W,,,*1995.10,,*1995.10, ,*1995.10, ,*%1995.10, ,*1995.10, ,*1995.10



1 00 F—I & Ny PU Y
Fig. ARM & BUCKET LINK
P T OfE{EH
NOT P.T.0. SPEC.

|1

18
®
i3

%, PREVIOUS

o\

| 26A
2683 ¢

Wi
P T OfHtik
WITH P.T.0. SPEC.

Ky by
BUCKET CYLINDER "///




,1,,172010-01640, ,SPACER,1,,1,,,,,,,5555555>5
»1,,172156-81400, ,"SHIM 25-45",1,,1,,,,,,55555555
,1,,172142-81620, ,0-RING,2,,2,,,,,,,,,555555
,1,,172164-81670, ,SPACER,1,.,1,,,,,,5:555555>
8,1,,172164-81670, ,SPACER,1,,1,,,,,,,5555555>
9,1,,172164-81670, ,SPACER,1,,1,,,,,,555555555
10,1,,172175-85100-1, ,"ARM, OUTER™,1,,1,,,,55555555555
11,2,,172168-81410, ,""SEAL 45X55X4, DUST",2,,2,,,,-M,,.5555555
11-1,2,,172168-81400, ,""SEAL ,DUST 38X48X4',2,,2,,,.555335222375
12,2,,172112-83500, ,""PIN BUSH 45X60",2,,2,,,,.M,,..,5.55>
12-1,2,,172116-82400, ,"PIN BUSH 38X55",2,,2,,,555553555535
13,1,,172164-85340, ,"PIN 40X169",1,,1,,,,5535553553555
14,1,,172164-85360, ,"PIN 40X135",1,,1,,,,.M,,.,.5555>
14-1,1,,172175-85250, ,PIN,1,,1,,,,.,:55555555
15,1,,172164-85400-1, ,"ARM, INNER",1,,1,,,,,,55555955>5

16,2, ,172168-81260, ,""BUSH 38X55",2,,2,,,,553555355554
17,2,,172122-82290, ,""SEAL, DUST",4,,4,,,,,53553533523
18,2,,172116-82400, ,"PIN BUSH 38X55",2,,2,,,5555355535535>5
19,1,,172164-85570, ,"'PIN 25X110",1,,1,,,,.55553555535
20,1,,172164-85600-1, ,""ROD, SLIDE",1,,1,,..,5555535555
21,1,,172164-85720, ,"PIN 38X110",1,,1,,,.,5553525533
22,1,,172164-85750, ,"SEAT, SCREW",8,,8,,,,55535555555>»
23,1,,172164-85780, ,""PLATE, SLIDE™,1,,1,,,.,,.5535555535
27,1,,172168-85810, ,PIN,1,,1,,,,.,.55555555
28,1,,172164-85820, ,"PLATE, SLIDE",1,,1,,..,5555535555
32,1,,172164-85860, ,"GUIDE,SLIDE",2,,2,,.,,.5535335533>»
33,1,,172164-85900-1, ,""COVER L COMPL.",1,,1,,,,555355535535>»
34,1,,172164-85910-1, ,""COVER R COMPL.",1,,1,,,,555355535535>»
35,1,,172164-85950, ,GUIDE,1,,1,,,,.,,,55555555
36,1,,172112-87860, ,"SHIM 40X1",2,,2,,,,55555522335
37,1,,22157-100000, ,"WASHER 10",1,.,1,..,.:5255353554
38,1,,22157-120000, ,"WASHER 12",1,,1,,,,55555555554
39,1,,22157-120000, ,"WASHER 12",1,,1,,,,.355553555335

40,1, ,22157-120000, ,"WASHER 12'",1,,1,,,.,:5535555355>»

41,1, ,22242-000400, ,"CIRCLIP  40",1,.,1,,.,,.35555552335
42,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,,1,,,,555555353525
43,1, ,24761-040000, ,"NIPPLE B,GREASE",1,,1,,,5555355535555>5
44,1,,26013-080202, ,""BOLT W/WASHER M8X20",6,,6,,.55555555355>5
45,1,,26013-080202, ,""BOLT W/WASHER M8X20™,2,,2,,.,:5555555332»
46,1,,26013-080202, ,""BOLT W/WASHER M8X20",16,,16,,,55555555355>5
47,1,,26013-100252, ,""BOLT W/WASHER M10X25",1,,1,,,555555535353>
48,1, ,26013-120302, ,""BOLT W/WASHER M12X30",1,,1,,,,55553555232>
49,1,,26013-120302, ,""BOLT W/WASHER M12X30",1,,1,,,.55555553555
50,1, ,26013-120302, ,""BOLT W/WASHER M12X30',1,,1,,,,.5555555545
51,1,,933171-29751, ,"SHIM SET,38X(0-8,1.2",1,,1,,,,,5555552533
54,1,,172164-84500-1, ,""ARM (L), BUCKET",1,,1,,,555553552555>5
55,1,,172164-84510-1, ,""ARM (R), BUCKET",1,,1,,,,555535552355
56,1,,172164-84550-1, ,"LINK,BUCKET",1,,1,,,,.55553555535
57,2,,172122-82290, ,"SEAL, DUST",6,,6,,,.5555555255>5
58,2,,172116-82400, ,"PIN BUSH 38X55",2,,2,,,.5555552355>5
59,2,,172168-84411, ,"BUSH 38-48-33.5",2,,2,,,.5553552355>5
60,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE",2,,2,,,:55535555335>5
61,1,,172164-81960, ,"PIN KIT, BUCKET ARM",1,,1,,,,..52555255>
62,2,,172164-81830, ,"PIN 38X170A",1,,1,,,,:553555255>5
63,2,,172164-81850, ,"PIN 38X170B",1,,1,,,.,55535555955>5

64,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE",1,,1,,,,5355555555135
65,2,,933110-86600, ,""NUT M24, NYLON",2,,2,,,,555553555554
66,2,,933171-29751, ,""SHIM SET,38X(0-8,1.2",2,.,2,,,,,33555252223
67,2,,933171-29760, ,WASHER, 2, .2, ,,,,,,.5:5555>

1
2
6
7



“01 FULRAE Y HIT7—AL G Ny PU T
Fig. TELESCOPIC ARM & BUCKET LINK
CONTRY|JP|E X|AS . g
Fig ho. | 101] — | — FmbiUy
®
o8 I 28

IO

ii:wwwuyy 4T |
. \ BUCKET CYLINDER -1

L

|

|

|

L
@




,,(72122-81421, ,"'BUCKET ASSY (340)",1,1,1,1,1,1,,2,,,,53555>
,,172122-86401, ,"'BUCKET ASSY (340)',1,1,1,1,1,1,,,,55553555>
,,172142-86150, ,""CUTTER (L), SIDE™,1,1,1,1,1,1,,,,5555555>
,,172142-86160, ,""CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,55545
,,172142-86280, ,""BOLT M14X 40',6,6,6,6,6,6,,,,.,555555>
,,172142-86290, ,"NUT 14",6,6,6,6,6,6,,,,,5555555
2,,22217-140000, ,""SPRING WASHER 14",6,6,6,6,6,6,,,,55555555
8,2,,772122-86123, ,"TEETH ASSY",2,2,2,2,2,2,,,,3555533>»
9,3,,172142-81380, ,BOLT ,4,4,4,4,4.4,,,,,.3:5533>
10,3,,172142-81390, ,NUT,4,4,4,4,4,4,,,,5,235555
11,3,,172113-86123, ,TEETH,2,2,2,2,2,2,,,,455355554
12,3,,172137-86710, ,"TEETH SHIM 17 SET",2,2,2,2,2,2,,,5535355135
16,1, ,772122-81402, ,""BUCKET ASSY 490",1,1,1,1,1,1,,1,,,,,55555
17,2,,172122-86102, ,""BUCKET 490",1,1,1,1,1,1,,,
18,2,,172142-86150, ,""CUTTER (L), SIDE',1,1,1,1,
19,2,,172142-86160, ,""CUTTER (R), SIDE',1,1,1,1,
20,2,,172142-86280, ,"'BOLT M14X 40",6,6,6,6,6,6,,,,5555555>»
21,2,,172142-86290, ,"NUT 14",6,6,6,6,6,6,,,,,5555555
22,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,,5,555555
23,2,,772122-86123, ,"TEETH ASSY',4,4,4,4,4,4,,,,,:55455>»
24,3,,172142-81380, ,BOLT,8,8,8,8,8.8,.,.:5355554
25,3,,172142-81390, ,NUT,8,8,8,8,8,8,,,,55555555
26,3,,172113-86123, ,TEETH,4,4,4,4,4,4,,,,,3:53554
27,3,,172137-86710, ,"TEETH SHIM 17 SET",4.,4,4.,4,4,
31,1,,772122-81412, ,"'BUCKET ASSY (540)",1,1,1,1,1,
32,2,,172122-86302, ,"'BUCKET ASSY (540)",1,1,1,1,1,1,,,,5555355>
33,2,,172142-86150, ,"CUTTER (L), SIDE™,1,1,1,1,1,1,,,,,5555555
34,2,,172142-86160, ,"CUTTER (R), SIDE™,1,1,1,1,1,1,,,,,5555555
35,2,,172142-86280, ,"BOLT M14X 40',6,6,6,6,6,6,,,,,,555554
36,2,,172142-86290, ,"NUT 14',6,6,6,6,6,6,,,,.555555>
37,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,.,3:555545
38,2,,772122-86123, ,""TEETH ASSY",4,4,4,4,4,4,,,,,,:53555
39,3,,172142-81380, ,B0LT,8,8,8,8,8,8,..,,.555555>

40,3, ,172142-81390, ,NUT,8,8,8,8,8,8,,,,.:5555 5>
41,3,,172113-86123, ,TEETH,4,4,4,4,4,4,,,.,,235554
42,3,,172137-86710, ,"TEETH SHIM 17 SET",4,4,4,4,4,4,,,,.555355>»
46,1,,772122-81432, ,"'BUCKET ASSY 590',1,1,1,1,1,1,.2,,,,,.5545
47,2,,172122-86602, ,""BUCKET ASSY (590)",1,1,1,1,1,1,,,,,,.5355>
48,2,,172142-86150, ,"CUTTER (L), SIDE™,1,1,1,1,1,1,,,,,,55555>
49,2,,172142-86160, ,"CUTTER (R), SIDE™,1,1,1,1,1,1,,,,,,55555>
50,2,,172142-86280, ,"BOLT M14X 40',6,6,6,6,6,6,,,,55555555
51,2,,172142-86290, ,"NUT 14",6,6,6,6,6,6,,,,,5555555
52,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,555554
53,2,,772122-86123, ,"TEETH ASSY',4,4,4,4,4,4,,,,.,..,:55>
54,3,,172142-81380, ,B0LT,8,8,8,8,8,8,,,,.555555>»
55,3,,172142-81390, ,NUT,8,8,8,8,8,8,,,,5555555>
56,3,,172113-86123, ,TEETH,4,4,4,4,4,4,,,,,3:55555
57,3,,172137-86710, ,"TEETH SHIM 17 SET",4.,4,4.,4,4,
61,1,,772122-81442, ,"'BUCKET ASSY (640)",1,1,1,1,1,
62,2,,172122-86502, ,"'BUCKET ASSY (640)",1,1,1,1,1,1,,,,,555355>
63,2,,172142-86150, ,""CUTTER (L), SIDE™,1,1,1,1,1,1,,,,,5555555
64,2,,172142-86160, ,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,5555555
65,2,,172142-86280, ,"BOLT M14X 40',6,6,6,6,6,6,,,,,,555554
66,2,,172142-86290, ,"NUT 14',6,6,6,6,6,6,,,,.555555>
67,2,,22217-140000, ,"SPRING WASHER 14',6,6,6,6,6,6,,,,,,555554
68,2,,772122-86123, ,"TEETH ASSY",4,4,4,4,4,4,,,,,555355>»
69,3,,172142-81380, ,BOLT,8,8,8,8,8,8,,,.,55555554

70,3, ,172142-81390, ,NUT,8,8,8,8,8,8,,,,,,,,5:5
71,3,,172113-86123, ,TEETH,4,4,4,4,4,4,,,,,3:55523
72,3,,172137-86710, ,"TEETH SHIM 17 SET",4,4,4,4,4.4,,,,,.:5524>
76,1,,172164-81950, ,"PIN KIT, BUCKET",2,2,2,2,2,2,,,,3:555355>5
77,2,,172164-81630, ,PIN,2,2,2,2,2,2,,,,,355553
78,2,,172164-81700, ,COLLAR,2,2,2,2,2,2,,,,455535255

1,1
2,2
3,2
4,2
5,2
6,2
7

1,1999999911111
11

1111111111111

4,4
1 11121111111111
1,1

4,4
1 11121777777777
1,1



79,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,2,
80,2,,26116-100652, ,"'BOLT M10X 65 PLATED",2,2,2,
81,2,,26716-100002, ,""NUT 10",4,4,4,4,4,4,,,,,,,,
82,2,,933171-29751, ,"'SHIM SET,38X(0.8,1.2",2,2,2,
85,1,,772142-81600, ,"'CUTTER(S), SIDE",1,1,1,1,1,1
86,2,,172142-86510, ,"'CUTTER (L) ASSY,SIDE",1,1
87,2,,172142-86520, ,"CUTTER (R) ASSY,SIDE",1,1
88,2,,172142-86540, ,"'BOLT M14X 30",6,6,6,6,6,6
89,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6



Fig. 1 02 ‘I;I\J(IJJI—(EJT "

5137 19
66592 3417 5
7 49 32 20
64 47 33

62 50
65

COUNTRY{ J P | E X

AS

Fig No. |102[102

1 (340)(7 & » F X > ) (ATTACHMENT)

16 (490) (4R 4E) (STANDARD)

31(540) (7 & » F A = | ) (ATTACHMENT)
46 (590)(7 & » F A > b ) (ATTACHMENT)
561(640)(7 % w F # 3 I ) (ATTACHMENT)

VAR y s ASY 3T 3
SIDE CUTTER ASY OPTIONAL




,,172142-86300, ,"BUCKET ASSY 340S",1,
,,172142-86310, ,"BUCKET ASSY 340S",1,
,,172142-86150, ,"CUTTER (L), SIDE",1,
,,172142-86160, ,"CUTTER (R), SIDE",1,
,,172142-86280, ,"BOLT M14X 40",6,6,6,
,,172142-86290, ,"NUT 14",6,6,6,6,6,6,.4.42s444444
2,,22217-140000, ,"SPRING WASHER 14'*,6,6,6.6,6,6,,4442220s445
8,2,,772142-86140, ,"TEETH ASSY",2,2,2,2.2.2, 1112229900
9,3,,172151-81600, ,POINT,2,2,2,2,2.2, 1120 ssssss

10,3, ,172151-81620, ,"PIN, LOCK",2,2,2,2.2.2, 1112222224
11,4,,172151-81630,,PIN,2,2,2,2,2,2,,,222253343

12,4, ,172151-81640, ,"LOCK,RUBBER BIN",2,2,2,2.2,2, .. 2144420+5
13,3, ,172142-86140, ,"ADAPTER 16™,2,2,2.2.2,2, 1112222245

14,1, ,172142-86101, ,BUCKET(490S) (GREEN) ,1,1,1,1,1,1,..00ssss0s00
15,2, ,172142-86111, ,BUCKET(490S) (GREEN) ,1,1,1,1,1,1, .0 00sssss00
16,2, ,172142-86150, ,"CUTTER (L), SIDE™,1,1,1,1,1,1,.000sssss0,
17,2, ,172142-86160, ,"CUTTER (R), SIDE",1,1,1,1,1,10000ssssss00
18,2, ,172142-86280, ,""BOLT M14X 40™,6,6,6,6,6,6,,444400004,
19,2, ,172142-86290, ,""NUT 14",6,6,6,6,6,6,..4444224024

20,2, ,22217-140000, ,"SPRING WASHER 14',6,6,6,6,6,6,,.2402000445
21,2, ,772142-86140, ,"TEETH ASSY",3,3,3,3.3.3. 2444540000,
22,3,,172151-81600, ,POINT,3,3,3,3,3.3,, 4200000045
23,3,,172151-81620, ,"PIN, LOCK",3,3,3,3,3.3,.444552900»
24,4,,172151-81630, ,PIN,3,3,3,3,3,3,,,555555535
25,4,,172151-81640, ,"LOCK,RUBBER BIN",3,3,3,3.3,3,.:200000445
26,3,,172142-86140, ,"ADAPTER 16",3,3,3,3,3,3
27,1,,172142-86200, ,"BUCKET ASSY 540S",1,1,
28,2,,172142-86210, ,"BUCKET ASSY 540S",1,
29,2,,172142-86150, ,"CUTTER (L), SIDE",1,
30,2,,172142-86160, ,"CUTTER (R), SIDE",1,
31,2,,172142-86280, ,"BOLT M14X 40",6,6,6,
32,2,,172142-86290, ," "NUT 14",6,6,6,6,6,6, 14220944440
33,2,,22217-140000, ,"SPRING WASHER 14',6,6,6,6,6,6,,..42000445
34,2,,772142-86140, ,"TEETH ASSY",4,4,4,4,4,4, .01 vssssss
35,3,,172151-81600, ,POINT,4,4,4,4,4,4, ., 1 ssssss
36,3,,172151-81620, ,"PIN, LOCK",4,4,4,4,4,4, ...y yssssss
37,4,,172151-81630, ,PIN,4,4,4,4,4,4, ,,,,,3323352>»
38,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,4,4,4,4,, . 1.1y sssss
39,3,,172142-86140, ,"ADAPTER 16",4,4,4,4,4,4
40,1, ,172142-86350, ,"BUCKET ASSY 590S",1,1
41,2, ,172142-86360, ,"BUCKET ASSY 590S",1,1
42,2,,172142-86150, ,"CUTTER (L), SIDE",1,1
43,2,,172142-86160, ,"CUTTER (R), SIDE",1,1
44,2, ,172142-86280, ,"BOLT M14X 40",6,6,6,6
45,2, ,172142-86290, ,"NUT 14",6,6,6,6,6,6,,.2402000045

46,2, ,22217-140000, ,"SPRING WASHER 14'",6,6,6,6,6,6,,,4404400445
47,2, ,772142-86140, ,"TEETH ASSY",4,4,4,4,4,4, .. v sssssss
48,3,,172151-81600, ,POINT,4,4,4,4,4,4, )10 ssssss
49,3,,172151-81620, ,"PIN, LOCK",4,4,4,4,4,4,,, " ssssss

50,4, ,172151-81630, ,PIN,4,4,4,4,4,4,,, )0 ssssss
51,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,4,4,4,4, ... 1111sss
52,3,,172142-86140, ,"ADAPTER 16",4,4,4,4,4.,4, ...y sssss
53,1,,172142-86400, ,BUCKET(640S) (GREEN) ,1,1,1,1,1,1,..000s0s00,
54,2, ,172142-86410, ,BUCKET(640S) (GREEN),1,1,1,1,1,1,..00u0sss00,
55,2, ,172142-86150, ,"CUTTER (L), SIDE™,1,1,1,1,1,1,,.00ss0000s
56,2,,172142-86160, ,"CUTTER (R), SIDE™,1,1,1,1,1,1,,,.00000ssss
57,2,,172142-86280, ,"BOLT M14X 40",6,6,6,6,6.6, 4444444404
58,2,,172142-86290, ," "NUT 14",6,6,6,6,6,6,..0.2244444

59,2, ,22217-140000, ,"SPRING WASHER 14',6,6,6,6,6,6,,..42000445
60,2, ,772142-86140, ,"TEETH ASSY",4,4,4,4,4,4,, .11y sssss
61,3,,172151-81600, ,POINT,4,4,4,4,4,4,, s ssss
62,3,,172151-81620, ,"PIN, LOCK",4,4,4,4,4,4, ...y sssss
63,4,,172151-81630, ,PIN,4,4,4,4,4,4, ., )0 ssssss

1,1
2,2
3,2
4,2
5,2
6,2
7



64,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,4,4,4,4,,,,,555335>»
65,3,,172142-86140, ,""ADAPTER 16",4,4,4,4,4,4,,,,,,3553525
66,1,,172164-81950, ,"PIN KIT, BUCKET",2,2,2,2,2,2,,,,55355355
67,2,,172164-81630, ,PIN,2,2,2,2,2,2,,,,,,355553
68,2,,172164-81700, ,COLLAR,2,2,2,2,2,2,,,3:55335523
69,2, ,24761-020000, ,"NIPPLE PT1/8,GREASE",2,2,2,2,2
70,2,,26116-100652, ,""BOLT M10X 65 PLATED",2,2,2,2,2
71,2,,26716-100002, ,""NUT 10",4,4,4,4,4,4,,,,,553525
72,2,,933171-29751, ,""SHIM SET,38X(0.8,1.2",2,2,2,2,2,2,,,,3,33555575
75,1,,772142-81600, ,""CUTTER(S), SIDE",1,1,1,1,1,1,,1,,,,,55555
76,2,,172142-86510, ,"'CUTTER (L) ASSY,SIDE™,1,1,1,1,1,1,,,,5555555>5
77,2,,172142-86520, ,"CUTTER (R) ASSY,SIDE",1,1,1,1,1,1,,,,,5555555
78,2,,172142-86540, ,""BOLT M14X 30",6,6,6,6,6,6,,,,5555555>»
79,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,555555

2111111111111
2



rie 103

IN sy B(SHAT :ThaFH01)
BUCKET(S TYPE:ATTACHMENT)

COUNTRY| J P S 1 (3405)
Fig No. |103] — | — 14 (4908)
27 (5408)
40(590S)
5|3(ﬁ403)
[ | | [ l l l [
2 6 7 4 8 5 3 7 6
15 19 20 17 21 18 16 2019
28 32 33 30 34 31 29 33 32
41 45 46 43 47 44 42 46 45
54 58 59 56 60 57 55 59 58
. ( 1

YA D9 ASY AT a v
SIPE CUTTER ASY OPTIONAL

OB N
O~ Ln NI —
OG- W




,,172164-81670, ,SPACER,2,2,2,2,2,2,,,,3:5535533>»
,,172112-87860, ,""SHIM 40X1",2,2,2,2,2,2,,,5535355213
,,172142-94103, ,""BLADE ASSY',1,1,1,1,1,1,,,,,,555555
,,172168-81270, ,"'SEAL,,DUST 38X50X4',4,4,4,4,4,4,,,,,:55455>»
,,172142-94210, ,"PIN 38X135",2,2,2,2,2,2,,,:,55235524
,,172142-94241, ,"PIN 40X106',2,2,2,2,2,2,,,,55353554
1,,172124-94310, ,"PLATE, LOCK",2,2,2,2,2,2,,,,553553523
8,1,,22157-120000, ,"WASHER 12",2,2,2,2,2,2,,,5535335535
9,1,,24761-020000, ,"NIPPLE PT1/8,GREASE"™,2,2,2,2,2,2,,,,,552353>
10,1, ,24761-040000, ,""NIPPLE B,GREASE',2,2,2,2,2,2,,,,3:555355>5
11,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,533352>5
12,1,,26013-120302, ,"'BOLT W/WASHER M12X30',2,2,2,2,2,2,,,535555355>5
13,1,,933171-29750, ,""SHIM SET, PIN 38",2,2,2,2,2,2,,,,553553523
16,1,,172142-94303, ,"'BLADE(965) ASSYy™,1,1,1,1,1,1,
17,2,,172168-81270, ,"'SEAL,DUST 38X50X4',4,4,4,4.,4,

1,1
2,1
3,1
4,2
5,1
6,1
7

11111111111

4,,,,,,,11111



Fig. 1 04 I?LAIT)I::'— "

FLX3dE

16
l

w? A T7F9FALD

SCOPIC & ATTACHMENT

Tol-1-

COUNTRY| JP|EX(AS

APPLI
CATION




1A,1,,172190-08500, ,"P.T.0. KIT",1,,1,,,,W,,,"FROM 1ST",,,,"FROM 1ST",,,,
1A-1,1,,172190-08501,,"P.T.O0. KIT",1,,1,,,,S,,,M50916, ,,,M50916, ,,,
1A-2,1,,172190-08502, ,"P.T.P. KIT",1,,1,,,,S,,,MM51227,,,,M51227, ,,,
1B,1,,172190-08510, ,'P.T.0. KIT",,1,,1,,,W,,,,,""FROM 1ST",,,,"FROM 1ST",,
iB-1,1,,172190-08511,,"P.T.0 KIT",,1,,1,,,S,,,,,M50916, ,,,M50916, ,
ie-2,1,,172190-08512,,"P.T.0 KIT",,1,,1,,,S,,,,,M51227,,,,M51227,,
2,2,,172190-74600, ,"P.T.O.KIT,FRAME END",1,1,1,1,,,,,555555535
3,2,,172190-74500, ,"P.T.O.KIT, ARM END",1,1,1,1,,,,,555555555
3-1,2,,172190-74501, ,"P.T.O.KIT, ARM
END™,1,1,1,1,,,S,,,M50929, ,M50929, ,M50929, ,M50929, ,
3-2,2,,172190-74502, ,"P.T.O.KIT, ARM
END*,1,1,1,1,,,S,,,M51227, ,M51227, ,M51227 , ,M51227, ,
4A,2,,172168-74620,,"P.T.0. KIT(FR, UNITE",1,,1,,,,.M,,,555555>
4A-1,2,,172170-74620, ,"'PTO CONFLUENCE KIT",1,,1,,,,,55553555535
4B,2,,172168-74630, ,"P.T.0. KIT(SI, UNITE",,1,,1,,,,M,,,,,.555>
4B-1,2,,172170-74630, ,"'PTO CONFLUENCE KIT",,1,,1,,,,55535555555
5A,1,,172168-74650, ,""MULTI VALVE KIT",,,1,,,,.M,,,5.55545
5B,1,,172168-74660, ,""MULTI VALVE KIT",1,,,,,,-M,,,5555545
5C,1,,172168-74480, ,""MULTI VALVE KIT",1,,1,,,,555535525535
6A,1,,172168-74670, ,"MULTI VALVE KIT",,,,1,,,.M,,...,.,,,
6B,1,,172168-74680, ,""MULTI VALVE KIT",,1,,....M,.,...5,.5
6C,1,,172168-74490, ,""MULTI VALVE KIT",,1,,1,,,,.5535525535
7,1,,172190-08200, ,"'DECELERATE(F) KIT",1,,1,,,,555555352525
8,1,,172190-08210, ,""DECELERATE(S) KIT",,1,.,1,,,,555355555>5
9,1,,172190-08630, ,""MULTI-VALVE KIT,2WAY",1,1,1,1,,,,55553552525



Fig. 1 ()

WERF v F(47°73Y)
KIT PARTS FOR REMODEL(OPTIONAL)

W

PTORROE{AOTUOGORETMIC, WMEBUY Y,
SRHBRUIV—LI VK, 7L FETORTENLS

PTOREDZ { ALTOEIEELRIC, BRERAY S,
AREBRUTILU—LI Y E 7—LIY FETOREENRS

(S—ARUZ7—AIZRITICT S5 » MEFEEINTLS
PTORFDZ (AOTOLIRREHIC, BRIEAUZ T,

SHLRRUIL—LT Y E 7Ly FETOREENAS

(F—LBRUT7—LICRTTIRT ST PEFRESATIS

NO, {5 & HHEES A F=ri=
WW[PTOF s F(70 b Lsi—) THEN. 350 R3] LNo. 1
(172190-08500) IEENo. 840 RHt Lo 1
FENe. 35D LNo. 354 SERARTYT.
1B |PTOFz b{#S FL/t=) IHENe. 33D R UNo. | (7 -4, 7—AIRIE—BEENEETT)
(172190-08810) IEENo. 840 Bl LNo. 1
IEBNc. 356 R LNo. 358
-1 PTOEw H(7O2 b Lri=) IRENe. 35D R LNo. 1
A& A | IEEN. B3R RE L. 1
(172190-08501) THENo. 350 B LNo. 354 BB TT,
1B8-1]PTO® o F{¥A FLs—) HENo. IO RH UNo. 1
& A% [ EENo. 85D RHE LNo. 1 & 4 T
{172190-08511) IEEINo. 35D B LNo. 358
WZ[PTOFo F(7aY b Lsi=) IEENo. 330 R LNo. 1
A& ot (L [ IEEN. 85M R LNe. 1-1
(172190-08502) No. 35cb BT LNo. 354 HEBHTT,
BZ[PTOF» (¥4 FLst=) HENo. 350 B LNe. 1
A& <A iHHE | IHENo. 850 B UNo, 1-1 RE A HHTT)
(172190-08512) EHENo. 350) Bt Lo, 358

(F—HLL BOR b T T R0y MOEUANEEIL 12
b G

PTOER+» FM(TFL—LT/F)

AEMNo. 35D R H L. 2~34

WEAAHI-PTOO 7L —ATY FE COATHRETEMT S

IEENo. BADRH LNc. 1

PTO*y F(7—ATVF)

R & i HHR(IBTRE)
{172190-74501)
ElNa §5MFH LNo. |

32

PTO¥y F(Z—ATTF)

X% 275 LR
(172190-74502)
EBN SORM LN, 1-1

(172150-74600) HEENe. 0D RH LNo. 1~18 | BD Y Y9 LEROWEBATY.

EENo. 350 RHILNe. 1 (Bt

PTOF v M7—AXTYF) AN IO EE LNo. 2~31 | 7U—ATY FETOP TORENEw FThTOHSERIC
(172190745003 F—AZY FETERETERT SHOHITT.

THENo. 850 B LNo. ZA~20

T—LIVFETOP TORRNE - FERTOSHRIC
7Lty FETEEEERTIROBRTT.
(T—h, T—4ild, 2T 41HERTEDE

TAEINe. 85 Riti LNo. ZA~20

ITY

THENc. 35D H LNe 35

PTOZ#*o b. 7L—4ax/ K
(7O kL)

7216874620
(172170-74620)

PTOR&E» b ZL—ALTAF
(¥ KLrt—)

LIT2HeE=4630>
(172170-74630)

HENo. 35D Rkt Lo, 36~57
THENo. 380 R Lo, 1~3
HENo. 140 B LNo. 1~25
HHENo. 81D R Lo, 1~20

BN, 390 B LNo. 1~2
HiBNo. T4D Rk LNo. 1~25
HHENo. BIDRE L, 1~20

THEINo. 356D i o, 36~57

TFU—AXTY FETOHP TORENE F SHTOHSHEMIC
7—ATY FETREETERTSAORIKTT,

(F—4, 7—AlL, RS ULHMTHSE)

1B¥ o b EEAR b o FT7OVTHT 5 RSB LISRITT,
HHIIFig 1007 —LDS FA L EBRTEL

P T OBREHESRINTET 50 Y7 LETD
BHTT.
(YD b Lo S—HHOAIZHA)

PTORALME SR IRT sa0 U /I LEED
BaTT,
(Y KlsX—HkD A ICERR)

5_

-

HiBNo. 350D R L Ne. 358
49 AT FXNTHEy

TRAEMN. 31D R L. 1~5

BRERT —A(FILT7 FER ) 7 7 5o F OIS — 1

(707 k=) [HEHEN T20RE L. 1~2) | EETESD VB UL EENT 3ROBRTT,
HH2158=1455¢> HENo. 9308 LNo. 2~16 | (F» BV F+ / EHE:BROSRIRT &L )
HEN. 05O R Lo 1~10 [ (75 b Lss—HED )
(17216874480}
ElNo. 930 R LNo 1
1[4 A7 NFNTEx b TABNo. 31D R L. 1~5 WRRE—V(F LT IR E7 /7o F O -2
(44 FLrs—) |HBN. T20RH UNo. 1~21 | EEAHEC VB L/ A TEEMT S AOBRTT.
CH2HBE=HETD> N UORH UNo. 2~16 | (F + E, Fp / Bl SBIROFBRT &0, )
IHENo. 95D RH LNo. 1~10 | (¥4 FL/S—{HDA)
(172168-74430)
MENc. (4D R LNo. 1
T | PvFuFFENFy b HBEN. 1ZORE L. 7~33 | T2 FO-IORELRICT ¥ » FF e ViBiRE
(Zov ki) | BB 15ORH L. 1~6 N7 3 b ONEBSTT.
(172190-08200) BN, 1TO R L. 1~10

EBN. 120RH LNa 1A

TAEINo. 190D R LNo. 1~13
HBNo. 210 R Lho. 1~6

I FTFENFS b

(#4 FLs=)
(172190-08210)
BN 12084 LN 18

HAENo. 120 BT Uho. 2~33
HENo. 150 B UNo. 1~6
AN 180 B.H Lio. 1~9
HENo. 2000 8. LNo. 1~15
HENo. 280 Kl Lo, 1~T

29 ATNFRITHE 2 |
(172190-08530)
BN T30 R LN 1

BN, 37D BH LNo. 1~5

THENo. TIDRH LNo. 2~10
TAENc. 9600 R Hi Lo 1~12
HEN. 370 R LNo. 1-~12

BERE/ T —(J | S, PuT—"F—ET ST uFT
INRIY — o [CEWETREL IR SV T HE BN TS B0

HETT,
(29 Ev, ¥/ EEE BIROHBRCIEE D, )




[Info]

PcNo=Y00K3271
PcName=B27-2A(JP,AS,EX)B5111
JpnUse=1
JpnSecl=ES<@
JpnSec2=fofbfNfzl [
JpnSec3=B
JpnPreface=1

EngUse=1
EngSec1=CONSTRUCTION
EngSec2=EXCAVATOR (B)
EngSec3=B
EngPreface=1



0,Y00K3271
1,001, ,"VEHICLE B27-2A"

2,1,,"LABEL(CABIN:FRONT LEVER)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,2, ,"LABEL(CABIN:SIDE LEVER)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,3, ,""LABEL(CANOPY:FRONT LEVER)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,4, ,"LABEL(CANOPY:SIDE LEVER)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,5, ., "LABEL(CABIN:EX AS)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,6, ., "LABEL(CANOPY:EX AS)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,7,,"SAFETY LABEL",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,8, ,TOOL,B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT, B27-2A(P)SID, B27-2A(C)EX, B27-
2A(P)EX

2,9, ,MUFFLER, B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,10, ,"AIR CLEANER",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,11, ,ACCELERATOR, B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,12, ,"ACCELERATOR(ONE TOUCH DECEL)'",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,13, ,"ENGINE MOUNT",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,14, ,"RADIATOR & MOUNT'",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,15, ,"FUEL TANK & FUEL LINE",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,16, ,BATTERY,B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,17, ,"ELECTRIC PART(WIRING : FRONT L',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,18, ,"ELECTRIC PART(WIRING : SIDE LE'",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,19, ,"ELECTRIC PART(EQUIPMENT:FRONT"",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,20, ,"ELECTRIC PART(EQUIPMENT:SIDE L',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,21, ,"ELECTRIC PART(CABIN)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,22, ,"WORK LAMP",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,23, ,"HEATER & DEFROSTER",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,24, ,RADIO(OPTIONAL) ,B27-2A(C)FRT,B27-2A(C)SID, B27-2A(P)FRT, B27-2A(P)SID, B27-
2A(C)EX,B27-2A(P)EX

2,25, ,"ROLLER & ADJUST",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,26, ,CRAWLER,B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID, B27-
2A(C)EX,B27-2A(P)EX

2,27, ,"CONTROL EQUIP.(LEVER&STAND:FRO",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,28, ,"CONTROL EQUIP.(LEVER&STAND:SID",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,29, ,"CONTROL EQUIP.(LEVER STAND:SID",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,30, ,"CONTROL EQUIP.(DRIVE)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX



2,31, ,"CONTROL EQUIP.(SWING)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,32, ,"CONTROL EQUIP.(BLADE)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,33, ,"CONTROL EQUIP.(CUT OFF LEVER&P',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,34, ,"CONTROL EQUIP.(CUT OFF LEVER&P',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,35, ,"CONTROL EQUIP.(P.T.0.CONTROL)",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX ,B27-2A(P)EX

2,36, ,"FRAME & TURNING BEARING",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,37, ,"FRAME COVER',B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,38, ,"STEP & INSTRUMENT PANEL(FRONT',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,39,,"STEP & INSTRUMENT PANEL(SIDE L',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,40, ,"SEAT & SEAT MOUNT(FRONT LEVER)",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,41, ,"SEAT & SEAT MOUNT(SIDE LEVER)",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,42, ,BONNET,B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,43, ,"CABIN(BODY & FITTING PART)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,44, ,"CABIN(GLASS & SASH)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX ,B27-2A(P)EX

2,45, ,"CABIN DOOR",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,46, ,CANOPY,B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,47, ,"HYD.OIL PUMP & JOINT",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,48, ,"BOOM CYLINDER UA(CABIN)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,49, ,"BOOM CYLINDER UZ(CANOPY)',B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,50, ,"ARM CYLINDER",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,51, ,"BUCKET CYLINDER",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,52, ,"BUCKET CYLINDER(TELESCOPIC ARM',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,53, ,"SWING CYLINDER",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,54, ,"BLADE CYLINDER",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,55, ,"SLIDE CYLINDER(TELESCOPIC ARM)',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,56, ,"DRIVING MOTOR",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,57, ,"TURNING MOTOR'",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,58, ,"SWIVEL JOINT",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,59, ,"CONTROL VALVE(P PORT&VALVE STA'",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,60, ,"CONTROL VALVE(DRIVE & P.T.0.)",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,61, ,"CONTROL VALVE(ARM & SWING)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX



2,62, ,"CONTROL VALVE(BOOM & BUCKET)'",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,63, ,"CONTROL VALVE(TURNING & BLADE)',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,64, ,"CONTROL VALVE(P PORT&VALVE STA",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,65, ,"CONTROL VALVE(DRIVE&P.T.O.:P.T"*,B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,66, ,"CONTROL VALVE(ARM&SWING:P.T.0.",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,67, ,"CONTROL VALVE(BOOM&BUCKET:P.T.",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,68, ,"CONTROL VALVE(TURNING&BLADE:P.",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,69, ,"REMOTE CONTROL VALVE(JP,EX)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,70, ,"REMOTE CONTROL VALVE(LEFT:AS)",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,71, ,"REMOTE CONTROL VALVE(RIGHT:AS)",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,72, ,"4WAY ROTARY VALVE(MULTI CHANGE',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,73, ,"2WAY ROTARY VALVE(MULTI CHANGE',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,74, ,P.T.0.VALVE(CONFLUENCE) ,B27-2A(C)FRT,B27-2A(C)SID, B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,75, ,"HYD.OIL TANK'",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,76, ,"HYD.OIL PIPING(TANK-PUMP-VALVE",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,77, ,"HYD.OIL PIPING(VALVE-MOTOR,B0O",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,78, ,"HYD.OIL PIPING(VALVE-SWIVEL,SW'*,B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,79, ,"HYD.OIL PIPING(RETURN)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,80, ,"HYD.OIL PIPING(P.T.O_FRAME:UNI"",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,81, ,"HYD.OIL PIPING(P.T.O.FRAME:CON'",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,82, ,"HYD.OIL PIPING(TRACK FRAME)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,83, ,"HYD.OIL PIPING(BOOM)",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,84, ,"HYD.OIL PIPING(P.T.0.BOOM:ARM",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,85, ,"HYD.OIL PIPING(P.T.0.BOOM:ARM",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,86, ,"HYD.OIL PIPING(TELESCOPIC ARM)',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,87, ,"CONTROL PIPING(PUMP-REMOTE CON',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,88, ,"CONTROL PIPING(PUMP-REMOTE CON',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,89, ,"CONTROL PIPING(PUMP-REMOTE CON',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,90, ,"CONTROL PIPING(DIRECT:FRONT LE',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,91, ,"CONTROL PIPING(DIRECT:SIDE LEV',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,92, ,"CONTROL PIPING(DIRECT:SIDE LEV',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX



2,93, ,"CONTROL PIPING(REMOTE CONTROL',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,94, ,"CONTROL PIPING REMOTE CONTROL',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,95, ,"CONTROL PIPING(REMOTE CONTROL',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,96, ,"2WAY CONTROL PIPING(FRONT LEVE',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,97, ,"2WAY CONTROL PIPING(SIDE LEVER'",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,98, ,GREASING,B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID, B27-
2A(C)EX,B27-2A(P)EX

2,99, ,"BOOM & BOOM BRACKET",B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,100, ,"ARM & BUCKET LINK',B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,101, ,"TELESCOPIC ARM & BUCKET LINK',B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,102, ,BUCKET,B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,103, ,BUCKET(S-TYPE:ATTACHMENT) ,B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-
2A(P)SID,B27-2A(C)EX,B27-2A(P)EX

2,104, ,BLADE,B27-2A(C)FRT,B27-2A(C)SID,B27-2A(P)FRT,B27-2A(P)SID,B27-
2A(C)EX,B27-2A(P)EX

2,105, ,"KIT PARTS FOR REMODEL(OPTIONAL",B27-2A(C)FRT,B27-2A(C)SID,B27-
2A(P)FRT,B27-2A(P)SID,B27-2A(C)EX,B27-2A(P)EX



